MZ20

(Gas/LPG)

Scrubber-Sweeper
Parts Manual

@ e
SN = Ry

/ An ORBIO" Technology

C € 331386

Rev. 12 (2-2013)

wanw ennantco,com AR RO



Ref Part No. Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

1. (A) Identify the machine model.
2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for

. . fut f :

3. (C) Ensure the proper serial number is used from wiuire reference

the parts list. Model No. -
EN| 4. Identify the part number and quantity.

Do not order by page or reference numbers.

5. Provide your name, company name, customer ID nhumber, Machine Options -

billing and shipping address, phone number and

purchase order number. Sales Rep. -

6. Provide detail shipping instructions. Sales Rep. phone no. -

Serial No. -

Customer ID Number -

(D) V - identifies an assembly
A — identifies parts included in assembly Installation Date -

Tennant N.V.

Industrielaan 6 5405 AB

P.O. Box 6 5400 AA Uden—-The Netherlands
europe@tennantco.com
www.tennantco.com

Specifications and parts are subject to change without notice.

Original Instructions, copyright © 2007 — 2013 TENNANT Company, Printed in The Netherlands



BG

KAK OA MNOPBYBAME YACTU - Buxxte cxemara no-rope

WM3nonseaiite camo yacTtu, goctaBeHn oT TENNANT vnu TexHn ekBmBaneHTu. HYactute n JocTaBkuMTe MoraT Aa ce nopbyaT OHMamH,

no TenedoH, dakc unv no nowara.
CrepnBaiTe AONYNOCOYEHUTE CTBIKM, 3a Aa CW ocUrypute 6bp3a 1 To4Ha AOCTaBKa.

1.  (A)MocoyeTe Mmopena Ha MalMHaTa.

2 (B) MocoyeTe cepuinHua HOMEp Ha MalumHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.
3. (C) YBeperTe ce, 4e CTe M3MON3BaNM TOHYHUA CEPUEH HOMEP OT CMUCHKA C HacTU.
4

Moco4Ba HOMepa Ha 4acTTa ¥ KONMYeCTBOTO. He nopbyBaiiTe YacTu
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5. MocoyeTe cBOETO MME, HAMMEHOBAHWETO Ha qmpmaTa, KITMEHTCKUA

HOMep, agpeca 3a nosydaBaHe Ha CMeTKaTa U AoCTaBkKaTta, Tel.HOMep 1N HoMepa Ha nopbykKaTta.

6. lMocouyeTe NoAPO6HU UHCTPYKLMKM 3a AoCTaBKara.

D) V - nocoyBa Ha4MH Ha MOHTaX
A —nocouyBa yacTuTe, BKIIIOYEHN B MOHTaXa

MonsA, nonbnHeTe NO Bpeme Ha MOHTaXa 3a 6bAella cnpaBska.

Mopen O -

CepveH 3 -

Onumu Ha mMaluvHaTa -

TBbproBcky NpeacTasuTen —

Ten. O Ha Tbpr. npeacTaBuTeN —

KnneHtckn 3 -

[laTta Ha MOHTax —

CN

mETMERA: - BRTR

XA TENNANT 2% SRR R, SRR AN DIFEEATIG, it il SRS,

VERE T TR R R Y A A

L () BENLERS.

2. B MHEEREHENSRTFS.

3. (@) BRIEASEARIRTIERFFS.

4. BE G SHEE.
ANE I 5 1T

5. RUEML L. AFEE. T ID 5. fTRMER L.
RIE SRS S .

6. $RHEIFARRIES .

™ V - dEdAs
A - FEAG PRSI

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1.  (A) Zjistéte model stroje.
2 (B) Zjistéte sériové €islo stroje z vyrobniho $titku.
3. (C) Poutzijte spravné sériové Cislo ze seznamu dild.
4

Urcete Cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich &isel.

5. Uvedte jméno, nazev spolecnosti, Cislo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dodané spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Gislo -

Dopliiky zafizeni -

Obchodni zastupce —

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz— und Verschleifteile kdnnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.

(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

2
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5.  Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

D) V - steht fir eine Einheit
A - steht fur Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausftllen.

Modellnr. -

Seriennr. —

Maschinenoptionen —

Verkéaufer —

Telefonnummer des Verkéufers —

Kundennummer —

Installationsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehgr kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstdende trin for at sikre hurtig levering.

1.

o » w N

(A) Identificér maskinmodellen.

(B) Identificér maskinens serienummer p& datameerkaten.

(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side— eller referencenumre.

Angiv dit navn, firmanavn, kunde-id—nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkgbsordrenummer.

Angiv detaljerede instruktioner til forsendelse.

D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tlf. —

Kunde-id-nr. -

Installationsdato —

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist
Kasutage ainult TENNANT Company poolt tarnitud voi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1.

0N

(A) Markige masina mudel.
(B) Markige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.

Mérkige varuosa number ja kogus.
Arge tellige lehekulje— voi viitenumbri alusel.

Markige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

Lisage tapsed saatmisjuhised.

(D) V - tahistab komplekti
A — téhistab komplektis olevaid osii

Palun taitke paig ajal pidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kéayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,
puhelimitse, faksilla tai sahkdpostilla.

Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1.

o » w N

(A) Katso koneen malli.

(B) IKatso koneen sarjanumero sen tunnustarrasta.

(C) Varmista, etta osaluettelosta, etta kaytat oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Ala tilaa ilmoittamalla sivu- tai viitenumeroita.

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

limoita yksityiskohtaiset toimitusosoitteet.

D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

my6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisdvarusteet —

Myyntiedustaja —

Myyntiedustajan puhelinnumero —

Asiakasnumero -

Asennuspaiva —




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandees en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci—dessous pour assurer une livraison rapide.

1.

o » w N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou nhuméros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

D) V - identifie un assemblage
A - identifie les pieces composant 'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de 'agent commercial -

Numéro d'identification client -

Date d'installation —

GR

TPOMNOZ MAPAITEAIAZ ANTAAAAKTIKQN - BA. napandvw didypappa.

Xpnotononote povo avtalAakTika napexopeva ard tnv TENNANT Company 1} 10odUvaua. Ta avTaAAaKTIKA Kat avaA@otpa uropouv va napayyeABouUv online,
AedwVIKA, pe Gag N Taxudpouika.

AkoAoUBNOTE TA MAPAKATW BrHATA Yia va eEA0PAANITETE TNV £YKALPT ATIOOTOAN TOUG.

1.
2.
3.

(A) Bpeite To HOVTEAO UNXAVIHATOG.
(B) Bpeite Tov aptBpod oe1pdg TOU UNXAVIHATOG OO TNV ETIKETA OTOIXEIWV.

(C) BeBawwbeite OTL XPNOILOTOLEITAL O CWOTOG APIBUOG OELPAG Ao
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdLKO aVTAAAAKTIKOU Kal ToooTnTa.
Mnv napayyeAvete Baoel oeAidag 1 aptbp®v avapopag.

Awote 10 Ovopa oag, Ovopa etatpeiag, ID (kwdiko) meAdtn, dieUBuvon TIHOAOYNONG
KAl AMOOTOANG, aptBpo TNAEG®MVOU KAl aplOpd eVTOANG mMpounBelag.

Awote AemTopepeiq MANpodopieg AnMooToANG.

(D) V - umnodnA@veLumooUoTnHa
A - urodnlwvel ta pépn nou nepthapBavovtal oTo
unocuoTnpa

MapakaloUpe CUPTANPWOTE KATA TNV WPA TNG EYKATAGTAONG Yia

peAAovTiki) avadopa.

Ap. Movtéhou -

Ap. oe1pdg -

Erudoyég Mnxavnpatog -

EKT. TwANoEwV -

TnA. EKIPOCATIOU WA CEWV —

Ap1Bpog meAd -

Hpepopunvia eykataotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértékii cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és
e-mailben.

A pontos szallitas érdekében kovesse az alabbi Iépéseket.

1.

2
3.
4

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(C) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az uigyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szallitasi utasitasokat.

D) V - ajel csomagra utal
A - ajel acsomagban talalhato alkatrészekre utal

A késébbi visszakeresések érdekében kérjik,

hogy a rovatokat az elsé lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képvisel6 telefonszama —

Ugyfél azonosité szama -

Uzembehelyezés datuma —

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o » w N

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello —

N. Serie -

Opzioni della macchina —

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione —




R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

IR=YPHISAROTEZE. o510, BEE, FAX, TIEFHTBELWWELET,

ERICBBITEDLLIIC. UTOERSHMS B0,
(A BREOETLEBER Mo ELIE,

2. B) HADT—ASAIIZHREShTWSLYPLES
EHHSELIEEN,

3. ) /S—)RFESRLT, DUTLESHELLSITESR

REHETEDRSIC, BERICIEALTUIN,

JP &Ly, EF/LNo. -
4 A—YBEBEEREBNSBLEI, Y22 T L/ HEOT D SN -
R=UEBPSRBETOIINITEESISL,
= Al T ,m
5. BEHROBEH], & BEDEE. FR/FELMEH. HanFFiay
EEES . INEBEESHS LA, —
6. FEICEATHAIFEL BN, BAREL TS, .
IR AIE DEBIEES -
D V -7EUIYERLET BEEDES
A - FEUTIVITEENSAA—VERLET .
KiEH -
KAIP UZSISAKYTI DALIS — zr. diagrama vir$uje
Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.
Kad uzsakymas baty greitai jvykdytas, laikykités iSvardyty taisykliy.
1. (A) Nurodykite masinos modelj.
2 (B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymés.
itikinkite. kad q ikl ~ is i§ daliu siras Prasome uzpildyti montavimo metu,
3.  (C) Isitikinkite, kad nurodomas tikslus serijos numeris i§ daliy saraSo. siekiant gauti informacija ateityje.
4 Nurodykite dalies numerj ir reikiama kieki.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. —
LT 5. Nurodyklte savo varda, kompanuos pavadinima, kliento ID numerj, Serijos nr. —
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir :
pirkimo uzsakymo numer;. Masinos parinktys —
6. Nurodykite iSsamias gabenimo instrukcijas. Prekybos atstovas —
v Komivojazieriaus tel. nr. —
(D) — zymi sistema . .
A — nurodo sistemos dalis Pirkéjo ID numeris —
Sumontavimo data —
KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet mainas sérijas numuru uz tehnisko datu uzlimes. Velcot u?stéc.ﬁéanu, ladzam pierakstist attiecigo informaciju
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. izmantoSanai turpmak.
LV 4 Nosakiet detalas numuru un skaitu. Modela Nr. —
Veicot pasitijumus neatsaucieties uz lappusu vai norades numuriem. Sériias N
érijas Nr. —
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina _l -
piesGtiSanai un piegadei un pirkuma pasatijuma numuru. lekartas papildaprikojums—
6.  Sniedziet detalizétu informaciju par piegadi. Pardos$anas parst. —
Pardosanas parst. talr. Nr. —
©) V' — nosaka ierici i . . Klienta identitates numuru—
A — nosaka detalas, kas ir komplekta ar ierici
Uzstadisanas datums—
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
N L 3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr.
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers Seri
erienr. —
5.

telefoonnummer en bestelnummer op.

6. Geef gedetailleerde leveringsinstructies op.

Geef uw naam, bedrijfsnaam, klanthummer, factuur- en leveringsadres,

D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Machine-opties -

Verkoopvert. —

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum —




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1. (A) Angi maskinmodellen.

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

2. (B) Angi maskinens serienummer fra typeskiltet.

3. (C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

4. Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre. Modellnr. -

5. Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings— og Serienr.. -
forsendelsesadresse, telefonnummer og innkjgpsordrenummer. Maskinens tillegg -

6.  Angi detaljerte forsendelsesinstruksjoner. Salgsrep. -

Salgsrep. telefonnr. —

D) V - angir en delegruppe

A - angir deler inkludert i en delegruppe Kunde-ID-nummer —

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢ zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1. (A) Okresli¢ model maszyny.

2. (B) Okresli¢ numer seryjny maszyny znajdujacy sie na tabliczce znamionowej. Prosimy wpisa¢ date instalacji do pézniejszego wykorzystania.
3. (C) Odszukac ten numer seryjny w wykazie czesci.
4

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowej Nr modelu—

wykazu.

5. Podaé¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i Nr seryjny -

dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu. Opcje maszyny -

6. Poda¢ doktadne instrukcje dotyczace dostawy. Przedst. sprzedazy

Nr tel. przedst. sprzed. -

D) V - oznacza zespét

A - oznacza cze$¢ w zespole Nr ident. klienta -

Data instalacji —

PT

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pegas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga 0s passos abaixo para garantir uma entrega rapida.

1.  (A) Identifiqgue o modelo da maquina.

2 (B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados. N ~ —
. . - . Preencha na altura da instalagéo para futura referéncia.
3. (C) Certifique-se de que usa o numero de série correcto da lista de pegas.
4

Identifique o nimero de produto e a quantidade. Ndo encomende através de nimeros de

péagina ou de referéncia. Modelo n°® -
5. Forneca o seu nome, o nome da empresa, o nimero de ID do cliente, N° de série —

os enderecos de facturacéo e entrega, o nimero de telefone e

0 nimero da nota de encomenda. Opgoes da maquina —
6. Forneca instrucdes de entrega detalhadas. Vendedor -

Telefone do vendedor -

D) V - identifica uma unidade Namero de ID do cliente —

A - identifica pecas incluidas numa unidade
Data de instalagdo —

RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yiTe Tonbko 3anyacTu, noctasnAemMble komnanmein TENNANT vnu ux ananorn. 3anacHble 4acTu U pacxofHble MaTepuanbl MOXHO 3aKa3aTb B PEXWME OHNaliH,
TeneoHoM, hakCoM Unn INEKTPOHHOWM NOYTOMN.

[AnA cBOEBPEMEHHOW [OCTaBKN CNefynTe ONUCaHHBbIM HUXKE MHCTPYKLUMAM.

1. (A) YKaxuTe MOAENb MalLnHbl. Bo BpemA yCTaHOBKM 3arnosnHuTe, NoXasnymncra, 9Tu cBeAeHUA AnA
2. (B) YkaxuTe CepuiiHbii HOMEpP MaLHbl, 0603HAYEHHbIA Ha TABNMNYKE TEXHNHECKUX AaHHbIX. TOro, 4To6bl CCbIIATLCA B AaNbHENLIeM.
3. (C) YooctoBepbTeCh, YTO HAANEXalUMin CEPUIAHBLIA HOMEP NMEePEeYNCIIeH B CMIUCKe 3anyacTen.
4. YKaxuTe HOMep [eTanm 1 Hy>KHOe KONM4ecTBo. He ncnonbayiite HoMepa CTPaHuL, U CCbINOK. Mogenb 3 -
5. YKaxuTe CBOe MMA, Ha3BaHWEe KOMMaHU1, NAEHTUUKALMOHHbIA HOMEp CepuitHbin O —
nokynaTend, pac4eTHbIN aapec 1 aapec [OCTaBKu, TeneOoHHbI HoMep
1 HOMEP 3aKa3a Ha MOKYIKY. Onumu malvHbl —
6.  YkaxuTe noapobHble CBEAEeHUA O JOCTaBKe. ToproBbIit NPeACTABUTENb —

TenedoH TOproBoro nNpeacTaBuTena —

D) V - o03HayaeT ysen
W AeHT. Homep nokynaTtens —

A - obo3HavaeT getanb y3na
[aTa ycTaHoBKM —




SE

BESTALLNING AV RESERVDELAR - Se ovanstéende schema.

Anvand endast delar frdn Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.
1.  (A) Identifiera maskinens modell.
(B) Identifiera maskinens serienummer pa typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

o » w N

Uppge ditt namn, foéretagets namn, kundens ID-nummer, faktura— och leveransadress,
telefonnummer och ordernumret vid inkdp.

6. Ge detaljerade transportanvisningar.

Identifiera artikelnumret och mangden. Bestall inte med hjélp av sido- eller referensnummer.

(D) V - identifierar en modul
A - identifierar delar som ingar i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. -

Tilvalsutrustning —

Forsaljare —

Forsaljarens tel.nr. —

Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vy$sie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,

telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riad'te nasledovnymi krokmi.
1. (A) Identifikujte model stroja.

(B) Z etikety s Gdajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, zZe ste zadali spravne sériové ¢Cislo zo zoznamu dielcov.

o s w N

Zadajte VaSe meno, meno spoloénosti, ID &islo zakaznika, fakturaénu a
prepravnu adresu, teleféonne Eislo a objednavacie &islo dielu.

6.  Uvedte podrobné prepravné pokyny.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou ¢isel stran, alebo referenénych &isel.

D) V - identifikuje sadu
A - identifikuje ¢asti sady

Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja —

Obchodné zastupenie -

Obch. zastupenie tel. ¢. -

ID €. zékaznika -

Datum instalacie —

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,

po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.
1.  (A) Ugotovite model stroja.

(B) Na plos¢ici s podatki pois¢ite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov poiscete pravilno serijsko Stevilko.

o p w N

Navedite svoje ime, ime podjetja, ID tevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin $tevilko naroéila.

6.  Navedite podrobna navodila za dostavo.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narogilih ne navajajte strani ali referen¢ne Stevilke.

D) V - oznaduje sklop
A - oznaduje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka —

Dodatna oprema stroja -

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika -

Stevilka stranke —

Datum vgradnje -

TR

PARCALARIN SPPAREL EDELMES| - Yukarldaki Eemaya bakln.

Yalnigzca TENNANT Company’den salglanan veya eldldelgerde parcalar kullan@n. Parca veya sarf malzemeleri cevrimici olarak,

telefonla, faksla veya postayla siparil edilebilir.
Zamanignda teslimati] saglamak icin agagJgddaki adigmlar izleyin.
1. (A) Makine modelini belirtin.

(B) Veri etiketinden makine seri numarasini

ndan emin olun.

(C) Parga listesinden uygun seri numarasignign kullang]

2

3

4, Parga numarasgnié] ve miktari
5 ,

Adg &
telefon numara:

6. Ayr sevkgyat talimatlarg

, miiteri kimlik numal

n ad| faturalama ve sevkiglyat adreslerini,
e satign alma siparilgi numaras i

belirtin.

&) belirtin. Sayfa veya referans numaralarign] kullanarak siparilg] vermeyin.

(D) V - bir tertibat@] belirtir
A - tertibattaki parcalarl belirtir

[Elleri tarihlerde balgvurmak igin lutfen kurulum s@ras@nda doldurun.

Model No. -

Seri No. -

Makine Segenekleri —

SatgJg] Temsilcisi —

Temsilcisi telefon no. -

Muteri Kimlik Numarasfg] -

Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

M20, G/LP, CE
General Recommended Maintenance Items
Ref. Part No. Serial Number Description Qty.
v 9002553 (0000-0499 ) Maint Kit, Gas, 400hr[M20/T20] 1
A 372575 (0000-0499 ) Sparkplug [Gm ] 4
A 369746 (0000-0499 ) Element, Fltr, Air [Dn] 1
A 372440 (0000-0499 ) Filter, Fuel [Gm 1.61/3.01] 1
v 9002554 (0000-0222 ) Maint Kit, Lpg, 400hr[M20/T20] 1
A 372575 (0000-0222 ) Sparkplug [Gm ] 4
A 369746 (0000-0222 ) Element, Fltr, Air [Dn] 1
A 372615 (0000-0222 ) Filter Kit, Fuelock, Lpg 1
v 9007382 (0223-0499 ) Maint Kit, 400hr [M20/T20/M30 Lpg 2010] 1
A 372575 (0223-0499 ) Sparkplug [Gm ] 4
A 369746 (0223-0499 ) Element, Fltr, Air [Dn] 1
A 9007380 (0223-0499 ) Filter Kit, Fuelock, Lpg [Gm1.6] 2010] 1
v 9002555 (0000- ) Maint Kit, Gas, 800hr[M20/T20] 1
A 31613 (0000- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (0000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (0000- ) Filter Assy [Pt4 936498] 1
A 372440 (0000- ) Filter, Fuel [Gm 1.61/3.01] 1
v 9002613 (0000-0222 ) Maint Kit, Lpg, 800hr[M20/T20] 1
A 31613 (0000-0222 ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (0000-0222 ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (0000-0222 ) Filter Assy [Pt4 936498] 1
A 372615 (0000-0222 ) Filter Kit, Fuelock, Lpg 1
v 9007381 (0223- ) Maint Kit, Lpg, 800hr [M20/T20/M30 Lpg 2010] 1
A 31613 (0223- ) Strainer, Hyd, 25 Gpm 100 Mesh 1
A 25122 (0223- ) Cap, Breather, Hyd, 2.4 Ds 1
A 1021579 (0223- ) Filter Assy [Pt4 936498] 1
A 9007380 (0223- ) Filter Kit, Fuelock, Lpg [Gm1.6] 2010] 1
371972 (0000- ) Element, Fltr, Oil, Eng, Spin—-On 1
1048295AM (0000- ) Filter, Soltn, 20mesh, Pm12 3.1d 02.6l 1
1018296 (0000- ) Filter, Panl, Dust, 4.2 X 20.0 X 30.0 1
87866 (0000- ) Key, Ignition [Set Of 2] 1
10137 (0000- ) Battery, Wet, 12vdc 0475cca 1
20833 (0000- ) Wheel, 3.0d 1.38w 0.50b 2
1033644 (0000- ) Belt, Ribbed, 38.5I 1
1024586 (0000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 2
1019295 (0000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 2
1020166 (0000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
1022009 (0000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
1022007 (0000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
1017868 (0000- ) Blade, Sqge, Front [Linard] 1
1031331 (0000- ) Blade, Sqge, Rear, Linatex 1
83874 (0000- ) Gasket, Sqge 2
1031011 (0000- ) Blade, Sqge, 37.08l Linatex 2
1027719 (0000- ) Blade, Sqge, Front, 49.59 Pyu 1
1031945 (0000- ) Blade, Sqge, Rear, 53.78L Pyu 1

M20 Gas/LPG 331386 (3-2013)

11




GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3I, Ure 2
1027716 (0000-0178 ) Squeegee Assy, Sba, Ure 1
1059091 (0179- ) Blade, Sqge, Side Brush, Urethane 1
1059092 (0179- ) Blade, Sqge, Side Brush, Urethane 1
1025005 (0000-0178 ) Squeegee Assy, Sba, Linatex 1
1046980 (0179- ) Blade, Sqge, Side Brush, Linatex 1
1047238 (0179- ) Blade, Sqge, Side Brush, Linatex 1
363413 (0000- ) Tire Assy, Solid, 16.0x3.5 2.43b 1
84597 (0000- ) Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt 1
9010622 (0500- ) Plug, Spark 4
1057710 (0000- ) Oil, Hyd [El, Iso 100, 01gal] 1
1057711 (0000- ) Oil, Hyd [El, Iso 100, 05gal] 1
1069019 (0000- ) Oil, Hyd [El, Iso 68, 01gal] 1
1069020 (0000- ) Oil, Hyd [EIl, Iso 68, 05gal] 1
1057707 (0000- ) Oil, Hyd [El, Iso 32, 01gal] 1
1057708 (0000- ) Oil, Hyd [El, Iso 32, 05gal] 1

M20 Gas/LPG 331386 (3-2013)



STANDARD PARTS

SECTION 2
Contents Page Contents Page
Fig. 1 - Brushes, Replacement, Scrub Head ... 2-4 Fig. 40 — Engine Radiator Hose Group
Fig. 2 — Brushes, Replacement, Side Brush .... 2-5 (0196-0499) ......... ... 2-82
Fig. 3—Main Frame Group .................. 2-6 Fig. 41 - Engine Radiator Hose Group
Fig. 4 — Operator Station Group  .............. 2-8 (0500- ) 2-84
Fig. 5 — Operator Station Insulation Group .... 2-10 Fig. 42 — Battery and Electrical Group ......... 2-86
Fig. 6 — Instrument Panel Group ............. 2-12 Fig. 43 — Wheel Group, Front Drive ........... 2-88
Fig. 7—-SeatGroup ............coviiiin.. 2-14 Fig. 44 — Wheel Group, Rear . ................ 2-90
Fig. 8 — Steering Group .......... ... ... 2-16 Fig. 45 — Brake Pedal Linkage Group ......... 2-92
Fig. 9—FrontCover Group .................. 2-18 Fig. 46 — Directional Pedal Group ............. 2-94
Fig. 10 - Engine Cover Group ... ............. 2-20 Fig. 47 — Hydraulic Pump Linkage Group ...... 2-96
Fig. 11 — Engine and Mount Group (0000-0499) 2-22 Fig. 48 — Hopper Lift Arms Group ... .......... 2-98
Fig. 12 — Engine and Mount Group, Gas Fig. 49 — Hopper and Debris Screen Group ... 2-100
(0500- ) 2-24 Fig. 50 — Hopper Cover and Dust Filter Group . 2-102
Fig. 13 — Engine and Mount Group, LPG Fig. 51 — Hopper Bumper Group .. ... ........ 2-104
(0500- ) 2-26 Fig. 52 — Hopper Door Group (0000-0204) ... 2-106
Fig. 14 — Engine EFI Group, Gasoline Fig. 53 — Hopper Door Group (0205- ) .... 2-108
(0000-0046) ........covviiiinn.. 2-28 Fig. 54 — Cylindrical Scrub Brush Drive
Fig. 15 — Engine EFI Group, Gasoline Group, LeftSide .................. 2-110
(0047-0222) ... 2-30 Fig. 55 - Cylindrical Scrub Brush Drive
Fig. 16 — Engine EFI Group, Gasoline Group, Right Side . ............... 2-112
(0223-0499) ....... .. 2-32 Fig. 56 — Cylindrical Scrub Brush Head
Fig. 17 — Engine EFI Group, Gasoline LiftGroup . ... 2-114
(0500- ) 2-34 Fig. 57 — Cylindrical Brush Head Skirt Group .. 2-116
Fig. 18 — Engine EFI Group, LPG (0000-0046) . 2-36 Fig. 58 — Squeegee Lift Group, Rear ......... 2-118
Fig. 19 — Engine EFI Group, LPG (0047-0499) . 2-40 Fig. 59 — Squeegee Group, Rear ............ 2-120
Fig. 20 — Engine EFI Group, LPG (0500- ) .. 2-42 Fig. 60 — Squeegee Linkage Group, Rear .. ... 2-122
Fig. 21 - Engine Vaporizer Group, LPG Fig. 61 — Squeegee Group, Right Side ....... 2-124
(0047-0222) ... 2-44 Fig. 62 — Squeegee Lift Group, Right Side . ... 2-126
Fig. 22 - Engine Vaporizer Group, LPG Fig. 63 — Squeegee Group, Left Side ......... 2-128
(0223-0499) ....... .. 2-46 Fig. 64 — Squeegee Lift Group, Left Side ..... 2-130
Fig. 23 — Engine Fuel Tank Group, Gasoline Fig. 65 — Solution Tank Group . .............. 2-132
(0000-0046) ........ccvviiinnn.. 2-48 Fig. 66 — Solution Tank Drain Group ......... 2-134
Fig. 24 — Engine Fuel Tank Group, Gasoline Fig. 67 — Solution Control Group . ........... 2-136
(0o47- ) 2-50 Fig. 68 — Recovery Tank Group ............. 2-138
Fig. 25 - Engine Fuel Tank Group, LPG ....... 2-52 Fig. 69 — Recovery Tank Drain Group ........ 2-140
Fig. 26 — Engine Air Cleaner Group, Gasoline Fig. 70 — Vacuum Fan Group, Scrubbing ..... 2-142
(0000-0046) ........coviinian.. 2-54 Fig. 71 — Vacuum Fan Group, Sweeping ... ... 2-144
Fig. 27 — Engine Air Cleaner Group, Gasoline Fig. 72 — Hydraulic Schematic (0000-0131) ... 2-146
(0047-0499) ..., 2-56 Fig. 73 — Hydraulic Schematic (0132-0270) ... 2-148
Fig. 28 — Engine Air Cleaner Group, Gasoline Fig. 74 — Hydraulic Schematic (0271- ) .... 2-150
(0500- ) 2-58 Fig. 75 — Hydraulic Hose Group,
Fig. 29 — Engine Air Cleaner Group, LPG Steering and Propel .............. 2-152
(0000-0046) ........covviiienn.. 2-60 Fig. 76 — Hydraulic Hose Group,
Fig. 30 — Engine Air Cleaner Group, LPG Pump and Vacuum Fans .......... 2-154
(0047-0499) ..., 2-62 Fig. 77 — Hydraulic Hose Group,
Fig. 31 — Engine Air Cleaner Group, LPG Brush and Hopper ............... 2-156
(0500- ) 2-64 Fig. 78 — Hydraulic Hose Group,
Fig. 32 — Engine Alternator and Fan Group Squeegee Lift ......... ... ... ... 2-158
(0000-0499) ... 2-66 Fig. 79 — Hydraulic Pumps Group . .. ......... 2-160
Fig. 33 — Engine Alternator and Fan Group Fig. 80 — Hydraulic Cooler and Tubes Group .. 2-162
(0500- ) 2-68 Fig. 81 — Hydraulic Reservoir Group ......... 2-164
Fig. 34 - Engine Muffler Group (0000-0046) ... 2-70 Fig. 82 — Hydraulic Valves Group (0000-0131) 2-166
Fig. 35 — Engine Muffler Group (0047-0499) ... 2-72 Fig. 83 — Hydraulic Valve Group (0132- ) .. 2-168
Fig. 36 — Engine Muffler Group (0500— ) .. 2-74 Fig. 84 — Electrical Schematic, GM
Fig. 37 — Engine Radiator Group (0000-0195) .. 2-76 (0000-0046) ........coviiiin... 2-170
Fig. 38 — Engine Radiator and Mount Group Fig. 85 — Electrical Schematic, GM
(0196-0499) ...t 2-78 (0047-0145) ...t 2-174
Fig. 39 — Engine Radiator and Mount Group Fig. 86 — Electrical Schematic, GM (0145-xxxx) 2-178
(0500- ) 2-80

M20 Gas/LPG 331386 (2-2013)

2-1




STANDARD PARTS

Contents Page

Fig. 87 — Electrical Schematic, GM (xxxx—0499) 2-184
Fig. 88 — Electrical Schematic, Mitsubishi

(0500— ) i 2-190
Fig. 89 — Electrical Schematic, Gas/LPG Engine

Harness, GM (0000-0046) ........ 2-198
Fig. 90 — Electrical Schematic, Gas Engine

Harness, GM (0047-0222) ........ 2-200
Fig. 91 — Electrical Schematic, Gas Engine

Harness, GM (0223-0499) ........ 2-202
Fig. 92 — Electrical Schematic, Gas Engine

Harness, Mitsubishi (0500— ) . 2-204
Fig. 93 — Electrical Schematic, LPG Engine

Harness, GM (0047-0222) ........ 2-206
Fig. 94 — Electrical Schematic, LPG Engine

Harness, GM (0223-0499) ........ 2-208
Fig. 95 — Electrical Schematic, LPG Engine

Harness, Mitsubishi (0500- ) . 2-210
Fig. 96 — Electrical Wire Harnesses

Group,Main..................... 2-212
Fig. 97 — Electrical Wire Harness

Group, Headlight ................ 2-226
Fig. 98 — Electrical Wire Harness

Group, Hopper .................. 2-227
Fig. 99 — Electrical Wire Harness

Group, Hopper Cover ............ 2-230
Fig. 100 - Electrical Wire Harness Group,

Gasoline/LPG Engine ............ 2-232

Fig. 101 - Electrical Wire Harness Group,
Gasoline/LPG Engine
Adapter Harness . .. .............. 2-235
Fig. 102 — Label Group . .................... 2-236

2-2

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

M20 Gas/LPG 331386 (2-2013) 2-3



STANDARD PARTS

Fig. 1 — Brushes, Replacement, Scrub Head

Ref.

NNR R R

Part No.
1026223
1026222
1027697
1030969
1040524
1059640

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

— N N N N N

354408

Description Qty.
Brush, Swp / Scb, 40L, Polypropylene

Brush, Swp / Scb, 40L, Super Abrasive

Brush, Swp / Scb, 40L, Polyester

Brush, Swp / Scb, 40L, Heavy Duty Polypropylene
Brush, Swp / Scb, 40L, Wndw, Polypropylene
Brush, Swp / Scb, 40L, Wndw, Super Abrasive

NNNDNNDN

2-4

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 2 — Brushes, Replacement, Side Brush

Y
@
=

O© oo ~NOOTLhA, WNPR

Part No.
1027688
15539
14838
24299
01684
32746
1042499
1017368
14838
24299
01684
32746
1042500
1017368
14838
24299
01684
32746
1042504
1017368
14838
24299
01684
32746

[ ol = o
POWOWONNpDRPFPOOWONNDRERO

[ 2 I N RN S i i o RN S N N N SRR S S i i SR
[
N

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

N N N N N N N N N N N N N N N N N N N N N N N

Description

Brush Assy, Disk, Swp, 24.0d, Polypropylene
Hub, Drive, Brush, Disk, 3hole 5.8bc[6t]
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Brush Assy, Disk, Scg, 16.0 D, Soft Nylon
Hub, Drive, Brush, Disk, 3hole 5.8bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Brush Assy, Disk, Scg, 16.0 D, Heavy Duty Polypropylene
Hub, Drive, Brush, Disk, 3hole 5.8bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

Brush Assy, Disk, Scg, 16.0 D, Super Abrasive
Hub, Drive, Brush, Disk, 3hole 5.8bc
Spring, Wir, 0.16d, Brush Retaining

Bracket, Retainer, Spring

Washer, Flat, 0.27b 0.69d .05, Ss

Screw, Pan, Phl, M6 X 1.00 X 35, Ss

354584

Qty.

WRRPRRRRPWORRRRPRPWORRRPRPRPORRLRRERR

M20 Gas/LPG 331386 (2-2013)

2-5




STANDARD PARTS

Fig. 3 — Main Frame Group

2-6 M20 Gas/LPG 331386 (4-10)



STANDARD PARTS

354406, CE
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.

1 9002401 (0000- ) Frame WIidt, Main, Repimt [m20 & T20] 1

2 1060130 (0000- ) Wheel, 06.0D 2.00W 1.19B, Gray Rbr 6

3 9006334 (0000-0206 ) Pin Kit, Wheel, Ci [M20/T20/M30] 2

4 761490 (0000-0206 ) Pin, Cotter, Hair, Dbl 2

5 9002400 (0000- ) Tower, WIdt, Lift, Rh, Replmt [M20] 1

6 9002399 (0000- ) Tower, WIdt, Lift, Lh, Replmt [M20] 1

7 39283 (0000- ) Screw, Hex, M10 X 1.5 X 25, 8.8 10

8 32492 (0000- ) Washer, Flat, 0.38 Std 10

9 1017791 (0000- ) Channel, Upper, Tower, Lift 1

10 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4

11 39277 (0004~ ) Screw, Hex, M8 X 1.25 X 25, 8.8 1

12 1019251 (0000- ) Pin WiIdt, Pivot, Hppr 2

13 74455 (0000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 4

14 1021327 (0000- ) Block, Guide, Hppr 2

15 367771 (0000- ) Screw, Pan, M8 X 1.25 X 25, Ss 4

16 1027916 (0000- ) Panel Widt, Filler 1

17 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4

18 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4

19 363458 (0000- ) Tread, Non-Skid, 01.9w 08.0I 1

v 20 1019225 (0000-0294 ) Headlight, 12vdc, 27watt, 2.1a, Oval Rpl by1060942 2
A 1031826 (0000-0294 ) Lamp, 12vdc [Speaker] 1
A 1031827 (0000-0294 ) Receptacle, Lamp [Speaker] 1
21 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6l 1

22 53466 (0004~ ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1

23 08709 (0004~ ) Nut, Hex, Lock, M8 X 1.25, NI 1

24 32491 (0004~ ) Washer, Flat, 0.31, Std 1

25 23146 (0207- ) Pin, Roll, .187d X 1.62I, .187/.192 2

26 1053838 (0207- ) Pin, 30mmd X 215mml 2

27 1062566 (0207- ) Washer, Flat, 1.26B 1.88D .13, Stl, PI 2

28 34411 (0207~ ) Pin, Cotter, Hair, 1.00d .178 Wir 2

v 29 1060942 (0295- ) Headlight, 12Vdc, Oval, Halogen 2
A 30 9007513 (0295- ) Lamp, Halogen [Speaker] 1

M20 Gas/LPG 331386 (2-2013) 2-7



STANDARD PARTS

Fig. 4 — Operator Station Group

M20 Gas/LPG 331386 (2-2013)

2-8



STANDARD PARTS

Py
©CO~NOOUNWNRRPPRPPRPPRD

i
P o

12
13
14
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42

Part No.
9002409
9002380
9002381
9003434
9003435
9003436
39283
04414
1047169
82727
01493
1030017
16931
70157
08709
39277
32491
58819
1025435
1035832
1030593
53466
1021834
1027218
1031665
39349
1022699
16931
363976
39311
1020540
09740
1017218
1033975
1027267
1020904
1020168
80288
39277
32491
1035997
06942
32490
08708
1047295
1071616
1031665
39349

Fig. 4 — Operator Station Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0003
(0000-0003
(0000-0003
(0000-0003
(0000-
(0000-0046
(0047-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0090
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0047~
(0000-
(0000-
(0091~
(0000-
(0000-
(0000-
(0000-
(0500-
(0500-
(0500-

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Panel WIdt, Gas, Repimt

Panel WIdt, Gas, Replmt [W/Fast]
Panel WIdt, Gas, W/ Es, Repimt
Panel WIdt, LPG, Replmt, Ce

Panel WIdt, LPG, Replmt, Ce [W/Fast]
Panel WIdt, LPG, Repimt, Ce [W/ES]
Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.53b 1.88d .12, Stl, PI
Bracket, Mtg, Insulation

Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl
Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl
Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl
Screw, Hex, M8 X 1.25 X 20, 8.8
Clamp, Cable, Ss, 2.50d X 1.00w, 1h
Nut, Hex, Lock, M8 X 1.25, NI

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Tread, Non-Skid, 03.0w 11.6l

Panel WIdt, Adj
Panel WIdt, Adj [2007]

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft
Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Panel, Access, Door

Mat, Floor

Screw, Pan, M8 X 1.25 X 25, Blk
Washer, Flat, 0.31 Sae

Panel, Access, Floor

Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M8 X 1.25 X 60, 8.8, FI
Nut, Hex, Std, M8 X 1.25

Bracket WIdt, Mtg, Tank

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg

Mat, Floor

Seal, Panl, Instmt

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft
Plug, Hole, Rnd, 0.81h, BIk

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Bracket WIdt, Mtg, Tank

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Std

Nut, Hex, Lock, M6 X 1.00, NI

Seal, Foam, 0.50

Bracket WIdt, Mtg, Hose

Screw, Pan, M8 X 1.25 X 25, Blk
Washer, Flat, 0.31 Sae

354407 - G/LP, CE

Qty.

NNRPORRPRPNRRRPRPRRERRRR

ORRPRPPRPRUOWRRRPARORMRRLRUORERERRNE

=
~

NNEFEFEFEPNNDNPRE

M20 Gas/LPG 331386 (2-2013)

2-9




STANDARD PARTS

Fig. 5 — Operator Station Insulation Group

M20 Gas/LPG 331386 (2-2013)

2-10



STANDARD PARTS

354409
Fig. 5 — Operator Station Insulation Group
Ref. Part No. Serial Number Description Qty.
1 1034769 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
2 1034765 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
3 1040841 (0000- ) Insulation, Flame—Retardant, 0.75-0.88 1
4 1023464 (0000- ) Insulation, Flame—Retardant, 0.75-0.88 1
5 1034764 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
6 1034766 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
7 1034768 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
8 1034770 (0000- ) Insulation, Flame-retardant, 0.75-0.88 1
9 1023569 (0000- ) Insulation, Flame—Retardant, 0.75-0.88 1
M20 Gas/LPG 331386 (5-08) 2-11




STANDARD PARTS

Fig. 6 — Instrument Panel Group

2-12 M20 Gas/LPG 331386 (4-10)



STANDARD PARTS

> 1> J
Py
©CoOo~NOOUN~AWNENPED

ol
P o

12

14
15
16
17
18
19
20
21
22
23
23
24
25

Part No.
9003453
9002435
9007912
9007913
16968
1028769
1028772
1029362
361071
361073
361075
08712
73736
382516
87536
87866
383165
49266
392171
398501
398508
56992
223599
1036892
1024287
9004880
9002392
1031665
1041822

Fig. 6 — Instrument Panel Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Panel Kit, Instmt, Repair [M20/M30]

Label Kit, Panel, Repimt [M20]

Panel, Kit, Instmt, Replmt [M20/M30 ec—-H20 only]
Label Kit, Panel, Replmt [M20/M30 ec—H20 only]
Nut, Hex, Lock, #08-32, NI

Flap, Battery

Bar, Flat, Ss, .06 X .50 X 10.0l 2/.19sl

Washer, Shid, Nyl [8-32]

Plate, Mtg, Light

Seal, Rbr, Clsd, 0.13, Instmt Panl

Light, Panl, 14vdc, ,1.1 X 1.0

Nut, Hex, Lock, M6 X 1.0, Ss, NI

Washer, Flat, 1.15b 1.75d .08, Stl

Boot, .63id .291 .90w

Switch, Ignition [Ku]

Key, Ignition [Set Of 2]

Boot, Switch, Ignition

Tie, Cable, Nyl, 07.31.19w 1.8 Max D

Switch, Rocker, Dpdt On/Off/On

Plug, Hole, Rt, Rocker Switch, .87 X 1.7

Switch, Rocker, Dpdt Mom/Off/Mom

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl

Cup Holder, Rwk

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems

Label, Switch, Rocker [M20/M30]

Panel, Instmt, Rh, Gas, Replmt

Panel, Instmt, Rh, Lpg, Replmt, Ce

Screw, Pan, M8 X 1.25 X 25, Blk

Light, Led, .312D, 2 Volt [Tri-Color] (ec—H20 only)

354897- G/LP, CE

Qty.

P RARPRPRRPRWORPRRPRNRPRRPNRRPRRPRPREPNARPRRPIMNRRLPRARRRR

M20 Gas/LPG 331386 (2-2013)

2-13




STANDARD PARTS

Fig. 7 — Seat Group

M20 Gas/LPG 331386 (5—09)

2-14



STANDARD PARTS

354898, CE
Fig. 7 — Seat Group
Ref. Part No. Serial Number Description Qty.
1 1034767 (0000- Insulation, Flame-retardant, 0.75-0.88 1
2 1019228 (0000- Plate WIdt, Seat 1
3 1025736 (0000- Latch 1
4 09252 (0000- Screw, Hex, M5 X 0.8 X 20, 8.8 2
5 19066 (0000- Washer, Flat, #10 2
6 06549 (0000- Nut, Hex, Lock, M5 X 0.8, NI 2
7 49800 (0000- Latch 1
8 02850 (0000- Nut, Hex, Lock, M4 X 0.7, NI 4
9 06929 (0000- Screw, Pan, M4 X 0.7 X 25, 4.8 4
10 19065 (0000- Washer, Flat, #08 2
11 1023499 (0000- Insulation, Flame—Retardant, 1.0 1
12 223080 (0000- Arm WIdt, Safety, Sppt, Seat, .38d 06.5d 1
13 06943 (0000- Screw, Hex, M6 X 1.0 X 20, 8.8 1
14 32483 (0000- Washer, Flat, 0.25 Sae 9
15 08708 (0000- Nut, Hex, Lock, M6 X 1.0, NI 1
16 21851 (0000- Spacer, Plstc, Ny 1
17 09740 (0000- Screw, Hex, M8 X 1.25 X 20, Ss 3
18 1017218 (0000- Washer, Flat, 0.32b 1.00d .12, Ss 11
v 19 1022105 (0000- Seat, Suspension, W/1 Arm And Belt
A 1066893 (0000- Seatbelt, Retractable [Deluxe Seat]
20 32491 (0000- Washer, Flat, 0.31, Std
21 32983 (0000- Nut, Hex, Lock, .31-18, NI
22 364749 (0000- Washer, Flat, 0.41b 1.25d .12, Pye
23 32492 (0000- Washer, Flat, 0.38 Std
24 08085 (0000- Pin, Cotter, Hair, 0.31d .058 Wir

25 1022005 (0000-
26 1031665 (0000-
27 39349 (0000-
28 1018776 (0000-
29 1026825 (0000-

Cover, Lower

Screw, Pan, M8 X 1.25 X 25, Blk
Washer, Flat, 0.31 Sae

Shroud, Seat

Bracket, Latch, Shrd, Seat

30 09200 (0000- Screw, Pan, M5 X 0.8 X 12, Ss
31 1024464 (0000- Hinge WIdt, Shrd, Rh
32 16931 (0000- Screw, Hex, M8 X 1.25 X 20, 8.8

33 1024425 (0000-
34 1025916 (0000-
35 41178 (0000-
36 1020487 (0000-
37 1030588 (0000-
38 1031206 (0000-

Hinge Widt, Shrd, Rh

Grill, Side

Washer, Flat, 0.25 Fendr

Bracket, Seat, Adj

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft
Seal, Afmkt, Bulb, 90, 0.50d, 02ft

39 58494 (0000- Stud, Ball, .39d .31-16, Gasspring
40 368391 (0000- Gasspring, 180Ib, 03.0strk
41 01760 (0000- Nut, Hex, Lock, .31-18, NI, Thin

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

NNEFEFNFPPRPPOPRPNONOFRPENNREPERPNEPERAADMEPR

42 10632-8 (0160- Grommet, Rbr, 0.75Id, F/1.3H, .12 Matl

M20 Gas/LPG 331386 (1-12) 2-15



STANDARD PARTS

Fig. 8 — Steering Group
Y \

2-16

M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354412, CE
Fig. 8 — Steering Group

Ref. Part No. Serial Number Description Qty.
1 56820 (0000- ) Fitting, Hyd, E90, Jm06/0OmO06 1
2 59577 (0000- ) Fitting, Hyd, Str, Im06/0OmO06, L 1
3 56835 (0000- ) Fitting, Hyd, Str, Im08/0Om06 1
4 56690 (0000- ) Fitting, Hyd, Str, Im06/0Om06 1
5 17980 (0000- ) Fitting, Hyd, E90, Jf08/Jm08 1
6 1024260 (0000- ) Steer—Control, Hyd#05, 06.1 2030 (See Breakdowns) 1
7 1021265 (0000- ) Column, Steering, 09.9L 0.86D 36Tooth 1
8 06960 (0000- ) Screw, Hex, M10 X 1.5 X 16, 8.8 4
v 9 73027 (0000- ) Bracket WIdt, Steering, Tilt 1
A 10 01681 (0000- ) Screw, Soc, .25-20 X 0.75, Al 4
11 70622 (0000- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1
12 70623 (0000- ) Retainer, Boot, Steering Column 1
13 72970 (0000- ) Rivet, Plstc, .250d X 0.898 4
14 768481 (0000- ) Wheel, Steering, 14.3d 0.81b 36tooth 1
15 1024478 (0000- ) Button, Cntrl, Horn 1
16 56185 (0000- ) Nut, Hex, Jam, M20 X 1.5 1
17 1024695 (0000- ) Bracket Widt, Tilt, Rh 1
18 70709 (0000- ) Bearing, FIing, 2—Hole, 0.50b 2
19 1040467 (0000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 8
20 32483 (0000- ) Washer, Flat, 0.25 Sae 4
21 1023926 (0000- ) Pin, Locking, Steering, Tilt 1
22 47585 (0000- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
23 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
24 70717 (0000- ) Ring, Retaining, Ext, 0.50d, Hd 1
25 22290 (0000- ) Spring, Cmpr, 18.8d, 1.6w, 57.1I 1
26 32486 (0000- ) Washer, Flat, 0.50 Sae 1
27 04706 (0000- ) Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc 1
28 75968 (0000- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1
29 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
30 32491 (0000- ) Washer, Flat, 0.31, Std 2

M20 Gas/LPG 331386 (4-11) 2-17



STANDARD PARTS

Fig. 9 — Front Cover Group

M20 Gas/LPG 331386 (1-10)

2-18



STANDARD PARTS

py)
©Co~N~NoOaA~WNPRQO

ol
P o

12
13
14
15
16
17
18
19
20

Part No.
1022069
1008916
06942
71941
32491
16931
1035068
1046090
1031557
15331
391368
1040467
07782
08708
1049919
1029652
1029545
20394
06988
1037970
1037971

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0195
(0196~
(0000—xxxx
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0008
(0000-0008
(0000-0008
(0000-
(0009-
(0009-

Fig. 9 - Front Cover Group

Nl e N N N N N N N N N N N N N N N N N N N

Description

Shroud, Front, Trimmed

Bracket WIdt, Latch

Screw, Hex, M6 X 1.0 X 16, 8.8
Hinge, .38pin .11 3.5w 06.0l 6/0.38sl
Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 20, 8.8

Grill Widt, Front

Grill Widt, Front

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft
Washer, Flat, 0.62 Sae

Cable, Glv .09d 016.5I .38eye /.38eye
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Nut, Hex, Std, M16 X 2.0

Nut, Hex, Lock, M6 X 1.0, NI

Seal, Sponge, 0.88 1.00W 43.0L
Plate, Mtg, Seal

Plate, Mtg, Seal

Screw, Hex, #10-16 X 0.62, Fmg, [Ab]
Screw, Hex, M16 X 2.0 X 90, 8.8

Strip Mtg, Seal

Strip Mtg, Seal

354413, CE

Qty.
1
1
2
2

==
A D

PRPRPNMNNNRPNR R

[N
o

e

M20 Gas/LPG 331386 (10-10)

2-19



STANDARD PARTS

Fig. 10 - Engine Cover Group

\ /)
\x\\

W
/) /

\\ ,

M20 Gas/LPG 331386 (2-2013)

2-20



STANDARD PARTS

354414, CE
Fig. 10 — Engine Cover Group
Ref. Part No. Serial Number Description Qty.
v 1 1033156 (0000-0499 ) Shroud Assy, Eng 1
A 2 1026628 (0000-0499 ) Angle, Brace, Shrd 1
A 3 1017218 (0000-0499 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 4 16931 (0000-0499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
5 1022004 (0000-0499 ) Bracket, Shield, Heat 1
6 74077 (0000-0499 ) Screw, FIt, M8 X 1.25 X 25 4
7 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
8 08709 (0000-0499 ) Nut, Hex, Lock, M8 X 1.25, NI 4
9 1024500 (0000- ) Hinge WIdt, Shrd, Lh 2
10 1025196 (0000- ) Hinge WIdt, Shrd, Lh 2
11 1020186 (0000- ) Bracket, Latch, Cover 1
12 1028516 (0000-0006 ) Insulation, Shrd, Eng, Gusset 1
13 1026665 (0000-0006 ) Insulation, Flame—Retardant, 0.5 1
14 21168 (0000-0006 ) Clip, .250h, Plstc [Pine-Tree] 14
15 1026726 (0000- ) Grill, Eng 1
16 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 8
17 19066 (0000- ) Washer, Flat, #10 8
18 41178 (0000- ) Washer, Flat, 0.25 Fendr 6
19 1028412 (0000- ) Bracket, Guide, Shrd 1
20 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
21 06927 (0000- ) Screw, Pan, M4 X 0.7 X 16, 4.8 2
22 02850 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI 2
23 1025806 (0000- ) Plate, Seal, Sound 1
24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1030588 (0000- ) Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft 2
26 1022005 (0000- ) Cover, Lower 1
27 1031665 (0000- ) Screw, Pan, M8 X 1.25 X 25, Blk 2
28 39349 (0000- ) Washer, Flat, 0.31 Sae 2
29 384419 (0000- ) Bracket, Latch, Keeper [Southco] 1
30 24265 (0000- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
31 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 11
32 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 7
33 41139 (0000- ) Washer, Lock, Int-Ext, 10 2
v 34 1071439 (0500- ) Shroud Assy, Eng 1
A 35 1026628 (0500- ) Angle, Brace, Shrd 1
A 36 1017218 (0500- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 37 16931 (0500- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
38 1017218 (0000-0499 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
M20 Gas/LPG 331386 (2-2013) 2-21




STANDARD PARTS

Fig. 11 — Engine and Mount Group (0000—-0499)

M20 Gas/LPG 331386 (2-2013)

2-22




STANDARD PARTS

Y
@
bl

Part No.
372862
371972
372541
371855
371876
371890
372002
371866
372554
371868
19315
32490
371869
371870
10832
371996
9008197
371860
372556
372953
1023288
39810
32486
1011353
39283
32485
51176
06972
04414
32493
08711
1042028
50335
1030073
41361
1031439
24976
1055106
32493
08711
371877
385029
9006634
9006635
1046022
9006895
1056566
32490
06943

O©oO~NOOLA, WNPR

>
A A D PP, DEDDEDIDEDEOWWWWWWWWWNDNDNDNDNDNNNNNRPRPRERERPEPEPRERPERPERPRPPR
00O ~NOOUDS, WNPFPOOONOUDRARWNPOOO~NOUOPMMWNMNPEPOOO~NOOOOGMAWNDNEREO

Fig. 11 - Engine and Mount Group (0000-0499)

Serial Number

(0000-0499
(0000-0499
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0499
(0000-0499
(0000-0499
(0000-0222
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0222
(0223-0499
(0000-0046
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0195
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0047-0499
(0047-0499
(0047-0499
(0000-0003
(0000-0003
(0000-0499
(0000-0499
(0047-0499
(0047-0499
(0196-0499
(0223-0499
(0285-0499
(0285-0499
(0285-0499

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Engine [Long Block Gm 1.6l] (See Engine Breakdown)

Element, Fltr, Oil, Eng, Spin—-On
Fitting, E90, M14 X .56

Hose, Hyd, 26.0I

Fitting, End, Hose

Fitting, Pipe, Plug

Sensor, Position, Cshft

Coupling, Drive, 13t

Screw, Hex, M07-1.00 X 23.0, 8.8

Cover, Hsng, Flywheel (Replaced By 9006895)

Screw, Hex, .25-20 X 0.50, 5
Washer, Flat, 0.25 Std

Housing, Pump

Screw, Soc, M12 X 1.75 X 55, 10.9
Screw, Soc, .38-16 X 1.50, Al
Switch, Indicator, Oil Press

Switch, Indicator, Oil Press [2010]
Fitting, Pipe, Plug, Metric, M18,Soc
Shield, Starter [1.6l]

Sensor, Temp, Coolant

Bracket WIdt, Mtg, Eng, Back, Gas/Lpg
Screw, Hex, .50-13 X 1.25, 5
Washer, Flat, 0.50 Sae

Mount WIldt, Eng, Gas/Lpg

Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Sae

Isolator, Vib, .50d

Screw, Hex, M12 X 1.75 X 60, 8.8
Washer, Flat, 0.53b 1.88d .12, Stl, PI
Washer, Flat, 0.50 Std

Nut, Hex, Lock, M12 X 1.75,NI
Sensor, Temp, Water [Rework For 1.6GM]
Nut, Hex, Std, M5 X 0.8, 8

Wire, 16ga 09.6] Brown Mp280/ #10ring
Nut, Hex, Std, M8 X 1.25, Brs
Fitting, Pipe, Bshg, M18 X 1.5
Fitting, Brs, E45, Pf02/Pm02

Switch, Press, 0006psi Dpdt
Washer, Flat, 0.50, Std

Nut, Hex, Lock, M12 X 1.75,NI
Washer, Flat, 0.38, Hardened
Gasket, Plug, Relief Valve,QOil Press
Hose, Drain, Eng OIl

Fitting, Plug

Bracket WIidt, Mtg, Eng

Plate Kit, Repair

Plate, Guard, Belt [Gm 1.6l]
Washer, Flat, 0.25, Std

Screw, Hex, M6 X 1.00 X 20, 8.8

354415

Qty.

P WRPRRPRPRPRRPRPNNNRPRRPRRPRPRPRPRPOODMODCWONNRAMPRPRPRPREPRENARAIMNRORPRPRENRRERR

M20 Gas/LPG 331386 (2-2013)

2-23




STANDARD PARTS

)

Fig. 12 - Engine and Mount Group, Gas (0500-

M20 Gas/LPG 331386 (2-2013)

2-24




STANDARD PARTS

356291

Fig. 12 — Engine and Mount Group, Gas (0500- )

Ref. Part No. Serial Number Description Qty.
1 1071155 (0500- ) Engine, Gas [Mitsubishi] (See Engine Breakdown) 1
2 1070756 (0500- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 06968 (0500- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
4 32486 (0500- ) Washer, Flat, 0.50 Sae 4
5 07299 (0500- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32485 (0500- ) Washer, Flat, 0.38 Sae 6
7 51176 (0500- ) Isolator, Vib, .50d 4
8 06972 (0500- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (0500- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4

10 32493 (0500- ) Washer, Flat, 0.50 Std 3
11 08711 (0500- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (0500- ) Bracket WIidt, Mtg, Engine [Mit 2013] 1

M20 Gas/LPG 331386 (2-2013) 2-25



STANDARD PARTS

)

Fig. 13 - Engine and Mount Group, LPG (0500-

M20 Gas/LPG 331386 (2-2013)

2-26



STANDARD PARTS

356292

Fig. 13 - Engine and Mount Group, LPG (0500- )

Ref. Part No. Serial Number Description Qty.
1 1070348 (0500- ) Engine, LPG [Mitsubishi] (See Engine Breakdown) 1
2 1070756 (0500- ) Bracket WIdt, Mtg, Eng, Rear [Mit 2013] 1
3 06968 (0500- ) Screw, Hex, M12 X 1.75 X 35, 8.8 4
4 32486 (0500- ) Washer, Flat, 0.50 Sae 4
5 07299 (0500- ) Screw, Hex, M10 X 1.25 X 25, 8.8 6
6 32485 (0500- ) Washer, Flat, 0.38 Sae 6
7 51176 (0500- ) Isolator, Vib, .50d 4
8 06972 (0500- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
9 04414 (0500- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 4

10 32493 (0500- ) Washer, Flat, 0.50 Std 3
11 08711 (0500- ) Nut, Hex, Lock, M12 X 1.75,NI 3
12 1070751 (0500- ) Bracket WIidt, Mtg, Engine [Mit 2013] 1

M20 Gas/LPG 331386 (2-2013) 2-27



STANDARD PARTS

Fig. 14 - Engine EFI Group, Gasoline (0000-0046)

M20 Gas/LPG 331386 (5-08)

2-28



STANDARD PARTS

Y
@
bl

Part No.
1018939
06942
32483
46314
06938
01683
06549
08708
1022364
372542
372545
372543
372489
372544
372566
372534
372537
06532
07255
372547
372549
372550
372858
372563
372493
384974
372546
63810
83578
1015930
51305
73471
43844
51839
1015547
49266

O©oOo~NOOTLA, WNPER

WWWWWWWNDNDNNNNNNNNRPRPRPRPEPEPEPEPERPRRERERE
OO, WNPFPOOO~NOUOURAWNPFPOOOLONOOUGED,WNEO

Fig. 14 - Engine EFI Group, Gasoline (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg [Ecu]

Screw, Hex, M6 X 1.0 X 16, 8.8
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl
Screw, Pan, M5 X 0.8 X 40, 4.8
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI

Nut, Hex, Lock, M6 X 1.0, NI

Hose, Heater

Fitting, Str, .19brb X .12mpt
Qd36Gasket, Body, Throttle [1.6l]
Fitting, Vacuum [M16-15-6h]

Hose, 9.5mm X 450mm [Pcv]
Gasket, Manifold, Intake

Rail, Injector, Gas, W/ Press Reg
Adapter, Intake, Throttle Body
Bushing, M06-1.50 X .25-27npt
Screw, Soc, M6 X 1.0 X 25, 12.9
Screw, Soc, M6 X 1.0 X 45, 12.9
Manifold, Intake [1.6l]

Plug, Manifold, Intake

Plug, Port, Sensor [Map]
Module, Ecu, Gas [Gm 1.6l]

Injector Kit, Fuel, Gas

Sensor [Tmap]

Housing, Throttle, 40mm [Bosch]
Hose, Fuel, .19

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tube, Air Bleed, .62d 2.21 .12npt Alm
Fitting, Brs, Str, Pf04/Pm02

Fitting, Draincock, E9O, .25npt
Hose, Pvc, Clr, 0.38id 0.560d 22.00
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Brs, E90, Em10/Pm06
Fitting, Adapter, Orifice, Pf06/Pm06
Tie, Cable, Nyl, 07.31.19w 1.8 Max D

354416

Qty.

PR RPRRPRRPRRPRPRPARPRRPREPIAMNRPRRPRPREPAMNMPRPRPRPRPREPREPRPRELNMNODMDNSDNDR

M20 Gas/LPG 331386 (3-2013)

2-29




STANDARD PARTS

Fig. 15 - Engine EFI Group, Gasoline (0047-0222)

2-30 M20 Gas/LPG 331386 (1-10)



STANDARD PARTS

Py
©Co~NOUA~WNPRE QO

[N
o

A 11
A 12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

Part No.
1031312
372470
19315
32490
19312
372547
372549
384995
372550
372548
9003390
372544
372545
384985
19317
06532
372534
384974
32483
07255
384992
06942
372543
384972
63810
1022364
83578
1015930
150516
54333
1043481
1028711
06946
51839
1015547
1029082
51305
43844
73471
49266

Fig. 15 - Engine EFI Group, Gasoline (0047-0222)

Serial Number

(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0090-0222
(0090-0222
(0090-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0091
(0047-0091
(0047-0091
(0047-0091

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Plate, Mtg, Relay

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Manifold, Intake [1.6l]

Plug, Manifold, Intake

Fitting, Plug, M16, Intake Manifold
Plug, Port, Sensor [Map]

Plug, .12npt, Ss

Gasket Kit, Repair, Gas [Gm1.6] 2007]
Gasket, Manifold, Intake

Gasket, Body, Throttle [1.6l]

Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Adapter, Intake, Throttle Body
Housing, Throttle, 40mm [Bosch]
Washer, Flat, 0.25, Sae

Screw, Soc, M6 X 1.00 X 45, 12.9
Rail, Injector, Fuel, Plstc

Screw, Hex, M6 X 1.00 X 16, 8.8
Fitting, Vacuum [M16-15-6h]

Hose, Vacuum, 0.22id X 15.0I

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Heater

Tube, Bleed, Air, .620d 2.2| .12npt, Alm
Fitting, Brs, Str, Pf04/Pm02

Fitting, Brs, Str, Bm06/Pm05

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Heater, 0.381D

Vr, Module, Ecu, Gas [Gm1.6] 2007]
Screw, Hex, M6 X 1.00 X 35, 8.8
Fitting, Brs, E90, Em10/Pm06

Fitting, Adapter, Orifice, Pf06/Pm06
Bracket, Mtg, Ecu [M20/T20 2007]
Fitting, Draincock, E9O, .25npt

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 022.0I
Tie, Cable, Nyl, 07.31.19w 1.8 Max D

354416

Qty.

=
w PN

PR RPRPRRPRRPRPDMRPREPNNNRPRRPARPRRPRNRPAMNRPRRPARPRRRPRREPRPEPREPRRREREN

M20 Gas/LPG 331386 (1-12)

2-31




STANDARD PARTS

Fig. 16 — Engine EFI Group, Gasoline (0223-0499)

2-32 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354416
Fig. 16 — Engine EFI Group, Gasoline (0223-0499)

Ref. Part No. Serial Number Description Qty.
1 1031312 (0223-0499 Plate, Mtg, Relay 1
2 372470 (0223-0499 Isolator, Box, Relay 2
3 19315 (0223-0499 Screw, Hex, .25-20 X 0.50, G5 4
4 32490 (0223-0499 Washer, Flat, 0.25, Std 13
5 19312 (0223-0499 Nut, Hex, Std, .25-20
6 372547 (0223-0499 Manifold, Intake [1.6l]

7 372549 (0223-0499 Plug, Manifold, Intake

8 384995 (0223-0499 Fitting, Plug, M16, Intake Manifold
9 372550 (0223-0499 Plug, Port, Sensor [Map]

10 372548 (0223-0499 Plug, .12npt, Ss

v 9003390 (0223-0499
A 11 372544 (0223-0499
A 12 372545 (0223-0499
13 384985 (0223-0499
14 19317 (0223-0499
15 06532 (0223-0499
16 9006619 (0223-0499
17 384974 (0223-0499

Gasket Kit, Repair, Gas [Gm1.6] 2007]
Gasket, Manifold, Intake

Gasket, Body, Throttle [1.6l]

Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Adapter [E100 Mixer Gm 1.6l 2010]
Housing, Throttle, 40mm [Bosch]

18 32483 (0223—xxxx Washer, Flat, 0.25, Sae

19 07255 (0223-0499 Screw, Soc, M6 X 1.00 X 45, 12.9
20 384992 (0223-0499 Rail, Injector, Fuel, Plstc

21 06942 (0223—xxxx Screw, Hex, M6 X 1.00 X 16, 8.8

22 372543 (0223-0499
23 384972 (0223-0499

Fitting, Vacuum [M16-15-6h]
Hose, Vacuum, 0.22id X 15.0I

24 63810 (0223—xxxx Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
25 61869 (0223—xxxx Hose, Heater, 0.62id, 024.0I

26 1042772 (0223-0499 Fitting, Brs, Str, Pf06/Pm04

27 27767 (0223-0499 Fitting, Brs, Str, Em10/Pm06

28 762282 (0223-xxxx Fitting, Hyd, Plug, PmO06

29 06946 (0223-0499 Screw, Hex, M6 X 1.00 X 35, 8.8

30 1029082 (0223—xxxx
31 1056232 (0223-0499
32 1015547 (0223-0499
33 1062116 (xxxx—0499
34 63810 (xxxx—0499
35 51839 (xxxx—0499
36 1016560 (xxxx—0499
37 1015897 (0223-0499

Bracket, Mtg, Ecu [M20/T20 2007]

Module, Ecu, Gas [Gm1.6] 2010]

Fitting, Adapter, Orifice, Pf06/PmO06

Fitting, Plstc, Tee, Bm10/Bm10/Bm10

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, E90, Em10/Pm06

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft

Hose, Radiator, Mold, .75ld X .62ld (Cut in two)

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

PR RPNRRPRPRPAMRPRPRPRPNRPRPNRPANRPRARRPREPRRPRRRERREREREN

M20 Gas/LPG 331386 (2-2013) 2-33



STANDARD PARTS

Fig. 17 - Engine EFI Group, Gasoline (0500-

/,
\
A

N~
2K o
/Y
-.\, ¢

\
!’
¢
TS XS
N2

5

[ee}
i
X

O
§
)

B/ /
S&,.e,# 7/44 @P’, )
L)~ d

M20 Gas/LPG 331386 (2-2013)

2-34



STANDARD PARTS

Y
@
bl

Part No.
372470
19315
32490
19312
1071440
36159
1072559
1071502
1055552
1072408

O© oo ~NOOTLA, WNPR

[N
o

Fig. 17 — Engine EFI Group, Gasoline (0500- )

Serial Number
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-

N N N N N N N N N

Description

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Fitting, Brs, Str, Pf06/Pm04

Fitting, Brs, Str, Bm06/Pm06

Clamp, Hose, Spring Stl, 0.58d X 0.31w
Fitting, Brs, Str, Pf02/Pm02 [Bspt]
Fitting, Brs, Str, Bm06/Pm02

Hose, Afmkt, Rbr, Heater, 0.38id, 03ft

356293

Qty.

PR RPNRRPNRANON

M20 Gas/LPG 331386 (2-2013)

2-35




STANDARD PARTS

Fig. 18 - Engine EFI Group, LPG (0000-0046)

2-36 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

Y
@
bl

Part No.
1018939
06942
32483
46314
06938
01683
06549
08708
372857
372537
372544
372547
372548
372549
372550
372576
372577
372579
372493
372482
372523
372580
372582
372500
372898
372608
372612
372515
372512
372514
372506
372507
372511
372517
372484
372498
372569
372609
372605
372607
372528
372606
372510
372611
372610
372518
372558
372613
372503
A 372615

O©oOo~NOOTLA, WNPER

<
AADNADADNADNADRNDOWWWWWWWWWWNRNNNNNNNNNRPRPREPREREREREPRE
©CONOUDRNWNRPROOONOUNBRWNRPRPROOONOURNWNROOONOOUDWNLRO

Fig. 18 — Engine EFI Group, LPG (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg [Ecu]

Screw, Hex, M6 X 1.0 X 16, 8.8
Washer, Flat, 0.25 Sae

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl

Screw, Pan, M5 X 0.8 X 40, 4.8
Washer, Flat, #10, Ss

Nut, Hex, Lock, M5 X 0.8, NI
Nut, Hex, Lock, M6 X 1.0, NI
Module, Ecu, Lpg [Gm 1.6]]
Bushing, M06-1.50 X .25-27npt
Gasket, Manifold, Intake
Manifold, Intake [1.6l]

Plug, .12npt, Ss

Plug, Manifold, Intake

Plug, Port, Sensor [Map]
Bracket, Reg [1.6]

Spacer, Sppt, Fltr Lock Off
Plug, Hole, Injector

Sensor [Tmap]

Housing, Throttle, 40mm [Bosch]
Pin, Retainer
Adapter, Valve, Fuel Trim
Adapter, Plate

Regulator, Lpg

Mixer, Lpg [Gm 1.6l]

Gasket

Adapter, Throttle Body

Fitting, Cap

Fitting, E70

Fitting, Str

Hose, Balancing, Press, 680mm
Hose, Balancing, Press, 045mm
Fitting, Hose, Vacuum, .25
Restrictor, Jet, Coolant

Seal, Org

Sleeve, Throttle, Plstc [Bosch]
Valve, Check

Hose, 170mm [Ftv—Ptv]

Hose, Valve, Press Trim, 350mm
Hose, 9.5mm X 290mm [Pcv]
Hose, Mold, .62 To .75

Hose, 355mm [FI-Vrp]

Fitting, E90
Fitting, Str, E9O, .25npt

Fitting, Nipple, .25npt, Brs
Isolator, Mtg, Vaporizer, Rbr
Adapter [1.6]

Seal, Org, Throttle Body

Valve, Fuelock, Lpg, Wire Connector
Filter Kit, Fuelock, Lpg

354417

Qty.

PR RPRRPWRPRRPRRPRRRPRREPRPPRPRPRPREPREPRPEPNNRPRREPNRPPRPRUIRPREPRPARRRREPRERPEPRLPNMNMNONMDDNDNER

M20 Gas/LPG 331386 (2-2013)

2-37




STANDARD PARTS

1017698

Fig. 18 — Engine EFI Group, LPG (0000-0046)

Ref. Part No. Serial Number Description Qty.
50 372501 (0000-0046 ) Valve, Trim, Fuel, Normal Flow 1
51 372497 (0000-0046 ) Valve, Body, Throttle, Lpg 1
52 63810 (0000-0046 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 9
53 51839 (0000-0046 ) Fitting, Brs, E90, Em10/PmO06 1
54 83578 (0000-0046 ) Tube, Air Bleed, .62d 2.2I .12npt Alm 1
55 1015930 (0000-0046 ) Fitting, Brs, Str, Pf04/Pm02 1
56 51305 (0000-0046 ) Fitting, Draincock, E90, .25npt 1
57 43844 (0000-0046 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
58 73471 (0000-0046 ) Hose, Pvc, CIr, 0.38id 0.560d 22.00I 1

2-38 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

M20 Gas/LPG 331386 (4-07) 2-39



STANDARD PARTS

Fig. 19 - Engine EFI Group, LPG (0047-0499)

M20 Gas/LPG 331386 (2-2013)

2-40



STANDARD PARTS

Y
@
bl

Part No.
1031312
372470
19315
32490
19312
372547
372549
372579
384995
372550
372548
372534
9006619
384985
19317
06532
384974
9003391
372543
384972
384996
09037
384991
384980
9006618
384976
1028722
1056233
1029082
06946
06942
32483
9006618
9007424
9007423
1055170

O© oo ~NOOTLA, WNEPR

WWWWNDNDNNNDNNDNNNMNMNNNRPRPRPPRPEPRPRPEPRPEPRPRPERPPRERE
WNPFPOOONOOUGULD, WWNPEFPOOO~NOOOAWDNDNEREO

Fig. 19 - Engine EFI Group, LPG (0047-0499)

Serial Number

(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0222
(0223-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0222
(0223-0499
(0047-0499
(0047-0222
(0223-0499
(0047 —xxxx
(0047-0499
(0047 —xxxx
(0047 —xxxx
(0223-0499
(0223-0499
(0223-0499
(0223-0499

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Plate, Mtg, Relay

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Manifold, Intake [1.6l]

Plug, Manifold, Intake

Plug, Hole, Injector

Fitting, Plug, M16, Intake Manifold
Plug, Port, Sensor [Map]

Plug, .12npt, Ss

Adapter, Intake, Throttle Body
Adapter [E100 Mixer Gm 1.6l 2010]
Sensor [T Map]

Screw, Hex, .25-20 X 0.75, G5
Screw, Soc, M6 X 1.00 X 25, 12.9
Housing, Throttle, 40mm [Bosch]
Gasket Kit, Repair, Lpg [Gm1.6] 2007]
Fitting, Vacuum [M16-15-6h]
Hose, Vacuum, 0.22id X 15.0I
Adapter, Valve, 400mm [Bosch]
Screw, Soc, M8 X 1.25 X 70, 12.9
Bolt, Soc Head, M5 X 80 X 35
Mixer, W/70deg Ftg

Vaporizer [Mixer E100lp Gm1.61 2010]
Fitting, E90

Module, Ecu, Lpg [Gm1.6l 2007]
Module, Ecu, Lpg [Gm1.6] 2010]
Bracket, Mtg, Ecu

Screw, Hex, M6 X 1.00 X 35, 8.8
Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Sae

Mixer [E100lp Gm1.61 2010]

Stud, M05-0.8 [Gm1.6L Lp 2010]
Nut, FIng, M05-0.8 [Gm1.6L Lp 2010]
Fitting, Fuel [Mixer E100Lp 2010]

354633

Qty.

P AP NNDMRRPRPRPRPREPAMNMPRPRPRPRPARPRRPRRPRREPRPREPRPRARRENOANMDNERE

M20 Gas/LPG 331386 (2-2013)

2-41




STANDARD PARTS

Fig. 20 - Engine EFI Group, LPG (0500-

M20 Gas/LPG 331386 (2-2013)

2-42



STANDARD PARTS

Y
@
bl

Part No.
372470
19315
32490
19312
1071440
36159
1072559
1015815
1072408

O© oo ~NOOTLhE, WNPR

Fig. 20 - Engine EFI Group, LPG (0500- )

Serial Number
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-

e N N N N N N N N

Description

Isolator, Box, Relay

Screw, Hex, .25-20 X 0.50, G5
Washer, Flat, 0.25, Std

Nut, Hex, Std, .25-20

Fitting, Brs, Str, Pf06/Pm04

Fitting, Brs, Str, Bm06/Pm06

Clamp, Hose, Spring Stl, 0.58d X 0.31w
Fitting, Brs, E90, Bm06/Pm04

Hose, Afmkt, Rbr, Heater, 0.38id, 03ft

356294

Qty.

P PNEFPEPNANDN

M20 Gas/LPG 331386 (2-2013)

2-43




STANDARD PARTS

Fig. 21 - Engine Vaporizer Group, LPG (0047-0222)

o

i

(e

2-44 M20 Gas/LPG 331386 (1-10)



STANDARD PARTS

Py
©CoOo~NOUA~AWNPRE QO

<
e =
wWN Pk O

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

Part No.
384970
384983
384971
384979
384973
384977
384978
372539
384984
63810
11442-1
372529
384975
372615
384986
07791
1028343
371770
371877
83578
1015930
1041151
1041152
150516
27048
1043481
54333
67767
06942
32490
51839
372528
51305
43844
73471

Fig. 21 - Engine Vaporizer Group, LPG (0047-0222)

Serial Number

(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0091-0222
(0091-0222
(0091-0222
(0091-0222
(0091-0222
(0091-0222
(0091-0222
(0047-0222
(0047-0222
(0047-0090
(0047-0090
(0047-0090

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Clamp, Hose, Spring, 0.75d

Hose [Mixer To Epr]

Cover, Hose
Clamp, Hose, Spring, 0.62d

Hose, Supply, Gas, .25id

Regulator [Ep]

Fitting Kit [Epr]

Clamp, Hose, 1.0

Hose [Epr To Manifold]

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Hyd, E90, Spc

Fitting, Nipple, .25mal

Valve, Lock Off

Filter Kit, Fuelock, Lpg

Isolator [Epr]

Nut, Hex, FIng, M8 X 1.25

Bracket WIdt, Mtg, Regulator, Lpg
Screw

Washer, Flat, 0.38, Hardened

Tube, Bleed, Air, .620d 2.2 .12npt, Alm
Fitting, Brs, Str, Pf04/Pm02

Seal, Org, Sensor, Temp [Epr]

Sensor, Temp [Epr]

Fitting, Brs, Str, Bm06/Pm05

Fitting, Brs, E90, Pf04/Pm04

Hose, Heater, 0.38id

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Clamp, Cable, Stl, 0.69d X 0.62w, 1hole
Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.25, Std

Fitting, Brs, E90, Em10/Pm06

Hose, Mold, .62 To .75 (Cut in 2)

Fitting, Draincock, E9O, .25npt

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 022.0I

354639

Qty.

PP RPRPRRPRRPRPRPNRPRREPNRPNRPRPEPNNRPOWORRPRRRPUORRRREPRERERERESR

M20 Gas/LPG 331386 (1-10)

2-45




STANDARD PARTS

Fig. 22 - Engine Vaporizer Group, LPG (0223-0499)

W

"
[

lﬂu@

o

M20 Gas/LPG 331386 (2-2013)

2-46



STANDARD PARTS

Py
©Co~NOUA~WNPRED

<
e =
wWN Pk O

14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Part No.
384970
9007552
384971
384979
384973
384977
384978
372539
384984
63810
11442-1
372529
9006620
9007380
384986
07791
1056300
371770
371877
1041151
1041152
1042772
27767
13048
762282
9007553
1015547
1062116
63810
51839
1016561

Fig. 22 — Engine Vaporizer Group, LPG (0223-0499)

Serial Number

(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223—xxxx
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223—xxxx
(0223 —xxxx
(0223-0499
(0223-0499
(xxxx—0499
(xxxx—0499
(xxxx—0499
(xxxx—-0499

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Clamp, Hose, Spring, 0.75d

Hose, Fuel [Mixer To Epr, 22.5"L]
Cover, Hose
Clamp, Hose, Spring, 0.62d

Hose, Supply, Gas, .25id

Regulator [Ep]

Fitting Kit [Epr]

Clamp, Hose, 1.0

Hose [Epr To Manifold]

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Hyd, E90, Spc

Fitting, Nipple, .25mal

Valve, Lock Off [Gm 1.6L 2010]

Filter, Fuellock, Lpg [Gm1.6L 2010]
Isolator [Epr]

Nut, Hex, FIng, M8 X 1.25

Bracket WIidt, Mtg, Reg, Lpg[Gm 2010]
Screw

Washer, Flat, 0.38, Hardened

Seal, Org, Sensor, Temp [Epr]
Sensor, Temp [Epr]

Fitting, Brs, Str, Pf06/Pm04

Fitting, Brs, Str, Em10/Pm06

Hose, Heater, 0.62id, 038.0I
Fitting, Hyd, Plug, PmO06

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg]
Fitting, Adapter, Orifice, Pf06/PmO06
Fitting, Plstc, Tee, Bm10/Bm10/Bm10
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Fitting, Brs, E90, Em10/Pm06

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft

354639

Qty.

PR NP RPRPPRPRPRPNREPNNNRPOWORRPRRPRPORRREPRERRERRRRER

M20 Gas/LPG 331386 (2-2013)

2-47




STANDARD PARTS

Fig. 23 - Engine Fuel Tank Group, Gasoline (0000—0046)

M20 Gas/LPG 331386 (5-08)

2-48



STANDARD PARTS

Py
©Co~NOUA~WNPRE O

>
=
o

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37

Part No.
1026550
87730
1026759
1012160
1011107
372440
1013086
9000355
9002395
48267
1039521
1025229
39277
32491
08709
32483
32981
1023482
54333
39277
1019416
1013086
1019939
21197
32492
1011895
383912
16931
06956
32491
08709
1026664
1019394
27048
398468
1019940
392629
54333

Fig. 23 — Engine Fuel Tank Group, Gasoline (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Tray WIdt, Fuel

Hose, Fuel, 0.31id 12.0I

Insulation, Flame—Retardant, 0.5
Hose, Fuel, 0.31id 24.0I

Pump, Fuel, Hi Press [Gm 1.61/3.0I]
Filter, Fuel [Gm 1.61/3.01]
Connector, Fuel, Qf

Fitting, Brs, E90, Em05/Pm04
Tank, Fuel, 11.26Gal, gas, Replmt
Cap, Tank, Fuel, 2.3neck 2.6d
Send-Unit, Fue

Strap, Tank, Gas

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, .25-20, NI

Hose, Fuel, 0.50id 21.0I

Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Screw, Hex, M8 X 1.25 X 25, 8.8
Bracket, Mtg, Fuel

Connector, Fuel, Qf

Connector, Fuel, E90, Qf

Screw, Hex, .38-16 X 1.00, 5
Washer, Flat, 0.38 Std

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole
Sleeve, P/M, 0.43b 1.00d 1.0I, Stl
Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M8 X 1.25 X 45, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Fuelline, .31d Str/Str, Plstc
Fuelline, .31d Str/Str, Plstc

Fitting, Brs, E90, Pf04/Pm04
Fitting, Brs, Str, Pm04/Pm04
Valve, Ball, 04pf, Chm W/ Handle
Fitting, Brs, Str, Bm05/Pm04
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

354418

Qty.

AR RPRPRRPRRPRPDMNORRPREPNNNRPREPRPRNRPRPEPDIDAMNNNDMRRPRRPREPRRRERRERERSR

M20 Gas/LPG 331386 (5-08)

2-49




STANDARD PARTS

)

Fig. 24 - Engine Fuel Tank Group, Gasoline (0047-

M20 Gas/LPG 331386 (2-2013)

2-50



STANDARD PARTS

Fig. 24 — Engine Fuel Tank Group, Gasoline (0047- )
Ref. Part No. Serial Number Description
1 1026550 (0047- ) Tray WIidt, Fuel
2 1026759 (oo47- ) Insulation, Flame—Retardant, 0.5
3 39277 (0047- ) Screw, Hex, M8 X 1.25 X 25, 8.8
4 32491 (0047- ) Washer, Flat, 0.31, Std
5 08709 (0047- ) Nut, Hex, Lock, M8 X 1.25, NI
v 6 9003610 (oo47- ) Tank, Fuel, 11.2gal, Gas, Replmt [2007]
A 7 1033897 (oo47- ) Gasket, Sender, Fuel
A 8 1033901 (0047- ) Send-Unit, Fuel [2007]
A 9 1032812 (oo47- ) Cap, Fuel, Tank
A 10 48126 (oo47- ) Fitting, Pipe, Plug, Pm02, Sq Head
11 1023482 (0047- ) Hose, Fuel, 0.50id, 21.0l
12 54333 (oo47- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
13 1013086 (oo47- ) Connector, Fuel, Qf
14 1011895 (0047- ) Clamp, Cable, Stl, 2.00d X 0.75w, 1hole
15 06956 (0047- ) Screw, Hex, M8 X 1.25 X 45, 8.8
16 1034676 (0047- ) Fuelline, .31d Str/Str,Plstc[M20/T20 07]
17 1034655 (0047-0499 ) Fuelline, .31d Str/Str,Plstc[M20/T20 07]
18 1012248 (oo47- ) Fuelline, .31d Str/Str, Plstc
19 1033746 (oo47- ) Hose, Fuel, 0.31id [Evap Emission 07]
20 54333 (oo47- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
21 9000355 (0047- ) Fitting, Brs, E90, Em05/Pm04
22 372440 (0047- ) Filter, Fuel [Gm 1.61/3.01]
23 1011107 (oo47- )  Pump, Fuel, Hi Press [Gm 1.61/3.01]
24 1028924 (oo47- ) Manifold, Gas, Relief, Valve
25 1029293 (0047- ) Fitting, Fuel, Str, 0.56-18 [07 Eng]
26 1029295 (0047- ) Fitting, Fuel, Str, 0.38-24 [07 Eng]
27 06949 (0047- ) Screw, Hex, M6 X 1.0 X 50, 8.8
28 1025229 (oo47- ) Strap, Tank, Gas
29 32483 (oo47- ) Washer, Flat, 0.25, Sae
30 32981 (0047- ) Nut, Hex, Lock, .25-20, NI
31 62595-15 (0047- ) Molding, Trim, Pvc, .08-.11 13.2I
32 385009 (oo47- ) Harness, Manifold, Gas
33 16931 (0047- ) Screw, Hex, M8 X 1.25 X 20, 8.8
34 1071388 (0500- ) Fuelline, .31d Str/Str, Plstc [Mit 2013]

354418

Qty.

PR RPRPADMDMNRNRPRPRPNANRPRREPNNNRRPRRPREPRPRLRLRUODNRER

M20 Gas/LPG 331386 (2-2013)

2-51




STANDARD PARTS

Fig. 25 — Engine Fuel Tank Group, LPG

DO

2-52 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354419, CE
Fig. 25 - Engine Fuel Tank Group, LPG

Ref. Part No. Serial Number Description Qty.
1 1017947 (0000- ) Tray Widt, Lpg 1
2 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (0000- ) Washer, Flat, 0.31, Std 8
4 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
5 63378 (0000- ) Magnet, Drive Brush 1
6 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 2
7 1024934 (0000- ) Pin, Locating, Lpg 1
8 32492 (0000- ) Washer, Flat, 0.38 Std 2
9 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 1
10 32716 (0000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
11 58589 (0000- ) Strap, Mtg, Tank, Lpg 1
12 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
13 57297 (0000- ) Strap, Mtg, Tank, Lpg, Hinge 1
14 35710 (0000- ) Screw, Hex, .38-16 X 3.75, 5 1
15 59156 (0000- ) Nut, Hex, Lock, .38-16, NI, Ss 1
16 58590 (0000- ) Strap, Mtg, Tank, Lpg 1
v 17 53400-1 (0000- ) Latch Assy, Mtg, Tank, Lpg, W/Nut 1
A 18 53400-4 (0000- ) Nut, Adj, Mtg, Tank, Lpg 1
19 36643 (0000- ) Nut, Hex, Lock, .38-16, NI, Thin 1
20 97680 (0000- ) Fitting, Brs, Qdc, Pf04, Lpg Fem, TnvNV 1
21 22308 (0000- ) Hose, Lpg, Med05, Pm04str, 027.0 1
22 24929 (0000- ) Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run 2
23 78122 (0000- ) Fitting, Brs, Str, Pf04/Pf04, Bh 1
24 27048 (0000- ) Fitting, Brs, E90, Pf04/Pm04 2
25 24047 (0000- ) Valve, Lpg, Press Relief [Rego] 1
26 19760 (0000- ) Hose, Lpg, Med05, Pm04str/SmO04str, 55.0I 1
27 392645 (0000- ) Fitting, Pipe, E45, Spcl 1
28 17414 (0000- ) Fitting, Hyd, Str, Pf02/Pm04 1
29 23156 (0000- ) Switch, Press, 12vdc 08a Spst Nc 0070psi 1
30 24928-1 (0000- ) Tank, Lpg, 33lb, W/ Gauge [Empty, Liq] 1
31 35707 (0000- ) Screw, Hex, .38-16 X 3.00, 5 1
32 69234 (0500- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
34 09740 (0500- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
34 32491 (0500- ) Washer, Flat, 0.31, Std 1

M20 Gas/LPG 331386 (2-2013) 2-53



STANDARD PARTS

Fig. 26 — Engine Air Cleaner Group, Gasoline (0000—0046)

M20 Gas/LPG 331386 (5-08)

2-54



STANDARD PARTS

Y
@
bl

Part No.
1027856
39277
32491
08709
15543-2
1011780
1021514
14432
1011899
365164
369745
369746
06943
08708
32483
1020949
1017978
16931
369747
398279
11984
51560-5
03026

O© oo ~NOOTLhA, WNPR

>
NNNNRPRPRERPRRRRPR R
WNRFPOOW®OMNOUNMWNERO

Fig. 26 — Engine Air Cleaner Group, Gasoline (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg, Fltr, Air

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Rbr, 2.00id 2.500d 05.0l

Tube WIdt, Tee

Hose, Heater, E9O, 0.62id 07.0 2.0
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Clamp, Hose, Spring Stl, 0.86d X 0.38w
Fitting, Plstc, Str, Bm10/Bm10

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.0, NI

Washer, Flat, 0.25 Sae

Hose, Intake, Mold, 2.00id [Epdm]
Hose, Intake, Mold, 2.00id, Gas [Epdm]
Screw, Hex, M8 X 1.25 X 20, 8.8
Clamp, Mtg, Fltr, Air

Element, Fltr, Air, Safety (Option)
Fitting, Pipe, E90, Pf02/Pm02

Fitting, Brs, Str, Pm02, Service
Indicator, Service, Fltr, Air [20h20 Dn]

354543, CE

Qty.

PRPRPRPRPRNRPRPNMNNNRPRPRPOORRRERANADMNNDLER

M20 Gas/LPG 331386 (1-10)

2-55




STANDARD PARTS

Fig. 27 — Engine Air Cleaner Group, Gasoline (0047-0499)

M20 Gas/LPG 331386 (2-2013)

2-56



STANDARD PARTS

Fig. 27 — Engine Air Cleaner Group, Gasoline (0047-0499)

354420

Ref. Part No. Serial Number Description Qty.
1 1027856 (0047-0222 ) Bracket, Mtg, Fltr, Air 1
2 39277 (0047-0499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (0047-0499 ) Washer, Flat, 0.31, Std 2
4 398279 (0047-0499 ) Element, Fltr, Air, Safety (Option) 1
5 1031614 (0047-0499 ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (0047-0499 ) Tube WiIdt, Tee 1
7 1032323 (0047-0499 ) Hose, Vent, E9O, 0.62id[Gm1.6] 2007] 1
8 14432 (0047-0499 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (0047-0499 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (0047-0499 ) Filter Assy, Air 1
A 11 369746 (0047-0499 ) Element, Fltr, Air [Dn] 1
12 1036892 (0047-0499 ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (0047-0499 ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (0047 —xxxx ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (0047-0499 ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031609 (0047-0499 ) Hose, Intake, Mold, 2.0id, Gas 1
17 371854 (0047-0499 ) Clamp, Spring, 1.50 1
18 369747 (0047-0499 ) Clamp, Mtg, Fltr, Air 1
19 1056355 (0223-0499 ) Bracket, Mtg, Fltr, Air 1
M20 Gas/LPG 331386 (2-2013) 2-57




)

Fig. 28 — Engine Air Cleaner Group, Gasoline (0500—

STANDARD PARTS

AV /el Ny AANSY
"IN/ /
,,W\WA >
ﬂoﬁ/ﬂﬁ’\‘uxm ~

\ \- I o

M20 Gas/LPG 331386 (2-2013)

2-58




STANDARD PARTS

356295

Fig. 28 — Engine Air Cleaner Group, Gasoline (0500— )
Ref. Part No. Serial Number Description Qty.
1 1070822 (0500- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (0500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (0500- ) Washer, Flat, 0.31, Std 2
4 398279 (0500- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (0500- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (0500- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (0500- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (0500- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (0500- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 10 369745 (0500- ) Filter Assy, Air 1
A 11 369746 (0500- ) Element, Fltr, Air [Dn] 1
12 1036892 (0500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (0500- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1071404 (0500- ) Hose, Intake, Mold, Gas [Epdm Mit 2013] 1
16 369747 (0500- ) Clamp, Mtg, Fltr, Air 1
17 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 2

M20 Gas/LPG 331386 (2-2013) 2-59



STANDARD PARTS

Fig. 29 - Engine Air Cleaner Group, LPG (0000-0046)

2-60 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

Y
@
bl

Part No.
1027856
39277
32491
08709
15543-2
1011780
1021514
14432
1011899
365164
369745
369746
06943
08708
32483
1020949
1017987
16931
369747
398279
11984
51560-5
03026

O© oo ~NOOTLhA, WNPR

>
NNNNRPRPRERPRRRRPR R
WNRFPOOW®OMNOUNMWNERO

Fig. 29 — Engine Air Cleaner Group, LPG (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Mtg, Fltr, Air

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Hose, Rbr, 2.00id 2.500d 05.0l

Tube WIdt, Tee

Hose, Heater, E9O, 0.62id 07.0 2.0
Clamp, Hose, Wormdrive, 1.81-2.75d, .50w
Clamp, Hose, Spring Stl, 0.86d X 0.38w
Fitting, Plstc, Str, Bm10/Bm10

Filter Assy, Air

Element, Fltr, Air [Dn]

Screw, Hex, M6 X 1.0 X 20, 8.8

Nut, Hex, Lock, M6 X 1.0, NI

Washer, Flat, 0.25 Sae

Hose, Intake, Mold, 2.00id [Epdm]
Hose, Intake, Mold, 2.00id, Lpg [Epdm]
Screw, Hex, M8 X 1.25 X 20, 8.8
Clamp, Mtg, Fltr, Air

Element, Fltr, Air, Safety (Option)
Fitting, Pipe, E90, Pf02/Pm02

Fitting, Brs, Str, Pm02, Service
Indicator, Service, Fltr, Air [20h20 Dn]

354421 - CE

Qty.

PRPRPRPRPRNRPRPNMNNNRPRPRPOORRRERANADMNNDLER

M20 Gas/LPG 331386 (1-10)

2-61




STANDARD PARTS

Fig. 30 — Engine Air Cleaner Group, LPG (0047-0499)

M20 Gas/LPG 331386 (2-2013)

2-62



STANDARD PARTS

Fig. 30 — Engine Air Cleaner Group, LPG (0047-0499)

354421

Ref. Part No. Serial Number Description Qty.
1 1027856 (0047-0222 ) Bracket, Mtg, Fltr, Air 1
2 39277 (0047-0499 ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (0047-0499 ) Washer, Flat, 0.31, Std 2
4 398279 (0047-0499 ) Element, Fltr, Air, Safety (Option) 1
5 1031614 (0047-0499 ) Hose, Intake, Mold, 2.0id [Epdm M20/T20] 1
6 1011780 (0047-0499 ) Tube WiIdt, Tee 1
7 1032323 (0047-0499 ) Hose, Vent, E9O, 0.62id[Gm1.6] 2007] 1
8 14432 (0047-0499 ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 1011899 (0047-0499 ) Clamp, Hose, Spring Stl, 0.86d X 0.38w 1
v 10 369745 (0047-0499 ) Filter Assy, Air 1
A 11 369746 (0047-0499 ) Element, Fltr, Air [Dn] 1
12 1036892 (0047-0499 ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (0047-0499 ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 08709 (0047 —xxxx ) Nut, Hex, Lock, M8 X 1.25, NI 2
15 1020949 (0047-0499 ) Hose, Intake, Mold, 2.00id [Epdm] 1
16 1031553 (0047-0222 ) Hose, Intake, Mold, 2.0id, Lpg 1
16 1054558 (0223-0499 ) Hose, Intake, Mold, 2.0id, Lpg [Gm 2010] 1
17 371854 (0047-0499 ) Clamp, Spring, 1.50 1
18 369747 (0047-0499 ) Clamp, Mtg, Fltr, Air 1
19 1056355 (0223-0499 ) Bracket, Mtg, Fltr, Air 1
M20 Gas/LPG 331386 (2-2013) 2-63




STANDARD PARTS

Fig. 31 - Engine Air Cleaner Group, LPG (0500- )

2-64 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

356296

Fig. 31 - Engine Air Cleaner Group, LPG (0500- )
Ref. Part No. Serial Number Description Qty.
1 1070822 (0500- ) Bracket, Mtg, Fltr, Air [Mit 2013] 1
2 39277 (0500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
3 32491 (0500- ) Washer, Flat, 0.31, Std 2
4 398279 (0500- ) Element, Fltr, Air, Safety (OPTION) 1
5 1070788 (0500- ) Hose, Intake, Mold [Epdm Mit 2013] 1
6 1070833 (0500- ) Tube WiIdt, Tee [Mit 2013] 1
7 381391 (0500- ) Hose, Drain,Overflow,Radiator[1pick=1ft] 1
8 14432 (0500- ) Clamp, Hose, Wormdrive, 1.81-2.75d, .50w 5
9 54333 (0500- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
v 10 369745 (0500- ) Filter Assy, Air 1
A 11 369746 (0500- ) Element, Fltr, Air [Dn] 1
12 1036892 (0500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 2
13 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1020949 (0500- ) Hose, Intake, Mold, 2.00id [Epdm] 1
15 1070787 (0500- ) Hose, Intake, Mold, Lpg [Epdm Mit2013] 1
16 369747 (0500- ) Clamp, Mtg, Fltr, Air 1
17 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 69234 (0500- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1hole 1
M20 Gas/LPG 331386 (2-2013) 2-65




STANDARD PARTS
Fig. 32 — Engine Alternator and Fan Group (0000-0499)

2-66 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Y
@
bl

Part No.
371863
1033428
16931
371865
371527
371871
371872
1033644
372557
39311
1032242
39785
76958
06961
32983
1035031
48998
393209
363976
9006917
42011
19066
32485
19313
39349
384442
32988
41142
32485
32716
41186
16735
09145
9007088
1035530
1035771
1046237
48996
08709
32491
00960
1055381
1055425
1055377
1014563
21195
39349
32485
371865
1008640

O©oOo~NOOTA, WNPR

ARAADANDNADNADNDNOWWWWWWWWWWWNNNNNNNNNNRPRPRRPRRRERRPR
©CONOUDRWNRPOOOMIOODTNREAOMNPRPROODNOUBRWNROOONOUAWNERO

Fig. 32 — Engine Alternator and Fan Group (0000-0499)

Serial Number

(0000-0046
(0000-0046
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0046
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0046
(0000-0046
(0000-0499
(0000-0499
(0000-0222
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0499
(0000-0046
(0000-0046
(0000-0046
(0047-0222
(0047-0499
(0047-0195
(0196-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0000-0222
(0223-0499

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Base Assy, Fan, W/O Pulley
Sheave, 5.00dia [Gm1.6] 2007]
Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.31, Hardened
Wire, Ground

Bracket, Anchor, Strap, Alternator
Strap, Adj, Alternator

Belt, Ribbed, 38.5I

Spacer, Strap, Adj, Alternator
Nut, Hex, Std, M8 X 1.25

Spacer, Fan

Screw, Hex, .31-18 X 4.50, 5
Screw, Hex, .31-18 X 1.75, 5
Screw, Hex, M10 X 1.5 X 20, 8.8
Nut, Hex, Lock, .31-18, NI

Fan, Cooling, Pusher, 15.5D [2007]
Screw, Flt, .38-16 X 1.00, Al
Alternator, 12vdc 075a [Multi Grv]
Screw, Hex, M8 X 1.25 X 60, 8.8, Fl
Bracket Kit, Alternator, Repair
Screw, Hex, #10-24 X 0.50, Ss
Washer, Flat, #10

Washer, Flat, 0.38 Sae

Nut, Hex, Std, .31-18

Washer, Flat, 0.31 Sae

Stud, M10 X 1.50 [35]

Washer, Lock, Int, 0.38

Washer, Lock, Int-Ext, 0.38
Washer, Flat, 0.38 Sae

Nut, Hex, Jam, M10 X 1.5, Ss
Washer, Flat, Belleville, .31
Screw, Hex, M8 X 1.25 X 16, 8.8
Screw, Pan, M6 X 1.00 X 16, 4.8
Sheave Assy Kit, Repair

Spacer, Fan, Taper [2007]

Fan, Cooling, 15.5d, 6 Blade, .5b Taper
Fan, Cooling, 16.0d, 6 Blade
Screw, Flt, .38-16 X 0.75, Al

Nut, Hex, Lock, M8 X 1.25, NI
Washer, Flat, 0.31, Std

Key, Sq, 0.12 X 0.12, 0.50l

Plate WIdt, Fan, Hub [Gm 1.6l]
Sheave, Mach [Gm1.6l]

Bearing, Ball, 20mm B 42mm D 12mm W
Washer, Flat, 0.40b 1.12d .12, Ss
Screw, Hex, .38-16 X 0.75, G5
Washer, Flat, 0.31, Sae

Washer, Flat, 0.38, Sae

Washer, Flat, 0.31, Hardened
Bracket WIdt, Alternator, Lower [Gm1.6l]

354422

Qty.

PFNRPNMNNRPNRRPRRPRRPRPORRPRPRPWORRPRPRPRPRPREPNRPRARRPRPRPRPORPRRPNRRPRPREPRPRRREPREPRLUONERLER

M20 Gas/LPG 331386 (2-2013)

2-67




STANDARD PARTS
Fig. 33 — Engine Alternator and Fan Group (0500- )

\
23
P
J
- Q
D
-4;‘ ) ‘ 'I,?
j’/
X

2-68 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Y
@
bl

Part No.
1071727
1070890
16931
04375
32491
41186
1071144
1071145
1070764
39277
49883
1070619
1071107
76570
39349
1071108
07790
1071110
1070850
1070426
1055377
1017218
16735
08709
39281
1070431
1031566
48998
00960
1072421

O© oo ~NOOTLA, WNPR

WINDNPNNNNMNNNNNRPRPRPRRPEPRPRPRPERPERPRPRE
Qowo~NouoPhdPWNPFPODOO~NOOLPA,WNEO

Fig. 33 — Engine Alternator and Fan Group (0500- )

Serial Number
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-
(0500-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Guard, Fan, Side

Arm WIdt, Alternator [Mit 2013]
Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M8 X 1.25 X 40, 8.8, Fl
Washer, Flat, 0.31, Std

Washer, Flat, Belleville, .31

Belt, Ribbed, Fan, 42.13I

Belt, Ribbed, Alternator, 41.5I
Bracket WIdt, Alternator [Mit13]
Screw, Hex, M8 X 1.25 X 25, 8.8
Screw, Hex, M8 X 1.25 X 120, 8.8, Fl
Bracket, Mtg, Alternator [Mit 2013]
Block, Spacer

Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.31, Sae

Spacer, Pump, Water

Nut, Hex, FIng, M6 X 1.00

Spacer, Crankfshaft

Plate, Mtg, Fan, Mach [Mit 2013]
Sheave, Mach [Mit 2615rpm Fan]
Bearing, Ball, 20mm B 42mm D 12mm W
Washer, Flat, 0.32b 1.00d .12, Ss
Screw, Hex, M8 X 1.25 X 16, 8.8
Nut, Hex, Lock, M8 X 1.25, NI
Screw, Hex, M8 X 1.25 X 90, 8.8
Spacer, Fan, Taper [Mit 2013]

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper
Screw, Flt, Soc, .38-16 X 1.00, Al
Key, Sq, 0.12 X 0.12, 0.50l

Plate, Shield, Dust

356297

Qty.

PP WRRPRWONRPRNRPRPRPARNNRRPRRPORRRPRRNRRRR

M20 Gas/LPG 331386 (2-2013)

2-69




STANDARD PARTS

Fig. 34 — Engine Muffler Group (0000-0046)

M20 Gas/LPG 331386 (5-08)

2-70



STANDARD PARTS

Y
@
bl

Part No.
1020602
1022113
08716
32483
08712
1021789
9002394
79381
1018142
384442
08166
371860
372491
371861
1011216
39284
08166
24012
1017969
1013031
222496
222505
01685
08713
1022794
1016624

O© oo ~NOOTLA, WNPR

NNNNNNNRPRRRRERERRE PR
GUBRWNRPOOWONOOUNWNEREO

Fig. 34 — Engine Muffler Group (0000-0046)

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046

N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Channel, Shield, Muffler

Bracket, Retainer, Shield, Heat
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Tube, Exhaust, 1.5d

Plate, Shield, Heat, Gas/Lpg, Replmt
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Tube WIdt, Exhaust, Gas/Lpg

Stud, M10 X 1.50 [35]

Nut, Hex, M10 X 1.50 [Stover]

Fitting, Pipe, Plug, Metric, M18,Soc
Sensor, Oxygen

Gasket, FIng, Pipe, Exhaust

Gasket, Exhaust, 2hole, 3.4bc
Screw, Hex, M10 X 1.5 X 35, 8.8

Nut, Hex, M10 X 1.5 [Stover]

Clamp, Muffler, 1.62d

Bracket, Muffler, Hanger, Front
Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Muffler, Short [Non—-Catalytic Gm1.6/3.0]
Muffler, Catalytic [Gm 1.6]

354423

Qty.

PRPNANNRPRPRPNNRPRRPRPRPRERNNRRPRPRPOOONR

M20 Gas/LPG 331386 (4-11)

2-71




STANDARD PARTS

Fig. 35 — Engine Muffler Group (0047-0499)

4N
2

=2/ N AW

75
=

|

! 1

)
D

TS %\@I@\\N\V
— =
—

'h\.}-,“
Ver U\\i\\ )

N Q
AN /
—_—)

S\

AN
\ AN

S\
,(@Q“,,« \
| \\QM&AH‘../ N .
J

4
NG

/
R0
XD
7

M20 Gas/LPG 331386 (2-2013)

2-72



STANDARD PARTS

Y
@
bl

Part No.
1028994
08716
32483
371861
1018142
384442
08166
9002394
79381
1028559
1028558
371860
1011216
39284
1028136
1056241
1028753
1028929
1013117
32492
25014
1013031
222496
222505
01685
08713
1028558
9003832
24012
06961
32485
32491
41187

O©oOo~NOOThA, WNEPR

WWNNNRNNNMNNNNNRPRPRRRRRRRPRR
PO OO NOUURWNRPOOWO~NOOUAMADNWNEROO

Fig. 35 — Engine Muffler Group (0047-0499)

Serial Number

(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047 —xxxx
(0047 —xxxx
(0047-0222
(0223-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0222
(0223-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(0047-0499
(xxxx—0499
(xxxx—0499
(xxxx—0499
(xxxx—0499
(xxxx—0499
(0047-0499

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Channel, Shield, Muffler [M20/T20 2007]
Screw, Hex, M6 X 1.0 X 20, Ss
Washer, Flat, 0.25, Sae

Gasket, FIng, Pipe, Exhaust

Tube WIdt, Exhaust, 1.6d, 2 Fing
Stud, M10 X 1.50 [35]

Nut, Hex, M10 X 1.50 [Stover]

Plate, Shield, Heat, Gas/Lpg, Replmt
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Sensor, Oxygen [Gm 1.61/3.01 2007]
Sensor, Exhaust, Tailpipe

Fitting, Pipe, Plug, Metric, M18,Soc
Gasket, Exhaust, 2hole, 3.4bc
Screw, Hex, M10 X 1.5 X 35, 8.8
Muffler, Catalytic [Gm 1.6l 2007]
Muffler, Catalytic [Gm 1.6l 2010]
Tube, Exhaust, Fing, 1.5d [M20/T20 2007]
Bracket, Mtg, Muffler [M20/T20 2007]
Rod, Hanger, Isolator

Washer, Flat, 0.38, Std

Nut, Hex, Std, .38-16

Isolator, Rbr

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss]
Screw, Hex, M8 X 1.25 X 45, Ss
Washer, Flat, 0.38b 0.88d .08, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Sensor, Exhaust, Tailpipe

Shield, Heat, Gas/LP Replmt

Clamp, Muffler, 1.62d

Screw, Hex, M10 X 1.50 X 20, 8.8
Washer, Flat, 0.38, Sae

Washer, Flat, 0.31, Std

Washer, Flat, Belleville, .38

354423

Qty.

NNNNRRPRPRPNRPREPNNRPRRPRPRPRPANRPRRPRPRPONRRENNLER

M20 Gas/LPG 331386 (2-2013)

2-73




STANDARD PARTS

)

Fig. 36 — Engine Muffler Group (0500—

M20 Gas/LPG 331386 (2-2013)

2-74



STANDARD PARTS

356298

Fig. 36 — Engine Muffler Group (0500- )

Ref. Part No. Serial Number Description Qty.
1 1028994 (0500- ) Channel, Shield, Muffler [M20/T20 2007] 1
2 08716 (0500- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 32483 (0500- ) Washer, Flat, 0.25, Sae 4
4 1071003 (0500- ) Pipe, Exhaust, Flex [Mit 2013] 1
5 08166 (0500- ) Nut, Hex, M10 X 1.50 [Stover] 4
6 1028558 (0500- ) Sensor, Exhaust, Tailpipe 1
7 1011216 (0500- ) Gasket, Exhaust, 2hole, 3.4bc 2
8 39284 (0500- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
9 1071376 (0500- ) Muffler, Catalytic [Mit 2.01 2013] 1

10 1028753 (0500- ) Tube, Exhaust, FIing, 1.5d [M20/T20 2007] 1
11 1028929 (0500- ) Bracket, Mtg, Muffler [M20/T20 2007] 1
12 1013117 (0500- ) Rod, Hanger, Isolator 1
13 32492 (0500- ) Washer, Flat, 0.38, Std 2
14 25014 (0500- ) Nut, Hex, Std, .38-16 2
15 1013031 (0500- ) Isolator, Rbr 1
16 222496 (0500- ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 1
17 222505 (0500- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
18 01685 (0500- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
19 08713 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
20 1071418 (0500- ) Shield, Tray, Drip [Mit 2013] 1
21 06943 (0500- ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
22 32490 (0500- ) Washer, Flat, 0.25, Std 1
23 1071113 (0500- ) Bracket, Muffler 1
24 08165 (0500- ) Nut, Hex, Stover, M8 3
25 39349 (0500- ) Washer, Flat, 0.31, Sae 3

M20 Gas/LPG 331386 (12-2012) 2-75



STANDARD PARTS

Fig. 37 - Engine Radiator Group (0000-0195)

M20 Gas/LPG 331386 (1-10)

2-76



STANDARD PARTS

Y
@
bl

Part No.
1038499
32490
06942
1018463
08708
9002393
1035222
74455
1011799
22297
79381
1007482
1019273
1019265
53466
39277
32491
54274
09832
1014563
32486
41430
1027099
74455
1027103
06943
32483
08708
1045764
51305
73471
43844
1026003
67767
09740
01685
08713
1019968
30407
08709
1023853
1015041
49800
06927
19064
02850
43844
1018059
1041291
1035976
41178
1040467

O©oOo~NOOTLA, WNPER

OUODNBDMDMADNMADRNANADRNANADNWWWWWWWWWWNNNNNNNNNNRPRPRRPRPRPERRPR
PO OWWOWMONOUDWNRPRPOOOMNODNRAOMNRPROOONOUBRWNRLROOONOU AWNERO

Fig. 37 — Engine Radiator Group (0000-0195)

Serial Number

(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0007
(0000-0007
(0000-0007
(0000-0195
(0000-0007
(0000-0007
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000—xxxx
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0195
(0000-0090
(0091-0195
(0004-0195
(0000-0195
(0000-0195

Nl e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Panel WIdt, Shrd, Fan

Washer, Flat, 0.25 Std

Screw, Hex, M6 X 1.0 X 16, 8.8
Bracket, Mtg, Latch

Nut, Hex, Lock, M6 X 1.0, NI

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt
Skirt, Debris, Eng Radiator

Screw, Hex, M6 X 1.0 X 12, Fmg

Hose, Radiator, Upper, Mold

Clamp, Hose, Wormdrive, 1.56-2.50d, .50w
Clamp, Hose, Wormdrive, 1.25-2.00D, .50W
Hose, Rbr, E90 1.25id 1.25id 04.2 03.1
Tube, Coolant, Lower, 1.3d

Hose, Radiator, Lower, Mold

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss
Washer, Flat, 0.50 Sae

Nut, Hex, Lock, M10 X 1.5, NI

Plate, Mtg, Seal

Screw, Hex, M6 X 1.0 X 12, Fmg

Seal, Radiator

Screw, Hex, M6 X 1.0 X 20, 8.8
Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, NI

Cap, Radiator, 14psi [Stant Ao—2516]
Fitting, Draincock, E9O, .25npt
Hose, Pvc, Clr, 0.38id 0.560d 22.00
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Ftg, Bh

Clamp, Cable, Stl, 0.69d X 0.62w, 1h
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bracket, Mtg, Radiator

Clip, Keeper, Open

Nut, Hex, Lock, M8 X 1.25, NI

Tank, Coolant, 04.7 03.3 4.7deep, 1liter
Hose, Afmkt, Coolant Recvy, 05ft
Latch

Screw, Pan, M4 X 0.70 X 16, 4.8
Washer, Flat, #06

Nut, Hex, Lock, M4 X 0.7, NI

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Radiator (Replaced by 1045316)
Radiator

Bracket, Sppt, Radiator, Upper
Washer, Flat, 0.25, Fendr

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems

354424, CE

NWRRPRERPNNNNRRPRPAMNRRPRRPRPRPRPRPRPREPRPRPOODMRPRNRPNNNANWWORRREPRENRRPLORRQOR

M20 Gas/LPG 331386 (4-11)

2-77




STANDARD PARTS

N 2

IIUITITIIITT
TDIIITIIIT
@NMQQQQQQQ

S99
V===

38

Fig. 38 — Engine Radiator and Mount Group (0196-0499)

M20 Gas/LPG 331386 (2-2013)

2-78



STANDARD PARTS

Y
@
bl

Part No.
1045940
1045764
1037346
9006812
1045433
1036892
1046962
06962
32492
54274
09832
1014563
41430
39277
32491
1043897
32483
32490
1052170
361339
1037355
41178
1036892
49266
1019968
1040467
30407
08708
1046039
08165
1045419
1045530
1045415
1045447
16931
39283
07790
1061937
16931
39349

O© oo ~NOOTLA, WNPR

B WWWWWWWWWWNDNDNNDNNNNNNRPRPRPRPEPEPEPEPRPRRERERE
QWO ~NOOURARWNPFPODOO~NOUDRWNPOOO~NOOPMAWDNEO

Fig. 38 — Engine Radiator and Mount Group (0196-0499)

Serial Number

(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499
(0196-0499

Nl e N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Radiator, W/ Hyd Cooler [Side X Side]
Cap, Radiator, 14Psi [Stant]

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems

Shrd Widt,Fan,G/Lp, Replmt [CE] (CE Only)

Bracket, Cover

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Bracket, Mtg, Radiator

Screw, Hex, M10 X 1.50 X 45, 8.8
Washer, Flat, 0.38, Std

Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h
Washer, Flat, 0.81b 1.06d .06, Stl
Washer, Flat, 0.40b 1.12d .12, Ss

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Bracket, Skirt, Rbr

Washer, Flat, 0.25, Sae

Washer, Flat, 0.25, Std

Skirt, Eng Fan, Gas / Lp

Screw, Hex, M6 X 1.00 X 16, Fmg
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Washer, Flat, 0.25, Fendr

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems
Tie, Cable, Nyl, 07.31.19w 1.8 Max D
Bracket, Mtg, Radiator

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Clip, Keeper, Open

Nut, Hex, Lock, M6 X 1.00, NI

Shroud WiIdt, Fan, 16.25d [Side X Side]
Nut, Hex, Stover, M8 X 1.25

Bracket, Fan, Rh

Bracket WIdt, Mtg, Fan, Upper
Bracket, Fan, Lh

Bracket, Fan, Upper, Lh

Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M10 X 1.50 X 25, 8.8

Nut, Hex, FIng, M6 X 1.00

Guard, Fan, Gas/Lpg, Ce [M20/T20]
Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.31, Sae

356049, CE

Qty.

ARNOORORARNREARER

=
N

NNRPRPRNORRRRPRRPREPRPRPARPRRPOWONNRENNNLER

M20 Gas/LPG 331386 (2-2013)

2-79




STANDARD PARTS

)

Fig. 39 — Engine Radiator and Mount Group (0500-

M20 Gas/LPG 331386 (2-2013)

2-80



STANDARD PARTS

356299

Fig. 39 — Engine Radiator and Mount Group (0500- )

Ref. Part No. Serial Number Description Qty.
v 1 1045940 (0500- ) Radiator, W/ Hyd Cooler [Side X Side] 1
A 2 1045764 (0500- ) Cap, Radiator, 14Psi [Stant] 1

3 1037346 (0500- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 4
4 9010096CE (0500- ) Shrd Widt,Fan,G/Lp, Replmt [M20/M30/T20] 1
5 1070955 (0500- ) Plate, Door, Clean—-Out [Mit2013] 1
6 1036892 (0500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 3
7 1046962 (0500- ) Bracket, Mtg, Radiator 1
8 06962 (0500- ) Screw, Hex, M10 X 1.50 X 45, 8.8 4
9 32492 (0500- ) Washer, Flat, 0.38, Std 8
10 54274 (0500- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 4
11 09832 (0500- ) Washer, Flat, 0.81b 1.06d .06, Stl 8
12 1014563 (0500- ) Washer, Flat, 0.40b 1.12d .12, Ss 4
13 41430 (0500- ) Nut, Hex, Lock, M10 X 1.5, NI 4
14 39277 (0500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 8
15 32491 (0500- ) Washer, Flat, 0.31, Std 11
16 32490 (0500- ) Washer, Flat, 0.25, Std 2
17 1071785 (0500- ) Skirt, Eng Fan, Gas / Lp 1
18 1037355 (0500- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2
19 41178 (0500- ) Washer, Flat, 0.25, Fendr 7
20 1036892 (0500- ) Screw, Hex, M6 X 1.00 X 25, 9.8 Sems 7
21 1019968 (0500- ) Bracket, Mtg, Radiator 1
22 1040467 (0500- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
23 30407 (0500- ) Clip, Keeper, Open 1
24 08708 (0500- ) Nut, Hex, Lock, M6 X 1.00, NI 1
25 1054428 (0500- ) Shroud, Fan 1
26 1070434 (0500- ) Bracket, Shrd, Fan, Upper, Sppt, G/Lpg 1
27 1070860 (0500- ) Bracket, Shrd, Fan, Lower, Sppt, G/Lpg 1
28 07790 (0500- ) Nut, Hex, FIng, M6 X 1.00 1
29 1048166 (0500- ) Seal, Afmkt, Bulb, Str, 0.58d 08ft 1
30 1015205 (0500- ) Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft 4
31 57569 (0500- ) Molding, Trim, Pvc, .08-.11 06.8I 1
32 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 4

M20 Gas/LPG 331386 (2-2013) 2-81



STANDARD PARTS

Fig. 40 - Engine Radiator Hose Group (0196-0499)

2-82 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

356021
Fig. 40 — Engine Radiator Hose Group (0196-0499)

Ref. Part No. Serial Number Description Qty.
1 1014747 (0196-0499 ) Hose, Coolant, Mold, 1.25id To 1.62id 1
2 22297 (0196-0499 ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (0196-0499 ) Clamp, Hose, Wormdrive, 1.25-2.00D, .50W 5
4 1007482 (0196-0499 ) Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1 1
5 1043322 (0196-0499 ) Tube, Coolant, 1.3d, Lower 1
6 1019265 (0196-0499 ) Hose, Radiator, Lower, Mold 1
7 51305 (0196-0499 ) Fitting, Draincock, E90, .25npt 1
8 73471 (0196-0499 ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
9 43844 (0196-0499 ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 1023853 (0196-0222 ) Tank, Coolant, 03.30w 4.7hi 04.71,1liter 1
11 1015041 (0196-0222 ) Hose, Afmkt, Coolant Recvy, 05ft 1
11 87738 (0223-0499 ) Hose, Fuel, 0.18id, 29.0l 1
12 08709 (0196-0499 ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 58366 (0196-0499 ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
14 09010 (0196-0499 ) Screw, Hex, M8 X 1.25 X 25, Ss 1
15 01685 (0196-0499 ) Washer, Flat, 0.38b 0.88d .08, Ss 3
16 08713 (0196-0499 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1035214 (0196-0499 ) Bracket, Tube, Coolant 1
18 09740 (0196-0499 ) Screw, Hex, M8 X 1.25 X 20, Ss 1
19 16931 (0196-0499 ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
20 32491 (0196-0499 ) Washer, Flat, 0.31, Std 2
21 1054382 (00223-0499 ) Tank, Coolant, 03.6w 04.1hi 05.5l,1liter 1

M20 Gas/LPG 331386 (2-2013) 2-83



STANDARD PARTS

)

Fig. 41 - Engine Radiator Hose Group (0500-

M20 Gas/LPG 331386 (2-2013)

2-84



STANDARD PARTS

\356300
Fig. 41 - Engine Radiator Hose Group (0500— )

Ref. Part No. Serial Number Description Qty.
1 1070731 (0500- ) Hose, Coolant, Mold, 1.25id To 1.62id 1
2 22297 (0500- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
3 79381 (0500- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 5
4 1007482 (0500- ) Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1 1
5 1071099 (0500- ) Tube, Coolant, 1.3d, Lower [Mit 2013] 1
6 9010904 (0500- ) Hose Kit, Coolant, Replmt [Mitsubishi} 1
7 51305 (0500- ) Fitting, Draincock, E90, .25npt 1
8 73471 (0500- ) Hose, Pvc, Clr, 0.38id 0.560d 022.0I 1
9 43844 (0500- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3

10 87738 (0500- ) Hose, Fuel, 0.18id, 29.0l 1
11 08709 (0500- ) Nut, Hex, Lock, M8 X 1.25, NI 2
12 39277 (0500- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
13 32491 (0500- ) Washer, Flat, 0.31, Std 5
14 1054382 (0500- ) Tank, Coolant, 03.6w 04.1hi 05.5l,1liter 1
15 1014843 (0500- ) Hose, Afmkt, Coolant Recvy, 05ft 1
16 53466 (0500- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 1
17 16931 (0500- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
M20 Gas/LPG 331386 (2-2013) 2-85




STANDARD PARTS

Fig. 42 — Battery and Electrical Group

M20 Gas/LPG 331386 (5-08)

2-86



STANDARD PARTS

Y
@
bl

Part No.
369704
1037346
19066
08709
57804
1024274
1026576
06549
1021290
33671
54333
20778
60295
1071481
68869
1071482
222290
762514
53466
10137
08709

O©oOo~NOOTLA, WNPER

PR RPRRRERPRRERRRRPE
©CoOoO~NOOUAMDW®WNERO

Fig. 42 — Battery and Electrical Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0499
(0500-
(0000-0499
(0500-
(0000-
(0000-
(0000-
(0000-
(0000-

Nl e N N N N N N N N N N N N N N N N N N N

Description

Horn, 12vdc, Dba [Wolo]

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
Washer, Flat, #10

Nut, Hex, Lock, M8 X 1.25, NI

Relay, 12vdc, 40a, Spdt N/O

Cover, Fuse, Block

Gasket, Cover, Fuse Block

Nut, Hex, Lock, M5 X 0.8, NI

Alarm, Warning [Sonalert, St628]
Strap, Rbr, Tie-Down, 2/Hooks 19.0I
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Hose, Pvc, Clr, 0.50id 0.690d 30.00I
Cable, Battery, 02ga 60.0! Blk .41ring
Cable, Battery, 2ga, 62I, BIk

Cable, Battery, 02ga 48.01 Red .41ring
Cable, Battery, 2ga, 60I, Red
Diode, Ele, Plug

Fuse, 015a

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Battery, 12vdc, 0475cca, Ah, Wet
Nut, Hex, Lock, M8 X 1.25, NI

354425, CE

Qty.

PR RPRRPRRPRPRPRRORPRRENRLANCQCR

'—\
a

N R~ B

M20 Gas/LPG 331386 (2-2013)

2-87




STANDARD PARTS

Fig. 43 — Wheel Group, Front Drive

325Nm

(240 Ft Ibs)
34 /

34-40Nm
(25-35 Ft Ibs)

510Nm |
(375 Ft Ibs)

120-150 Nm
(90-110 ft Ib)

2-88 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354426 - CE
Fig. 43 — Wheel Group, Front Drive
Ref. Part No. Serial Number Description Qty.
1 9008248 (0000-0337 ) Housing Kit, Drive, Front, Replmt 1
2 51338 (0000- ) Bearing, Cup, 2.56d 0.55w 2
3 47801 (0000- ) Fitting, Grease, Str Pm04 .63l 2
4 374560 (0000- ) Seal, Drive, Rear, Grease Cav 1
5 379609 (0000- ) Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000 (See Breakdowns) 1
6 42223 (0000- ) Fitting, Hyd, Str, Im10/Om12 1
7 393215 (0000- ) Fitting, Hyd, E45, Jm04/0OmO06 1
8 1024249 (0000- ) Fitting, Hyd, E45, Jm10/0Om12 1
9 19583 (0000- ) Screw, Soc, .50-13 X 1.50, Al 4
v 10 54087 (0000- ) Hub Assy, Wheel, 5 Bolt 4.50bc Taper B 1
A 32126 (0000- ) Stud, Wheel, .50-20 X 1.50I, 0.370th 5
11 08180 (0000- ) Pin, Cotter, .125 X 2.00 2
12 51339 (0000- ) Bearing, Cone, 1.38b 0.71w 2
13 374563 (0000- ) Washer, Flat, 2.16b 3.50d .16, Felt 1
14 54051 (0000- ) Washer, Flat, 1.39b 2.12d .13, Sitl 1
15 73281 (0000- ) Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled 1
16 54052 (0000- ) Nut, Hex, Sltd, 1.12-18 1
17 72926 (0000- ) Screw, Soc, M16 X 2.0 X 50, 12.9 2
18 24339 (0000- ) Nut, Wheel, .50-20 X 60 Angle 5
19 1017903 (0000- ) Cylinder, Hyd, 2.0b,15.21,09.00strk,3000 1
20 47522 (0000- ) Fitting, Hyd, E45, JIm06/0OmO06 2
21 71340 (0000-0337 ) Tube, Rnd, 1.75d 0.77b 01.1l, Stl, Pntd 2
22 71341 (0000-0337 ) Screw, Hex, .75-10 X 4.00, 5 2
23 39350 (0000- ) Washer, Flat, 0.75 Sae 2
24 32987 (0000-0337 ) Nut, Hex, Lock, .75-10, NI 1
25 58842 (0000- ) Bar, Flat, Stl 0.19, 01.50 X 04.11 1
26 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
27 32491 (0000- ) Washer, Flat, 0.31, Std 2
28 1061973 (0000- ) Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0 1
(Optional Polyurethane)
29 57315 (0000- ) Sleeve, Nyl, #37 05.0I 2
30 49266 (0000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
31 1059343 (0000- ) Tire, Drive, Scrbr, Non-Skid, 18.0X6.0 1
31 1059346 (0000- ) Tire, Drive, Scrbr, Non-Skid, 16.0x6.0 (Included in Kit 1
363174) (Optional)
32 1060521 (0338- ) Bracket, Mtg, Sppt 1
33 1071061 (0338- ) Housing, Sppt, Rear Wheel 1
34 77345 (0338- ) Screw, Hex, .75-10 X 3.25, G5 2
35 82832 (0500- ) Sleeve, Nyl, 2.38id 25.0I 1
36 49266 (0500- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 2
M20 Gas/LPG 331386 (2-2013) 2-89




STANDARD PARTS

Fig. 44 — Wheel Group, Rear

2-90 M20 Gas/LPG 331386 (10-10)



STANDARD PARTS

354427, CE
Fig. 44 — Wheel Group, Rear
Ref. Part No. Serial Number Description Qty.
v 360023 (0000- ) Brake Assy, Drum, Mech, 07.0d 1.2w 2
A 1 360270 (0000- ) Plate, Backing, Brake 1
A 2 360271 (0000- ) Bushing, Sleeve, 0.78b 0.86d 0.93l, Bnz 1
A 3 360272 (0000- ) Cam, PIt, Brake [Nickel] 1
A 4 360273 (0000- ) Washer, Flat, M21.0b X 37d X 3 1
A 5 360274 (0000- ) Retainer, Ring, Brake 1
A 6 360275 (0000- ) Shoe, Brake, 180 X 30mm 2
A 7 360276 (0000- ) Spring, Wir, 0.25d, Return, Brake 1
8 49145 (0000- ) Washer, Flat, 0.76b 1.50d .06, Ss 2
9 86659 (0000- ) Nut, Hex, Sltd, .75-16 2
10 08171 (0000- ) Pin, Cotter, .156 X 2.00 2
11 54390 (0000- ) Cap, Hub, Dust 2.57d 0.77I 2
12 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 8
13 32486 (0000- ) Washer, Flat, 0.50 Sae 8
14 08711 (0000- ) Nut, Hex, Lock, M12 X 1.75,NI 8
15 360802 (0000- ) Arm, Lever, Brake, 4.1 [Knott] 2
v 16 1059671 (0000- ) Tire, Idler, Scrbr, Blk, 16.0X3.5 2
A 17 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 16 1059347 (0000- ) Tire, Idler, Scrbr, Non—Skid, 16.0x3.5 (Included in Kit 2
363174) (Optional)
A 17 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2
v 18 1061974 (0000- ) Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5 2
(Optional Polyurethane)
A 19 360074 (0000- ) Bearing, Ball, 1.18b 2.44d 0.63w 2

M20 Gas/LPG 331386 (1-12) 2-91



STANDARD PARTS

Fig. 45 - Brake Pedal Linkage Group

2-92 M20 Gas/LPG 331386 (5-09)



STANDARD PARTS

354899, CE
Fig. 45 — Brake Pedal Linkage Group

Ref. Part No. Serial Number Description Qty.
1 14605 (0000- ) Pin, Clevis, 0.25d X 0.75I 4
2 08170 (0000- ) Pin, Cotter, .062 X 0.50 4
3 364347 (0000- ) Rod 2
4 14595-1 (0000- ) Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI 2
5 364948 (0000- ) Nut, Hex, Std, .25-28, Lh 2
6 01714 (0000- ) Nut, Hex, Std, .25-28 2
7 364864 (0000- ) Clevis, Adj, 0.25pin, 0.25-28left PI 2
8 1022031 (0000- ) Shaft Widt, Brake 1
9 1026025 (0000—xxXXXX ) Plate, Stop, Brake 2
10 361339 (0000—xxXXXXX ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
11 381502 (0000- ) Bearing, Split, 1.00b 4
12 382224 (0000- ) Plate, Sppt 2
13 39279 (0000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 4
14 32491 (0000- ) Washer, Flat, 0.31, Std 7
15 1025495 (0000- ) Cable, Push/ Pull, 063.01 4.0, .31-24 1
16 58311 (0000- ) Clevis, Adj, 0.31pin, 0.31-24 2
17 20170 (0000- ) Nut, Hex, Jam, .31-24 2
18 69582 (0000- ) Pin, Clevis, 0.31d X 1.00I 2
19 08179 (0000- ) Pin, Cotter, .094 X 1.00 2
20 1022736 (0000- ) Bracket, Mtg, Cable 1
21 16931 (0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
22 1022243 (0000- ) Shaft Widt, Pedal, Brake 1
23 51109 (0000- ) Pad, Pedal, Brake, 3.961 2.36w 0.75 1
24 23788 (0000- ) Ring, Retaining, Ext, 0.98d, [E-Ring] 2
25 86751 (0000- ) Bearing, Pillowblock, 1.02b [Solid Pye] 2
26 06548 (0000- ) Screw, Hex, M6 X 1.0 X 60, 8.8 4
27 32490 (0000- ) Washer, Flat, 0.25 Std 8
28 08708 (0000- ) Nut, Hex, Lock, M6 X 1.0, NI 6
29 54607 (0000- ) Spring, Tors, 1.13id .12wir 02.3coil Rh 2
30 1025487 (0000- ) Pedal, Brake, Lock 1
31 46563 (0000- ) Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib 1
32 59009 (0000- ) Spring, Tors, 0.75id .06wir 02.8coil 1
33 06955 (0000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
34 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 71367 (0000- ) Spring, Wir, 0.08d, Brake, Parking 1
36 06942 (0000- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
37 59962 (0000- ) Switch, Snap, 15A Nc, RIr 1
38 313174 (0000- ) Cs, Bracket, Mtg, Switch 1
39 24199 (0000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
40 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
41 01683 (0000- ) Washer, Flat, 10, Ss 2

M20 Gas/LPG 331386 (5-09) 2-93



STANDARD PARTS

Fig. 46 — Directional Pedal Group

2-94 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 46 — Directional Pedal Group

354429

Ref. Part No. Serial Number Description Qty.
1 1025140 (0000- ) Pedal, Propel 1
2 58819 (0000- ) Tread, Non-Skid, 03.0w 11.6I 1
3 59668 (0000- ) Pin, Clevis, 0.50 D X 4.50I 1
4 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
5 67767 (0000- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1h 2
6 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
7 1022345 (0000- ) Cable, Push/ Pull, 098.01 .25-28/.25-28 1
8 68866 (0000- ) Rod-End, .25-28rh Fem 0.25b [Teflon] 2
9 01714 (0000- ) Nut, Hex, Std, .25-28 2

10 65441 (0000- ) Tube, 00.38d 00.26b 00.3I Stl Plt 2
11 41399 (0000- ) Screw, Hex, .25-20 X 2.25, Ss 1
12 42180 (0000- ) Screw, Hex, .25-20 X 1.75, Ss 1
13 32490 (0000- ) Washer, Flat, 0.25 Std 4
14 41169 (0000- ) Nut, Hex, Lock, .25-20, NI, Ss 2
M20 Gas/LPG 331386 (2-2013) 2-95




STANDARD PARTS

Fig. 47 — Hydraulic Pump Linkage Group

) '(((\((((\

2-96 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Y
@
bl

Part No.
41169
63234
42467
32492
36643
21197
11842
48079
53947
54655
74440
39349
53953
54205
50335
1027233
83879
41186
1027313
84170
16213
73411
39278
08709
1022787
09252
01683
1022779
09198
33932
46559
32485
1022140
1022798
41187
1032399
09010
08713
32490
1070798
1070819

O©CoOo~NOOOh,WNPR

A D WWWWWWWWWWNDNNDNNNNNNNRPRPERPPRPEPERPERPEPRPRPPR
PO OWO~NOOUOBRARWNRPOOO~NOUDMWNRPOOONOOUEEA,WNEO

Fig. 47 — Hydraulic Pump Linkage Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0499
(0000-0499
(0000-
(0000-
(0000-
(0000-
(0000-
(0500-
(0500-

Nl e e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Nut, Hex, Lock, .25-20, NI, Ss
Tube, 00.50d 00.38b 00.6I Stl
Screw, Hex, .38-16 X 2.00, Ss
Washer, Flat, 0.38 Std

Nut, Hex, Lock, .38-16, NI, Thin
Screw, Hex, .38-16 X 1.00, 5
Spring, Extn, 0.750d X 0.12wir, 4.3l
Bolt, Eye, .25-20 X 1.40 X .25 Eye
Cam, Centering, Pintle

Cam, Centering, Pintle

Screw, Hex, M8 X 1.25 X 40, Ss, NI
Washer, Flat, 0.31 Sae

Arm, Cntrl, Pintle, Centering
Bumper, Rbr, 0.5d 0.16t M5 X 08
Nut, Hex, Std, M5 X 0.8, 8

Arm, Pintle

Screw, Hex, .31-24 X 0.75, NI
Washer, Belleville, .31

Bracket WIdt, Propel, Pintle
Bracket, Retainer, Safety

Bolt, Shid, .31d X 1.00, .25-20
Shock Absorber, 2.3 Strk

Screw, Hex, M8 X 1.25 X 50, 8.8
Nut, Hex, Lock, M8 X 1.25, NI
Arm [Positioning]

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10 Ss

Sensor, Spd / Dir, 6-30vdc
Screw, Pan, M4 X 0.7 X 35, Ss
Nut, Hex, Lock, M4 X 0.7, NI, Ss
Screw, Hex, .38-16 X 1.25, NI
Washer, Flat, 0.38 Sae

Bracket, Propel, Gas/Lpg
Bracket, Mtg, Cyl

Washer, Flat, Belleville, .38
Strap, Sppt

Screw, Hex, M8 X 1.25 X 25, Ss
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.25 Std

Bracket, Propel, G/Lpg [Mit 2013]
Angle, Mtg

356301-G/LP

Qty.

PRPRPNMNNREPNRPRPANNNRPNNNRRPRPRPRPRORPRRPIAMANNRPRPREPRPRERNNRNRL,NW

M20 Gas/LPG 331386 (2-2013)

2-97




STANDARD PARTS

Fig. 48 — Hopper Lift Arms Group

M20 Gas/LPG 331386 (4—07)

2-98



STANDARD PARTS

py)
©CoOo~NOOUA~AWNERE PP

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

Part No.
1018241
1069933
23211
09252
19066
07789
1018226
364587
72897
1040467
42120-1
59542
07259
1018260
1018262
1018266
16944
1029646
47638
393215
1025904
1018227
02942
1018275
09028
01686
1018276
08179

Fig. 48 — Hopper Lift Arms Group

Serial Number
(0000-0455
(0456-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

Description

Frame WIdt, Lift, Hppr

Frame Widt, Lift, Hppr

Switch, Snap, 15a No, RIr

Screw, Hex, M5 X 0.8 X 20, 8.8
Washer, Flat, #10

Nut, Hex, FIng, M5 X 0.8

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl
Bushing, Sleeve, 0.88b 1.00d 0.75l, Bnz
Plate, Pin, Clevis, Upper

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems
Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Fitting, Grease, Str Pm04 .47|

Tube WIdt, Arm, Safety

Rod WIdt, Arm, Safety

Pin, Arm, Safety

Screw, Hex, M4 X 0.7 X 10, Fmg
Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000
Fitting, Hyd, E90, Jm04/0Om06

Fitting, Hyd, E45, Jm04/0Om06

Fitting, Hyd, Rst, Jf04/Jm04, .028

Pin, Clevis, 0.88d X 2.25I

Pin, Cotter, Hair, 0.62d .120 Wir

Plate WIdt, Arm, Stop

Screw, Hex, M10 X 1.5 X 25, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin, Clevis, 0.62d X 2.91l

Pin, Cotter, .094 X 1.00

354430

Qty.

PR NNRPNNRRPRRPRRPRPREPRPENDAMANAEANNNNNNRRR

M20 Gas/LPG 331386 (2-2013)

2-99




STANDARD PARTS

Fig. 49 — Hopper and Debris Screen

2-100



STANDARD PARTS

354431
Fig. 49 — Hopper and Debris Screen Group

Ref. Part No. Serial Number Description Qty.
1 1018300 (0000- ) Hopper, Debris, Rm-Hg, Trimmed 1
2 1018272 (0000- ) Bar, Mtg, Hppr 2
3 763042 (0000- ) Washer, Flat, Belleville, M10 6
4 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 6
5 1018239 (0000- ) Hose Assy, W/lcuff, 1.0d 09I 1.0/ 1
6 1018235 (0000-000023 ) Filter Widt, Hppr (Replaced By 9003774) 1
7 1018258 (0000-000023 ) Spring, Flat, Retainer, Screen 3
8 222268 (0000-000023 ) Washer, Flat, 0.38b 1.25d .12, Neo 3
9 1017218 (0000-000023 ) Washer, Flat, 0.32b 1.00d .12, Ss 3

10 08713 (0000-000023 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
11 1039163 (000024~ ) Screen WIdt, Hppr 1
12 1039215 (000024~ ) Angle, Retainer 1
13 09010 (000024~ ) Screw, Hex, M8 X 1.25 X 25, Ss 1
14 1017218 (000024~ ) Washer, Flat, 0.32b 1.00d .12, Ss 3
15 222268 (000024~ ) Washer, Flat, 0.38b 1.25d .12, Neo 2
16 08713 (000024~ ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 1044323 (000024~ ) Spring, Flat, Retainer, Angled Screen 1

M20 Gas/LPG 331386 (5-08) 2-101



STANDARD PARTS

Fig. 50 — Hopper Cover and Dust Filter Group

M20 Gas/LPG 331386 (4-11)

2-102



STANDARD PARTS

Py
©Co~NOUA~WNPRD

B W WWWWWWWWWWNDNNDNDNNDNMNNNNMNNNNRPERPRPERPERPERPERPRERPPRERE
QO OWOWO~NOOUPAWNPOOON~NOODOOPRAWWMNNRPOOO~NOOOMAWDNEO

Part No.
1041984
15678
01684
360824
09200
1033591
1015220
367679
06922
19064
32975
01754
1041006
1018203
360952
1017944
32483
08712
09740
01685
08713
06957
06963
39311
39312
1037671
36658
1041920
1059542
1049242
1053320
20634
1048295AM
1018207
09291
1014563
39277
01685
15678
1037235
36661
1036611
1056298
763116
1037947

Fig. 50 — Hopper Cover and Dust Filter Group

Serial Number

(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0026
(0000-0026
(0000-0051
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0021
(0000-0021
(0000-0021
(0000-0021
(0000-0021
(0000-
(0000-
(0000-
(0000-0051
(0052-
(0000-0051
(0052-
(0000-
(0000-
(0000—xxxx
(XxXxXx—
(0000—xxxx
(XxXxXx—
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0021
(0000-0021
(0022-
(0022-
(0052—xxxx
(XxXxXx—
(0052-
(0026-

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Cover, Hppr

Screw, Hex, M6 X 1.0 X 16, Ss
Washer, Flat, 0.25, Ss

Latch

Screw, Pan, M5 X 0.8 X 12, Ss

Tray WIdt, Perma-filter (Replaced By none)
Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft (Replaced By none)
Switch, Thermal, 160Deg, Spdt (Replaced by 9003444)

Screw, Pan, M3 X 0.5 X 20, 4.8
Washer, Flat, #06

Washer, Lock, Int, #06

Nut, Hex, Std, M3 X 0.5, 8

Cover, Hppr

Plate, Shakr

Plate, Shakr, Bar

Plate WIdt, Shakr, Side

Washer, Flat, 0.25 Sae

Nut, Hex, Lock, M6 X 1.0, Ss, NI
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 60, 8.8
Screw, Hex, M10 X 1.50 X 60, 8.8
Nut, Hex, Std, M8 X 1.25

Nut, Hex, Std, M10 X 1.50

Strap, Mtg, Motor, .124.00W
Strip, Rbr, 0.06 04.00w 05.0l Neo/60
Motor, Ele [12vdc, Shaker]

Motor, Ele 12Vdc, Shakr

Weight, Eccentric

Weight, Eccentric

Screw, Set, #10-24 X 0.25, NI
Filter, Panl, Dust, 4.2 X 20.0 X 30.0
Bar, Mtg, Hppr Cover

Screw, Hex, M10 X 1.5 X 20, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Ss

Screw, Hex, M6 X 1.0 X 16, Ss
Shaker Widt

Strip, Rbr, 0.06 01.00W 04.0L
Switch, Temp [160F]
Switch, Temp, Sealed, Nc

Tie, Cable, Nyl, 15.3L . W 4.5 Max D
Tray, Perma-Filter

354432

Qty.

NNEFEFEFEPNMNMNMNMNNRPRPERPBRANPAEREDN

[N
»

P RPRPPRPEPPFPOONDNNNENEPRPREPERPREPENNNNDRPDOO OO

M20 Gas/LPG 331386 (4-11)

2-103




STANDARD PARTS

Fig. 51 - Hopper Bumper Group

M20 Gas/LPG 331386 (4-10)

2-104



STANDARD PARTS

354433, CE
Fig. 51 — Hopper Bumper Group
Ref. Part No. Serial Number Description Qty.
1 10632-1 (0000—xxxx Grommet, Rbr, 1.06id, F/1.4h, .19 Matl
1 10632-13  ( XxXxx— Grommet, Rbr, 1.50id, F/1.8h, .19 Matl
2 50646 (0000- Molding, Trim, Pvc,.18-.31 07.5I
3 1021047 (0000- Wheel, 06.0d 2.00w 1.19b, Gray Rbr
4 9006334 (0000-0206) Pin Kit, Wheel, Ci [M20/T20/M30]
5 08171 (0000-0206) Pin, Cotter, .156 X 2.00
6 1018240 (0000- Bracket, Mtg, Switch
7 361339 (0000- Screw, Hex, M6 X 1.0 X 16, Fmg
8 32483 (0000- Washer, Flat, 0.25 Sae
9 10632-4 (0000-0185 Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
10 39924 (0000-0185 Switch, Press, Spdt 0008psi
11 12323 (0000- Screw, Pan, M4 X 0.7 X 20, Ss
12 02938 (0000- Washer, Lock, Int, #08, Ss
13 40607 (0000-0185 Fitting, Brs, Str, Bm03/Pm02
14 82739 (0000-0185 Fitting, Brs, Breather [02mp]
15 32183 (0000- Fitting, Brs, E90, Pm02/Bm03

16 1031575 (0000-
17 1036240 (0000-
18 1037346 (0000-

Hose, Afmkt, Vacuum, 0.16id, 03ft
Tube, Vacuum
Screw, Hex, M8 X 1.25 X 25, 9.8, Sems

19 06928 (0000- Screw, Pan, M4 X 0.7 X 20, 4.8
20 1018280 (0000- Plate WIdt, Mtg, Solenoid

21 09028 (0000—xxxx Screw, Hex, M10 X 1.5 X 25, Ss
21 12309 ( XxXxXx— Screw, Hex, M12 X 1.75 X 30, Ss
22 32492 (0000—xxxx Washer, Flat, 0.38 Std

22 32486 ( XxXxXx— Washer, Flat, 0.50, Sae

23 21623 (0000- Latch

24 06944 (0000- Screw, Hex, M6 X 1.0 X 25, 8.8
25 1018274 (0000- Solenoid, Pull, 12vdc, Damper

26 20021 (0000- Pin, Roll, .125 D X 0.75l, .125/.129

27 1018293 (0000-
28 1018208 (0000-
29 1053838 (0207-

Cap, Arm, Lift
Light, Tail, 12vdc
Pin, 30mmd X 215mml

30 23146 (0207- Pin, Roll, .187d X 1.62I, .187/.192
31 1062566 (0207- Washer, Flat, 1.26B 1.88D .13, Stl, PI
32 34411 (0207- Pin, Cotter, Hair, 1.00d .178 Wir

N N e N e N e N e N e N N N N N N N N N N N e N N N N N N N N N N N N N

33 1052885  (0186- Switch, Press, Adj [4-16 In Wtr]

M20 Gas/LPG 331386 (10-10) 2-105



STANDARD PARTS

Fig. 52 — Hopper Door Group (0000-0204)

2-106



STANDARD PARTS

Fig. 52 — Hopper Door Group (0000-0204)

354434

Ref. Part No. Serial Number Description Qty.
1 1021941 (0000-0204 ) Door Cyl, Hppr [Mako] 1
2 77097 (0000-0204 ) Fitting, Hyd, E90, Jm04/0Om04 2
3 17461 (0000-0204 ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (0000-0204 ) Pin, Cotter, .094 X 1.00 2
5 1014563 (0000-0204 ) Washer, Flat, 0.40b 1.12d .12, Ss 4
6 1018237 (0000-0204 ) Plate, Bottom, Hppr 1
7 222268 (0000-0204 ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (0000-0204 ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (0000-0204 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (0000-0204 ) Bracket, Lip, Hppr 1
11 09010 (0000-0204 ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (0000-0204 ) Washer, Flat, 0.31, Ss 4
13 1018244 (0000-0204 ) Strap, Door, Dump 1
14 1018245 (0000-0204 ) Seal, Door, Dump 1
15 08716 (0000-0204 ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (0000-0204 ) Washer, Flat, 0.25, Ss 19
17 1018196 (0000-0204 ) Plate, Retainer, Door, Dump 1
18 1018197 (0000-0204 ) Seal, Door, Dump 1
19 379791 (0000-0204 ) Bolt, Carriage, M06 X 1.0 X 30 6
20 08712 (0000-0204 ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 10
21 1018194 (0000-0204 ) Strap, Door, Dump, Side 2
22 1018199 (0000-0204 ) Seal, Door, Dump, Side 2
23 1018210 (0000-0204 ) Bracket WIidt, Pivot, Hppr Door, Lh 1
24 1018202 (0000-0204 ) Bracket, Pivot, Hppr Door, Rh 1
25 1018193 (0000-0204 ) Bushing, Pivot, Door 2
26 395825 (0000-0204 ) Screw, FIt, M10 X 1.5 X 30, Ss 18-8 4
27 07810 (0000-0204 ) Screw, FIt, M8 X 1.25 X 25, 10.9 2
28 1016463 (0000-0204 ) Door Widt, Hppr 1
29 64379 (0000-0204 ) Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef 2
30 07259 (0000-0204 ) Fitting, Grease, Str Pm04 .47] 2
31 1018206 (0000-0204 ) Bracket, Cover 1
32 1018253 (0000-0204 ) Bracket, Cover 1
33 12317 (0000-0204 ) Screw, Hex, M10 X 1.5 X 30, Ss 4
34 09291 (0000-0204 ) Screw, Hex, M10 X 1.5 X 20, Ss 3
35 1014563 (0000-0204 ) Washer, Flat, 0.40b 1.12d .12, Ss 3
M20 Gas/LPG 331386 (1-10) 2-107




STANDARD PARTS

)

Fig. 53 — Hopper Door Group (0205-

M20 Gas/LPG 331386 (1-10)

2-108



STANDARD PARTS

354434

Fig. 53 — Hopper Door Group (0205- )

Ref. Part No. Serial Number Description Qty.
1 1021941 (0205- ) Door Cyl, Hppr [Mako] 1
2 77097 (0205- ) Fitting, Hyd, E90, Jm04/0Om04 2
3 17461 (0205- ) Pin, Clevis, 0.37d X 1.75I 2
4 08179 (0205- ) Pin, Cotter, .094 X 1.00 2
5 1014563 (0205- ) Washer, Flat, 0.40b 1.12d .12, Ss 11
6 1018237 (0205- ) Plate, Bottom, Hppr 1
7 222268 (0205- ) Washer, Flat, 0.38b 1.25d .12, Neo 2
8 1017218 (0205- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
9 08713 (0205- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2

10 1018236 (0205- ) Bracket, Lip, Hppr 1
11 09010 (0205- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
12 01685 (0205- ) Washer, Flat, 0.31, Ss 4
13 1039155 (0205- ) Strap, Door, Dump 1
14 1018245 (0205- ) Seal, Door, Dump 1
15 08716 (0205- ) Screw, Hex, M6 X 1.0 X 20, Ss 9
16 01684 (0205- ) Washer, Flat, 0.25, Ss 14
17 1039149 (0205- ) Plate, Retainer, Door, Dump 1
18 1039157 (0205- ) Seal, Door, Dump 1
19 379791 (0205- ) Bolt, Carriage, M06 X 1.0 X 30 5
20 08712 (0205- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 9
21 1018253 (0205- ) Bracket, Cover 1
22 12317 (0205- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
23 1038123 (0205- ) Bracket WIidt, Pivot, Hppr Door, Lh 1
24 1038134 (0205- ) Bracket WIdt, Pivot, Hppr, Rh 1
25 367313 (0205- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
26 09291 (0205- ) Screw, Hex, M10 X 1.5 X 20, Ss 3
27 07259 (0205- ) Fitting, Grease, Str Pm04 .47| 2
28 1039124 (0205- ) Door Widt, Hppr 1
29 1044993 (0205- ) Bracket, Cover, Hopper 1
30 08714 (0205- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
M20 Gas/LPG 331386 (4-10) 2-109




STANDARD PARTS

Fig. 54 — Cylindrical Scrub Brush Drive Group, Left Side

2-110 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354435
Fig. 54 - Cylindrical Scrub Brush Drive Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1021019 (0000- ) Housing WIidt, Brush, Drive 1
2 15675 (0000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
3 1023617 (0000- ) Tube, Hyd, 08 Jf08/Jm08 1
4 71729 (0000-0447 ) Motor, Hyd, Gear, Int 04.5 Bi—-Dir 1500 (See Breakdowns) 1
4 1068811 (0448- ) Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500 1
5 01762 (0000- ) Screw, Hex, .38-16 X 0.75, NI 4
6 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 2
7 55586 (0000- ) Fitting, Hyd, Str, Im04/0Om04 1
8 1026080 (0000- ) Clamp, Hyd, 0.50d 1
9 08713 (0000-0439 ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
10 1029964 (0000- ) Door WIdt, Brush 1
11 12295 (0000- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
12 08175 (0000- ) Pin, Cotter, .125 X 1.25 1
13 87631 (0000-0447 ) Plug WIdt, Drive, Brush, Sweep 1
13 1057643 (0448- ) Plug WIdt, Drive, Brush, Sweep 1
14 65695 (0000- ) Latch 1
15 1026352 (0000- ) Pawl, Str 1
16 70563 (0000-0439 ) Screw, Hex, M8 X 1.25 X 130, 8.8 1
v 9006398 (0000-0439 ) Idler Assy, Brush, Replmt [M20/T20, M30] 1
A 17 25686 (0000-0439 ) Plug WIdt, Drive, Brush 1
A 18 00927 (0000-0439 ) Key, Sq, 0.25 X 0.25, 1.25I 1
A 19 1038258 (0000-0439 ) Door WIdt, Brush, Idler 1
A 20 13534 (0000-0439 ) Bearing, Ball, 0.98b 2.05d 0.59w 2
A 21 56078 (0000-0439 ) Shaft, Brush, Idler 1
A 22 09005 (0000-0439 ) Ring, Retaining, Ext, 1.00d, Basic 2
A 23 12295 (0000-0439 ) Nut, Hex, Sltd, M20 X 2.5, 8 1
A 24 08175 (0000-0439 ) Pin, Cotter, .125 X 1.25 1
25 09739 (0000—xxxx ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
26 17185 (0000—xxxx ) Screw, Pan, M5 X 0.8 X 40, Ss 2
27 1032743 (0000—xxxx ) Plate, Handle 1
28 222496 (0000—xxxx ) Sleeve, P/M, 0.31b 0.50d 0.91 [430ss] 2
29 32491 (0000- ) Washer, Flat, 0.31, Std 4
30 1054857 (0440- ) Door WIidt, Brush, Idler 1
31 1054575 (0440- ) Bracket, Sppt 1
32 1054682 (0440- ) Bracket, Retainer, Lh 1
33 25686 (0440- ) Plug WIdt, Drive, Brush 1
34 13534 (0440- ) Bearing, Ball, 0.98b 2.05d 0.59w 2
35 56078 (0440- ) Shaft, Brush, Idler 1
36 09005 (0440- ) Ring, Retaining, Ext, 1.00d, Basic 2
37 12295 (0440- ) Nut, Hex, Sltd, M20 X 2.5, 8 1
38 08175 (0440- ) Pin, Cotter, .125 X 1.25 1
39 00927 (0440- ) Key, Sq, 0.25 X 0.25, 1.25I 1
40 09740 (0440- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
41 32491 (0440- ) Washer, Flat, 0.31, Std 3
42 09010 (0440- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M20 Gas/LPG 331386 (2-2013) 2-111



STANDARD PARTS

Fig. 55 — Cylindrical Scrub Brush Drive Group, Right Side

2-112 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Py}
©Co~NoOUA~ADMWNPRERD

ol
P o

12
13
13
14
15
16
17

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

> > J

Part No.
1021019
15675
32491
71729
1068811
01762
44868
9006386
1026080
1029964
17185
12295
08175
87631
1057643
65695
1026352
70563
08713
9006398
25686
1038258
13534
09005
56078
12295
08175
00927
1032743
222496
09739
1055139
39210
55586
49266
1054857
1054575
1054610
25686
13534
09005
56078
12295
08175
00927
09010
09740
32491

Fig. 55 - Cylindrical Scrub Brush Drive Group, Right Side

Serial Number

(0000-
(0000-
(0000-
(0000-0447
(0448-
(0000-
(0000-
(0000-0201
(0000-
(0000-
(0000—xxxx
(0000-
(0000-
(0000-0447
(0448-
(0000-
(0000-
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000-0439
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0202-
(0202-
(0202-
(0202-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-
(0440-

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N

N N N N N N N N N N N N

Description

Housing WIdt, Brush, Drive
Screw, Hex, M8 X 1.25 X 16, Ss
Washer, Flat, 0.31, Std

Motor, Hyd, Gear, Int 04.5 Bi—-Dir 1500 (See Breakdowns)

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
Screw, Hex, .38-16 X 0.75, NI
Fitting, Hyd, E90, Jm08/0Om08

Tube Kit, Hyd, Case Drain [M20/T20]
Clamp, Hyd, 0.50d

Door WIdt, Brush

Screw, Pan, M5 X 0.8 X 40, Ss

Nut, Hex, Sltd, M20 X 2.5, 8

Pin, Cotter, .125 X 1.25

Plug WiIdt, Drive, Brush, Sweep

Plug WiIdt, Drive, Brush, Sweep
Latch

Pawl, Str

Screw, Hex, M8 X 1.25 X 130, 8.8
Nut, Hex, Lock, M8 X 1.25, NI, Ss
Idler Assy, Brush, Replmt [M20/T20, M30]
Plug WIdt, Drive, Brush

Door WIdt, Brush, Idler

Bearing, Ball, 0.98b 2.05d 0.59w
Ring, Retaining, Ext, 1.00d, Basic
Shaft, Brush, Idler

Nut, Hex, Sltd, M20 X 2.5, 8

Pin, Cotter, .125 X 1.25

Key, Sq, 0.25 X 0.25, 1.25|

Plate, Handle

Sleeve, P/M, 0.31b 0.50d 0.9 [430ss]
Nut, Hex, Lock, M5 X 0.8, NI, Ss

Tube, Hyd, Brush Return, W/ Cd [M20/T20]

Fitting, Hyd, E90, Jf04/IJm04
Fitting, Hyd, Str, Jm04/0Om04

Tie, Cable, Nyl, 07.31.19w 1.8 Max D
Door WiIdt, Brush, Idler

Bracket, Sppt

Bracket, Retainer, Rh

Plug WIdt, Drive, Brush

Bearing, Ball, 0.98b 2.05d 0.59w
Ring, Retaining, Ext, 1.00d, Basic
Shaft, Brush, Idler

Nut, Hex, Sltd, M20 X 2.5, 8

Pin, Cotter, .125 X 1.25

Key, Sq, 0.25 X 0.25, 1.25I
Screw, Hex, M8 X 1.25 X 25, Ss
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.31, Std

354436

Qty.

WRPRNRRPRRPRPNNRPRRPRPRPNRPRRPRPNNRPRPRPRPREPRNNRRPRPRPRPRPRPRPRPREPRLPRNRPRPREPNARPREDNLNR

M20 Gas/LPG 331386 (2-2013)

2-113




STANDARD PARTS

Fig. 56 — Cylindrical Scrub Brush Head Lift Group

2-114 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 56 — Cylindrical Scrub Brush Head Lift Group

354437

Ref. Part No. Serial Number Description Qty.
1 1030910 (0000- ) Bracket, Mtg, Scb Head, Rh 1
2 1030911 (0000- ) Bracket, Mtg, Scb Head, Lh 1
3 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 4
4 32485 (0000- ) Washer, Flat, 0.38 Sae 4
5 9010849 (0000-0439 ) Scrub Kit, Conversion M20/T20/M30 1
6 67555 (0000- ) Rod-End, .50-20rh Fem 0.50b 2
7 1014705 (0000- ) Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh 2
8 48985 (0000- ) Nut, Hex, Jam, .50-20 2
9 71369 (0000- ) Nut, Hex, Jam, .50-20, Lh 2

10 382099 (0000- ) Rod-End, .50-20lh Fem 0.50-20stud 2
11 51824 (0000- ) Nut, Hex, Lock, .50-20, NI, Thin 2
12 1020003 (0000- ) Tube WIidt, Torque 1
13 42120 (0000- ) Bearing, Self Align, 0.75b 1.25d 4
14 07259 (0000- ) Fitting, Grease, Str Pm04 .47I 4
15 06969 (0000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
16 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 2
17 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
18 04733-12 (0000- ) Pin, Clevis, 0.75d X 2.00I 2
19 08236 (0000- ) Pin, Cotter, .156 X 1.25 2
20 223198 (0000- ) Screw, Hex, M5 X 0.8 X 10, Fmg 2
21 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
22 77098 (0000- ) Fitting, Hyd, E90, Jm06/0Om04 2
23 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
24 86866 (0000- ) Pin, Cotter, Hair, 0.38d .072 Wir 2
25 1042686 (0000- ) Spring, Extn, 2.000d 0.25wir 07.5I 1
26 1027810 (0000- ) Bracket, Mtg, Spring 1
27 763090 (0000- ) Screw, Hex, M8 X 1.25 X 60, Fl 1
28 32491 (0000- ) Washer, Flat, 0.31, Std 4
29 1019146 (0000- ) Bracket, Mtg, Lift, Scb Head 1
30 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
31 39811 (0000- ) Screw, Hex, .50-13 X 1.50, 5 2
32 36644 (0000- ) Nut, Hex, Lock, .50-13, NI, Thin 2
33 1025100 (0000- ) Sleeve, P/M, 0.47b 0.75d 0.5I [430ss] 3
34 1052342 (0440- ) Bracket WIdt, Brush Wrap, Lh 1
35 1069562 (0440- ) Plate WIdt, Wrap, Brush 1
36 1052124 (0440- ) Bracket WIdt, Brush Wrap Mtg, Rh 1
37 09740 (0440- ) Screw, Hex, M8 X 1.25 X 20, Ss 10
38 32491 (0440- ) Washer, Flat, 0.31, Std 20
39 08713 (0440- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
M20 Gas/LPG 331386 (2-2013) 2-115




STANDARD PARTS

Fig. 57 — Cylindrical Brush Head Skirt Group

2-116 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

Fig. 57 — Cylindrical Brush Head Skirt Group

354438

Ref. Part No. Serial Number Description Qty.
1 1020208 (0000-0035 ) Plate, Skirt, Front 1
2 1020166 (0000- ) Skirt, Neo, .06, 12.00w 45.88l, 07 Hole 1
3 1020207 (0000-0035 ) Retainer, Skirt, Front 1
4 1022363 (0000- ) Skirt, Neo, .06, 07.63w 51.52I, 11 Hole 1
5 1022003 (0000- ) Retainer, Skirt 4
6 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 6
7 01684 (0000- ) Washer, Flat, 0.25, Ss 12
8 1024570 (0000-0035 ) Bracket, Mtg, Skirt 1
9 1020163 (0000-0035 ) Bracket, Mtg, Skirt 1

10 76099 (0000-0035 ) Screw, Hex, M8 X 1.25 X 25, Fmg 4
11 361339 (0000- ) Screw, Hex, M6 X 1.0 X 16, Fmg 7
12 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
13 01685 (0000- ) Washer, Flat, 0.31, Ss 11
14 1022179 (0000- ) Bracket WIdt, Flap, Recirculation 1
15 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 13
16 32491 (0000- ) Washer, Flat, 0.31, Std 4
17 1022007 (0000- ) Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole 1
18 1022009 (0000- ) Skirt, Neo, .06, 06.38w 40.86l, 06 Hole 1
19 1020828 (0000- ) Strip, Flap, Recirculation 1
20 1028852 (0000- ) Strap, Static, Afmkt 1
21 41141 (0000- ) Washer, Lock, Int-Ext, 0.31 7
22 01685 (0000- ) Washer, Flat, 0.31, Ss 11
23 33401 (0000- ) Screw, Hex, M8 X 1.25 X 50, Ss, Fl 1
24 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
25 1022165 (0000- ) Skirt, Neo, .12, 05.39w 14.01l, 02 SI 2
26 1026108 (0000- ) Skirt, Neo, .06, 26.99w 40.55I, 36 Hole 1
27 1020828 (0000- ) Strip, Flap, Recirculation 1
28 07805 (0000- ) Screw, Hex, M6 X 1.0 X 35, Ss 6
29 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 6
30 1022359 (0000- ) Plate, Mtg, Skirt, Scb Head 2
31 1039396 (0036- ) Bracket, Mtg, Skirt 1
32 1040018 (0036- ) Plate, Skirt, Front 1
M20 Gas/LPG 331386 (5-08) 2-117




STANDARD PARTS

Fig. 58 — Squeegee Lift Group, Rear

2-118 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354439
Fig. 58 — Squeegee Lift Group, Rear

Ref. Part No. Serial Number Description Qty.
1 1026007 (0000- ) Link Assy, Rod-End, M12 4
2 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 8
3 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 8
4 46785-1 (0000- ) Spring, Extn, 0.88od X 0.14wir, 9.0l 2
5 1007220 (0000- ) Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye 2
6 01686 (0000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
7 08714 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
8 1022372 (0000- ) Angle, Rh 1
9 1022442 (0000- ) Angle, Lh 1

10 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 4
11 01685 (0000- ) Washer, Flat, 0.31, Ss 15
12 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 9
13 71204 (0000- ) Spring, Flt, 0.08th, 4.50w X 07.0l 2
14 1024648 (0000- ) Block, Centering 4
15 367770 (0000- ) Screw, Pan, M6 X 1.0 X 16, Ss 4
16 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 4
17 1024641 (0000- ) Spacer, Pad, Rbr 4
18 1024703 (0000- ) Retainer, Spring 2
19 09023 (0000- ) Screw, Hex, M8 X 1.25 X 35, Ss, Fl 4
20 41187 (0000- ) Washer, Flat, Belleville, .38 4
21 12317 (0000- ) Screw, Hex, M10 X 1.5 X 30, Ss 4
22 1025680 (0000- ) Bellcrank, Lift, Sqge 1
23 367313 (0000- ) Bushing, Fing, 1.00b 1.13d 0.50I 2
24 29584 (0000- ) Pin, Clevis, 0.37d X 2.00I 2
25 23524-1 (0000- ) Ring, Retaining, Ext, 0.38d, [Selflock] 1
26 08179 (0000- ) Pin, Cotter, .094 X 1.00 2
27 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 1
28 09741 (0000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1
29 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
30 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 2
31 1023779 (0000- ) Chain, Str, 4/0, 08 Link 1
32 1021609 (0000- ) Plate Widt, Lift, Sqge 1
33 06957 (0041- ) Screw, Hex, M8 X 1.25 X 60, 8.8 1

M20 Gas/LPG 331386 (5-08) 2-119



STANDARD PARTS

Fig. 59 — Squeegee Group, Rear

2-120 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354440
Fig. 59 — Squeegee Group, Rear

Ref. Part No. Serial Number Description Qty.
1 43555 (0000- ) Clamp, Hose, Wormdrive, 2.50-3.50d, .50w 1
v 9004493 (0000- ) Squeegee Kit, Rear, Replmt [M20/T20] 1
A 2 1022831 (0000- ) Squeegee WIdt, Rear 1
A 3 1023239 (0000- ) Clamp WIdt, Front 1
A 4 03495 (0000- ) Strip, Non-Slip, 0.50w 06.0I 4
A 5 21603 (0000- ) Pin, Grvd, 0.43d 01.8I [303ss] 4
A 6 24555 (0000- ) Ring, Retaining, Ext, 0.38d, [E-Ring] 4
A 7 386298 (0000- ) Pin WiIdt, Front 1
A 8 21601 (0000- ) Cam 1
A 9 1028374 (0000- ) Clamp WIdt, Rear 1
A 10 21606 (0000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 11 21602 (0000- ) Cam, Rear 1
A 12 83874 (0000- ) Gasket, Sqge 2
A 13 386264 (0000- ) Bumper, Sqge 2
A 14 363162 (0000- ) Wheel, 4.0d 0.89w 0.64b 2
A 15 363301 (0000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 2
A 16 80395 (0000- ) Sleeve, P/M, 0.31b 0.50d 0.71 [430ss] 2
A 17 364441 (0000- ) Screw, Hex, M8 X 1.25 X 110, Ss 2
A 18 01685 (0000- ) Washer, Flat, 0.31, Ss 10
A 19 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
20 370100 (0000- ) Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp 2
21 04414 (0000- ) Washer, Flat, 0.53b 1.88d .12, Stl, PI 2
22 387433 (0000- ) Ring, Mtg, Sqge, .50l 2
23 387500 (0000- ) Spring, Cmpr, 0.90d .042wir 02.0I 2
24 387237 (0000- ) Stud, .31-18 2.75I M8 X 1.25, Ss 2
25 1021511 (0000- ) Hose, Vacuum, 19.0l 1
26 1017868 (0000- ) Blade, Sqge, Front, 49.58I Linatex 1
26 1027719 (0000- ) Blade, Sqge, Front, 49.58| Ure (Option) 1
27 1031331 (0000- ) Blade, Sqge, Rear, Linatex 1
27 1031945 (0000- ) Blade, Sqge, Rear, 53.78I Ure (Option) 1

M20 Gas/LPG 331386 (11-08) 2-121



STANDARD PARTS

Fig. 60 — Squeegee Linkage Group, Rear

2-122 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

Y
@
=

O©oOo~NOOTLA, WNPR

Part No.
01685
08713
80409
25735
222505
1023476
65180
1025601
1034147
222505
1021404
20833
81952
02931
07259
33373
63468
64425
07449
1025460
80950
39281
1021546
1021497
1022545
32485
24555
1014563
08714
1034149
1035727
01685
08713

W WWWNDNDNNNNNNNNRPRPRPRPPRPEPRPEPRPEPRPERPRRERPRE
WNPFPOOO~NOUPRAWNRPOOO~NOOOMA~AWDNEREO

Fig. 60 — Squeegee Linkage Group, Rear

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000—xxxx
(0000—xxxx
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0040
(0000-
(0000-
(0000-
(0000-
(0000-
(0041-
(0000—xxxx
(0000—xxxx

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz
Bushing, FIng, 0.63b 0.75d 0.38lI
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket WIdt, Mtg, Sqge

Spring, Dsl, 1.000d 0.50id 1.7I

Bolt, Carriage, M10 X 1.5 X 70

Pin WiIdt, Lift (Replaced by 9003478)
Screw, Hex, M8 X 1.25 X 45, Ss
Bracket WIdt, Mtg, Caster

Wheel, 3.0d 1.38w 0.50b

Screw, Hex, .50-13 X 3.00, Ss18-8
Nut, Hex, Lock, .50-13, NI, Ss
Fitting, Grease, Str Pm04 .47|

Ring, Retaining, Ext, 0.62d, Hd
Washer, Flat, 0.69b 1.19d .06, Stl, PI
Washer, Thrust, 0.61b 1.25d .06, Fgl
Bushing, Sleeve, 0.62b 0.72d 0.50l, Fgl
Caster, Pivot

Bushing, FIng, 0.32b 0.50d 0.24l, Bnz
Screw, Hex, M8 X 1.25 X 90, 8.8
Knob Assy, Star, 1.12d 3ear M10
Pin, 0.63d 01.8I, 1/M10h, 2cham
Spring, Keeper

Washer, Flat, 0.38 Sae

Ring, Retaining, Ext, 0.38d, [E-Ring]
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Crossmember WIdt [M20]

Stop, Rotation

Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

354441

Qty.

NDBANEFEPERPENNNNNNENBENNNNNNNNNERPRERPERENNMNNRAO

M20 Gas/LPG 331386 (5-08)

2-123




STANDARD PARTS

Fig. 61 — Squeegee Group, Right Side

M20 Gas/LPG 331386 (4—07)

2-124



STANDARD PARTS

354442 - CE
Fig. 61 — Squeegee Group, Right Side
Ref. Part No. Serial Number Description Qty.
1 1029132 (0000- ) Frame WIdt, Sqge, Rh 1
2 1029128 (0000- ) Retainer, Sqge, Side, Rh 1
3 384418 (0000- ) Latch, Door [Southco 91-562-07] 1
4 49697 (0000- ) Screw, Pan, M4 X 0.7 X 10, Ss 2
5 33932 (0000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
6 1031011 (0000- ) Blade, Sqge, .38 3.55w 038.3|, Linatex 1
6 1031823 (0000- ) Blade, Sqge, .38 3.55w 038.3l, Ure (Option) 1
7 25735 (0000- ) Bushing, Fing, 0.63b 0.75d 0.38lI 2
8 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
9 1070222 (0000- ) Nut, T, M10 X 1.50 X 15.80d X 13.5I 2
10 09081 (0000- ) Screw, FIt, M10 X 1.5 X 25, 10.9 2
11 1024584 (0000- ) Bracket, Mtg, Skirt, Brush Door 1
12 1024651 (0000- ) Bracket, Mtg, Skirt, Door 1
13 1024586 (0000- ) Skirt, Neo, .06, 06.85w 27.95I, 08 Hole 1
14 1019295 (0000- ) Skirt, Neo, .18, 10.37w 27.95I, 12 H&S 1
15 1025151 (0000- ) Bracket, Mtg, Skirt, Door, Brush 1
16 222463 (0000- ) Screw, FIt, M8 X 1.25 X 20, Blk 6
17 393135 (0000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
18 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
19 07791 (0000- ) Nut, Hex, FIng, M8 X 1.25 2

M20 Gas/LPG 331386 (2-2013) 2-125



STANDARD PARTS

Fig. 62 — Squeegee Lift Group, Right Side

2-126 M20 Gas/LPG 331386 (1-10)



STANDARD PARTS

354443
Fig. 62 — Squeegee Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1020548 (0000- ) Arm, Sqge, Side, Rh 2
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
12 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
13 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
14 1023306 (0000- ) Arm WIdt, Sqge, Lift, Rh 1
15 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 3
16 81784 (0000- ) Cable, Glv.13d 015.8I .50eye /.50eye 1
17 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
18 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
19 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
20 39349 (0000- ) Washer, Flat, 0.31 Sae 2
21 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
22 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
23 41187 (0000- ) Washer, Flat, Belleville, .38 3
24 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
25 1019031 (0000- ) Door WIdt, Brush, Rh 1
26 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
27 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
28 59194 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1
35 36328 (0000- ) Washer, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331386 (1-10) 2-127



STANDARD PARTS

Fig. 63 — Squeegee Group, Left Side

M20 Gas/LPG 331386 (4—07)

2-128



STANDARD PARTS

354444
Fig. 63 — Squeegee Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1028972 (0000- Frame WIidt, Sqge, Lh
2 1028979 (0000- Retainer, Sqge, Side, Lh
3 384418 (0000- Latch, Door [Southco 91-562-07]
4 49697 (0000- Screw, Pan, M4 X 0.7 X 10, Ss
5 33932 (0000- Nut, Hex, Lock, M4 X 0.7, NI, Ss
6 1031011 (0000- Blade, Sqge, .38 3.55w 038.3l, Linatex
6 1031823 (0000- Blade, Sqge, .38 3.55w 038.3l, Ure (Option)
7 25735 (0000- Bushing, Fing, 0.63b 0.75d 0.38l
8 64425 (0000- Washer, Thrust, 0.61b 1.25d .06, Fgl
9 1070222 (0000- Nut, T, M10 X 1.50 X 15.80d X 13.5I
10 09081 (0000- Screw, FIt, M10 X 1.5 X 25, 10.9
11 1024584 (0000- Bracket, Mtg, Skirt, Brush Door

=
N

1024651 (0000-
1024586 (0000-

Bracket, Mtg, Skirt, Door
Skirt, Neo, .06, 06.85w 27.95l, 08 Hole

[N
w

N N N N N N N N N N N N N N N N N N N N
NBADORRPRPREPRPNNNNRPREPNNRRR

14 1019295 (0000- Skirt, Neo, .18, 10.37w 27.95I, 12 H&S
15 1025151 (0000- Bracket, Mtg, Skirt, Door, Brush

16 222463 (0000- Screw, FIt, M8 X 1.25 X 20, Blk

17 393135 (0000- Screw, Btn, M8 X 1.25 X 20, Blk

18 08713 (0000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

19 07791 (0000- Nut, Hex, Fing, M8 X 1.25

M20 Gas/LPG 331386 (2-2013) 2-129



STANDARD PARTS

Fig. 64 — Squeegee Lift Group, Left Side

2-130 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354445
Fig. 64 — Squeegee Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
2 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 1
3 1028635 (0000- ) Fitting, Hyd, Rst, Spcl 1
4 1022825 (0000- ) Bracket, Mtg, Cyl 1
5 08716 (0000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
6 01685 (0000- ) Washer, Flat, 0.31, Ss 3
7 08713 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
8 1022978 (0000- ) Arm WIdt, Lift, Sqge, Lh 1
9 17461 (0000- ) Pin, Clevis, 0.37D X 1.75L 1

10 08182 (0000- ) Pin, Cotter, .125 X 1.00 1
11 64425 (0000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
12 41187 (0000- ) Washer, Flat, Belleville, .38 3
13 87816 (0000- ) Spring, Extn, 0.750d X 0.09wir, 2.5l 2
14 386088 (0000- ) Bolt, Eye, M08 X 1.25 X 070mm, 05.50 Eye 2
15 07786 (0000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
16 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
17 1023307 (0000- ) Arm, Sqge, Side, Lh 2
18 71607 (0000- ) Bushing, Sleeve, 0.63b 0.72d 0.38lI 3
19 81784 (0000- ) Cable, Glv.13d 015.8I .50eye /.50eye 1
20 360801 (0000- ) Sleeve, 0.31b 0.50d 0.3I, Ss 3
21 39308 (0000- ) Screw, Soc, M8 X 1.25 X 25, 12.9 1
22 41445 (0000- ) Screw, Soc, M8 X 1.25 X 35, 12.9 1
23 39349 (0000- ) Washer, Flat, 0.31 Sae 2
24 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
25 09028 (0000- ) Screw, Hex, M10 X 1.5 X 25, Ss 3
26 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 6
27 1023314 (0000- ) Door WIdt, Brush, Lh 1
28 59195 (0000- ) Latch, Hook 1
29 09007 (0000- ) Screw, Hex, M6 X 1.0 X 25, Ss 2
30 41185 (0000- ) Washer, Flat, Belleville, .25 5
31 379870 (0000- ) Screw, Hex, M12 X 1.75 X 55, Ss 1
32 07788 (0000- ) Nut, Hex, Std, M12 X 1.75, Ss 1
33 41619 (0000- ) Washer, Flat, 0.56b 1.38d .11, Ss 1
34 1024576 (0000- ) Hinge, .50pin .19 4.0w 06.0l 3/0.44sl 1
35 36328 (0000- ) Washer, Flat, Belleville, .50 1
36 1039348 (0000- ) Sleeve, 0.49b 0.68d 1.21 [304ss] 1

M20 Gas/LPG 331386 (1-10) 2-131



STANDARD PARTS

Fig. 65 — Solution Tank Group

M20 Gas/LPG 331386 (2-2013)

2-132



STANDARD PARTS

354446 - M20, CE
Fig. 65 — Solution Tank Group

Ref. Part No. Serial Number Description Qty.

1 1027381 (XxXxXX— Tank, Soltn, W/ Label [M20] 1
1 9004117 (0000—xxxx Tank Kit, Soltn, W/ Bracket, Replmt 1
2 390994 (0000- Plug, Hole, Soltn Tank, Blk Pyu 1
3 1020209 (0000- Angle, Sppt, Tank, Rear 2
4 09740 (0000- Screw, Hex, M8 X 1.25 X 20, Ss 12
5 1017218 (0000- Washer, Flat, 0.32b 1.00d .12, Ss 12
6 1040306 (0000- Bracket WIdt, Tank, Soltn, Rh
7 1024591 (0000- Bracket, Tank, Soltn, Lh
8 09010 (0000- Screw, Hex, M8 X 1.25 X 25, Ss
9 39349 (0000- Washer, Flat, 0.31 Sae
10 1024389 (0000- Bracket, Soltn, Tank, Cntr
11 08713 (0000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

v 9003071 (0000- Cover Kit, Tank, Soltn, Rh, Replmt, Ce

AV 9005165 (0000- Latch Kit, Cover, Soltn, Repimt[M20/T20]

AA 12 1039757 (0070-

AA 13 382320 (0000-

AA 14 1048474 (0146-

AA 15 222267 (0146-

AA 16 367949 (0146-

AA 17 1048512 (0146-

AA 18 08875 (0146-

A 19 1031233 (0000-

A 20 1047098 (0000-

A 21 1038805 (0000-

v 9003070 (0000-

\% 9005165 (0000-

AA 22 1039757 (0070-

AA 23 382320 (0000-

AA 24 1048474 (0146-

AA 25 222267 (0146-

AA 26 367949 (0146-

AA 27 1048512 (0146-

AA 28 08875 (0146-

A 29 1031235 (0000-

A 30 1047098 (0000-

A 31 1038805 (0000-
32 1027290 (0000-
33 377349 (0000-
34 69785 (0000-
35 385685 (0000-
36 1020428 (0000-0069
37 09744 (0000-0069
38 01684 (0000-0069
39 1030617 (0070-0145
40 1029748 (0070-0145
41 382320 (0070-0145
42 1017101 (0000-
43 360973 (0000-

Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06—20 X 0.50, Fmg/Ab
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, AIm
Cover, Tank, Soltn, Rh, Trimmed, Ce
Bar, Rnd, Plstc, 0.31d 12.5I

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh
Cover Kit, Tank, Soltn, Lh, Replmt, Ce
Latch Kit, Cover, Soltn, Repimt[M20/T20]
Plate, Mtg, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Catch, Latch, Tank Cover

Screw, Pan, Phl, 06—20 X 0.50, Fmg/Ab
Latch

Bracket, Mtg, Latch, Tank Cover

Rivet, Blind, .125d X 0.54 X .25d, AIm
Cover, Tank, Soltn, Lh, Trimmed, Ce
Bar, Rnd, Plstc, 0.31d 12.5I

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh
Filter, Soltn, 20mesh, Pm12 3.1d 02.6l
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, E9O, Pf12/Pm12

Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Latch, Cover

Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Latch, Cover

Bracket, Keeper, Latch

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc
Plate, Label, Soltn Tank (ec—H20 only)
Screw, Pan, 12-16 X 0.50, F/ Plstc (ec-H20 only)

Nl N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

ANDMNNADRMNNRRPRRPRPRPRPRERNRPRPNRPARPRRPRRPRRPRPREPNRPRPEPNRARRPENNADNRR

M20 Gas/LPG 331386 (2-2013) 2-133



STANDARD PARTS

Fig. 66 — Solution Tank Drain Group

M20 Gas/LPG 331386 (4—07)

2-134



STANDARD PARTS

Y
@
bl

Part No.
9003793
23498
1042003
39277
222516
32491
08713
1024599
1026051
74090
79506
1028701
15648
1028691
1028690
1017218
1024535
06955
80395
76570
41186
1026727
1023502
09740
1017218
1022137
1025480
15675
1041953
43555
1024558
39349
1019424
01685

O©oOo~NOOThA, WNEPR

WWWWWNDNNDNNNNNNNRPRPRPRPEPRPRPERPERPRPRR
A WNPFPODOO~NOUDRAWNRPOOO~NOOOGMAWDNEO

Fig. 66 — Solution Tank Drain Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Tube Kit, Tank, Soltn, Repimt

Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Mount WIdt, Valve, Pinch, Rh

Screw, Hex, M8 X 1.25 X 25, 8.8
Sleeve, P/M, 0.31b 0.50d 0.3I [430ss]
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, Eccentric, Adj

Washer, Flat, 0.79b 1.18d .06, Nyl
Bushing, Sleeve, 0.75b 0.88d 0.25I
Screw, FlIt, M8 X 1.25 X 30, Ss
Washer, Thrust, 0.34b 1.50d .06
Bushing, FIng, 0.50b 0.59d 0.38lI
Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss

Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

Screw, Hex, M8 X 1.25 X 35, 8.8
Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, Belleville, .31
Handle, Valve, Pinch, Rh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

Screw, Hex, M8 X 1.25 X 16, Ss
Tube, 2.90id 3.000d 02.41, Ss

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Strap, Retaining, Hose

Washer, Flat, 0.31 Sae

Hose, Drain, 3.00id X 48.0I

Washer, Flat, 0.31, Ss

354447

Qty.

NFRPRPRPRNNRPRPRPRAMIORRPRRPRRPREPNRRPRRPRPRPRPRRPRRPRPRPORPRRERERR

M20 Gas/LPG 331386 (5-08)

2-135




STANDARD PARTS

Fig. 67 — Solution Control Group

M20 Gas/LPG 331386 (5-08)

2-136



STANDARD PARTS

354448
Fig. 67 — Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 1067700 (0000- ) Valve Assy, Water, Solenoid , 12vdc 1
2 08716 (0000—xxxx ) Screw, Hex, M6 X 1.0 X 20, Ss 2
3 01684 (0000—xxxx ) Washer, Flat, 0.25, Ss 2
4 08712 (0000—xxxx ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
5 1028074 (0000—xxxx ) Bracket, Mtg, Valve 1
6 79273-2 (0000- ) Fitting, Plstc, Str, Bm12/Pm12 1
7 1029185 (0000-0056 ) Tube, Distribution, Water 2
8 41315 (0000-0056 ) Fitting, Plstc, Tee, Bm12/Bm12/Bm12 1
9 17521 (0000-0056 ) Fitting, Pipe, Plug, Pm08, Sq Head 2

10 50544 (0000- ) Clamp, Cable, Ss, 1.12d X 0.38w, 1h 6
11 09200 (0000- ) Screw, Pan, M5 X 0.8 X 12, Ss 6
12 09739 (0000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 6
13 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 8
14 1015045 (0000- ) Hose, Afmkt, Pvc, Brd 0.75id 08ft 1
15 01684 (0000- ) Washer, Flat, 0.25, Ss 2
16 08712 (0000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
17 08716 (0000- ) Screw, Hex, M6 X 1.0 X 20, Ss 2
18 1038074 (0057- ) Fitting, Plstc, Str, Bm12/Bm12 1
19 1036997 (0057- ) Manifold, Bar, Spray, 37.5inch 1
20 79273-2 (0057- ) Fitting, Plstc, Str, Bm12/Pm12 1
21 1039064 (0057- ) Fitting, Plstc, Cap, Pf12 Hex 1

M20 Gas/LPG 331386 (2-2013) 2-137



STANDARD PARTS

Fig. 68 — Recovery Tank Group

M20 Gas/LPG 331386 (11-08)

2-138



STANDARD PARTS

354449
Fig. 68 — Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 1021419 (0000- Tank, Recvy, Trimmed 1
2 1024403 (0000- Plate, Tank, Bottom 1
3 09740 (0000- Screw, Hex, M8 X 1.25 X 20, Ss 17
4 1017218 (0000- Washer, Flat, 0.32b 1.00d .12, Ss 15
5 1020335 (0000- Bracket, Sppt, Tank, Lh
6 1020331 (0000- Bracket, Sppt, Tank, Rh
7 382320 (0000- Screw, Pan, #12-16 X 0.50, F/ Plstc
8 1037346 (0000- Screw, Hex, M8 X 1.25 X 25, 9.8, Sems
9 1021090 (0000- Plate, Sppt, Tank

10 1022167 (0000- Cover, Tank, Recvy, Trimmed
11 1021879 (0000- Gasket, Cover, Recvy Tank
12 1031610 (0000- Hose Assy, Sqge
13 1021920 (0000- Gasket, 3.23id 3.630d .16th, Ure
14 1025620 (0000- Plate, Mtg, Prop Rod
15 1025619 (0000- Bracket, Mtg, Prop Rod
16 1046798 (0000- Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss
17 54615 (0000- Arm WIidt, Safety, Sppt, Seat, .38d 10.1I
18 08716 (0000- Screw, Hex, M6 X 1.0 X 20, Ss
19 01684 (0000- Washer, Flat, 0.25, Ss
20 08712 (0000- Nut, Hex, Lock, M6 X 1.0, Ss, NI
21 1026014 (0000- Screen, Vacuum
v 22 24358 (0000- Cap Assy, Tank, Drain
A 23 1031699 (0000- Gasket, 4.05id 5.290d .19 [Buna]
24 86636 (0000- Cover, Tank
25 385685 (0000- Sensor, Level, Lig, 14vdc 0la .62-11
26 9003449 (0000-0052 Cover Kit, Switch, Float, Repair

9003313 (0000-
27 1022370 (0000-
28 1028328 (0000-
29 1028173 (0000-
30 1028570 (0000-
31 1028522 (0000-
32 1028211 (0000-
33 58979 (0000-
34 08712 (0000-
35 360801 (0000-
36 1035044 (0000-
37 1039652 (0000-
38 1020065 (0000—xxxx
39 1020263 (0000—xxxx
40 1038941 (0000-
41 1038927 (0000-
42 1037816 (0053-

Plug Kit, Drain, Recvy, Ci [M20 & T20]

Plug, Drain, Expandable, 4.75-6.00

Tube WIdt, Plug, Drain

Pin, Lift, Drain

Tube Assy, Plug, Drain

Washer, Flat, .78b 1.75d .18, Ss

Handle WiIdt, Drain

Screw, Hex, M6 X 1.0 X 55, Ss

Nut, Hex, Lock, M6 X 1.0, Ss, NI

Sleeve, 0.31b 0.50d 0.3, Ss

Seal, Shaft, Drain Plug

Seal, Plug, Drain, Nitrile

Bracket, Mtg, Cover (Replaced by 9003893)
Bracket, Retaining, Cover (Replaced by 9003893)
Bracket, Sppt, Tank, Rh

Bracket, Sppt, Tank, Lh

Bracket, Protector, Float Switch

| 2 N N N N N N S i g RN

43 09007 (0053- Screw, Hex, M6 X 1.00 X 25, Ss
44 08712 (0053- Nut, Hex, Lock, M6 X 1.00, Ss, NI
45 76426 (0053- Washer, Sealing, 0.28b 0.75d Ss, Neo

46 1039072 (XxXxXX—
47 1039049 (XxXxXX—
48 16735 (XXxXX—
49 32491 (XXxXX—

Bracket, Sppt, Cover, Tank, Recvy
Bracket, Mtg, Cover, Recvy Tank
Screw, Hex, M8 X 1.25 X 16, 8.8
Washer, Flat, 0.31, Std

Nl N N N N N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

OONNNNNRRPRNNRRPRNRPRPRRPRRPRRPRPRRPRPRPRPRPRRPRREPRPREPRPRPRARPRRPRRPRRPRREPREREANRELR

M20 Gas/LPG 331386 (5-09) 2-139



STANDARD PARTS

Fig. 69 — Recovery Tank Drain Group

2-140 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

Y
@
bl

Part No.
9003794
23498
1042010
39277
222516
32491
08713
1024599
1026051
74090
79506
1028701
15648
1028691
1028690
1017218
1024535
06955
80395
76570
41186
1027039
1023502
09740
1017218
1022137
1025480
15675
1041953
43555
1024558
39349
1019424
01685
1031309

O©oOo~NOOThA, WNEPR

WWWWWWNNNDNNNNNNNREPRPRPEPRPEPRPEPRPERPRERPRPRER
OB WNPFPOOO~NOODUDMAWNRPFPOOONOULE, WNEO

Fig. 69 — Recovery Tank Drain Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Tube Kit, Tank, Recvy, Repimt
Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Mount WIdt, Valve, Pinch, Lh

Screw, Hex, M8 X 1.25 X 25, 8.8
Sleeve, P/M, 0.31b 0.50d 0.3I [430ss]
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bushing, Eccentric, Adj

Washer, Flat, 0.79b 1.18d .06, Nyl
Bushing, Sleeve, 0.75b 0.88d 0.25I
Screw, FlIt, M8 X 1.25 X 30, Ss
Washer, Thrust, 0.34b 1.50d .06
Bushing, FIng, 0.50b 0.59d 0.38lI
Roller, Brg

Tube, 0.50d 0.32b 00.4l, Ss

Washer, Flat, 0.32b 1.00d .12, Ss
Arm, Pinch

Screw, Hex, M8 X 1.25 X 35, 8.8
Sleeve, P/M, 0.31b 0.50d 0.71 [430ss]
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, Belleville, .31
Handle, Valve, Pinch, Lh

Grip, Handle

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Plug, Hose, Pyu

Bracket, Retaining, Hose

Screw, Hex, M8 X 1.25 X 16, Ss
Tube, 2.90id 3.000d 02.41, Ss

Clamp, Hose, Wormdrive, 2.50-3.50d, .50w
Strap, Retaining, Hose

Washer, Flat, 0.31 Sae

Hose, Drain, 3.00id X 48.0I

Washer, Flat, 0.31, Ss

Tube, Acrylic, Hose, Pinch

354450

Qty.

PNRPRPRRPNRPRPRPNNUUORRPRRRPREPNRPRRPRRPRPRPRPRPRPRPROVRPRRERRR

M20 Gas/LPG 331386 (5-08)

2-141




STANDARD PARTS

Fig. 70 — Vacuum Fan Group, Scrubbing

2-142 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

py)
©CoO~NOUDNWNEER @

>
<
ol
P o

AA 12
AA 13
AA 14
AA 15
AA 16
AA 17
AA 18
AA 19
AA 20
A 21
A 22
A 23
A 24
25
26
27
28
29
30
31
32

Part No.
9003455
9002684
1025888
1025887
1025872
03922
57189
75456-3
75456-4
54275A
54274
9003461
00954
74233
41130
54861
1014563
36643
39534
32981
49933
42226
392609
1020320
1024891
16931
41186
09740
1022377
1014563
79380
1023754
1024853
1017218
23498

Serial Number Description

(0000- ) Fan Kit, Scrub, Replmt [M20/T20]
(0000- ) Housing Assy, Vacfan, Scrbr

(0000- ) Insulation, Flame—Retardant, 0.50
(0000- ) Insulation, Flame—Retardant, 0.75-0.88
(0000- ) Insulation, Flame—-Retardant, 0.75-0.88
(0000- ) Impeller, 9.5d, 18 B

(0000- ) Housing WIidt, Vacfan, Front [528]
(0000- ) Shim, Washer, 0.88d 0.51b .020
(0000- ) Shim, Washer, 0.88d 0.51b .060
(0000- ) Bracket, Mtg, Motor

(0000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h
(0000- ) Motor Kit, Replmt [M20&T20]

(0000- ) Key, Sq, 0.12 X 0.12, 1.00I (Included With Motor)
(0000- ) Kit, Seal, Motor, Hyd, Gear[Barns]
(0000- ) Nut, Low Crown, .50-20

(0000- ) Screw, Flt, .38-16 X 1.50, Al

(0000- ) Washer, Flat, 0.40b 1.12d .12, Ss
(0000- ) Nut, Hex, Lock, .38-16, NI, Thin
(0000- ) Screw, Flt, .25-20 X 1.00, Al

(0000- ) Nut, Hex, Lock, .25-20, NI

(0000- ) Fitting, Hyd, Tee, Jm08/IJm08/Om08, Br
(0000- ) Fitting, Hyd, E45, Jm08/Om08

(0000- ) Fitting, Hyd, E45, Jm06/0Om04

(0000- ) Angle, Sppt, Fan

(0000- ) Bracket, Mtg, Fan

(0000- ) Screw, Hex, M8 X 1.25 X 20, 8.8
(0000- ) Washer, Flat, Belleville, .31

(0000- ) Screw, Hex, M8 X 1.25 X 20, Ss
(0000- ) Hose, Air-Intk, Flex 4.00id 18.0I
(0000- ) Washer, Flat, 0.40b 1.12d .12, Ss
(0000- ) Clamp, Hose, Wormdrive, 3.75-4.62d, .62w
(0000- ) Plate WIdt, Hose, Vacuum

(0000- ) Gasket, PIt, Hose, Vacuum

(0000- ) Washer, Flat, 0.32b 1.00d .12, Ss
(0000- ) Clamp, Hose, Wormdrive, 3.56-4.50D, .50W

Fig. 70 — Vacuum Fan Group, Scrubbing

354451

Qty.

P AP RPRRPWORPNOONRPREPRPRPADMDMIAMAMRPREPRPRPARPOWRRPRRERRERERR

M20 Gas/LPG 331386 (1-12)

2-143




STANDARD PARTS

Fig. 71 — Vacuum Fan Group, Sweeping

2-144 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354452, CE
Fig. 71 — Vacuum Fan Group, Sweeping

Ref. Part No. Serial Number Description Qty.
v 1 9002683 (0000- ) Housing Assy, Vacfan, Swpr 1
A 2 59967 (0000- ) Seal, Ure, 0.38 0.75w 13.2I Adh 1
A 3 59735 (0000- ) Seal, Ure, 0.38 0.75w 33.01 Adh 1
4 1018216 (0000- ) Fan WIdt, Vac, Inlet 1
5 34323 (0000- ) Screw, Hex, .25-20 X 0.75, NI 4
6 41178 (0000- ) Washer, Flat, 0.25 Fender 4
7 74454 (0000- ) Impeller, 9.00d X 1.40w X 0.376b 1

8 31241 (0000- ) Nut, Hex, Lock, .31-24, NI, Thin 1
9 32485 (0000- ) Washer, Flat, 0.38 Sae 1
10 59649 (0000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 3
11 1034388 (0000- ) Bar, Isolator, Vacfan [M20 2007] 1
12 39285 (0000- ) Screw, Hex, M10 X 1.5 X 40, 8.8 3
13 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 3
14 54275A (0000- ) Bracket, Mtg, Motor 1
15 54274 (0000- ) Isolator, Vib, Bshg, 1.1d 0.61 .4b 0.78h 4
16 53485 (0000- ) Motor, Hyd, Gear, [Ex] .194 R 3000 (See Breakdowns) 1
17 07810 (0000- ) Screw, FIt, M8 X 1.25 X 25, 10.9 4
18 08709 (0000- ) Nut, Hex, Lock, M8 X 1.25, NI 4
19 50960 (0000- ) Fitting, Hyd, Str, Im06/0Om04 1
20 42215 (0000- ) Fitting, Hyd, Tee, Jf06/Jm06/IJm06, Run 1
21 44868 (0000-0037 ) Fitting, Hyd, E90, Jm08/Om08 1
22 44869 (0000-0037 ) Fitting, Hyd, Str, Im08/0Om08 1
23 1025756 (0000- ) Muffler, Vacfan, 4.0id 1
24 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 1
25 1025841 (0000- ) Tube, Transition, Casting 1
26 1018209 (0000- ) Gasket, Hppr, Transition 1
27 1037346 (0000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
28 44869 (0038- ) Fitting, Hyd, Str, Im08/0Om08 1
29 1018252 (0000- ) Hose, Flex, Vacuum, 3.5d 32.0I 1
30 23498 (0000- ) Clamp, Hose, Wormdrive, 3.56-4.50d, .50w 2
31 36643 (0000- ) Nut, Hex, Lock, .38-16, NI, Thin 4
32 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 10
33 44868 (0038- ) Fitting, Hyd, E90, Jm08/Om08 1

M20 Gas/LPG 331386 (4-10) 2-145



STANDARD PARTS

Fig. 72 — Hydraulic Schematic (0000 - 0131)

SV3 & SV6 TIED TOGETHER
= <& RV3 Sweep Valve
Scrub Valve SV2 | O 5%
c1 SV13
_SV3 Main Scrub Lift % OR1 Hopper Lift
G2 T5 |
> C12
e ?(ggRING X}o 031 e
Z pcp (€2 Tube co
PC5 0.028
L UP) Sv14
-
C40031 __|LH Side Osvis  icn
SV4N RH Sigelubes = —LOR? Hopper Door
D.03 Cc11
s c3 £ PC6 0.04(
e’ Rear CLOSE
0.046 = PC2 Side & Rear C10
' p7 UP Squeegee P5| P6
SV6 0.055 ‘Main Tube
My 4-5¢ir 400 rpm  Tube Side Valve 1018938  'UP€
|§| P4/ Sv8 & SV11 TIED TOGETHER
G13
oVl 0.040 <>-I
< ORS3]
sV7 Slde Scrub
P2 T2 SV11
i t LIFT
G5 l—éRVZ SV10 Tube
[Re
H i PRI ,_ G7 :
2500 psi i:;l_l 0 psi c7
o = RVl Sweep Fan > Svi2 Sige Sc(rjub
G6 = 2500 psi 0194 cir L —fG10l]y "
sv1 b3 2 pcg|©® T RETRACT
Pl M4 & o T3
= g lg‘ Tube
SVv8
1800 psi
Scrub Fan Check%Mz T6
0.129 cir Valve =
—~ 25 psi
\ & ) —
_@_ Side Scrub
- p g L SteeringCyl
o o ||
Propel T| 1160 psifd || | R ﬂ
Motor External . : NG
. Charge Steering _Unlt e
19.0 cir Engine, Port  0.97.61 |0.40 6.1 cir
gﬁht%" 2400 rpm ®®) Gear Pump
Valve Propel Pump™~1 coypling

4000 psi Forward
RV, 3000 psi
Reverse RV, 1.24 ci

Cooler

|l| Filter

35 psi bypas Filter Indicators

Screen
) QOil
Reservoir| | Temp Sender 354453

2-146 M20 Gas/LPG 331386 (11-08)



STANDARD PARTS

M20 Gas/LPG 331386 (8-07) 2-147



STANDARD PARTS

Fig. 73 — Hydraulic Schematic (0132-0270)

eaBeenbg upey P eplS

o¥0°0

jw

Ov_m HY

0]

m“mIl_

7t
Z| Xl

YAS

]

<419 0761

O30\ | 9doud

.

112 bz 1

wda 00vZ

au1Buz dwung |odoud

1sd 0911

3uog
86upbyo

P

|Rg Bujueesg !

31un Buiasaesg

|pUIRaxT

417

II; (dN ON1HdS)

M~ vL_l_ QNUOS U | bW

3S0710

Jooq JaddoH

JaddoH

w

1L
20! Nod
S aN
EAS .m
10,

X

ﬁo_

ZAS

o] ge]

11n'0v0 0 90d

jw

21K

@
§

>
240
119
Sod
60 ~
B20 "0
210
i 1E0°0

1d

18A | DA UIDW

354453,1018547 — M20

M20 Gas/LPG 331386 (1-12)

2-148



STANDARD PARTS

Fig. 73 — Hydraulic Schematic (0132-0270)

Je | 0o)

J|OoAUesey Japueg dws]

ssodfRq 1sd g

den|$404001pU] 84| 14

410 88
anuog epis

S5

1sd g2
@A DA Moeun

~

S an

<D

]

£
il

- - - - — - - - - o#*o
_| BAS |_
, . s oos1 M X 1d-
<4< P ! ! N 1d
EL Ly
! ! IAS !
LovuLay 80d M '
2 L= : 1sd 0052z g
AB % ' L. ) |_ _W, O
— < 6 AS ! TAY E
ZIAS
.m 412 $61°0
! | uoy desmg 1sd oosz !
)
puegx3 qnJos epls = w10 W
ﬂ ) w
10! | EYHO =5}
o |
1sd 001 Zhd
_|_|_ L 24ud X
vLT < ! 21 _M
gl i
A\ [
e ~ ' Ve LAS
1311 EL wdd 00p ‘41O S'p 1AD
1sd 004 seysnJug Ulibpy
h TTAS Tdd !
1 1 1
\_I
DY L A
o1As 21 A Q !
1 1 '
34171 anuos epls )
e F oAsS
00 SS0°0 '
TOL = bl << 4d,
mG. |_¢n_
W3HL3901 a3lL 11AS ¥ BAS - |
)
eA|DA ysnug epis

410 621°0 |
uo4 QnNJog

Bu| |dnog

Mv Ndd 00vz2

*0 dund Jp8g

354453,1018547 — M20

2-149

M20 Gas/LPG 331386 (1-12)



STANDARD PARTS

)

Fig. 74 — Hydraulic Schematic (0271-

eaBeenbg upey P eplS

dn
o
[Eseo

o¥0°0

jw

Loey

Ov_m HY

0]

m“mIl_

I[EO"O +0

7t
Z| Xl

YAS

I_ (dN ON1HdS)

<419 0761

O30\ | 9doud

112 bz 1

wda 00vZ

au1Buz dwung |odoud

1sd 0911

mmﬁbv.:l_ QNUOS U | bW

P

|Rg Bujueesg !

L.

NI/

31un Buiasaesg

.
|||M¢VL_0 19

m_mol_u

JooQg Lm.n_n_OI

3417 Jeddoy

w

1L

20! Nod

29 wm
EAS

10,

X

N

ﬁo_

ZAS

jw

119

60

B20 "0

210

21K

019,
11n'0v0 0 90d

1d

18A | DA UIDW

354453,1018547 — M20

M20 Gas/LPG 331386 (1-12)

2-150



STANDARD PARTS

)

Fig. 74 — Hydraulic Schematic (0271-

Je | 0o)

J|OoAUesey Japueg dws]

ssodfRq 1sd g

den|$404001pU] 84| 14

410 88
anuog epis

B

1sd g2
@A DA Moeun

~

S an

<P

]

is
e

- - - - — - - - - 290
BAS
_| |_ sd oos1 M X Bg*
Py P ! ! N 1d
T EL UMA
| 8od ! 1AS |
LovuLay M '
=te] A ) |
M 1sd oosz =)
1 m ] _I —_ I_ : O
6 AS ! TAY E
ZIAS
.m 412 $61°0
! | uoy desmg 1sd oosz !
puegx3 qnJos epls = ' w10 W
E ) w
107 ' : €40 g co
Q 1sd 001 Zhd
_|_|_ L 24ud X
vLT < ! 21 _M
80 2d
1 _
e ~ ' Ve LAS
1311 wda 00F “d1D G 1A2
1sd 004 seysnJug Ulibpy
h TTAS Tdd !
1 1 1
\_I
DY L A
o1As s Q _
1 1 '
3411 anuos epig )
e F oAsS
. S50°0
TOL _Irw Qoo <& 4d, |
mG. |_¢n_ D
W3HL3901 a3lL 11AS ¥ BAS - |
)
eA|DA ysnug epis

Jd10

ez1'0 |_ .

ub4 qnNJos

Bu| |dnog

Mv Ndd 00vz2

*C dund Jpeg

354453,1018547 — M20

2-151

M20 Gas/LPG 331386 (1-12)



STANDARD PARTS
Fig. 75 — Hydraulic Hose Group, Steering and Propel

Reservoir

Steer <
Cylinder

2-152 M20 Gas/LPG 331386 (1-12)



STANDARD PARTS

Fig. 75 — Hydraulic Hose Group, Steering and Propel

354392

Ref. Part No. Serial Number Description Qty.
1 1023609 (0000- ) Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0 1
2 1023608 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0 1
3 396221 (0000- ) Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0 2
4 1023489 (0000-0060 ) Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0 1

(Replaced by 1039148)
5 1023488 (0000- ) Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0 1
6 1030404 (0000- ) Hose, Hyd,Med04, Jf04str/JfO4str, 066.0 1
7 1038569 (0061- ) Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5 1
8 54017 (0061~ )  Fitting, Hyd, E45, Jf10/Jm10 1
M20 Gas/LPG 331386 (1-12) 2-153




STANDARD PARTS

Fig. 76 — Hydraulic Hose Group, Pump and Vacuum Fans

Reservoir

Cooler

2-154 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Y
@
bl

Part No.
71741
361044
381862
396255
1026645
16431
1023607
1036710
396266
71735
1025547
1040655
396438
1023487
1023606
381858
1040216
71741
1036945
71556
1050437
1028145
1050436
1026645
1023606

O© oo ~NOOTLhA, WNPR

NNRPRRPRRPRRPRPRREPRPRRERRER
PO WOWOWOW~NOOUOUuNWNERERO

Fig. 76 — Hydraulic Hose Group, Pump and Vacuum Fans

Serial Number

(0000-
(0000-
(0000-0039
(0000-
(0000-0270
(0000-
(0000-
(0000-
(0000-0039
(0000-0131
(0000-0131
(0132-
(0000-0195
(0000-0195
(0000-0270
(0040-0131
(0132-0499
(0500-
(0040-
(0132-
(0196-0499
(0500-
(0196-
(0271-
(0271-

e N N N N N N N N N N N N N N N N N N N N N N N

Description

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0
Hose, Hyd, Med06, Jf06str/Jf06str, 018.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0
Hose, Hyd, Tc08, Jf08str/Jf08e90, 031.0
Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0
Hose, Hyd, Med06, Jf06str/Jf06str, 022.0
Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0
Hose, Hyd, Suc20, Jf20str/Jf20e90, 030.0
Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0
Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0
Hose, Hyd, Med10, Jf10str/Jf10str, 41.0
Hose, Hyd, Med10, Jf10str/Jf10str, 36.0
Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 029.0
Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0
Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0
Hose, Hyd, Med06, Jf06str/Jf06str, 042.0
Hose, Hyd, Med12, Jf12str/Jf12str, 052.0
Hose, Hyd, Med12, Jf12str/Jf12str, 066.0
Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0
Hose, Hyd, Tc08, JIO8E45/Jf08Str, 026.0
Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0

354393, M20G, CE

Qty.

PR RPRRRPRRPRPRPRRPRRRPRPRPRRPRRRPRPEPRRPRREPRERRR

M20 Gas/LPG 331386 (2-2013)

2-155




STANDARD PARTS

Fig. 77 — Hydraulic Hose Group, Brush and Hopper

Scrub Valve .
Hor_)per Lift
Cylinder
4
/
M1
C1
5
7
1
-, / 4
Cd <&

Hopper Dump
Door Cylinder

Main Brush Brush LIft
e Cylinder

| 6

2-156 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354390, CE
Fig. 77 — Hydraulic Hose Group, Brush and Hopper
Ref. Part No. Serial Number Description Qty.
1 1027320 (0000-0131 ) Hose, Hyd, Tc04, JfO4str /Jf04€90, 88.0 1
2 1027321 (0000-0131 ) Hose, Hyd, Tc04, JfO4str /Jf04€90, 70.0 1
3 1025548 (0000-0039 ) Hose, Hyd, Tc06, JfO6str /Jf06e45, 54.0 1
4 1026733 (0000-0131 ) Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0 1
4 1042775 (0132- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0 1
5 1024688 (0000-0131 ) Hose, Hyd, Spcl, Jf04str/JfO4str, 121.0 1
5 1042776 (0132- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0 1
6 1024764 (0000- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0 1
7 1023769 (0000- ) Hose, Hyd, Tc06, JfO6str /Jf06e45, 56.0 1
8 57946 (0000- ) Hose, Hyd, Med04, Jf04e€90/Jf04str, 016.0 1
9 1025544 (0000- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0 1
10 51754 (0000- ) Hose, Hyd, Med08, Jf08str/Jf08str, 022.0 1
11 1036939 (0040- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0 1
12 1040628 (0132- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 96.0 2
13 387281 (0202- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0 1
M20 Gas/LPG 331386 (1-10) 2-157




STANDARD PARTS
Fig. 78 — Hydraulic Hose Group, Squeegee Lift

)

¥ ¥ Rear Squeegee
L] B Lift Cylinder
g

Right Side
\Y Squeegee
Lift Cylinder

/ i
P ft Sid
v \‘ ift Cylinder

s

ok

2-158 M20 Gas/LPG 331386 (11-08)



STANDARD PARTS

Fig. 78 — Hydraulic Hose Group, Squeegee Lift

354391

Ref. Part No. Serial Number Description Qty.
1 1024688 (0000- ) Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0 1
2 1025551 (0000- ) Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0 1
3 1030709 (0000- ) Hose, Hyd,Tc 04, Jf04str /Jf04e45 , 35.0 2
4 1045759 (XxXxXX— ) Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0 2
4 1037042 (0000—xxxx ) Hose, Hyd, Tc04, Jf04e45/Qmo06, 028.0 2
5 1037053 (0000- ) Hose, Hyd, Tc04, Jf04e45/Qmo06, 026.0 2
M20 Gas/LPG 331386 (5-08) 2-159




STANDARD PARTS

Fig. 79 — Hydraulic Pumps Group

/ ,
S TR

M20 Gas/LPG 331386 (10-10)

2-160



STANDARD PARTS

354454

Fig. 79 — Hydraulic Pumps Group

Ref. Part No. Serial Number Description Qty.
1 1024251 (0000- ) Pump, Hyd, Piston, Var, 1.24 4000, Cw (See Breakdowns) 1
2 44868 (0000- ) Fitting, Hyd, E90, Jm08/Om08 1
3 44869 (0000- ) Fitting, Hyd, Str, Im08/0Om08 1
4 53076 (0000- ) Fitting, Hyd, E90, Jm10/0Om12 2
5 21198 (0000- ) Screw, Hex, .38-16 X 1.25, 5 22
6 32485 (0000- ) Washer, Flat, 0.38 Sae 2
7 9007142 (0000- ) Pump Kit, Mtg, Aux, Ci [M20 & T20] 1
8 65145-1 (0000- ) Seal, Org, .069 X 3.06id 11
9 47513 (0000- ) Fitting, Hyd, E45, Jm08/Om10 2

10 67811 (0000- ) Fitting, Hyd, Str, Im20/Om16 1
11 47512 (0000- ) Fitting, Hyd, E90, Jm06/0Om08 1
M20 Gas/LPG 331386 (4-11) 2-161



STANDARD PARTS

Fig. 80 — Hydraulic Cooler and Tubes Group

M20 Gas/LPG 331386 (2-2013)

2-162



STANDARD PARTS

Y
@
bl

Part No.
13698
46481
62471
1026319
1040318
1026647
39283
32492
41430
51787
1036959
53466
60090
1028821
1028822
40678
74455
1028823
35904
50161
39277
32491
07791
41430
39277
32491
47752
1071173
07797
17980

O©oOo~NOOTLA, WNPR

WINDNPNNNNMNNNNNRPRPRPRRPEPRPRPRPERPERPRPRE
Qowo~NouoPhdPWNPFPODOO~NOOLPA,WNEO

Fig. 80 — Hydraulic Cooler and Tubes Group

Serial Number
(0000-0195
(0000-
(0000-
(0000-0195
(0000-0195
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000—xxxx
(0000-0195
(0000-0499
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0195
(0000-0195
(0000-0195
(0000-
(0000-
(0000-
(0000-
(0500-
(0500-
(0500-

Description

Cooler, Hyd, 25gpm 325btu Of12 13x12x2

Fitting, Hyd, E90, Jm12/0Om12
Fitting, Hyd, E90, Jm12/Om12, L
Bracket WIdt, Cooler, Hyd Fluid
Pad, Tank, Hyd [W/Psa]

Angle, Mtg, Stl, .12 1.6 1.6 02.2|
Screw, Hex, M10 X 1.5 X 25, 8.8
Washer, Flat, 0.38 Std

Nut, Hex, Lock, M10 X 1.5, NI
Bumper, Rbr, 0.6d 0.34t .3d Tip
Tube, Hyd, Main Return

Clamp, Cable, Stl, 1.50d X 1.00w, 1h
Fitting, Hyd, Cap, Jf08

Tube, Hyd, Sqge

Tube, Hyd, Sqge

Clamp, Cable, Stl, 0.44d X 0.62w, 1h
Screw, Hex, M6 X 1.0 X 12, Fmg
Tube, Hyd, Rear Sqge [M20]
Nut, Ftg, Hyd, 0.56-18

Fitting, Hyd, Cap, Jf04

Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Nut, Hex, FIng, M8 X 1.25

Nut, Hex, Lock, M10 X 1.5, NI
Screw, Hex, M8 X 1.25 X 25, 8.8
Washer, Flat, 0.31, Std

Fitting, Hyd, Str, Jf06/IJm04

Tube, Hyd, Main Return [G/Lp Mit2013]

Fitting, Hyd, E45, Jf08/Jm08
Fitting, Hyd, E90, Jf08/Jm08

354455

Qty.

PR RPRNNNOOONNNRNRPRPRRPRRRPREPRREPRPRARRRR

M20 Gas/LPG 331386 (2-2013)

2-163




STANDARD PARTS

Fig. 81 — Hydraulic Reservoir Group

2-164 M20 Gas/LPG 331386 (5-08)



STANDARD PARTS

354456, CE
Fig. 81 - Hydraulic Reservoir Group
Ref. Part No. Serial Number Description Qty.
v 1 9002398 (0000- ) Reservoir, Hyd, 10.0Gal, Replmt 1
A 2 25122 (0000- ) Cap, Breather, Hyd, 2.4 Ds 1
A 3 65215 (0000- ) Gauge, Sensing, Level 1
4 56690 (0000- ) Fitting, Hyd, Str, Im06/0Om06 2
5 46482 (0000- ) Fitting, Hyd, Plug, OmO06 3
6 44869 (0000- ) Fitting, Hyd, Str, Im08/0Om08 1
7 1040318 (0000- ) Pad, Tank, Hyd [W/Psa] 2
8 39277 (0000- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
9 32491 (0000- ) Washer, Flat, 0.31 Std 2
10 1023545 (0000- ) Fitting, Hyd, E45, Jm12/0Om16 1
11 31613 (0000- ) Strainer, Hyd, 25gpm 100mesh Psi 1
12 71726 (0000- ) Fitting, Hyd, E45, Jm20/0Om20 1
13 1021579 (0000- ) Filter Assy [Pt4 936498] 1
14 55455 (0000- ) Fitting, Hyd, E90, Jm04/Pm02 1
15 58592 (0000- ) Send-Unit, Water, Temp, 04npt 1130h/195d 1
16 40362 (0000- ) Fitting, Hyd, Plug, Om10 1
17 1025133 (0000- ) Switch, Press, hyd, 18-24psi, Spst, No 1
18 1034878 (0000- ) Insulation, Thermal, Hydraulic Blanket 1
M20 Gas/LPG 331386 (5-08) 2-165




STANDARD PARTS

Fig. 82 — Hydraulic Valves Group (0000-0131)

2-166 M20 Gas/LPG 331386 (11-08)



STANDARD PARTS

Y
@
bl

Part No.
1018936
49883
32491
08709
77097
55586
77097
39210
47522
1020708
09740
1017218
1022482
1022484
1020394
09740
1017218
1021991
39210
395973
395974
396476
42226
44868
55586
56820
46480
49933
69173
76316
395973
56820
71727

oo No o~ wNeRE

WWWWNDNDNNNNNNNNRPRPRPRPRPRPEPEPRPERPERPRRERPE
WNPFPOOWO~NOUPRAWNREPOOO~NOOOMA~AWNDNEO

Fig. 82 — Hydraulic Valves Group (0000-0131)

Serial Number

(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0003
(0000-0131
(0000-0131
(0000-0003
(0000-0131
(0000-0131
(0000-0003
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0000-0131
(0004-0131
(0000-0039
(0040-0131

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd [M20] (See Breakdowns)
Screw, Hex, M8 X 1.25 X 120, 8.8, FI
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI
Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, Str, Jm04/0Om04

Fitting, Hyd, E90, Jm04/0Om04
Fitting, Hyd, E9O, Jf04/Im04

Fitting, Hyd, E45, JIm06/0Om06
Bracket, Mtg, Valve, Hyd, Swp
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Tube, Hyd, Swp

Tube, Hyd, Swp

Valve, Cntrl, Hyd (See Breakdowns)
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Bracket, Mtg, Valve, Hyd, Scb
Fitting, Hyd, E9O, Jf04/Im04

Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Om04/QmO04
Fitting, Hyd, Str, Jf04/QmO04

Fitting, Hyd, E45, JIm08/0Om08
Fitting, Hyd, E90, Jm08/0Om08
Fitting, Hyd, Str, Jm04/0Om04

Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, Str, JIm10/0Om10

Fitting, Hyd, Tee, JIm08/Jm08/Om08, Br
Fitting, Hyd, E90, Jm08/OmO08, L
Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run
Fitting, Hyd, Str, Om04/Qm04
Fitting, Hyd, E90, Jm06/0Om06
Fitting, Hyd, E90, Jm06/0OmO06, L

354457

Qty.

PR RPRPRRPRRPRPNRPRRPRRPRPRPRPRPRPOORRPREPNNRPNREPNNMNNNNDNR

M20 Gas/LPG 331386 (11-08)

2-167




STANDARD PARTS

Fig. 83 — Hydraulic Valve Group (0132- )

N\ 2 d
- ,@9\’;*1 - h .
\ | T KA
e
\ Yog \J Py H
T
P7 ‘/ , !17 T1 ‘ .
T2 18 cn 14
C10
C9 17
C12 17
16
9

2-168 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

354816

Fig. 83 — Hydraulic Valve Group (0132- )

Ref. Part No. Serial Number Description Qty.
1 1038566 (0132- ) Valve, Hyd, Solenoid, 12vdc (See Breakdowns) 1
2 1039789 (0132- ) Bracket, Mtg, Valve [Combined] 1
3 1040117 (0132- ) Bracket, Mtg, Valve, Lower 1
4 395974 (0132- ) Fitting, Hyd, E90, Om04/Qm04 3
5 33812 (0132- ) Fitting, Hyd, Plug, Om04 1
6 09740 (0132- ) Screw, Hex, M8 X 1.25 X 20, Ss 8
7 1017218 (0132- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
8 69173 (0132- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
9 1040876 (0132- ) Fitting, Hyd, Str, JIm10/0Om10, Long 1
10 49933 (0132- ) Fitting, Hyd, Tee, Jm08/IJm08/Om08, Br 1
11 56820 (0132- ) Fitting, Hyd, E90, Jm06/0OmO06 1
12 71727 (0132- ) Fitting, Hyd, E90, Jm06/0Om06, Long 1
13 69173 (0132- ) Fitting, Hyd, E90, Jm08/0Om08, Long 1
14 77097 (0132- ) Fitting, Hyd, E90, Jm04/0Om04 2
15 42226 (0132- ) Fitting, Hyd, E45, Jm08/Om08 1
16 46482 (0132- ) Fitting, Hyd, Plug, OmO06 1
17 55586 (0132- ) Fitting, Hyd, Str, Im04/0Om04 4
18 59577 (0132- ) Fitting, Hyd, Str, Im06/0Om06, Long 1
19 1044367 (0132- ) Valve, Relief, 0600Psi 1

20 373647 (0132- ) Seal Kit, Cartridge 1
21 07797 (0500- ) Fitting, Hyd, E45, Jf08/Jm08 1

M20 Gas/LPG 331386 (2-2013) 2-169



STANDARD PARTS

Fig. 84 — Electrical Schematic, GM (0000—-0046)

— & ™
g = _ _
e 8 e
il 3 B X
2 2 2 2
A0 A0 :HIIH [ 00%3 - & = o ©
y (SV9)dANd 13N AO D0AS  tMOT [N OsE
15} EN « \_ N g-11g V-119
0 o . o
m 2 m,m.o nsn_ :__ n_n_ ..__wﬁ st ] .8u ONV .. SLI8 NDILO3T3S 033dS INIONT W o b z 3
5 0 8. 119 033dS : E S g
o & 8 "G4S A09 | [q pazov:]e XEo78T 81| se-ad ‘a3 0L Y o 9
— N—
o8 ENNOD
m 4 HOLINS *dW3L *ON3 N
| E i H N oR ~ | >
~ (d1/5v9) *dN3L INTONT HOTHT-2d @\: Nga/veT Ngg/az1  a| 8i-1d *di3 oL S 2 5 w 5
MN Z2MS _m_ m o m MWZ . N
oz 5 o 8gniy
o° T B3 ®
<
= WV 118 0F3dS
@ v 0dS A09| [T Nd/TT WNI/TT ]| ve-zdrdizon 3
ok 47 = +@ g
w
zT 7 o
Z(135310) JN3L HOIH ="ON9 an
3] “0°N *5534d 110 ONIYNVHO FTIHM +8
(*SS34d 110 N =°ON9) ONd/LL 78 £$8 a3g9/a1
2\N0D AVI3H LHVIS
b INIONI HOIHO ' <
ONDINVYO FTIHM +8| [P &nd/Zz WL/OT  1-2d Wi g X59/38 A
w H a
z T
g - V1 TON3 HD 70T 34NSS3d 110 3NIONI MO , <
g5 *0°N sS3id 10| [3 TS { 6 | 61-1d ‘di3 0L <
0
ez - 2
u S = i
2 ] +9 O3HOLIMSL Ty VH0/E +@ Q3IHILIMS o[B8 0€ AHI/VB .
zz INNDD 29N 5
F4 £ AVI3H NMOOLNHS =
o ol |z
A o 8
2N N w m
o
STa/ET AV1EE 2 XNV o8 o) XH9738 ve-1d€z-1d © | 3
) D |
VIN Vel zi-3snd ¥ [
YT/ET AVEE T XNV ) m@vom XH0/08 TB/98 g Vg A 3
Vg1 1-35n4
LN
TT7ET VI 18viS 3 e~ Nga/Z e
< Zz
Hha §1s 8
puj
o
=
9w
(G}
dAVT HOLYNMELTY
TAE/EB T [za Y and/L
&
3IT8VD +8 ONV
3HIM H3IIANC N33O A a34/31 “HI “VI
v

|11

aaA 2t

AUX. | RELAY

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-170



STANDARD PARTS

Fig. 84 - Electrical Schematic, GM (0000-0046)

AVI3d 3SY3A3d

dhnd 3ZZQN AVEdS 0L TBA/VOrS
A VEINNOD 13A/99vS 18 @N 0E dnd/g9L1 HOLIMS I1ZZON AVHAS +8 Q3HOLIMS OL
vS2-S JETNNOD
CIE=3IYYCR) TR/YIET E 98 Ned/v¥az0 =TI TNa/30LT EIETA VAR
ONNOYS INIHOVA 0L ToTn ;=
=z
AVT3H F1ZZON AVHdS |
YTa/780eT 5 ol ANV SSINYVH
J1ZZON AVHdS TWNOILdO
NHOH = 035070 / *O°N N
#75 NHa/26 8 % Ng9/VGZ
HOLIMS NHOH
a & NuoH <._Mv_h__|zvxo=. var
ST/ET VHO/VEZ NHO/SZ g. ERVZE
ONNOY9 J1LVIS _D.n_ 8 oen | 9 _mn_.umw“.__n_
J >
AN vH0/E2
AVI3Y HINVHS
HIIVHS SSANYVH H3ddOH ver
HoNNDD HENNGDR/YAET 19 Oe/VoE oo | GHNNOO Hnd/vaLy Ty 51 e N2 o1 a7l
29NN0D | Lozames 4PINNDD gEn
SSINUVH °IA0D HIddOH 45TNNGO 2-3sn4
SSaNGVH H3ddoH LHI 9HO
e < T2a ™4 VH0/JEE
SSINYVH WEVIV_ *A3H-LHOIT ONINSVA
SRET a_ e VHD/VEEE _né VHO/EE
JENNOD oanman TB/VYEET 1-2d -1 E6NNOD | gannod
1HOIT TIVL 1431
- SSINYVH YIddOH
1HI1TT T1VL ONINHVM
Y1G/99ET [3 | Y 3| VHO/G9EE | vdo/veee o
i VGINNOD | Vi INNG YO/ VEE
1HIJIT TIVL NNY/3dvHE P
T =k/aav2 g
1H917 TIVL 3SYIARY Wi w
v-S
SR Ve Vel
CHU CLHOITOYAH REIVA LA
REIVAIZS B vaz o Eaez ¢ M8 T oy fi-ig PV
. HOLINS L1HOIT .
"H'Y LHO1TavaH 9SNNOD 6-3sn4 _
YTa7eT REIN I =
SSANMVH 1HO1TIavVaH g
o
1HOIT VL LHOTY Ndg/2dSee 3 NgB/dSZ2 | - NOY4 QUVMOL w
| LHO1T TIVL ONIfeava - S5NNOJ | SVNNOD 301745 3LVI0T 2
IE/ET 8 YavVaEl  18/08Eld | W 3| vHo/0geE ON[YVHE = 035070 / *O'N .
9HNNOD [9SNNOD
g Ngg/vazd Nog/vezz @y Nga/22 n18/992
1HO1T TIVL NNY/3xvie
A o[ T3IA/0a% BSNNOD | 8YNNOD \yg/vzz  HOLIMS 3Ixveg
€-s
LHOIT VL 3SHIABY V[ NVL/Jd0. NVL/Va0zZ 4 NVL/02
VGNNOQ | Y#NNOD

SSANGVH WEVTY *A3H-LHOTT ONINGVA b
Ya7ET 1a/VEET B WV o Vennon VO NVL/80Z L8 0E AHO/48
WEVTV 3583A38 arn

1018547

2-171

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 84 - Electrical Schematic, GM (0000-0046)

< 0 © ~
TIN4:035070 / *0°N LN
- 211ndLN0 Sl law?
X18/ET TNd VL o3y NHO/SP ET-Td 21-2d n1g/99 NMOO WooYg 3a1S Tors NH9/9GT
Si-s
050D 7 O ET1NeNI 011nd1N0 T\_\¢
e REYZZART] . NGO/ 5T
N4 YL 105 11-2d REIVZE) oiAs
y1-S (AMd) NY3LLYd 9ndos 3a1S
ALdW3:=N3O / °O°N LN
- 61NdLNO (g7= >
Ya/ET s YL s BN/ZLT TTTd 07-2d VH0/ES  NO NV4 OVA d3ams e NGoS/aaT
61-5 )
35070 HO0Q H3ddOH = <
vE0/E% or-1a| ' N 3 NEa/vZ9 Sl NEO/FGT
v|_¢ T o ON3LX3 WooHa 3aIS 'zi-As
YI8/ET *MS €000 Y3ddOH 2-1d _|F_¢ e
v_ ] A/ N
N3dD H00Q H3ddOH = Nga/2y 6-1d| et m BLNELNO [57> 3 Naa/29 NO 8nw0S 341 e Ng9/35T
El-S .
dn mm&ox ="ON9 m > >
[A7eE B-Ta| OLNNI ES LLNdLNO (553 Na/Te WA TOVN3 e NE/aT NHO/3ST, T T a/vg
v Td -
WI8/ET *MS NQ/dN 43ddOH 2-1d _|P_¢v *H000 Y3ddOH 3HL 35070 TIM L-AS NO ONINYNL :440 SI GI-AS 41 9-35N4
NMOQ H3ddoH ='aNe 'Y “maras7o7g] SLNaNI A
S-S S1NndLno 29 NV1/09 3N w3ddoH . V||_mdu:
OVA N3dO = 035070 / *0°N N3O OVA 8NHdS
TTR/ET 75 TAR/B6E 9-1d| VNNI Y LnLo ¢ \_ 5
9-2d  LHM/6S NMOQ S390S e T3A/0VT
314 Y3ddOH=a3SOT0 / *O°N «
AT 55— RIVOTE W9 ONaVETE CAONI/TE & 1a| SNl & i
AHINIS WAYHIHL  YZNNOO |VSNNOOD  ASNNOQ [G¥NNOD m ﬂ AH9/VBS NO Hsnug NIVA 3A/8v T
SS3NYVH d3ddOH SSINUVH H3ddOH T I 9-AS
*d*7 MO z z
T : o NVI/VOH T a ‘ T\_\¢
41 M01 = 03500 / "ON g7g e b ELNdLNO [e5g XH9785 NROG Fsnag NIVW RETViTi
& @ £-AS
FoTATET =AW 2NNl % %
TAR- NVL/0E - =2 =
. . Y3AN3S 13n4 = 21NdLNO [= > —3owTt
aN9 W1I9Ia = I€] L6 INVL ALW3 : SAHO S b-2d  dnd/LS e
MNVL TN = SAHO 001 (Md) NY3LLVA HSNHE NIV
STa/ET TAR/68 E-1g] NN val
NOILISOd ¥3ddOH 1UNdINO0 (55725 A18/96  NO Nv4 OvA 8naos Gl faw? TRAT [ BAERT T a9
NHO = 038090 / ‘O°N ' 1hS
S2 INdLNO 1/ 2 3 Xuee/8z T-2d Vi-1d T §-35N4
3UNSSIHd L0 INIONF MO
Y1a/et SE- TOHINOD SLT0A 21 1553 35 /0p1 TIK/OFT 30010
Y18/€T vE-2d 2Y3IMOd SLT0A 21 7z REYVATS] TEA/HT Yv_vm.n_ >
WTa7ET EE- +8 Q3HOLIMSNN [e755
N
Eoe S 5 E:
LHM->7a/TET *T3NVA HY3IN "ON9 OL SLO3NNOD 5 5 g =
= o
*ON9 WLI9IQ = I€1 : : 3 3 2 g ¢ VI
o o NI S £ :E go e
' . ! ) o« ~ >
o4 4 Moo x| = = € 2522
g g ~., 2 _S5735 n 9
> — - Q ~ L [} ] &l
x| = o ) . 8 =2 o Ny N g
g § o 5 5 BBL - RES 3 3
3 g 5 R e 25 20352,
E oS Y¥2ceS 53
< . M NS = ET +
= fE<x==z o -
— E < Qo il i N - =
2] yrzEeschbyliss 8 =
2 1%} < @ = M m = w nE 2535 I >
- &) 2
W z = - = E L = =<
& ey o o 23 =
© = a [0 ©
L 5E3 m a g 2 [
I =~ J o w 2
5 &

1018547

M20 Gas/LPG 331386 (2-2013)

2-172



STANDARD PARTS

Fig. 84 - Electrical Schematic, GM (0000-0046)

(*1d0) dNNd 3SOH N3HVO

SS3NHVH 1SVd °1d0

N

22-Td|

02-Td|

ANBEEEITS

QHVME04 = J0A m.&o
3SH3A3Y = OQA B 2<
TIVYIN3N = OGN L2 OL 0*2

$$39VLT0A LNdLNO HOSN3S

GNH0S 021 V SV 31vH3d0 TI3NVd 3HL SIHVA
Z-1d INdNI ONIONMOYO :0Z2L H04 03AY3S3H 2-Td|

NHI/S0T E2-Td|
“3NTHIVN ATINO

\3-/0Q4YME04 * 103713

i

“ON9 VL1910 = 1ET

HOSN3S dN3IL “QAH

Q2-9

(03990710:03S0710 / *0°N

81-S

VOINNOD
|A U¢%¢< SSINYVH AV, _Mx.n_l 02ZH 1Sv4
- 901NNOD . 350H N30HY9 TYNOILdO Ouvvmduuud o
oI &5."_ Y3LVM 1SV4 m
YTRZET NNOD [ 91NNGD R
TNa/GaLT
H 1SV4

L2 INdIND WM VHLX3

g
3IATVA 440LNHS LSv4 ¥~ 105 w

1110dL00 5357

Vo N
i@ o

SS3NYVH 1SVd " L1d0

HPLINS 3unScud T JF “I30 157
158vSH O
9LNdLNO 7725 $mOuW wazarT
BLNNI VHLX3 T o and o0
¥2 1NdLNO (55735 WI/08 < le 73T
9e-ed HSNYE 30IS LSv4 6-70S
€2 INdLNO [e2-23 THM/6L < wv BNA/ALT
IAWA MO HOIH 1sv4 = 105
N
B621NdLN0 rezzg N5a/Z8T = /LT
wavv FTEI0NY
921NdLN0 {12 VEOZES  aoa taadon < _\ ’ ENJ73LT
E1-AS
‘N9 D11VIS 021NdLN0 [52=23SNa/T8T = /o]
3ATWA H3LVM HSN¥E 301S  £-10S

ATNO 8N¥3S = *ON9 61.1nd1N0

6T-2d N5d/2L

<

(OZ2LNdNT 907TIVNY

TAR- T/ TET
*ON9 WLI9I0 = €I
61.LNdNI
[ T B/AaAT = 03010 /°0°N
NMOOLNHS = 4022 < = O0AB°0 >
TAN-Ta7VIET ~§ XEo/8L LT-Ta]e LN

L1LNGNI

911NdNI
ST-Td
nezel H31714 "GAH 03990710 V1706
L1-S
N4 2/1=035070 / "O°N
T/ commem 7= ol B
TIN4 271 MNVL*O3Y
91-s
< W0 ©

81.1Nd1N0 [gT=

3ATIVA H3LVM G@ndOS NIVA

v
AVI3H NMOOLNHS &@W, 98 13/03]

VA

L1UNdINO \7T-2a NVIZOL Av13d 35H3A38 S8

Vi
S1LNAINO [ST-2d [Hn/68  AV1ZH SHvFS BN@M& |79
23 TH5785 N340 5000 HaHon < H_.\,mmu |77

SI.1ndLno

E-70S

Yeg 739

Vsl
L A—
/LT NEO/VS
¢ \_ wv SR 9i-1d_GI-1d
¥1UNdINO [$T-2d TEA/2S "534 114 0LV 10 i 8-35n4
E1UNAINO (E725 RE9758 05 1113 0l F1d0 S _\_ ._Womu 8791
82 1haino 3pINNO3J , 3STNNOD Vsl
NdLN0 [ZE=Zg AEa78eT N BT N\ RS
*0S HOLV1 ¥3ddOH  6-10S G51NNOD vl-1d El-1d
@ INNOD
GSANGVH G3dd0H £-35n4

[5 1Aux #2)

1018547

2-173

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 85 — Electrical Schematic, GM (0047-0145)

— (qV] ™
2
¥
[ £¥36101 SSINHVH NGV “A3d-LHOTT ONINGVA | ><._m¢m_ _Wmmw>wm = ¢ H
L = - x
YTZET [ Sa/VEET PaNLTALT A NVI/V0Z NV1/802 AN 7 m 3 3
WHVIV 35HIASH 2 = =
(ANO "d"1 ¥ S5¥9 NO 43sn) - n ©
SSINYVH HOLAVAY “ON3 ZH3IL L00Z
T Ml M (svoldnnd N4 o
— | | e > g § 3
o e /e > E N g
— MOTIEA/INId ™ T L 1HM/61 o
H— -7 I
— H:E\:sl.. ul AH9/81 W8. 118 03345 AH9/BT AM_ S2-2d ‘d13 01
L L L
= or ENNDD = >
2 '0d5 A09| [ 20 Ao sHom | e 00v2 .w 8
10dS A09 | [ AD 20AG $M01 | NdY OSET HW HWE
A — . 8-118 v-119 m N @ —
— 7 — 8. ONV V. SL18 NOILOZT3S 03345 1S3 sy, =¢°
— — < (ERRE
e [ Ra/T1 V. 118 4335 NI/ TT " | pz-2d *d13 0L
i — g g
ez 3HNSS34d 110 INIONI O 3 3
IV 1THM/6 1HM/6 AM_ 61-1d *dI3 OL
ZNNDD
[
HOLIMS °SS3dd 110
™ iy
ba azHoLins|
[ i S
dNNd T1and B T T Cl 3 S
+§ dnnd 13n4| e — L nd/LL ONIYNYHO 3T1HM +8 R 1avis a3grsar m
e 0 v N <3
ONINNVEO FHM +@| [T Wi 1 T T W =
il oan| 7 [ WI7oT 3INIONT Y03HD 80708 z
v — [
7 ] o -
e — [
I Wid v N VH0/€ +8 Q3HOLIMS A= A"S/V8
e " INN0D 2O
“H AVI3Y NMOOLNHS
L
= VZN
Xa/el AVI3H 2 Xnv = J@W - AH9/38
VIN HOL IMSAIN
ATR/ET AV T XAV = = X¥9/08 59798 = e
1-3504 Y
b
VYIN o L
A8/ET AVI3H 1MVIS = m@ = NY8/2 m = m T
3
1-s
HOLINS “dn3L “oN3d
3L HOIH : 035070 @ 2
(d1/5V9) "dN3L 3NIONT HOIH = Gl NEE/82T A 8l-1d *dI3 0L a3d/41 737
s
dAYTT HOLYNY3LTY
AH9/98 adiil dnd/L
F1av0 +8 NV
341N Y3NNT N33HO AU T3H/3T HT VT
v

mnn
= ™

a0A 21

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-174



STANDARD PARTS

Fig. 85 - Electrical Schematic, GM (0047-0145)

dAnd m_n_NNﬂZ AvddS OL EAVOYS Q $
Z 39vd v TIL/TO%S ® = dnd/g9.L1
YETINNOD
g21n HOLIMS 37ZZON AVHdS +9 Q3HOLIMS OL
v&2-s
2 39vd JETNNDD
0 GEINNOD M1a/voEl Nd9/V926 “I. 0 e VALAl Sa/VOL1 £ 2 39vd
ANNOYH9 3NIHOVA OL VZ2IN [ .
AVT3Y 3TZZON AvHdS —
118/89e1 ° o T3A/VOPS SSINUVH
3TZZON AVHdHS TYNOILdO
N4OH = @3S0D / *O°N YN
© 22-S Ndg/26 - e NH9/VSS
HOLIMS NHOH
s NHOH AVT134 NHOH vsi
Ma/€l D Yd0/vES 4 ﬁ_W ® NH9/S2 T\ a3d/H1
o Qs €-35n4
I e
HINVHS AV3d _WMX(\Im vs1
A SSINYVH Y3dd0H
Xasel M1a/vae] ° M19/VOEN Q UNd/VOLy NN dund/varlLy : dnNd/[¥ & ﬁ * Ngg/22T N\ a34/91|
HYNNGD HGNOD Jennoo| | oznwod GNNOD | eNNoD STNGD | pTNNOD 9EN 2-3sn4
SSINYVH H3A0J Y3ddOH
SSINYYH Y3dd0H N 1H91 9HO
a/Letl m AT YHO/0€EE
SSINYYH WYYV *A3Y-1HOIT ONINYVM
w,_ LHOIT ONINHVM _74
x._m\m~8=§ MIa/vael VH0/VEEE VHO/EE
1HI1 T1VL 1437 SSINUVH H3ddoH
LHOIT TIVL ONINYVA
H v40/8d€eE N
VGINNOD A4l
1 N g Ndg/8dee
° 3A/88¥2
£
LHO1T T1VL 3SH3ARY T Nv /G002 e | ool
veosee “-u_ TAE/VeZ
N vsi
*H®1 *IHOIIOVIH REIVA A =\
REIVAI A “Sovarz (N Vs 4] T : N18/92 B 6-3504 13A/ VY
. NG| NG HOLIMS LHO1T
*H'Y LH917QV3H |
WT8/ET W 3A/8v2T
1414201 SSINHVH LHO1TQV3H
NY@/2dse2
1H9IT 1VL 1H91Y ENNGO | #NNOD NeB/dSe .
LHOIT 1YL ONIN: Anoss GuvaOL
T <K 7 T 3017dS 3LV00T ~
owzowjm VEET M18/349E i VH0/08EE g | _oNivveg : SO0 / "0°N
LHOIT TIVL NNM/3M NY8/V82d Zum\<mNm Ndg/22 n1g,/4992
N o 13A/38¥2 Nya/vee HOLIMS 3Mvya
€-S
LH91T 11Vl 3sH3 TNV L9590 NV L/va0zZ g NVL/02
[qV} ™

1018547

2-175

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 85 - Electrical Schematic, GM (0047-0145)

< o /Z/
L 1N4=035070 “O°'N unan 2unan |
Sa/ET o NJO/Sh o = N13/99 prp——. l__.a NHO/9ST
S1-S
174 E— —_ BEIVZZENEE PE T 3X/%9 = NHO/AST
TIN4 ¥NVL*I0S (AMd) NY3Llvd 8ndOS 3a1S o1As
¥1-S
’ - o
1 ALdN3=N3dO 0°N
Sa/el Ho&m Lo BNG/LLT e T M VH0/€9 "o W3 ovh e S _\o. >mw NE9/8GT
61-S m
. | <> 1
35070 H00a E&__8|«._o%u [vEo7Ey | ™ o NHG/VZ9  onaixa noosa 3015 NGO /HGT
& o Z1-AS
MT13/ET NS 4000 ¥3ddOH e _|F_¢VH|_|| .M
- @]
N340 5000 tade0n = N Nga/zy o o B I ¥ o omos 0SS _\m.\aw Ng9/35T
o
M *H000 H3ddOH 3HL 35070 T1IM L-AS INYQL 3440 SI SI1-AS 41 V&l
dN Y3ddOH ="ONO 071 e = 4ardinog ] 3
_|4|_¢V - n1g9/9e MNd/19 IAVA TIGVN3 m ﬁh.am 9/G1 i
B AN
gsel MS NO/dN Y3ddOH e
NMOQ Y3ddOH =*ONO Ti] S
NH9/SE
&8 SR NVI/09 N taddon S l:.a REIVE
[azen EEE— s IAM/6E  *™@
12-s
oy T /65 T R lt\m TEA/THT
3d[4 Y3ddOH=0307T0 / *O°N
a/ET 58 > RA/VITE KT SNa/VATE “PF Ra/TE ™% m m
AHINGS TWNGEHL VAN e GSN0D 0D < 5 XH9/V8S NO HSnug NIVA TIX/GRT
o % 9-AS
SSANYVH Y3ddOH SSANYVH Y3ddOH T 2
‘$ 1401 m =
‘d'1M07 = 030W / CON 7g z<._.\<0J o a bt AH9/8S NMOQ HSNHE NIV < _\m. >mmu 3K73%T
o .
TAR-Y1a/a1er .b%mm,mua WL/OE | =2 §2 o
*ON9 WLISIO = IET mun.n_.m WNVL ALJNI = SAHO S " gnd/LS (Whd) NELLVA HSN¥E NIV e TEA/VYT
MNVL 7INd4 = SAHD 001
YTa/ET Hw/eg = "™ Ve
NOILISOd t3da0H S T8/95 o v e l_.a;%
NMOO = 035070 / *O°N
N (g9/Bg W TIA/IVT
3UNSS3Hd 110 3NION3 MO
YTa/ET = e S e A/ T TIA/OT 010
YTa/ET = i T VAT RELY:a Yv_WN.n_ >
Y1a/€T _ L D
o
IAM-Y1a/TEl L SLO3NNCO 2
*aNo WLISIO = 1ET 5 m m m M\. W
2 €& £ 7=,
I Tt z &5 % 095,
2 " g Sa3§
x| — o o
z g g &, 2 S3°5 n =
& = N g 78 ~n&gzo Z &
x| N I o -2 T2 M w_ .z S
e N W m [ &% < L
5 S 9 . 5 588 %53 T 7
e 2 SReZUPI W
2 wumwmmumm
ST - <ax=
D D s| wEEL@3e.E.E [P o-1 |z
Quwesg L m S2C =] *
=) . < o &8 BEL2LEd [ x
3 g 2 =R gE e =
% w o . o o m w =
Bse i 2 8 g ©
— T 9 g w w 3 —
b b

1018547

M20 Gas/LPG 331386 (2-2013)

2-176



STANDARD PARTS

Fig. 85 - Electrical Schematic, GM (0047-0145)

9v96101 SSINHVH LSVd4 *1d0

201NN
I 39vd 335 :1881201 SSINUVH s X 0 15v4 101
350H N3QWVO TVNOILdO & > T vITES QT =vEETA
YR 1 arn dANd Y3LVM LSV4 N
L1 9TNNOD i
= m@vvgﬁd -
AV 02H 1svd xAh

et i e
i -
e wia
9012201
i NVL/08 venug 01s 15v4 N _\ ? anNd/3cT
9-70s
i
= IHR/6L3A VA K014 HOIH 1SV4 s 8Nd/0L1
i Nga/28T CRELC AN Nd/ T
ol YH0/ES NMOQ H3ddOH H _\n_.W i und/4L1
/_ 9012201
/_ ONNOH9 D1LVIS N49/501 | o i INd/ 181 3AVA H3LVA HSN¥E 301S < _\r.w..omU /797
*INIHOW AND
NS 02L V SV 3LVH3d0 TINVA 3HL SIHVA 8807201
2-1d LNANT ONIGNNONO $021 04 QINJISTY {0 owos + ‘0w ounany NGG/ZL oA GalvA aios NIVN & lm...omvl_._.a\mo_
CUVAN0S = O0A B 1> HOSN3S 3SHIAZH/CHVMHO4 * 10373 von
._E:._w‘mxw \“_ﬂ M."N.Qo,»mouw m v i AV KoLK e
1S39VLTI0A LNLND HOSN3S 2 2 30vd 338
T TGN
THR-Y1a/TET WA/16 e ) NVL/0L AVI3Y 3suIAm ¢ ¢_1>O>\_w
*IND NLIOIQ = I€T
ST8/ET Lovant - 0301 /0'N AN TAR/6% =™ I THR/69 AV134 uBIVHS -@_@wvln.au; EX)
- : _ sunan &> ——nmart
. AH9/89 N340 00O H3ddOH 146
Q309070:03500 / *O'N _/ onan vunan, >——avell
8/l ”_; AH9/8BF M ! und/L9 034 T4 0LV t1d0
FHNNOD 2-70s
0E96101 SSINYYH H3ddOH 81-s
I 0399070:035000 / *O'N - ey, T\_\¢
o 2 - >3t
X8/ET WAL 0N 03000710 NvVL1/06 NH9/59 705 T4 01NV 2140 %
AR
3¥INNGD 3SINNCO
035070 /7 *O'N
R MLUILAL - gl > >
NS 21 VLI n1a/9% AY9/8ET 705 HOLV 6905 wiego | oo

9l-s /é DE9610T SSINGVH H3ddoH

< w0

2-177

M20 Gas/LPG 331386 (2-2013)

1018547




Fig. 86 — Electrical Schematic, GM (0145-xxxx)

[qV} ™
T
a
1 ARNA
_ SSANYVH WIVIV "AF¥—1HON oz_zmi\_\ ><._u¢w__ _meuﬁm m a = *
T8 T8/vaE W70z =<5 >v—g0778] E x x
() [ Sne/vact X NVL/VaoZ s NVI/VOC e 2 z H 3
S ELE] 2 g
(KINO *dT % S¥O NO oww:“ - - © ©
SSINYVH ¥OLdVAY “ON3 T¥3lL 00T JNVT DIVHE ONDIEV 1dO u
i o >
M —| TH— (svo)dnnd Bnd o & W | 5
e L T ha/er > 3 = @
H— oI/ 0| T IAM/6L 2 9
A 5 ®
— T/ | T Xgo/8t W8, 11§ 033ds  A99/8 a §2-2d ‘di3 oL
— v LIV
" L o | oNNoD = >
BEE |rorml i o o | 1o : A3 A3
z o
mmm o | A 8-18 V=18 mm wm BnWRmnWR
L — " M 8. ONV ... S NOLD3I T3S 033ds 3NION3 ki SITY 5T
g &g — 2 °_ 2 N
Zad L 7 7 3 2
o4& 8 — me/ies_| [ MNd/T1 Wa LB 033dS MNG/TT A Ll pz—zd 'di3 oL A o 4
BEg L— = — &) g &
5 5
S a9 g b — INSSINA 110 INIONI MOT > 3 2
o e TAM/® AM_ 6L—1d ‘dd OL
o2
Q %]
ES R -
ZzZ w
oz Zz
oz Zz
488 il
Booo |8 aous[ |3
W o T — —
86 4 1 awndan| |5 + T nﬁ?t
+4 dwnd 13nd| e — . and/iL ONIYINVEO JTHM +8 o e a/aT
o Y 0] A
TUHM 8| 7 ] T T U R
N SNION3 ¥D3HD — [ Nvi/ot 3NION3 XJ3HO X99/28
W 4 e
[ 3] e
e T [
— N v T VE0/% +g G3HOLIMS w A= RIH/V8 |
L " INNGD 0@2
— AV134 NMOALNHS
[
L5 W
a/el V134 ¢ XNV = = 0738 |
N
SE7ET AVI3d L XNV = - Xgo/08 =5/98
VLN
na/el A3 LAVIS = m@w - NJ8/T
=S
wrse—<_2 | 17
8l—1ld ‘di3 OL [EXVE]
dWYT HOLYNYILTY

X7EE W /L

318vD_+8 aNV.

STANDARD PARTS

MM ¥3dANC N33O A a33/31 HL VI
v

1|1k

+
J0A ZL

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-178



STANDARD PARTS

Fig. 86 — Electrical Schematic, GM (0145-xxxXx)

dNd F1ZZON AVdS 9_ T3/VOre N
VEINNGD BA/89VS TN and/Boct ‘HOLIMS T1ZZON AvddS +8 QIHOLMS OL
V§2-s
/8 OFLNNOD
B8 INNOD M18/vogel @ NREYARYA “1 7 9979577 o <Oh—|JA Z 39vd
ONNOYS 3NIHOVA OL v o= .
AVI3d F1ZZON AVHdS '
STa/99¢ T v = REIVARIZ] SSANYVH
J1ZZON AVNdS TWNOILHO
NY¥OH = @3SO10 / ‘ON YN
s N98/26 = m@v = Ng9/V52
HOLIMS NYOH
GHOH AVI3Y NYOH vel
a/5t X Va0/v52 FA)w Ng5/52 =% g3/l
aSn £-3sn4
1-q
AN Juvls VIIW
M_Jarzxo SOt vd0/g¢
E— g MA H_wuvz:m (L ssanvH waddon W s = |
HPNNOD Szw‘oum <Dnow..z8 o:zoov_._m_ VoLt and <onw§z8 JONNOO and <mh¢u2zz8 u:zzoow_Dn‘ & acn Nag/eel z-3sn4 a38/91
SSINYVH 43A0D ¥3ddOH
, SSINUVH d3ddOH 1HOM SHO
>ne/ict < alhadas VI0/3¢¢
SSIANYVH zﬁé ‘AFH—LHOT ONINSVM
Bar s — o V40/Vare < Va0/5E
O8NNOD 86N EBNNOD
| 431 2
SSINYVH ¥3ddOH W
BCENNOO
v40/885¢ P—vs0/vee m z
VSINNOD V¥ INNOD P
NYg/982¢ 5
a3x/g8ve VEGNNOO  VPGNNOD M
v
1HOM VL 3S¥INTY NvL/ga0z I yo:.. zoumoianm 5 .
WO/ T e yvez
W1 HOMQYAH TIN T
- 13A/0v2 TBA/NGYZ %3 REIVA 74 T @ nig/ec
. OFNOD oG HOLIMS LHONM
‘WY _IHOMAY3H
a/sT TN FT
SSANYUVH _LHONAVH
SSANYVH HOLIMS
1v3S 30 °1d0 Ol
1 VL LHOIN Nup/edSee oy
1HOM YL ONINY nos asvmoL
SAE7eT 3 ¥ 301dS 31¥001
7S AN ia/vEst  M18/085 ] ’ VH0/085% OIS o1 / ON
1HOM TIVL NNY/3ivhE Nug/vae NHE/ V82 g0 * [ammco 9/89¢
T 13K/08v2 N¥8/vZZ HOLIMS 3xvyg
c-s
1HOM VL 3SHIATY v Dr
NVL/J80 NVL/vE0g o WL/OT
N ™

1018547 — 354458

2-179

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 86 — Electrical Schematic, GM (0145-xxxx)

11N4=03S00 / "O'N

61-S

3S010 ¥0O0Qd ¥3ddOH ='AN9

[

S-S

N3dO OVA 8nyos

t-id
STa/<T A NI5/S%
GL-S
TIN4=033010 / ‘ON _—
a/el TIN4 MNVLTI0S By
Y-S
L7 R— K gnd/ILt =
ALdN3 MNVLTI0S

=]

MT8/€T “Ms 9000 ¥3ddOH N
N3O ¥00Q ¥3ddOH =aNO
€1-S
o muJﬁm_wo /e
xa/et

‘NS NG/dN ¥3ddOH N
NMOQ ¥3ddOH ='ONO N¥5/5c T

unee

P1:

AMP 23 PIN HEADER

MAKO CONTROL BOARD

P2:

AMP 35 PIN HEADER

J = 010 / "O'N
JuE.EEx._m €l iz-s TAM/6T == ™™
3Yl4 ¥3dJOH=Q3SO1D / 'O'N
9/ 6-s \omzwumqﬂnlﬂ¢ MNd/vaLe SNJ/TE o | *™
AMIN3S TYWMIHL VLNNCD YONNOO (SNNOD YNNOD
SSINYVH 93ddOH SSANYVH ¥3ddOH
‘d
‘dl MOT = @3S010 / ‘O'N s NVL/VO!
TW=Y8/areT o NVI/0T ]
“ON9 WL9IA = IE} -5 MNVL ALJN3 = SWHO S
MNVL TINd = SNHO OOL
°_o =77 e
na/et NOILSOd ¥3ddOH 1Hm/68
8-S
NMOG = 035070 / ‘O'N
T/t Lad
NTa/TT w5
M18/¢T _ =
TAM—T18/ TS T L SLOINNOD
"ON9 VLOIO = LEL m
Z|
@
= o
of I
B B
2 R
5 o
e} &
(] T
<]
— I

TEMP.

9/WHT

LOwW oIL

PRESS.

224

11/PNK

SPEED BIT A

—
% n1g/99 NMOQ WOOYd 30IS m \:lw>m NJ9/9G1
MMRIETTTI/PS (W) NeILvd Ends 305 T\_\uﬁ Ng5/35T
o Yd0/€9 NO NV OVA dIams < _\o|>mw NY¥9/8G1
NIE/YZ9 anana noows HWT\_\Nm NIO/HST
e, Sl
Ng/29 NO 8N¥OS 30IS ot NY9/3G1
“400Q ¥3ddOH IHL 3S0T0 TIM L~AS NOJONINMNL 440 SI GL-AS I Vel
nane o a.:\/jja
JANd/ 19 INVA 31BVN3 1A NYO/S1 ~ Ny9/JS1 0—3504 g,
!l.ﬂh
NVL/09 dn ¥3ddOH < _\:WmV 357371
* 1HM/6S NMOQ S390S < _\¢|>mw T3KN/arl
AJO/V8S NO HSN¥8 NIVA o |>mu REVATD
v AJ5/8S NMOQ HSMNB NIV m \n|>mw TIR/ Y1
’ dNd/ LS (Wid) N¥3LIYG HSNNE NIV < _\Nuﬁw A/
Vel
R d wv|._§ I
n18/95 _ NO Nvd OvA EnedS i ‘o—3en
B VYT AN TIA/IT
3WNSSTAJ O INIONI MOT
o e TIK/5VT TIK/SVT 2000
S TIK/THT TIR/HYT Yzwu-n_ >
+8 aaumon, o
o 2
» & 3
m W e M N % 1)
m = P gV
m 2 ™ m > 50 m
X E nD s %o7®
b2 & [T a ¢Q N n 2
& = 4 $o0s30<Zo4 3 2 &
| o wzzdl _ <as572 3 S
o W M =] € 2 P i =
- S £0o =04y
R = ]
2 o,R,3%3u¢%
Z ] 4 [N I =
= s S > a < =
SHITL3 LG
LE o W. TW,-2 .0 N +
© WESE5 D262 ¢% @
W Zrzuw=izIto a
@ WE z
= a = O
o =0 =
<0 H
m 2
w =]
w

>

[8 (aux #1)

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-180



STANDARD PARTS

Fig. 86 — Electrical Schematic, GM (0145-xxxXx)

("1d0) dWNd 3SOH N3

Y1a/gt

i@vﬁﬂmﬁﬁ B
SOLNNO

DOLNNOD

3SOH N30V TVYNOLLO

° INd/ZZT L

[ a/st

N
N

QYVMYO4 = OCQA 61>
3SH3A = O0A 82<
MILNAN = OGA LT OL 0T
“S3O¥LTIOA INdLNO YOSN3S

QONNOYY JlLVLS

3
]

.

YOSN3S 3SHIAIY/QUVMNO4 “10313

“ANIHOVA KINO

8NYOS OZL V SV 3Lv43dO 13NVd 3HL SINVW
Z—id INdNI ONIONMOYY :0Z1 ¥O4 O3AN3ISIY

|

NIO/G0T &+

TAM=8/ TSt
‘N9 VLD = i€l

TAN=>T871¢T

= <=

THM—
‘AND VLD = 1l

MNd/T6

SSINYVH HILMS 1V3S 30 'LdO OL SLO3NNOD

9SNNOD SSNNOO ENVE7)

0 >
HOSN3S dWN3IL "OAH
0Z-S

O£9610L SS3NYVH d3ddOH 8-S
0399010=035010 / "ON

AM9/BL

Mg/et

Y4 2/1=035010 / ‘O'N
1g/¢eL

5]
¥34 "UAH 0399070 Nvi/o
L1-5
uuf Tieia| Sun
TING Z/L MNVLD3Y ma
ol-§
— |

e

=y
(§105) WA
B nou wom ~
(+2N39)
AHW/BL and/act
OL LOINNOD)| OL_103NNOO

(WNOLLO) diNd Lsvd

AT I S wnd/aacy

%%A D1

N

YOLN
SS3NYVH LSv4
+ZN39 VNOILO
4

A
@t & |
§-108
3AVA MOd HOIH 1Svd

dnd/act

MM NY9/SL

i RELVEZA

(NMd) dNNd “130 ¢©¢ ynd/aczi

oo—Wue
T NVI/08
HSN¥E 318 18v4 o-108 and/3ct
. |
e Nu8/Z8T vy Taany N\ INd/ZT |
ot Sl
vd0/¢S NMOG 3ddOH o1 and/3L1
9012204
& MNd/ 181 INVA M3V HSNNE 30S < _\ »:..omw nia/ro|
8802204
L NY¥B/2L 3w u3ivm 8n¥ds NvA s M18/891]

i/ FEN
o SNd/TZ AV13¥ NMOGINHS =

v

CMBETNVI/0Z avioe Sseana - m@wjﬂdﬂ
vew

ME T IAM/69 VB uDvHS nm_lm\/\v(_vV * 87301

b A49/89

N3dO 4000 ¥3ddoH < _\n.uwﬁ 187591

W@ ¥Nd/ 29

“034 TI3 OLNY :1d0 %v%«qﬁ

Z=108

L=las

IINNOD

3SINNGD
T 5/ 8E T < 10§ HIIVT ¥3ddOW e mia/5gr e e Ng9/S |

6-70S  GSINNGD | B¥INNGD

SS3NYVH d3ddOH

veL

dnd/LL
8-3sN4

V51

£=3sN4

TO: CONNSE
MAIN HARNESS

NET 131/BLK-WHT

CONNS2

13,

CLOSER = BRAKE ON

LP5

u:uvx_gms\lm—

|OPT: PARK BRAKE IND.

= i

D-6
D)

OPT: PARK BRAKE RELAY

L

S-10
oS TR Bebumen.

D-4
D)

|

@M

OPTIONAL CE SEAT SWITCH

CONNG2

BH/GRY
(PAGE 1)

NYO/VS

[5 (aux #2)

TO: CONNSS CONN16

MAIN HARNESS

NET 94/YEL

CONNSO | CONNS1

B+ = BRAKE ON, (PAGE1)

1018547 — 354458

2-181

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

GROUND

Fig. 86 — Electrical Schematic, GM (0145-xxxXx)

© ENGINE BLOCK
4 amx 13/BLK \3/BLK
g 3
g g &
o -
7 n
b
13/BLK . B> 4 o %
: ; : 48
K 3 t L
r i
@ 3
¥ {2 | :
ol 3
- i £
8 g H
z -
: : :
LOW = ECH20 ENABLE : a 8
= ¥ <
FROM MAIN HARNESS E § k
AT THE FAST GENZ+ CONNECTION 3 B u g
GOES TO CONTROL BOARD PIN P2-22. z
(PACKARD 280 CONNECTOR) A 8
Peseras /o oo Mo ek " Pt oou i g
Uls EC-H20 MODULE
55 &0 8
99 yaditil sy s

LON = ECH20 HIGH FLOW

FROM MAIN HARNESS

BOES TO CONTROL BOARD PIN P2-23.
(PACKARD 150 CONNECTOR)

79/WHT

Pehivee

Dephar AT USED

SWITCHED & FUSED B+

FROM MAIN HARNESS

AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR!

S>remr |

ot
mse;seTﬁ O TW

ECH2D INTERFACE HARNESS (PARTIAL) +1060870

M238
e
e T

13/BLK

L3/BLK

I
4700uF, 25V

153/0RA

ECHO PUMP RELAY

ma o J@lye

cB3
& b~
5

e
g

52/BRN
MODULE HARNESST 1060069

150/TAN
1
1
I 13/BLK

Stonness
Deoreear

'CONNGSC
NOT USED
CONNSSE

150/TAN

@ KEYSWITCH PIN 30.

%
—11&(

>_A_ 17/PR
'CONNTBA
USE-1S uiee
@n 1/RED ngn g LSO/GRY TN N 7. NS
UNSWITCHED B+ 204 CONVERTER SUPPLY RELAY

EC-H20 OPTION

Lﬁ%
DUAL COLOR LED- 1041822

SOLID GREEN = ECH20 MODULE ON & SCRUBBING
SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH CLOSED "E-CELL IS SCALED UP~

1018547 — 354458

2-182

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

M20 Gas/LPG 331386 (4-11) 2-183



Fig. 87 — Electrical Schematic, GM (xxxx—0499)

[qV} ™
T
a
1 ARNA
_ SSANYVH WIVIV "AF¥—1HON oz_zmi\_\ ><._u¢w__ _meuﬁm m a = *
T8 T8/vaE W70z =<5 >v—g0778] E x x
() [ Sne/vact X NVL/VaoZ s NVI/VOC e 2 z H 3
S ELE] 2 g
(KINO *dT % S¥O NO oww:“ - - © ©
SSINYVH ¥OLdVAY “ON3 T¥3lL 00T JNVT DIVHE ONDIEV 1dO u
i o >
M —| TH— (svo)dnnd Bnd o & W | 5
e L T ha/er > 3 = @
H— oI/ 0| T IAM/6L 2 9
A 5 ®
— T/ | T Xgo/8t W8, 11§ 033ds  A99/8 a §2-2d ‘di3 oL
— v LIV
" L o | oNNoD = >
BEE |rorml i o o | 1o : A3 A3
z o
mmm o | A 8-18 V=18 mm wm BnWRmnWR
L — " M 8. ONV ... S NOLD3I T3S 033ds 3NION3 ki SITY 5T
g &g — 2 °_ 2 N
Zad L 7 7 3 2
o4& 8 — me/ies_| [ MNd/T1 Wa LB 033dS MNG/TT A Ll pz—zd 'di3 oL A o 4
BEg L— = — &) g &
5 5
S a9 g b — INSSINA 110 INIONI MOT > 3 2
o e TAM/® AM_ 6L—1d ‘dd OL
o2
Q %]
ES R -
ZzZ w
oz Zz
oz Zz
488 il
Booo |8 aous[ |3
W o T — —
86 4 1 awndan| |5 + T nﬁ?t
+4 dwnd 13nd| e — . and/iL ONIYINVEO JTHM +8 o e a/aT
o Y 0] A
TUHM 8| 7 ] T T U R
N SNION3 ¥D3HD — [ Nvi/ot 3NION3 XJ3HO X99/28
W 4 e
[ 3] e
e T [
— N v T VE0/% +g G3HOLIMS w A= RIH/V8 |
L " INNGD 0@2
— AV134 NMOALNHS
[
L5 W
a/el V134 ¢ XNV = = 0738 |
N
SE7ET AVI3d L XNV = - Xgo/08 =5/98
VLN
na/el A3 LAVIS = m@w - NJ8/T
=S
wrse—<_2 | 17
8l—1ld ‘di3 OL [EXVE]
dWYT HOLYNYILTY

X7EE W /L

318vD_+8 aNV.

STANDARD PARTS

MM ¥3dANC N33O A a33/31 HL VI
v

1|1k

+
J0A ZL

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-184



STANDARD PARTS

Fig. 87 — Electrical Schematic, GM (xxxx—0499)

dNd F1ZZON AVdS 9_ T3/VOre N
VEINNGD BA/89VS TN and/Boct ‘HOLIMS T1ZZON AvddS +8 QIHOLMS OL
V§2-s
/8 OFLNNOD
B8 INNOD M18/vogel @ NREYARYA “1 7 9979577 o <Oh—|JA Z 39vd
ONNOYS 3NIHOVA OL v o= .
AVI3d F1ZZON AVHdS '
STa/99¢ T v = REIVARIZ] SSANYVH
J1ZZON AVNdS TWNOILHO
NY¥OH = @3SO10 / ‘ON YN
s N98/26 = m@v = Ng9/V52
HOLIMS NYOH
GHOH AVI3Y NYOH vel
a/5t X Va0/v52 FA)w Ng5/52 =% g3/l
aSn £-3sn4
1-q
AN Juvls VIIW
M_Jarzxo SOt vd0/g¢
E— g MA H_wuvz:m (L ssanvH waddon W s = |
HPNNOD Szw‘oum <Dnow..z8 o:zoov_._m_ VoLt and <onw§z8 JONNOO and <mh¢u2zz8 u:zzoow_Dn‘ & acn Nag/eel z-3sn4 a38/91
SSINYVH 43A0D ¥3ddOH
, SSINUVH d3ddOH 1HOM SHO
>ne/ict < alhadas VI0/3¢¢
SSIANYVH zﬁé ‘AFH—LHOT ONINSVM
Bar s — o V40/Vare < Va0/5E
O8NNOD 86N EBNNOD
| 431 2
SSINYVH ¥3ddOH W
BCENNOO
v40/885¢ P—vs0/vee m z
VSINNOD V¥ INNOD P
NYg/982¢ 5
a3x/g8ve VEGNNOO  VPGNNOD M
v
1HOM VL 3S¥INTY NvL/ga0z I yo:.. zoumoianm 5 .
WO/ T e yvez
W1 HOMQYAH TIN T
- 13A/0v2 TBA/NGYZ %3 REIVA 74 T @ nig/ec
. OFNOD oG HOLIMS LHONM
‘WY _IHOMAY3H
a/sT TN FT
SSANYUVH _LHONAVH
SSANYVH HOLIMS
1v3S 30 °1d0 Ol
1 VL LHOIN Nup/edSee oy
1HOM YL ONINY ) nos asvmoL
SAE7eT 3 ¥ 301dS 31¥001
7S AN ia/vEst  M18/085 ] ’ VH0/085% OIS o1 / ON
1HOM TIVL NNY/3ivhE Nug/vae NHE/ V82 g0 * [ammco 9/89¢
T 13K/08v2 N¥8/vZZ HOLIMS 3xvyg
c-s
1HOM VL 3SHIATY v Dr
NVL/J80 NVL/vE0g o WL/OT
N ™

1018547 — 354458

2-185

M20 Gas/LPG 331386 (2-2013)



Fig. 87 — Electrical Schematic, GM (xxxx—0499)

STANDARD PARTS

[8 1A +D

) 1IN4=0350710 O'N
Sae \
S1a/el g e o N9/ G N 19/99 woa nooua 3ars & l:.a NgO/95 1
SI-S
| ___1n4=035010 / "O°N o T\_\¢
Ziia NN, B3
Mg/el N2 YL 10S REINZZ24 A3A/¥9  (Amd) Nu3LLYdA 8ndOS 3a1S ot e NYO/ ST
pI1-S
ALdN3=N3dO / '0°N _— m anarg, e
M1a/€l  vLog SN/ LLT c VH0/€9 N o e _\o. >w Ng9/a5T
61-5 Q
35070 HO0Q H3cdoH =* a NOG/VZ8  ovana noows o [ NHO/HS T
g*} I 21-AS
YTE/ET  *ms 4000 H3adon | TN £
s
= , S Z/ N
N30 H000 H3dd0H = TaNo Ngg/ey e o “eE T NEa/2 No andos 3a1s™ NEO/ 35T
o
M *H000 ¥3ddOH 3HL 3S0T0 TTIM Z-AS NO ONINHNL $4d40 SI S1-AS 41 vS1
o =\ =g
an mm&qulq._aww [Tmasee  ee™ = e YN/ 19 VA SEVNT < v NEO/GT NEO/JST =& M nig/vg
] L-AS 9-3sn4d
. RSN
MIE/ET *MS NG/dN Y3ddOoH S
NMOQ ¥3ddOH = *ONO Ng9/SE punaa
s-s 0 SMETTNVI/08 an 83doH & l¢_.>v|m REXYELA
_ 10 o°N N3d0 OVA 8ndds m
| ___OVA N340 = Q350 -
CREV Tz-s IHM/6E @ f 2 . |
N w~ s THM/ 65 NWOQ 53905 t>mv|._m_>\n_i
AVI3H AYINTS VAH3HL Esvmm_u M3JdOH = Q3S0T0 L N «
M1a/E1 . e WNJ/TE z i
& 2 ——— Tl
314 YIdOHZNILO / *O°N ﬂ u AHO/VBS N0 Hsnug NIVA [ REIVA:Ia
STB/ET 6.6 IAM/621Y \N ¥ IHM/62T1 © T = m_@i_v z z
AYINIS TIVAMIHL = s
SSINGVH Y3ddoH SSINHVH 43dei0H w o e PRV =R ——— _\_w \W RELVZ ]
‘d] N m -
*d*7 MO = Q3S0T0 / "O°N NVL1/VO Lo
8-S :._m\mzn = w N
"B UNd/ZS (W) N3LLVE HSME NIVA fo-re 3A/VP T
TAM->1a/gaiel mu%%mﬂﬂm a NVI/0E +%
“aN9 TvLI9ld = [E1 -5 JINVL ALN3 = SAHO S
MNVL N4 = SNHO 001 EE N 19/95 NO NV4 OVA Gny9S _.>mv 3A/PT
E-1d N
AE/ET NOI1.11S0d H3cdOH 1Hh/68 ENEd
9-S
3YNSS3-d 110 3NION3 MO
NMOQ = 03S0710 / *O°N
Ma/ET = o N e 3 /O% T REVNGA 010
MIa/ET " Al IS YW I FX/HYT Yzwu.n >
S1a/ET _ =2 e
THM->18/TET SLI3NNOD M
*ON9 TVLI9Ia = IE1 m m m M —_ W
= v <
T 1 3 gf B oy
= o W ~ £ E So <
z g g - 2 2227 d a
s P2 x| R S 25 & 20 o m
x d = g 9 o d ;8p-e98lz  § €
g N SR . Ggfg3<gis 9 =
9 o Zggigsse
e =8 m + w 22« M
S.e4N . J=3E
o = = Q =
| SEE3EE3I--FEE  |R 5=
@ wEEe st kEhghe
M - < @ W W m 2LELsSC=ECS M
pu - - s 0 ' . ' ' ' ' '
£ g 2 5 = $3 =
gzxsf a 2
. x W m m ﬁ p=}

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-186



<

(*1d0) dNNd 3SOH ﬁgw VOINNOD,

sonoge |,

Ma/ET

SS3NHVH

3S0H N30QWY9 TTYNOILdO

BNd7Z2T L2t

STANDARD PARTS

M1d/ET

N"g9/G0T
*3NIHOVN ATINO
8N¥OS 021 V SY 31VH3dO T3NVd 3HL S3MVAN

ONNOYO OrLvls

N
J

HOSNIS ISYIAIH/QHVMEOL * L0373

QHYMHO0d = OC0A 671>
3SY3A3Y = 00N 8°2<
[IVHLN3N = J0A £°2 OL 0°2
$S39VLTI0A LNdLNO HOSN3S

._.Iz.dm‘_uﬂ.m._|.._ 1

ouvis

2-1d 1NdNT ONIONNOHO :0Z2L HOd4 Q3AY3S3H AP onws - ‘o

MNd/T6
"ON© WLISIO = TET
SS3NGVH HOLIMS LV3S 30 °1d0 OL SLO3NNOJ

Fig. 87 — Electrical Schematic, GM (xxxx—0499)

LHM-MTg/TET

LR —
TONNOD *~ O9NNGO TIA/F6 i

MAKO CONTROL BOARD

AH9/BL

HOSN3S dWN3L "GAH

SS3INYVH Y3ddOH 81-S

d3990719=0350710 / "0°N

A
e/ T
L1-5
Tnd 2/1:035019 / O°N
Praset Tna z/t hwvicom 195V
9r-s
—

e

j==h 1]
v =< v ee <
AVI3Y dANd Lsvd

(TIVNOILdO) dANd 1svd
AVI3Y dNNd_LSVd

EY=1
ST0S) 3ATVA

= v
MO HOIH

VIIN
SS3NYVH 1SV4
1HWeL (A}
oL i oL +2N39 TIYNOILdO

>—ENd/3aCT

HNd/A3LT|
(+2N301 “[N=g5/335 J@in

Jd 5

<

3ATIVA NOTd HOIH 1SVd @

dnd/asLt

dNNd S3
Qi@ s

™ NVI/OB  hsnwe 3ais 1sv4 < _\ ?

NH9O/SL
e ST

RELY7A

dnd/acLt

9-710S

"Nd/3LT

= Ng8/28T  wvv 3miov N\

HuNd/1LT

<

= VH0/ES [

™  MNJ/TBT 3aTvA y3LVM HSnEa 3aIS) < _\n.._omwV n1a/raf|

¥ NHE/ZL aavA waiva enuos NIvw < _\m.._nmmU 97897

\E
™ ANd/ILZ  Avi3d NMOOLNHS l&@&a n1g/997

V)
IRETECEE"T P g/7397

NVL/0L
VEN
= IHM/69 AVI3Y HIAVHS T m@uvu. @731
™ A"d9/89 N3O 5000 H3ddOH < _\md .w>vm 37097
°and/zs *234 714 oLV fldO < _\N...oqu |a7vaT
: >——mTaseT
= Ng9/59 70S T4 OV 210 1-90s n1ga/97|

"Nd/3LT

SS3INYVH "3ddOH _

IPINNOO | 3STNNDD
fea = WT. l g
*70S HOL
vl 8-70S _ﬂ:zoo oy INNOD

vSI

AR 74 L M a— = o7y

L-3snd

AIg/vaaT A ot

2-187

NET 131/BLK-WHT

TO: CONNSB
MAIN HARNESS

CONNS2

1018547 — 354458

13,

OPTIONAL CE SEAT SWITCH

S-1D.

o855 FARN TR men.

M11

OPT: PARK BRAKE RELAY

CLOSER = BRAKE ON
|

PR e

Tl

D

0-6
D4

mﬂ\_gms\lm—

LP5
|OPT: PARK BRAKE IND.

CONNSO | CONNS1

CONNG2
TO: CONNSS
MAIN HARNESS

NET 94/YEL

B+ = BRAKE ON, (PAGE1)

BH/GRY
(PAGE 1)

M20 Gas/LPG 331386 (2-2013)

[5 tAux #2)



STANDARD PARTS

GROUND

Fig. 87 — Electrical Schematic, GM (xxxx—0499)

© ENGINE BLOCK
4 amx 13/BLK \3/BLK
g 3
g g &
o -
7 n
b
13/BLK . B> 4 o %
: ; : 48
K 3 t L
r i
@ 3
¥ {2 | :
ol 3
- i £
8 g H
z -
: : :
LOW = ECH20 ENABLE : a 8
= ¥ <
FROM MAIN HARNESS E § k
AT THE FAST GENZ+ CONNECTION 3 B u g
GOES TO CONTROL BOARD PIN P2-22. z
(PACKARD 280 CONNECTOR) A 8
Peseras /o oo Mo ek " Pt oou i g
Uls EC-H20 MODULE
55 &0 8
99 yaditil sy s

LON = ECH20 HIGH FLOW

FROM MAIN HARNESS

BOES TO CONTROL BOARD PIN P2-23.
(PACKARD 150 CONNECTOR)

79/WHT

Pehivee

Dephar AT USED

SWITCHED & FUSED B+

FROM MAIN HARNESS

AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR!

S>remr |

ot
mse;seTﬁ O TW

ECH2D INTERFACE HARNESS (PARTIAL) +1060870

M238
e
e T

13/BLK

L3/BLK

I
4700uF, 25V

153/0RA

ECHO PUMP RELAY

ma o J@lye

cB3
& b~
5

e
g

52/BRN
MODULE HARNESST 1060069

150/TAN
1
1
I 13/BLK

Stonness
Deoreear

'CONNGSC
NOT USED
CONNSSE

150/TAN

@ KEYSWITCH PIN 30.

%
—11&(

>_A_ 17/PR
'CONNTBA
USE-1S uiee
@n 1/RED ngn g LSO/GRY TN N 7. NS
UNSWITCHED B+ 204 CONVERTER SUPPLY RELAY

EC-H20 OPTION

Lﬁ%
DUAL COLOR LED- 1041822

SOLID GREEN = ECH20 MODULE ON & SCRUBBING
SOLID RED = OVER CURRENT OF SOLUTION PUMP OR SPARGER
FLASHING RED = PRESSURE SWITCH CLOSED "E-CELL IS SCALED UP~

1018547 — 354458

2-188

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

M20 Gas/LPG 331386 (4-11) 2-189



STANDARD PARTS

)

Fig. 88 — Electrical Schematic, Mitsubishi (0500-

CONNECTS TO GAS TIER4 ENG. HARNESS

L.P.G.: CONNECTS T0 L.P. TIER4 ENG. HARNESS

GAS:

B+)

T SSINGVH WHVIV "A3H-LHOIT ONINHVA | AV meﬁm M m & <
1 g = oY
STEZET H M1a/veeT A Wilvaog TN NVI/VOZ NVI/802 Gon o A=9/38 m E] 3 m
WEV 1V 3SH3ASY = @ -
(AINO *d*7 ¥ SVO NO @3sn) 20 Ao tmomm |MeE 00V [ JAV IYHE ONIMYVL *L1dO - - n ©
2+R1L01 SSINHVH HOLAVAY *ON3 +¥31L 2102 BT M N
M Ml M B V. S118 NOILO313S 033dS 3NION3 J 5 -
— 7 o 5 N m o
e LHM-Y8/ET 3 = AIG/E T 1SVO)dAnd TENd = & N 3
= IHA/BT_9| - Ly 0
— > - g 2 3ovd
LT Y RG] Ado/81_ e w9, 118 03345 AHO/BT P-2d *di3 oL
— viJ LIv—
— m M ar | ewoa o z z
2 "QdS| AOE = @ - 5| w 5] 3
¥ T gss m 5 P N o &
- ] || [ 2 3ovd 2 ERN
— i — o Tre s by 53% n A
c_ — — 12 3
ANd/TT 3 o
I.”|I 7 [ Na/TT q q
- E e s H0/a8 g g
v T Ngg/2l |- = St o
[ Imws M e L] 2 20va
M m e 61-1d ‘dI3 OL <
= h SINION 2 ¥31
2 e et 8 S38d 110 19dV/SVS
& +g
= s 2
2 L= — QU
ond/LL @ ol
M .-|.n annd T — und/LL ONIMNVED I 1IHM +9 e e a3g/a71
T ONIYNVYO BIHA +8 .||zlﬂumn_ 110 *2°N :7sa ' 4
m (70 aNFTSa [INEsve V1707 [ NVL/7GENTON3 03HO - 1IN tSVO W K89/38
T
e
L
L
v VHO/E S (P Xgo/v8
INNOO +9 O3HOLIMS JON
AVI3H4 NMOQLNHS
P van
[ -1 4 — 4
_ _ g [AviEE 2 xv = = Xu9/38
*SNOILYO[IddY SVO aNV W Y
_ *9°d"T Hod _ vI3d T XNV = m@ w AH9/08 KE9/98
:SSANUVH Wolavay | 2
_ AHLINITEL *1dO _ M VLN
3INAON ALINTTIL:OL & [Avi3d Lavis = m_@_w * N8/
U T
Sa/er

TAERNR G 8%

d1/5V8 *Z H311) "dN3L INION3 HOIH= AI@\:

Nyg/a21

< 21 T_._n_ “di3 oL

a3drs41

3HIM H3dANC N33H9

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-190



STANDARD PARTS

)

Fig. 88 — Electrical Schematic, Mitsubishi (0500-

dNNd 31ZZON Avdds oL| PA/YOYS ars
44 VE INNOD 3JR/99%S o o dNd/g9.L1 R
azIn tHOLIMS 37ZZON AVHdS +a QIHOLINS OL
vsz-s
JETINNOD /
A eemwoo|  MTE/VOET 1 @ NHE/VOZE [ * UNa/55LT OAd/VOLT 3
ANNOY9 3NTHOVA OL Vo o .
AVT3H 31ZZON AVHdS !
S1a/goe 1 s o T3A/VOrS SSIANYVH
31ZZON AVHS TYNOILdO
N-"OH = d3S070 / "0°N YSH
o5 NUa/26 = J@v NHO/ VG2
HOLIMS NYOH
ISEHOH AVI3H NHOH vst
SE/ET X Vd0/VEZ <A o= Ng9/S2 =% Vs gad/Hl
-a asw €-35n4
m ONNOBO D11VAS % vH0/E2
— = 71
. > _ IAVHS GETNUYH H3ddOH ><._m_M_ %(\Im vsl
TE7ET NG ra/vaEl P e/ vog unNd/voly o und/vaLly T uNd/ Ly = = Ngg/221 =% V=W g34/91
HPNNOD HENNOD oonN0D| | 9ZNNGD BLNNOD | goNNoD SINNOD |4 INNGD den 2-3sn4
L 1 SSINEVH H3A00 d3ddoH
SSINHVH H3ddOH 1H911 9HO
FarTeT < TE W VH0/JEE
SSINGVH NVIV_"A3H-LHOTT ONINGVM
pgsen 2 [N\ VHO/EE
LHIIT IV 1437 SSINMVH H3ddOH o
1HOIT TIVL ozuzmg . l_ SESNNGD Srenod
yig/gge1 ¢ 7 vdO/@gee —VHo/VEE < v B @
. VSINNGD |V INNGD m
LHOI TIvL z:m\mx<‘um N&g/d8e2 m
13A/88¢2 VESNNOD Vi W
4RoIn Alvl wmmm_>w |<_ NV.L1/9902 OSINNGD  [orINNOD & b-g
VHO/EE ° |~
rT— — — — — /7 ”I._ *N19/v92 ver
*H*7 *1H9[IavaH v SEESG W MEIVAZZ A N VT n_._M.\m/mﬂ“..; S ETATeE
ﬁ OSNNGO - O¥INGO HOLIMS 1HOIT
*H*Y 1HOTTIaVaH S
19/E1 3A/8v2 o
L _ | _ iv1bz0r SsanuvH 1HO17aY3H g
SSINYVH HOLINS m
> v3S 30 *1d0 OL =
1HOIT IVL LHOIM NHE2dS2E | e @
1HO1T 1Vl ozuzmg : l_ noud GuvRoL
) <
Azl e Xa/veeT 1a/08ET T W7 VhO/08EE = A
. . . = \@oh_olrolz|
LHOTT TIVL z:m\mx,\‘um NE8/vacs NHB/VE2Z 00 [ameo n78/89e
. T =ak/0av2 NH8/v22 HOLIMS 3yveg
€-5
1HOIT ATVl m_mmm_\,w [ L7802 NvLisvaoz, VI NVL/0Z
N ™

1018547 — 354458

2-191

M20 Gas/LPG 331386 (2-2013)



)

Fig. 88 — Electrical Schematic, Mitsubishi (0500—

STANDARD PARTS

Ln
1IN4:035070 7/ 0°N I 2/ N
MIG/ET TNa SNvL *03y NHO/SH e @2 N19/99 NMOQ WOOYg 3aIS 1hs NH9/9ST
si-s
11N4=035012 / ‘0°N otinano ¢ / S
M1a/ET g YNvL-0S REIVZT TEIIA/PS (Wmd) N&3Llvd 8ndos 3a1S A NY9/4ST
b1-S
mﬁnsm"zmao / "O'N _— m aunano |5 & / 3
MI9/ET ALANS NVL0S and/LLt = Vd0/EQ NO NV4 OVA d33MS o NH9/85T
61-S I
350719 #000 H3edni ..nzow IR 3 NHT/VZ9 0w nooss S0 _\N_.wm NHO/HG T
©
M19/ET  *ms 5000 H3ddOH vn|_|na. _M
= @) anm G/
N3d0 ¥ooa mm&ou_ mnzo Ngg/2% N O = Ngd/ 2 NO G@n¥0S 3015 A NH9/3ST
o
M *¥000 Y3ddOH 3HL 3S0710 TIM L-AS NO ON LLO SI SI-AS 41
N H3ddOH ..n_zow [a/sE e = u (S SNG/ 19 SAVA 31EVN3 > ——N=O/ST
M1d/7ET S NG/dn Y3ddoH = vn|_|:q
NMOQ mm&ox ..n_zo N5 /SE sinan
+= NYL/09 N H3ddOH v_.>um 3A/3PT
OVA N340 = 0350710 / "O°N N3O JvA BnEdS
e/el fe-s IAR/6E  *% -
= 1HM/6S NMOO S390S ¢.>mu 3A/AvT
= (03s0712 x
YN/ TE s & M
g 2 =5 g T
2414 HIAAOH=NHO / *0°N W_n e A"9/VBS NO HSNHE NIVA o-Re 3A/8¢T
MNMG/ET -5 L1HM/EZTY 1HM/62T1 ° WU ° l” Vﬁ = z
AYLNIS IVNHIHL T T T >
SS3INYVYH d3ddOH SSINYVYH d3dd0H ™ n o AH9/8S NMOQ HSNEE NIVA e-Ae 13A/0F 1
d°3 m N m
"I M0 = @3S0 7 co'N 7O N 2 » hw . M
P anaano /| >
ﬂ YE UNA/LS  (Amd) Ne3LLVG HSNEE NIVA o Ke T3A/VET
LRR=STa/dTET ¥3aN3S T13Nd NVL/OE % ™™
“ON9 VLI9Ia = IET L-S ANVL ALdN3 = SNHO S N
HNdINO. 3 V|
SNVL N4 = SAHO Qo1 == N149/95 NO N4 OVA 8nH0S s T3A/PT
>_o v vt .
Aaset NOIL1SOd Y3ddOH LHk/68 SR ey oy T REYVATS
8-S
JWNSSIM 10 INIONS MO
NMOQ = 03S0T0 / "O°N
STa/ET we| e B L EY VST REIYEIal 20010
Sa/eT = e i Y v KT 27V
STTa/ET ez 0w @ GHOLUSNY |esr
TAM-Y1a/1 S103NN0D w
*aNe Tvilela = 1€l g m -
m m m m W v 2 .
E E3 0 - o
4 4 4 g gl o BY3¢
2 m : J80<
z « N o 5 ~7 2 m o+ ® a2
g g g & | [ I m o ., g
X D = g % o [, m 222, ¢ 3 B
@ N S = &» =<3 < El
g M5 = 5 983£2.93%2
- o 2pzigsBoy
= > m <y [ =
c.eaNlJaeSES
EEPT - .
— S o — W = m & =
= 8 w m pie- 2 Q= a *
2 < © F8x=2 BYU=c2c3 2 x
m % 2 = = Iw._ W P m <
% N o © o = w W ©
. m = m
- Ege S 3 g s =

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-192



STANDARD PARTS

)

Fig. 88 — Electrical Schematic, Mitsubishi (0500-

(*1d0) dANd 3SOH @mﬁ voumoog [

Ma/eT -

SSINHVH
3SOH N3QYv9 TYNOILdOo

D0 TNNOD
BNd7Z2T A»ﬂ

A1a/ET

~d ONNONO J11V1S
*3NIHOYN ATINO
8NY0S Q2L V SV 31VH3dO TI3NVd 3HL S3WVN
2-1d LNdN] ONIONNOHO 021 HO4 O3ANISIY
CavHt0d = oon 6+ 1 (HDSNIS 3SHIAIM/QMVMNOI ©LOTT3
3SINIY = O0A B°2<
[VHLN3N = OO0A £°2 OL 0°2
1SIOVLION LNALND HOSN3S

o] 2 400 mad vuxa

:

§
i

L
&

aw onvis

ta] ™o s « 0w

IAR-XTa/71ET MNd/T6
*ON9 VL1910 = TEI
SS3NYVH HOLIAS 1V3S 30 '1d0 OL SLO3NNOD

TAR-M1a/TET

Tia

Tonos <& oomics TIAPE

AH9/8L

HOSN3S dN3L °"OAH

“ONo TvLI9IaO = [ET o0z-s

03990710=03S070 / ‘O°N

SS3NYYH H3ddOH 81-S
03390710=0350710 7/ ‘0°N

Tia

K7 m— T
e/ Y¥31714 “OAH 03990710 Nv.1/08
L1-5
N4 2/1=03S010 7/ *O°N e
THE/ZET N4 271 MNVL*O3d na/sy
91-S

2 sniso

(TWNO11dO) dNNd LSV4
BH
S70S1 3ATVA AVI3Y dNNd_LSVd
(SRS WA D~ sina/aaL
a0y “[NG6/3352
voTn
SSANEVH 1SV
1HM/8L aLl |
- _W e +2N39 VNOI LdO
4

Jﬁa&% e

3ATWWA MOTd HOIH LSVJY
Ss3
2@ -

z2z NY9/SL

[*= TIK/%Z wwar amna -13a i”Ouw Nd/7aLT
[== NVL/08 nsnwe 3a1s 1sv4 T\_\uom gnd/73LT
= NJg/z8T WavlV 31g1anv .D and/LT
== Vd0/ES NMOQ H3ddOH %m HUNd/3LT
®2 MNJ/TBT 3avA y3Lvm HSnug 3a1S %vﬁ

o2 NG/ ZL 3AvA ¥3Lvm 8neos NIVA m _\ mu g/a9T

VSN

® WNd/TZ  AvI39 NMOOLNHS = A@th n18/99T

A2/
4= NVL/0L  avi3d 36H3A3W = N_J.@\_an n1a/7397

VEW
= THM/B9 AVI3Y UBWVHS % m@&n 573971
- zmuotoonzw&o:” _\ a708T

SI-AS

¢ / 3> e
T=gNd/ LS "334 T4 0LV t1dO 2208
€= NY9/59 *90S 14 OLNV tLldO _...omu n1g/91

SSINYVH  Y3ddOH

VSI

Nd/ LT ® .nm. il NEO/VS

3sn4

[5 tux 2

1018547 — 354458

2-193

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

“dMEL HOIH = G3S070 HOLTAS il “ona

)

Fig. 88 — Electrical Schematic, Mitsubishi (0500—

71100 AION3T0S Y314V1S

%0078 3NION3

007g 3NION3 NEg/22T
10 20 ot Ndd 00¥2
: H 0002
HOIH AO $03aN nay
AQ- HOIH 1o | NdY OSET VH0/9€
a lig v 118
(035N L1ON WNIG3N) NOI1D313S 033JS INION3
STa/raET
+8 03HOLIMS HONKIA00 a
V079 ¢ "W Ia/MGET @ ads Ao 4
>
1
S1a/VaET STa/vaer  ©  IAR/62 v ads 709 | o v
v QdS 709 5 @ 3| |9 ‘ads Acs
3 T NVL/09 zZ = g
o (=) ] +a9 dNNd T13N4 .
S18/3aE T 25 SNJ/T9 @ T IAM/65 =z 3| | N9 dhnd TENS a
= ] S & 5 D .
dN-30ld *OVN/Q33dS *ON3 “ oimr & 8
< 3
I3
N=9/VS z =
HOLVNLIOV 31LL0WHL M m
3dNSS34d 110 "O°N v| "P°N *SS3dd 710 = -
£s dnd/L2 NOg /02T 3| [135310/dW3L HOTH W m
1 : 34NSS3d 110°0°N —] F m
a7IgET ‘ T Ndo/a NGO/vS TAn/62 3| | v aes Aoo o ©
HOLINS *SS3yd 110 |“ o W
z
NHS/S = -@- = VH0/E 21r k=g
% T % &
=
9 A4 ENd/OLL 40
Q201N = O L
[CEETT R
Jnnd T34 </~ Z
YIa/Mge T s v m_.E)RJ ﬁuo_w A VHO/3E VH0/0E V| | *9 03OLIks a2 .m
0 o
a3 a
N a/08ET > oNa/29 - 7 A=
s-a 5 [o°N ss3ud 110 Wy <
Y 1a/0aeT = @ 'Nd/z2 : o &g
% “ S = <
n19/95 <A, Ke7s56K<ana7az gnd/VZL 7| | NIINveD TikM a8 KT & i
J6N E-a ol o W ~
§f3
. + A P> a——vmorae e
Zly Gl g
*SLINILLV LUVLS 3NIONI 5[77% n1a/95 g
N33ML3E AVT30 S3LV3HD ¢ W € Vd0/HE m
Sa/9ge T ST WW T NU9/28 = m@W ® ©nNd/azz 3 ASAT
3NAOA Y3AIL 1HVIS 3NION3 % * o
e .
A N1 ONd MOTD VNOILD
Dya/aeeT >a/HIE T Noa/ a2k Ngg/Zh © L
@ @ @ < N8/ Ve m -
%0078 INIONG _Lbe Ld ,Ld Le mm s
SSINMVH INION &35 435 535 &35 & 3|3
3 %33 53 833 Pra—
N=g/02¥
%0078 3N1ON3 6 ~ vH0/E8 ° fd a3a7/3T MILNVIS MO ‘LY LV 1SOd Eu.r_kno

inw_ LN ATGAN3SSY HOLON HILHVLS o
1T

HOLON H3LHVIS S1JVINOD QION3TIOS H3L1dVlS

378vI AY3LLVE 3AILISOd ONILSIX3

MIa/MeT

L2S51LE :3HIM Y3JNNC N3ZH9

NIVAN 40 HNd/Z OL SLO3NNOD IWNINY3EL WX3u "1V -
*NIVN 40 03d/1 OL SLO3NNOD TIYNIAY3EL w+8. L1V -

1018547 — 354458

M20 Gas/LPG 331386 (2-2013)

2-194



STANDARD PARTS
Fig. 88 — Electrical Schematic, Mitsubishi (0500- )

® ENGINE BLOCK §

K

3/BLK

141/PNK

141/PNK

ECH20 HARNESS

13,

g2
NORMALLY CLOSED
OPENS @ 45 PS1 +/-2Pg||

PRESS. SW-1S

I )
ne Y e
ON = CLOGGED CELL

1
141 /PNK
30,
MODULE HARNESS: 1080869
13/BLK
3/BLK

ECH20 INTERFACE HARNESS (PARTIAL)

LON = ECH20 ENABLE | A z'!.
FAOM MAIN HARNESS beck 75/6RN i@m—rx 7S/GRN N 4 v ! 32
AT THE FAST GEN2+ CONNECTION

GOES TO CONTROL BOARD PIN P2-24. Ul: EC-H20 MODULE

(PACKARD 280 CONNECTOR)

AT THE FAST GEN2+ CONNECTION.
(PACKARD 280 CONNECTOR)

LSE- 15 uies

UNSNITCHED B+ 1/RED 1 1SB/GRY | 1S8/GRY LYZANNY \53/RA
© KEYSHITOH PIN 30. 204 CONVERTER SUPPLY RELAY

EC-H20 OPTION

] 113 3 I
. Z| Z| Z| ;
g
E Iﬁljll § §¢§ TR—R ’g
m&mﬁ:m PZ-ZSE:WT sep g BROUND INPUT 1412vDC) g §
g v g SR
2 B g by ) i
; 3 15
Q 8:{‘? g8 &%
z wé F I § 2;%
: g8 g 2@ §§§§
SWITCHED & FUSED B+ EE
FROM MAIN HARNESS Proterer Lmn RGP é gg
: i
343

1018547 — 354458

M20 Gas/LPG 331386 (2-2013) 2-195



STANDARD PARTS

TO: CONNS6
MAIN HARNESS
NET 131/BLK-WHT

CONNS2

Fig. 88 — Electrical Schematic, Mitsubishi (0500- )
TO: DIESEL ENGINE HARNESS 391969.
< o« z =
g ¢ 13
® N N &
. ~ n —~ N
o o = o e -
= 2 pR 2
£ Ed
FPEEECPEEEE PP EEEEEE
¢ 11§
o) L’Q\J N — ?’ = bt
; o .
z 2 2 g
u X . & 8
+ @ Z 0n - -
o W = 0 - w =
o o 3] ¥ o S <
o e o O
5 2 4 Sl @ 43
& 5| 2 28 . 27
. £ o~ o o
N = 15} <
p E s 5l 3
L — w
3| [s_OIL PRES. o/mur i [ Log
=} n 0
S| ol n W
| [s % B 3/0mA W o=
o % o
o
Yl e ono 13/BLK <39
YUl [z 5" B 3/0m e &
w
[ o o
- F N
o L o=
) 5 g 3 z 3z
9 N & g < o
§ 8 A 45 8
Jo o4 Jold o4
g 5
TO: M20/T20 MAIN HARNESS.
LPS
CONN62
8H/GRY. PL-L -1 93/0RA
8H/GRY >——2H= 258_3g
OPT: PARK BRAKE IND.
CLOSED 5 BRAKE ON
D-6 1B
TO: CONNSS CONN16 Sa/vEL — o (] Py
MAIN HARNESS N
NET S4/YEL OPT: PARK BRAKE RELAY
D-4
S B ONIP 55 o710 131
OPT: SEAT SWITCH
CLOSED = SEAT OCCUPIED.
22/BRN > 22/BRN CONNSQ QONNSI 22/BRN P1-86 é@
B+ = BRAKE ON,
OPTIONAL CE SEAT SWITCH
HARNESS

OPTIONAL CE SEAT SWITCH SHUTDOWN CIRCUIT.

1018547 — 354458

2-196

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

M20 Gas/LPG 331386 (2-2013) 2-197



STANDARD PARTS

Fig. 89 - Electrical Schematic, Gas/LPG Engine Harness, GM (0000-0046)

J1 ENGINE ECU ENGINE COMPONENTS
TacH | > YELAT.GRN
0 1 < DK.GRN/ORA J2 COOLANT TEMP. SENDER
< LT.BLU/DK.BLU 31 YEL/GRY
s 2| = o | ene. cooanT TENP
51 < PURAT.BLU 49 BLKAT.OM -:I ANALOG GROUND
Rozma Rx = SORA
> KGN
Rozaz Tx fu 2 DKON
I > LT.GRN/RED J3 CRANK POSITION SENSOR
ANALOG  GROUND < BLKAT.GRN BLK (GROUND) ]
AX IN Pz e < YEL/DK.BLU TZ WHT/PUR 1 | SRore.
T PUR/WHT CRANK
AUX IN PD2 o S BLKAWHT <] | cra +
NO CONNECTION f@—
Mo CowECTION 8 J4 THROTTLE
o - L BLuzmT
<> BLU/PNK 25 TAN/ORA M
cAN + |2 SRRl ol | orive oy wire -
5 TT.GRVRED £ | ANALOG GROUND
5V REF.
g: I;NR&W - s | DRIVE BY WIRE +
- - c| | THROTTLE PoS. SENSE 2
KNoCK - e 53 PRATE e} | THROTTLE POS. SENSE 1
KNOCK + o L]
FUEL SELECT lo < TANZBAN
< PUR/YEL
IVS, IDLE SENSE T J5 MAP SENSOR
o e
FOOT PEDAL POSITON © BUULT.ORN -
o OIL PRESSURE < LT.GRN/BLK o ANALOG GROUND
oW NPT TR s| | IAT, AIR INTAKE SENSOR
DK.BLU/YEL 50 LT.CRV/RED N
- AUX ANA PUI [ kel +5V REF.
- X ANA POL L < TAVDK.GRN : o | wAP SENSE OUTPUT
O cov seLecT  La < ORY/DK.BLU
E o <LT.GN
= MAP J6 RS232
& | wr. Take wiR sexsor e <TAN o om B
O | ect.ene. cooL Tewp.  u S YELZORY 5T DK.GAN : mm z
o > LT.BLU/WHT S0 LT.GRVAED
AUX OUT 2 NP e| | +sv Rer.
E X our | e PURDK.BL : o] | ANALOB BROUND
'_
wn
> J7 02/EGO SENSOR
wn coL 2 |m > YE/BK o BLLT.OR
. v
N coip e Y T E RGO, | MALoS BRoD
. I
L | WL, war, 0. Lop |m > LT-BLUBK LA <] | swiTcHeD B+
LID_ DRIVE BY WIRE - |&_ <> TAWORA *|_| 6ROUND
DRIVE BY WiRE + |z <> PNKZWHT
< RED/TAN
B B+ 1= JB8 IGNITION COIL PACK
s o |z < REDIAN
o 28 YEL/BLK
E SWITCHED B+ o S PNK/ATAN 27 VED P
£ roveR . < BLK (GROUNDI BLK TGRO0OT "
O POWER GROUND  |a < BrK (GROUND) . o | SWITCHED B+
O INJECTOR + |a > ORABLU
! INECTOR 2 |2 BRV/ON
W INJECTOR 1 [u < BRNVELU Rl OIL PRESSURE SENDER
FUEL TRIM {5 > YHT/FED 37 LT-CRBK @) OIL PRESS. SNITCH, N.C. IOPEN = RUN)
CAM - pi— MTRSHD-8 J9 Jl4 NTRSHD-8
om s | o . . GAS [NJECTOR AUX. HARNESS
CRANK - | O WHT/PUR Y 16 BRW/BLU : : - ik
> PLR/MHT 7 BRN/GAN BRN/GRN
CRANK + | . ¢
> WHT/LT.BL 8 WHT/BLK > o aE JIS FUEL INJECTORS (4)
RELAY PONER | s wWeTRED . . 5
> GRY/ORA 3T PNK/TAN (FUSE-T, SWITCRED BT ] —
STARTER LOCK OUT |« : e s
> WHT/BLK 2 R . [ .
UL ook o > TAN/BLK — — N L.P. DUAL SOL. AUX. HARNESS
FUEL PUNP (GAS) |2 J14 NTRSHD-8 v ) '
NOT USED fe — RED/WHT 2 N7
ORAZLT-BLU J16  IMP_PTV: PRESSURE TRIM VALVE
NOT USED 2 — — | INJECT * 5 AcK CONNECTOR LOCATED NEAR VAPORIZER.
NOT USED |+ — WHT/BLK  ,— coe ook oFF
J17 FUEL LOCK QFF VALVE
NOT USED 2 — 5 RED/WHT - 1T '[I SW./FUSED B+ OUT g ACk CONNECTOR LOCATED NEAR FUEL LINE.
7 . mwm | B L Ule IMP_FTV: FUEL TRIM VALVE
NOT USED 11— L— - | INECT * pen CONNECTOR LOCATED NEAR THROTTLE BODY. 8
2-198 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 89 - Electrical Schematic, Gas/LPG Engine Harness, GM (0000-0046)

CONNECTIONS TO MACHINE
J10 MTRTWR-6

47 BLK/WHT A
75 YEL/DK.BLU B | A N Pos
36 DK.BLU/YEL Cl AUX IN PUL
R EroN— Dl | FUEL PUMP (GAS ONLY)
El GROUND
PNK/DK.GRN TFrUSE-3, AUX. SWITCHED B+) F| AUX POWER RELAY (ENGINE RUNNINGI
L
F-l JUL MTRTRH-10
21 PNK/TAN (FUSE-1, SWITCHED B+] 5A FUSE PNK_(SWITCHED B+ IN) A\ \i: o1 TCHED B IN
T PURTEL Bl |FPPI: FOOT PEDAL POSITION IN
O ELOLT-GRN o |ivs: IDLE SENSE IN
37 TT.GRN/BLK O | ANALOG GROUND
ELAELIE A, El |oIL PRESS. N.C., (GND = ENG OFF)
T GRNIRED Fl |MIL: MALFUNCTION IND. LAWP
- 6 | +5V REF
STARTER RELAY ORA7VEL H | crnRos voLTS
all D> Erom sl |START B+ IN [INTERUPT TYPE
K| |START B+ IN (AUTO CRANKING)
WHT DS Ll i
WHT (B WHILE CRANKING)o R2 STARTER SOLENOID

21 PNK/TAN (FUSE-1, SWITCHED B+) 86 <JE%%31> 85

9 GRY/ORA

Jl2 MTRTRW-8

30 LT.BLU/WHT AT AUX OUT 2 (OIL PRESS. N.O., GND = ENG RUN)
35 TAN/LT.GRN B | AUX [N PDL

56 YEL/LT.GRN G | TACH ouT

40 TAN/BRN 0 | FUEL SELECT: +12VDC = L.P.

34 GRY/DK.BLU El | Gov SELECT

73 BLU/PNK Fl | cAN +

24— BLU/WAT 8 | CcAN -

29 PNK7DK.BLU H | AUX OUT | (0OIL PRESS. N.C., GND = ENG OFF)

(AUX OUT | NOT USED ON 1.6L)

S50A FUSE
RED (@ BATTERY B+) RED E() R3 B+ (@ ALTERNATOR)
RED (@ ALTERNATOR) Al
PNK7DK.GRN (FUSE-3, AUX. SWITCHED B+]J g |ALT. (NOT USED)
b2-23 RED/TAN (FUSE-2, B+) 20A FUSE RED AUX_POWER RELAY RED 5 R4 B+ (8 STARTER)

F-3
PNK/DK.GRN (FUSE-3) 15A FUSE PNK/DK.GRN 87, 3 RED
TAUX. SWITCHED B+T é' '9

22 RED/TAN ( B+) 86 85

10 WHT/LT.BLU

FUEL PUMP RELAY

F-4
PNK/YEL (FUSE-4) ISA FUSE  PNK/YEL g7 30 RED
TFUEC PUMP B+) Syl

21 PNK/TAN (FUSE-1, SWITCHED B+) 86 85

7 TAN/BLK

BLK  (GROUND) © RS GROUND

NOTES:

1) VENDOR: E-CONTROLS #E1331100A

2) ALL WIRE TO BE: SAE J1128 TXL

3) 1.6L GAS ENGINES INC. AUX. INJECTOR HARNESS:

41 1.BL L.P. ENGINES INC. AUX. INJECTOR HARNESS:

1018547

M20 Gas/LPG 331386 (2-2013) 2-199



STANDARD PARTS

GCP 9@ WAY CONNECTOR
Fcl

ECO 1
ECO 2 5
mo3<—4
EGO 4
s

E 1 DK GREEN/ORANCE 18

Fig. 90 - Electrical Schematic, Gas Engine Harness, GM (0047-0222)

N

GASOLINE SENSOR INTERFACE

s—
PURPLE/LT BLUE 15
1
S i
A A oy TAN/OK GREEN 16 _
g 2 W 18
FPra W 0 PURPLE/VELLD
AUX ANA PD2[<— )
AUX ANA PD3 ——
13 WHTE/ORANGE 18
AN e+ [S>—14 PLUE/PINK 18 1
CAN1 18 BLUE/WHITE 18
oANZ - <> 18
CAN2 + (<>—

LT BLUE 18

e viar

R
YoV | <51 GRAY/DK BLUE 18
cov2
oL o= a3 TBlUEls
(FRP) AUX ARD P [=— 54 WHITE/LT GREEN 18
N[> 55 DK GREEN 18

l:l: kil 2 bbkb lhbkklk

D
YELLOW/RED 18

YELLOW 18 |
______BUCK 18 |

AUX

AUX PWN2

Ancent 58 POk 18
(STARTER) AUX PWN4/

AUX PWN4 RECR|[<—%

PINK/DK GREEN 16 |

com> |@

IGNITION CQIL

PINK/DK GREEN 16

BLACK 16 E

CRANK SENSOR

BRBE

INJECTOR #4

71

BROWN/LT GREEN 18

. BROWNATBLUE18

PINK/DK GREEN 18

PINK/DK GREEN 18

de==h

INJECTOR #3

de=h

INJECTOR #2

BOSCH THROTTLE

INJECTOR #1

384997 — 354495

2-200

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS
Fig. 90 - Electrical Schematic, Gas Engine Harness, GM (0047-0222)

EGO 1
BLACK/WHITE 18
BLACK/LT GREEN 18
PINK/DK GREEN 18 |
DK CREEN/ORANCE 18 A
pra
12
F3
9
10
40
2e

BOSCH_ TMAP

CONNECTOR 2

PINK/DK GREEN 16 | 5 12V RELAYED POWER
AUX ANA PD1
D 000000t . T gREN s TR A
1 RED/WHITE 18 _;_ VS +
TAN/BLACK 18 | M
___TAN/RED 18 TL AUXDIG2
CRAY/DK BLUE 18 GOV SELECT 1
__GRAY/ORANGE 18 [ J ~ GOV SELECT 2
DK BLUE/YELLOW 18 | H  AUX ANA PU1
YELLOW/DK BLUE 18 | G AUX ANA PU2
TAN 18 | F_ AUX PWM 2
BLACK 16 GROUND
GRAY 18 TACH
BROWN/WHITE 16 | ¢ AUX PWM 5
WHITE/BROWN 16 | AUX PWM 5 RECIRC
£ UNUSED
VEHICLE INTERFACE CONNECTORS
CONNECTOR 1

LT GREEN/PURPLE 18
LT GREEN/BLACK 18
Bl

[:]
—— LT GREEN/RED 18 |

DK BLUE/ORANGE 18
UNUSED_|

5V EXT 2 (FPP2 ONLY)
SV RN 2

DK BLUE 18

PINK/YELLOW 16 |

BLACK/RED 18 |
PURPLE 16

PINK 18 |

FUEL PUMP +
FUEL PUMP —
ALT EXCITE
Vsw

Piepleelt-I~elereel
g
E
g
:

18,

p

b

3]
44

43

o

2

45

i

47

49

e

551
|
87

&

I

@

F-U]

GROUND

BLACK 12 E| : )
DIAGNOSTIC CONNECTOR

PINK/DK GREEN 18

H

RTN
REF
hd
RX

BLACI
LT

STARTER DK GREEN 18 |
1a_| SOLENOID DRANGE 18 |

WHITE 18 E':) 6NN RING | | BBLIJE/PINK 18
LUE/WHITE 18 |
RED/TAN 14 /M RED 14

ECM

W‘m =
STARTER RELAY S
T5A
PINK/BLACK 18 STARTER

§§33%

1 +38

ol

£

LT Bl 8

-

F4

PINK/DK GREEN 16 PINK/DK GREEN 16

15A
IGNITION

F1

5A
VSW
- PINK/DK GREEN 16 GOA

n WHITE/LT BLUE 18 __85
MAXI—=FUSE]|

_EZA_/PJ
. S OWERRELAY @ RED 10
H RED 16
RED 16 — X ‘@ ALTERNATOR+

PINK/YELLOW 16
BATT +

FUEL PUMP RELAY RED16 A

PURPLE16 B ALTERNATOR
5 JZA_\D
PINK/TAN 18 F5 44: : )
| PINK/YELLOW 16 _\/.\ PINK/YELLOW 16 ALTERNATOR —

T5A
FUEL PUMP @.

GROUND

384997 — 354496

M20 Gas/LPG 331386 (2-2013) 2-201



STANDARD PARTS

Fig. 91 - Electrical Schematic, Gas Engine Harness, GM (0223-0499)

X

GCP 90 WAY CONNECTOR

GASOLINE SENSOR INTERFACE

-]
EGO 1
EGO 2
EGO 31—
EcO 4{<—4
TS 1
[id
T e K —
AUX ANA P TAN/DK GREEN 18 —
g @ PURPLE/YELLOW 18
FPP2 VS 1
Al.lXANAPIE':—‘z
A Tt s [<— 13 WMTE/QRANGE 18 —
CAN1 : 14 BLLE/PINK 18 1
CANY ~j2BLUL/WHITE 13
CANZ - €319
CAN2 + <>—m
CAN2 TERM + [€—
oo i e g
eSS 0 ——00000CC
RANK — [€>—22
CAM +
CAM - [€>—24

o b Ll B

L

I

OIL PRESSURE SENSOR

=

INJECTOR #4

4
I 43
I E
a7
49
5a
b5
I *
] | a
[}
! 79
1 I 8
7] ] 80
nis s L1a
N is L5
NIE LS s
N YELLOW/RED 18 N
GND TENP| 2 YELLOW 18 1
STARTER [>— oAk 1 o | L
RELAY] PINK/DKCREEN 1615
Eaod 3
goi 2 IGNITION COIL
EGOH 4
BUZZER|
PG| 28
PWNS RECIRC| PNK/DKGREENTS
veuT|
wiL|
GND TENP)
DEW +
Frokip
AUX PWM3 RECIR
AUX
AUX
Aux it
A runis RECI
CRANK SENSOR
88
a0
7]
B8
28
1
84

BROWN/LT GREEN 18

PINK/DK GREEN 18

| BROWN/WHNE 18

PINK/DK GREEN 18

qe==ip

INJECTOR #3

oE==h

INJEGTOR #2

L BROWNATEIUE1S

BOSCH THROTTLE

PINK/DK GREEN 16

INJECTOR #1

384997 — 354495

2-202

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS
Fig. 91 — Electrical Schematic, Gas Engine Harness, GM (0223-0499)

EGO 1

BIepP

BB

BOSCH_TMAP
z LT GREEN 18

CONNECTOR 2

12V RELAYED POWER
AUX ANA PD1

PINK/DK GREEN 16

1 RED/WHITE 18|

FRER PR
g

VEHICLE INTERFACE CONNECTORS

E{ BERB| B rPIEE RBERERE i E

CONNECTOR 1
LT GREEN/PURPLE 18 1 S 5V EXT 2 (FPP2 ONLY)
1T GEEENLEI.!XJA__E_ va R1TN_2
IR G >
—I.T_GBEENLBEDJI_i SVEXT 1
— BIACK/IT GREEN 18 | SVRIN 1
DK BLUE/ORANGE 18 | K FPP1
FPP2/IVS
musgn_:cﬁ: 'F‘UEL SELECT (AUX DIG 1)
[T START COMMAND
DKBLUE 18 | E AUXPW 1
PINK/YELLOW 16 [D—  FUEL PUMP +
| & FUEL PUMP —
PURPLE 16 | B ALT EXCITE
PINKI6 [A~ VSW
GROUND
BLACK 12 N
E@ DIAGNOSTIC CONNECTOR
PINK/DK GREEN 18
=
Sy Ty
2| SOLENQID DRANGE 18 1 3 PL en
WHITE 18 E|:) 6NN RING | | Bal.u:/nux u_% %U?E-D
F2
RED/TAN 14 M\ RED 14
20A
ECM
TP o
17 8 8 STARTER RELAY J
15A
- — PINK/BLACK 18 STARTER
&
F4
PINK/DK GREEN 16 PINK/DK GREEN 16
o
IGNITION =
Hewomuse N\ ewcto |
5A
PINK/DK GREEN 18 VSW
& 60A
il WHITE/LT BLUE 18
__Bm.ﬁ_mﬂj MAXT—FUSE]|
_BZA_/;
bt P OWERRELAY @ RED 10
- RED 16
RED 16 ALTERNATOR+
PINK/YELLOW 16 BATT +
FUEL PUMP RELAY RED16 A
PURAE 1 B ALTERNATOR
RED 16 ]
PINK/TAN 18 [ F5 4|:|:)
| _\1) ] ALTERNATOR —
e ‘_ILM:K_I.I_

FUEL PUMP @.
GROUND

384997 — 354496

M20 Gas/LPG 331386 (2-2013) 2-203



STANDARD PARTS

Fig. 92 — Electrical Schematic, Gas Engine Harness, Mitsubishi (0500—

)

ECM £e0z

SPARK COIL 1A
SPARK COIL 1B
SPARK COIL 2A
SPARK COIL 2B

SPARK COIL 4A

(FRT) AUX ANA PU3
(FPP2 ONLY) SV EXT 2
5V RTN

GOV1
Gova
OlL PRESS 53

FPUMP
AUX PWM3 RECIRC
AUX PWM3

AUX PWM1

AUX PWM2

(STARTER) AUX PWM4
AUX_PWM4_RECIRC

Bi/Le 18 [
LG/WE 1B
om0 18|20 GS1
WE/LG 18 b
/LG I8 A
& EGDL
] o
1
VEH
INTERFACE 1 B A
PK 18 2 EGQ2
BE 180 it 18]p
BKZRD 1612 o e
PK/YW 16 D rueL e
[ -t
SN/ LSC Bt /e 18]
e (TS el TuAP
L_{ BE/CE 181y g PE/WE 18|, 4
el
K 18l o+ | WE/PE 18
E 1815 o . B sy
rietarp =me | D
S|
MASTER
Isz_m% 5_2_, ~ - — TRACK
A o e
S ST =R -
00 ,ﬁ" oo
TRO/TN 18|28 mn
S4
IS7
)
00 OIL PRESSUP
bes S1 A6 18[7
sn—‘ F S %j&!g
= 0O DIAGNOSTIC
1OMM RING E“B/m/j@-:: I
CAM 3 e
SENSOR pui L R4
Sif By ig] ! sk 18l M
GROUND L6/RD |a§ BE&E_LE_; o
S3 S3
S§
)
4 S+ 54
S3 53 S3|

1071653-356303

2-204

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 92 - Electrical Schematic, Gas Engine Harness, Mitsubishi (0500- )
RD 186
PK/TN 18
TN/BK 18 N/el—l k@
© [eth
R3 | *ps | (D
FUEL PUMP | [ (A)
RELAY B/ 1o 6MM RING
WE 16
RD/TN 18
wess 18 NPT
@ _® Rl STARTER
SOLENOID
Rz STARTER RELAY
POWER RELAY
BD 14
F3-10A
® F1-5A<@ FUEL PUMP
VSW
PK 18 |1 PK/TN 18 @ @
PK/YV 18 PK/YN_18
FZ2-Z0A
® _EcM ©
lilo RD 16 RO/TN 16
{8
F4-20A
@ ToniBIs
PK/ON 16 PK/GN 1
S4
FB-20A
C)STARTER(&
VEH [sto RD 16]1 RO/TN 16
INTERFACE |2
M1-70A
MAXI FUSE
B8MM RING @ @
‘ R0 o 2%1 me
p— ]
BATT+
—I BMM_RING
IS1O RD 10 RD B8
o RD 18 A
ALTERNATOR
THROTTLE PR/ON 188
PEAB 18 3
LB/BE 18 s
PK/WE 18 |, 10MM RING BMM RING
LG/RD 18 3 BK 8
| exae 1],
TN/OE 18 1
GROUND ALTERNATOR-
o
cyYL
INJ 4

sz %
So STARTER
ge|| g RELAY = :
ECO19¢ECO196 ECO379 oif|[F
IO [fe] [clod == =
EMPTY FUEL IGNITION Clg[l H: Mgl P =
EC0054 EC004§ B Tit[o
EMPTY Ecoo4g AHKRE]
LOADING VIEW CBOLB6

WIRE INSERTION V EW
1071653-356303

M20 Gas/LPG 331386 (2-2013) 2-205



STAND

ARD PARTS

Fig. 93 — Electrical Schematic, LPG Engine Harness, GM (0047-0222)

GCP 9@ WAY CONNECTOR

z¢]

=i
5 PURPLE/LT BLUE 18

l< 1 DKGREEN/ORANGE 18 |
<2 DKGREEN/WHTE 18 |

LPG TEMPERATURE

TWR

WHITE/BLACK 18
18

LOCKOFF —13

SPK COIL 1A
SPK cOIL 18
SPK COIL 2A]
SPK COIL 2B
SPK COIL 3A|
SPK COIL 3B
SPK COIL 4A
SPK COIL 48|
AT

ECT|

AUX DIC 1

AUX DIG 2

AUX DIG 3

VSW

AUX ANA PUT

AUX ANA PU2

(FRT) AUX ANA PU3
(FPP 2 ONLY) 3V EXT 2

Govt
GO\

OlL PRI
(FRP) AUX AND PUD1
PC

PWN5 RECIRC|
VBA

MIL|

GND TEMP

DBV +/

DBW —

FPUMP|

AUX PWM3 RECIR
AUX PUM3

(STARTER) AUX PWM4
AUX PWM4 RECIR|

TN j<—5@ LT GREEN/BLACK 18

va|< 63 LT BLUE 18
- N 18
Tx 18

|< 78 WHITE/BROWN 186
12 RED/TAN 16
|> 80 GREEN/YELLOW 18

LT GREEN 18
1

8

9 PURPLE/YELLOW 18
<—‘

<12
= 14 BLUE/PINK 18 1
l<> 15 BLUE/WHITE 18

me‘u_l 5 Blokl

l0IL PRESSURE SENSOR
=

BLACK 16

—
LT BLUE 18

> & YELLOW/DK BLUE 18
|> 49 LT GREEN/PURPLE 18

[S 51 GRAY/DKBIUE 18

[S 52 GRAY/ORANGE 18

<54
DK GREE!

ORA|

& |2 BB B BRRE RSBREGR

SHD

YELLOW/RED 18
YELLOW 18

< 68
69 BIACK16
> 70
71 WHITE/LT BLUE 18

=74

8
| @ackie 12| L

| PINK/DKGREEN 16 |5

IGNITION COIL

> 77 BROWN/WHITE

=81 BlACKiE

l=>82 PINK/WHITE 18
TAN/ORANGE 1

<= 83 TAN/ORANGE 18
84

>

=

>

87 anie
9_% 59 75

Pl

WHITE/PURP!

BLACK 16 m

CRANK SENSOR

BB

n

OSCH THROTTLE

—“Nud oo

384990 — 354497

2-206

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 93 - Electrical Schematic, LPG Engine Harness, GM (0047-0222)
LPG Engine Harness Schematic

EGO 2 EGC 1
B BLACK/WHITE 18
| DK GREEN/WHTE 18 |

PINK/DK GREEN 18 g BLACK/LT GREEN 18
BLACK/YELLOW 18

e PINK/DK GREEN 18

DK GREEN/ORANGE 18

B BR[|

TAN/WHITE 18

CONNECTOR 2

12V RELAYED POWER
AUX ANA PD1

PINK/DK GREEN 16
il

PP -k
&
H

VEHICLE INTERFACE CONNECTORS
CONNECTOR 1

44
43
81
52
45
46
o]
49 LT GREEN/PURPLE 18 | S BV EXT 2 (FPP2 ONLY)
B0 LT GREEN/BLACK 18 | R 5V RIN 2
55 | E/WHITE 1 _E_ CAN1 -
- CAN1 +
M sVEXT1
BUACK/ITGREEN 18 | L SVRIN1
87 DK BLUE/ORANGE 18 | K_ FPP1
PURPLE/YELLOW 18 | FPP2/INS
£Q musm_j: FUEL SELECT (AUX DIG 1)
19 |G ML
58 LT BLUE/PINK 16 | F START COMMAND
80 DKBLUE18 [ E  AUX PWI
UNUSED_| D FUEL PUNP +
UNUSED | € FUEL PUNP —
(8 AT ex
GROUND
BLACK 12
C DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
SR
STARTER
=] SOLENOID ﬂﬂﬁ% peRX
16" uNusep
WHITE 16 BLUE/PINK 18 7_ CAN1 +
—E@ BLUEAVHITE 18] 8~ CANT —
F2
| REO/TAN 14| | RED 14
F0A
ECM
© Aom__mmamis F6
STARTER RELAY
% 15A
E STARTER
88
Fa
PINK/DK GREEN 16 . PINK/DK GREEN 16 |
T5A .
IGNITION
TBA
VSW
PINK/DK GREEN 16 60A
il WHITE/LT BLUE 18 _E_v F3
PINK/DK GREEN 16 M RED/LT BLUE 16 MAXI—FUSE]|
RED/TAN 18 _/;&/_ 10A
874 /POWERRELAY RED 18
= _ o
RED 16 RED 12 _@ ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 11 CAN —
WHITE 18 CAN + TERM RED 16 A
) — 7
_5_ uNuseD
BLACK 16 GROUND
16 VBAT -@
| 8 UNUSED
ALTERNATOR —

GROUND
384990 — 354498

M20 Gas/LPG 331386 (2-2013) 2-207



STANDARD PARTS

Fig. 94 - Electrical Schematic, LPG Engine Harness, GM (0223-0499)

GCP 9@ WAY CONNECTOR
FCl

DK _GREEN/ORANGE 18

3

X}

3
ESO4=—5 PpuRPLE/AT BLUE 18
TPs1 T

TWR
WHITE/BLACK 18
PINK/TAN 18

LOCKOFF

LPG TEMPERATURE

ot REEN 18
FRp1 [<—2> DK_BLUE/ORANGE 18

7 kL &

kst

OlL PRESSURE SENSOR

=

AUX ANA 47
(FRT) AUX ANA PUS[<€—
(FPP 2 ONLY) 5V EXT 2{>—48 LT GREEN/PURPLE 18
5V RTN|

covi
N [ <52 GRAY/CRANGE 18

OiL PRES e
(FRP) AUX AND PLID1 {€—
PC TX]

L‘ L‘ BRERBI R BEER RBARERR

D

YELLOW/RED 18
YELLOW 18

L1 _______BIACK18 |
— | —PINK/DK GREEN 16 |

unn>E

IGNITION COIL

WM RECS 78 WHITE/BROWN 16
VBAT RED/T

PINK/DK GREEN 16

MIL|
GND TEMP| BLACK 18
DBW

+
DBW —j<>—03 TAN/ORANGE 18

FPUMP| a8
AUX PWN3 RECIRI<—
AUX PWM3]

AUX PWM2|>—E1TAN16_
(STARTER) ALl P >—5’—"'“K’é|5é" 18
AUX PWN4 RECIR|<— 92

PURPLE/WHITE 18

CRANK SENSOR

BRI

il

BOSCH THROTTLE

384990 — 354497

2-208

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 94 — Electrical Schematic, LPG Engine Harness, GM (0223-0499)

PINK/DK GREEN 18

EGO 2
A BLACK/WHITE

EGC 1

g BLACK/LT GREEN 18

e PINK/DK GREEN 18

DK GREEN/ORANGE 18

B BN |

CONNECTOR 2

PINK/DKGREEN 16 | S 12V RELAYED POWER
EEN 18 R AUX ANA PD1
NIRRT e vs -
RED/WHITE 18 | +
'muLm_m_:H: AUX DIG 3
—__IAN/REN 18 1L AUXDIG 2
GRAY/(K BLUE 18 | GOV SELECT 1
_GB&LMEJI_JJL SELECT
DK BLUE/YELLOW 1 | H  AUX ANA PU1
Ewnkm_}n_i Al ANa PL
BIACK16 |'E GROUND
_______GRAY18 | D TACH
HROVN/WHITE 16 TC— AUX PWN g
WHITE/BROWN 16 | B  AUX PWN 5 RECIRC
—] A UNUSED

VEHICLE INTERFACE CONNECTORS

4
8
a1
82
i
@ CONNECTOR 1
49 LT GREEN/PURPLE 18 | S BV EXT 2 (FPP2 ONLY)
58 LT GREEN/BLACK 18 | R SVRTN2
- —_— —H.IJEA!HIEJ.L:E: CAN1 -
a — T 7T Y
— LTGREEN/RED 1B | M SVEXT1
—BIACK/ITGREEN18 | L SVRIN1
f-vd DK BLUE/ORANGE 18 | K FPP1
PURPLE/YELIOW 18 | 4 FPP2/IVS
[ UNUSED | H  FUEL SELECT (AUX DG 1)
19 |G ML
58 LTBLUE/PINK 16 1 F START COMMAND
80 DKBLUE1S | E PWN 1
UNUSED_1 D FUEL PUNP +
UNUSED | &  FUEL PUNP —
LE 16 | B ALT EX
GROUND
BLACK 12 E‘:) N
DIAGNOSTIC CONNECTOR
— PINK/DK GREEN 18
BLACK/LT GREEN 18 | 1 ANARIN
o B e
STARTER
=] | SOLENOID _ﬁﬂfi peRx
__9_ UNUSED
WHITE BLUE/PINK 18 CANT +
BLUE/WHITE {818~ CAN1 —
F2
D/TAN M\ RED 14
Z0A
ECM
© Aom __mmamm F6
STARTER RELAY
o) =
= STARTER
88
F4
PINK/DK GREEN 16 PNK/DK GREEN 16 _\/\ R
194 F
IGNITION
“5A
VSW
PINK/DK GREEN 168 60A
n WHIE/LT BLUE 18 86 __ F3
MAXT—FUSE
m PINK/DK GREEN 16 ( Y RED/LT BLUE 16
ML;../;T’%
a7a /POWERRELAY 10A
EPR :
RED 18 RED _@ ALTERNATOR+
EPR CONNECTOR BATT +
BLUE/WHITE 18 11 CAN —
WHITE 18 2 CAN + TERN RED 16 A
DNUSED PURPLE 16 B ALTERNATOR
5 UNUSED

"6 GROUND
VBAT

J—
_____BLACK 18~
’_EI]AJ_BMLII__L
18 UNUSED

GROUND

ALTERNATOR —

384990 — 354498

M20 Gas/LPG 331386 (2-2013)

2-209



STANDARD PARTS

Fig. 95 - Electrical Schematic, LPG Engine Harness, Mitsubishi (0500- )

ECM

|20 o)

C
BE/WE]BD

m
Q)
@]
Y

p VEH
AUX ANA PUD2 INTERFACE 1 15l B0 8 A
WEZOE 18 PK/GN 18]
BK/YW 18]S

CRNKSHFT YwovtalL TMAP
= LG/RD 18|35
18, LTGN 18 4

- B 18

[©0)

E

B
Q
A=

Ki 2 -
SPARK COIL 1A
SPARK COIL 1B
SPARK COIL 2A

[OD)

SPARK COIL 4A
SPARK COIL 4B
IAT

ECT

EGT

AUX DIG | 42
AUX DIG 2 43
AUX DIG 3 44

4

[O)

$

2

8

r

B
258BU8Y LB RUSIBNBNY NN

EE RERE

iiF R

b
. o

VSW
AUX ANA PUL 48
AUX ANA PU2 47
(FRT) AUX ANA PU3 48
(FPP2 ONLY) 5V EXT 2 49

OIL PRESSUP
Sl BK/LG 18|
= |

CO DIAGNOSTIC

10MM RING
L BK 12 CAM

Eﬁ%ﬁ%l s
GROUN JRb1612 e

16 S3 S3 s3

5V RTN
GoVL
B0V2
OIL PRESS
(FRP) AUX ANA PUD! S.

&
b %
43N Y388283 28828

EGOH 3
(LOCKOFF) EGOH 4
BUZZER 76

PWMS 77
PWMS RECIRC 78

; BLOCKOFF
VBAT 79

[ T 181
| | PK/TN 18]
MIL 80

81 S —
“oon &2 CANTERMZL_ | DEPR
WE WE 18

DBW -
18

Eggﬁ 2R
8

E
R

FPUMP 84|
AUX PWM3 RECIRC 85|

512 BE/PK_18
AUX PNM3 85| PRZGN 18

IN 18

18

AUX PWMZ B8 BE/WE_18

(STARTERI AUX PWM4 B9PK/BK 1 RD/TN 18 |
AUX_PWM4_RECIRC 90|

AUX PWML 87

D0 A WN ~

3

CANTERM1

s4 s4 s4

=3

CyL 2 cyL 3 CyL 4
AiK/GN_18[T [ T /6N 18]
k15|, BK_18| 5
YW 185 | 2 YV i8]

1071654-356304

2-210 M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 95 - Electrical Schematic, LPG Engine Harness, Mitsubishi (0500- )
6MM RING
PK/BK 18 VE 16
RD/TN 18
E/LB 18 N/C:
O P_é, b © 3n® STARTER
R2 |£51 (2 R1 SOLENOID
=5 STARTER RELAY
POWER RELAY || ==3 ﬁ;
PK/GN 1 86| B7N 87
©| [|©
N/CJ
LB/PK 18
RD/TN 16
F1-5A
® _vsw W
PK 18 l%gm—“L'
F2-20A
® _EcM  (©
s10 RD 16 Efi 4
S8
F4-20A
@) 1eNITIED
SO PK/GN 16(7, 8|PK/GN 16
S4
F5-5A
® bDpeEPr ®
PK/GN 18 9/’\\\’/1 PK/GN 18
F6-20A
@ STARTER @
VEH sio RD 16 ,%p RD/TN 16
INTERFACE 2
(il M1 -70A
I%E%—'iﬁ_’k C s MAX T FUSE
8MM RING
(Cb RD B8 @ 2/\/1 RD 8
BATT+
6MM_RING
S10 RD 10 []Ro-8
sS4
RD 18 A
/o 16 g ALTERNATOR
THROTTLE
E/LB 18
LB/BE 18
PK/WE 18 IOMM RING 6MM RING
LG/RD 18] BK 8
BK/LG 18|
TN/OE 18 1
| GROUND ALTERNATOR|-
(?P= FUSE BOX LOCATION
£5 STARTER s
= RELAY =] | EEE
ECO194 EC0379 of|[<] 1 Dz
ALLEOEQLOR £C0060 ECO046 E Tt 22 - i
IGNITION Claf[Hl| [M[P] =
EMPTY _ 200046 Sl | [Clbo]
L EMPTY ECO060 £00044 [ R T

LOADING VIEW CB0O186

WIRE INSERTION VIEW
1071654-356304

M20 Gas/LPG 331386 (2-2013) 2-211



Fig. 96 — Electrical Wire Harnesses Group, Main

STANDARD PARTS

9¥9610I
SSINYVH e HOLD3NNOD

9 vLad NoILS v0

rTviaa

1 SSIANYYH
LHOIT
ONIATIOAIY

N TIvLad SSINYYH ZWEY VY
SS3INYVH AHOITVL dN-33vE oL
Y3ddOH oL &NNOD
$INNOD $NNOD
13[4[o]s
9596101 493-°a
SSINYYH
Lsv4 0 STIvLIA
NOILdO 01
SLIINNOJ
10d1N0 LSV

N TvL3d 75

T

Rz VL3I0
A TIvLaa
LTS
a v S _
(9
®e )
e o
H3ddOH =t
35S dly
ALdW3 (7.0))
H@ & w zomm_& H TIvida 4 TIvida \e
{ }
i i ] 704 ANV L
> AY¥3A003Y
s
I
N

T TIVLAa ,_..@f
v e
UL (2 3)

D TvLldd k@ re AH3A093Y

27714 oLnvy
270s

M20 Gas/LPG 331386 (4-11)

2-212



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

-
o

-@E

av-av Mdia

LHOIT
ONIAT0A3Y
9HO
IENNOD

Ehy
Nan

delvh

9HO

0 TvLIa d Tviaa

Jv TvLaa
= = e i = = ]
1
\A _ \n N N TIvldd
ay Tviiaa _ ® Tvida 74 d 1Tv13a
1
4000 _am - _n “:_L
av Iviaa av av oy v A VLA =
v [N ] [} &
Iy e
I T [ T
N4 NVL
HJILIMS NOILNT0S
3S0713/N3d0 HJOLIMS ¥I-S
¥000 NG/dn
Y3ddOH Y3ddOH
EIS SS Lo

d TIvead

2-213

M20 Gas/LPG 331386 (4-11)



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

A TIvLAd

il

M TIVLAG @ Ee—e————

YY-YV TIvLid -—

.06 3L1v1oy
Z-7Z vLad

206 031vV.10Y ~—
A-A VLA

YY1

a]v af HoR[=f
msc il

206 031vL0d
X=X TvLIa

HOSN3S SSINYVH SSINYVH
LOVdWNI OL  3INION3 OL 3NION3 OL
S1J3NNOJ  SLI3NNOJ  SLI3NNOD

SZNNOJ ENNOD 2NNOD

SSINYVH
3NION3 OL
S1O3NNOJ

INNOD

3ATVA
378VN3
LAS

NMOQ
33933n0S
3a1s
¥AS

4 TvL3ad

onN

1L ‘S STIVLIA

A-WOU ﬁ‘WOU AGMOU
NO (NMd) NO
HSNyg NY¥311vd NY4 QYA
NIVAN HSNYE NIVA 8ny¥Js
9AS ZAS IAS

S TivlLad

M20 Gas/LPG 331386 (4-11)

2-214



STANDARD PARTS

dy TIvLad NY TIVL3d Qv TIvL3d

vy Tiviad DY TvL3a

HY TIV.L3d

e

AV TIVL3Ad

STvLAa dv NV STvLda oy Tviaa
E / /v \‘ 4y TvLad

Q
S

m

MY TIvL3a

Ly Tviad

Fig. 96 - Electrical Wire Harness Group, Main

av N

ImlliRIAN

Nny-nv M3diA
JONINDIAS ONIAYOT JHIM
Y04 ASSY TANVA AVIId/3SNA

2-215

M20 Gas/LPG 331386 (4-11)



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

H0LJ3NNOD

o
Hz
D
25
o
H
8
@
D

5z
o5
2o
Lo

8
()

3NION3
AQ3HO
edl

HOLYNY3ILY
1HOI

[<]
1d1 g

3 MY TIVL3IA

9

z
o
w
=
=
<
o
E

@
>,
@
2}
a
(V.0)

AY TIVL3d Xy TIvLad

AV TIvLaa

AY XY STIVLIQ

anNnoye
aviiola

PY-rV M3IIA
N N
=]
vve| ve BEE| OEE]|
1
9z Z 92 \v9Z)
Eq L
N N
8v2) V) o N
N N
34nsS3yd 110
3NION3 MO
Sd7
|
© @
nyv v
| 3781any
o 4]
oNIE3ILS)
=} HILIMS
e NHOH
8INNOD
rYr~
HOLIMS
1HOI
_ C S

o

HY TIVL3q

[o] ryle

M20 Gas/LPG 331386 (4-11)

2-216



STANDARD PARTS

NHOH

0l 40 ¥ L3IHS

NOYd TINNLLNOD

Fig. 96 - Electrical Wire Harness Group, Main

i

av

g

HOLIMS
ERTASC]
€S

m
8

YOSN3S
‘dN3L
1 INYHAAH
025

2-217

0l 40 & LJJHS
WNodd dINNLLNOD

M20 Gas/LPG 331386 (4-11)




STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

n/N X 82 n/N X 12 I{BESNE]
VN X 92 /N X Sz €l 35n4
1o vz ovd | €z 21 3503
szl 0| 2 %0 1z 1 3sn3
isgd| oz rglo el ol 35n3
gszovvoz O | 8 woseved| 2 6 3504
Ha O| ol ved | &l 8 3504
4IVH dOL ONIOYO NOLLISOdl 4w woLLoB 9NIavo NOILISOd
WNINH3L EINNGD N 5 TYNIWY3L EINNGD e 5
=R VSO ¥ 5O €l 7 3503
N voQ i 9 35n3
oviO® H1O| ol v90 ® 90 6 S 3sn3
A 8 N X L v 35N3
vsz O 9 HI O s € 35n3
22l O ¥ 91 O £ z 3503
48 O 2 v+0 ¥ ¥0O [ I 3sn3
4TvH dOL 9NIYOT NOILISOd!  4vH WoL108 9NIOY01 NoiI50d
WNINY3L 1INNOD N, TNIWE3L IINNGD e
ONIHIM ATIEW3SSY T3NVd 3sSNn4d
vy =nv M0
39VHO1S
3snd
~=—— LNNOD
1431 JHL WOUd

SNNOD SNNOD

—~=—— LINNOD

HOYOdddY ATINISSY TINVd
JHL QLNI 9NIAYQT SLINJYIO
“HVAY JHL NOHd JIMTIA
SV TANVd AVI3H/3asnd

“dLON

XINO FONAUIJIIY
U0d NMOHS
L3NO0S AVTIH

‘ONINOILISOd ONIN3I3HIS
ATIS SAVI3Y 404 LNOY4
3HL WOY4 d3IM3IA SV
3NV AV3H/3SNd

M20 Gas/LPG 331386 (4-11)

2-218



STANDARD PARTS

W 11v.13d

3

NO d3NNTLNGD
9 71v13Q

W

HOL1D3NNDD
dAnd
3SOH
305V9

&) (o)

€D
e v

ONTATIOAZE
NGV
dn-XJvE oL
BNNOD

r 7Ivl3a

£
]
=
o
S
st N 71v1l3ad
G a Y Y 7L\J —
S C LY ] N AN 7 —
0
2 R& )V
c (RR7E R IE
1]
M 71vl3a a-
L [wifia |
[}
.W \‘x qlviia N LY
w ”\ e v N
+—
&) 3LLOYHL
9 @H@ M ol
i i -
_ s
92-S
O
(0]
.m.u -audu
= DO,
TN MNVL
AY3A003H
SI-S
7
N m H 71v13a 4 1IvLl3a 3 11vLl3d
1 7Ivi3a al ﬁ-_ 1
v e -|l
o X
9 71vl3a b AHIACDZY
e e Nl_l__Nqum._.D(

O 11v1i3a

2-219

M20 Gas/LPG 331386 (2-2013)



Fig. 96 - Electrical Wire Harness Group, Main

STANDARD PARTS

a 11viaa 0 TIvi3a d 1Ivi3a

1
8%

HoLLNS @ Hmu 2431L/dN3L

U‘_ozw

01 40 ¥ 133HS
NO d3NN1LNOD
4v 1iv.i3a

- T
\2.:5.3 \w<\:__<._.wn_ \ —
\
34IM_18L1] _H

ONOT1 0°L

o] o] @
_
_

01 40 I
133HS WOoM4
d3NNT1NOD

[RI7E] m FRIZE] N 7Ivl3d

a 7iviza
—

QV-3V M3IA
3v 1Ivi3a av av 3 av-av M3ra

01 40 € 133HS —.n_, N N
' v ' NO ‘03NN INOD r_l_ . i o
A 11v130 ()~ Yo e/~ @) Y o
i 5 o
- - el O
T T T T s 2ot ea fzh oYy
NOTLOZNNOD TNd YL Ceacls JEY 0L
HOLINS LHO T TV uany NOILA10S N oy By N N &l g8y N
350°0/N3d0 HOLIMS E E » ¥1-s 2 O ot L
4000 NG/d 0 N Coh o o
o Hagdon NOILO3NNOD o e
1HOTTIIVL H3anv Ol 40 € 133HS N N
wo NO Q3NNILNOD wN N
d 1Iv1i3a

M20 Gas/LPG 331386 (2-2013)

2-220



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

DETAIL S

SvV7
ENABLE
VALVE

:E;

SVI3 SVi4 HOPPER
H HOPPER DOOR
%ﬂmn OPEN

uP
EONCIONERIO
A-Wleu A—Weu A-uﬂeu

 firscarh ,E»

=

V14

sv3 sv4
VAIN SI0E
BRUSH SQUEEGEE
DOWN DOWN
\\\\&‘. ) )
& o
(qV]
VI svz S5v6
SCRUB  MAIN BRUSH VAIN
VAC FAN PATTERN BRUSH
oN (PHN) oN

:E; :@;

DETAILS S, T \

DETAIL R

CONN1

CONNECTS
TO ENGINE
HARNESS

CONNZ CONN3
CONNECTS  CONNECTS
TO ENGINE ~ TO ENGINE

HARNESS HARNESS

il M Wi .___-

b

o ——

—< -

Y 1 z

DETAIL V

DETAIL W

DETAIL X-X
ROTATED 90°

DETAIL Y-Y
ROTATED 90°

DETAIL Z-Z
ROTATED 90°

2-221

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

HY 11vl3a
m
0l 40 9 133HS
NO d3NNTLINOD
AV 11v130 .
gy ‘ov
SIIv1i3a dvV ‘Nv ST1v13a ov 1Ivi3a
E / / \‘ 4v 1ivi3a
MY Iv1i3d
Lv 1Ivi3a I
1v 7Ivi3a
dv 111v13a Qv 71vL3a

nvy

\YZ

'

(((

i

i

nv-nv_M3rA

33S 3ON3IND3S ONIAYOT 3dIM
d04 ASSY TI3NVd AVT3d/3snd

oV 11v13a

M20 Gas/LPG 331386 (2-2013)

2-222



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main

AP rv-ry m3ia

o
we| ve B€EE | OEE

k4 o2 |vez

N /N
HOLI3INNOD
1B avaH
VNOI L0
62NNOD NoLTiS
v
E &d1
et [eve]
g INION3
G2), H03HI
i) zd1
E -
+ * HOLYNHILV _m_ 34NSS3yd 10
a|v 1Ho1T 3NTON3 MO
aN3Lx3 a1 Sd1

1o
= ®

&

ol
o1
E](e] [E)[E]

3 gy 1vL3a @ oNIRG309)

:o:sm
81NNOD

AV XV s71vi3a
09 HOLlIMS
o1
N0 N —ﬁ bs
J 029,501
ais v SSIANYYH F
8AS HOLINS LV3S 101] (Y Lem
30 0L HOVLIV m
SHOLJ3NNOD €

21| SE 8 133HS NO
WY-WNV M3IA 33S
2-d ayvod
\ TI04LNOJ

(0;0)

&
i
3
o

HB

Y=

&

g
£
n

][]

AV T1vi3a

AV TIv13a XV 11vL30 W 11v.130 . - E © e v
AGNNoES | H@ E
“viieia f 8 m@wm é@ﬂ%\%m E -
1 .m 9 ._omN._..Jzoo

HY 1vL13a

2-223

M20 Gas/LPG 331386 (2-2013)



ig. 96 — Electrical Wire Harness Group, Main

STANDARD PARTS

andos NIV
3ATIVA H3LVA
€70s

@[]

[ ]foe]

2
® o2

HOSN3S
QITNVHAAH

3AVA Ol 40 ¥ 133HS 0zs ANNoY9
LB H B m \ o W04 QINNTINOO R 0t

. 06 031104

1Sv4
ND1ido E [ o] AV V130
o] o] 01 40 £ 133HS
WOH4 G3NNTLNOD
0

:

~ b .06 d3lviod
] ¢1”.. i M 11vLi3a
[o] fer]
2
iy -
£70S m m
€S

M20 Gas/LPG 331386 (2-2013)

2-224



STANDARD PARTS

Fig. 96 - Electrical Wire Harness Group, Main
)L =][8][F
RS K ]

&
3t}
5
]
CONNS
o]
e

7

4

3 3 Eg&;]ﬁ 3
T'-
i . BT
272 H— z @_‘E_B\ .ﬂ—s’@ﬂ’re
EU =z o 8 I-IrlA, z
5 ['7—4'% 8 S ARA(E
2 2 \D pol —_lT
3 3 $ 3 3
<3 23
- 23 z3
52 Fo Fo
© Lo Lo
Loy =F et
[T0 ey pampunt - ham et
§ =+l.1i w 2'— %e a %2 ()
ye Eu o9 w |09 <
£p &5 538383 |ERs8RSS
2 e | 2 OOOXOOO|  |[DoO0ooxx
8 ! — £
GRE 2 |- 8 o &
ZZ+— onNY(ZZHORONY
é géla‘\"om Zag RNNRR
=° 2 ° B
= w
o a
> | w W
| IS S
yx 2 3t
=C o == ==
'06 m Elc—) Elc—)
~ [
g 252F 2 4| s i3
okd 8 —'mg‘( 3 C|_o D
350 %I-—-Z i Zo 20
E'_D‘DL'_ 2z 2z
- 3 =S5 8o |< < <|8a| ¥
g z23p- o2 |¥ 6 1B|Oo<| o
= ¥E8 Enlu dlo o ol &
g @DQ<':_: TogRo_o |7 23
- £
EEHE >-%§ EQ%QQE «252050 5322922
EHL] i SoSGAE 0OoOxOoO|  |[Dooooxx
o
¢ _ 2 N
EE:_mm,\m,:mZE:gtg—. ~
g gay 9= =RRAR
O O O O
a o
X5 LNOTOON 0e2=NMY
Y=z L L L L g b
gz gaguann  |AGARBAN
(29_ T [P T i g i
a9k
>igo
S0t
[y
S@p2
0>-g
Lugl
<g&
Lo
354389 - M20
Ref. Part No. Serial Number Description Qty.
1 1018549 (0000-0067 ) Harness, Main [M20] 1
2 1071603 (0068- ) Harness, Main [M20] 1

M20 Gas/LPG 331386 (2-2013) 2-225



STANDARD PARTS

Fig. 97 — Electrical Wire Harness Group, Headlight

[WIRE D] COLOR [PIN]
[ 24FA [YELLOW[ 1 |

WIRE [D] COLOR [PIN
24FA |YELLOW]| |
24FB |YELLOW| 1

WIRE [D] COLOR [PIN [coMP_ID[CONN ID[ TCO #
#
ICOﬁﬁaIDECOTQLlniléfgazei 13FB | BLACK | B [ tPpa [ P2 Ti010329|
24FB_|YELLOW| A P4
RIGAT [COMP_TD]CONN 1D[TCO_#] e A ot
HEADL IGHT [ - [ cONN30 [78950]
CONN30 |E|
Fﬂ HEADL [GHTS
HARNESS
[coMP ID][CONN 1D[ TCO #
H [ P4 [ P1 [1010329]
aA] | WIRE ID[COLOR[PIN
13FA_[BLACK] 1
I3FB_ [BLACK]| 1

LP3

RIGHT
HEADL [ GHT
B < ; =T

CEFT

[coMP ID[CONN 1D] TCO # | HEADL [GHT
[ tp3 [ P1  [1010329]

[WIRE ID[COLOR[PIN

[ 13FA [BLACK[ 1 |

Ref. Part No. Serial Number Description Qty.
1 1024141 (0000- ) Harness, Headlight [M20 And T20] 1

2-226 M20 Gas/LPG 331386 (4-11)



STANDARD PARTS

Fig. 98 — Electrical Wire Harness Group, Hopper

s18
CLOGGED
SHAKER
FILTER
©
i
s18
[WIFE_O[PIN| CLOGED g3z,
[ea 11| gk
1 CAVITY PLUG
P.E. 12059168
PIN]
20BC A
2252 R.H.
24BC D [ TAILLIGHT
33BC E
138D F
DETAIL A
CONTINUED
WIRE ID[FIN
20BB
22BA 1 CAVITY PLUG
5488 P.E. 12059168
3388
1388
TLL
LeH.
TAILLIGHT
2 CAVITY PLUG
P.E. 12059168
1 — o
Cs4 cs3 cs2 cst :;A :
WiRE O[PIN| [WIRE OJPIN] [WIRE ID[PiN] [WIRE TO[PIN ToouAgy 7oA L F
138h_ [ 1| [3%A [ 1] [eaeA_ [ 1] [208A |1 ESS
1388 2 338C 2 2488 [ 2 | [208B 2
138C 2 3388 2 248C__ [ 2 | [20BC 2
DETAIL A l
CONT INUED | e p
WIRE ID]PIN|
conna A
TO MAIN [225/ )
HARNESS [248) c
31BA D
48BA E
22SP2
1
13BE H

M20 Gas/LPG 331386 (4-11)

2-227




STANDARD PARTS

1 CAVITY PLUG
P.E. 12059168

Fig. 98 - Electrical Wire Harness Group, Hopper

:

[1388A [ B |

NS
s18, P2 /_

[VIRE TD[PIN| CLOGGED

[48BA |

SHAKER =
[ L] PR

31BA
47BA
13BE

WIRE ID[PIN;

CONN7
TO_HOPPER

DETAIL A

WIRE ID|PIN 1 N2 N4 N8 L
- =al. L o [ [
24BC D | TAILLIGHT 4ﬁ LILI
1380 F L‘
WIRE ID|PIN
20BB A
22BA B | 1 CAVITY PLUG
24BB D P.E. 12059168
33BB E
13BB F
TL1
L.H.
TAILLIGHT
I CAVITY PLUG
P.E. 12059168
cs4 cs2 cst WIRE ID|PIN
CONNG 3388 A
WIRE ID|PIN WIRE [D|PIN WIRE ID|PIN
A 16BA B
2\ 13BA 1 24BA L 20BA 1 .E?\RK'EISE =5c T ¢
13BB 2 24BB 2 20BB 2 138BA E
13BC 2 24BC 2 20BC 2 27BA F
L /—NIO [le rlz4—N1:~x
DETAIL A i i d
WIRE ID|PIN
20BA A
22BA B
CONNS 24BA [}
TO MAIN [31BA D
HARNESS [48BA E
225P2 F
L3BA G
L3BE H
2-228

M20 Gas/LPG 331386 (4-11)



STANDARD PARTS

Fig. 98 - Electrical Wire Harness Group, Hopper

WIRE 1D[PIN|
(388~ [ B ] |BIBA il
CONNS 478A B
138 [ C
RETAINER
LATCH

FILTER

DETAIL A
L CAVITY PLUG
P.E. 1

205:;'163 - N1 |7 |7 N2 |7 |7 /—N4 /—Na L

A4 - 7

2

F

H
SN
N

WIRE ID[PIN
2088 A
22BA B | 1 cAvVITY PLUG
2488 D | P.E. 12059168
3388 E
1388 F
TLL
L.H.
TAILLIGHT
g; cs3
HRE PN
\— 16BB 1
NIL 16BA__ |2 1 CAVITY PLUG
cs4 168C__ |2 P.E. 12059168
|W1RE PIN csz2 csi WIRE ID]PIN
NO. _ conns | 3388 | A
e [WIRE ID[PIN] [WIRE ID]PIN T5ONNeN [ TeBA T B
1386 24BA L | [zo8A 1 HARNESS [333C [ C
o550 2488 2 | [2088 2 1388A | E
138F 24BC 2 | [2o8C 2 +7eA T F
DETAIL A
L /—NlD N1Z NE) =
[ ¥ ]
\ I
NN1O
TO: THERMAL SENTRY
3 N17 RELAY M17.
WIRE [D]PIN
20BA A
22BA B
24BA c
TOOMAIN [31BA D
HARNESS [48BA E
225P2 | F
13BA G
13BE H
356253 - M20, M30
Ref. Part No. Serial Number Description Qty.

Harness, Hppr [M20]
Harness, Hppr [M20/M30]
Harness, Hppr [M20/M30]
Relay, 12vdc, 040a, Spdt No

1019630 (0000-0067
1033624 (0068—xxxx
1064371 (XxXxx—
56186 (XxXxx—

A WN R
N N N N
e

M20 Gas/LPG 331386 (1-12) 2-229



[ v [ vosal
[NId[al 391m [1 ] 821 ]
ZEEEH-MEHE
mm%%ﬂ%ﬂ%u AHLN3IS
NV WVANETHL
H3dd0oH mDZHE
ZNNOD 65 *ld

M «wmw SSINYVH mw_zv_,\,w_.wm [1 [ vosot
v [ voie | gL @ =0) QUICHS  [NTJ[aT WA
NId|dl 34IMm

Fig. 99 — Electrical Wire Harness Group, Hopper Cover

STANDARD PARTS

ﬂﬁm
HOLON
d3INVHS
YN

VOLY

g0eT

YOET
d|al 3dIm

—Z[(Z|w

M20 Gas/LPG 331386 (4-11)

2-230



STANDARD PARTS

Fig. 99 - Electrical Wire Harness Group, Hopper Cover

. <)
| <|o[o] Ejg
0 §2:
Ciglslsl -
IR

>|

&
| e

[WiRE_ID[PIN]
[[1o5CcA [ A ]

CONN2
HOPPER
FRAME
GROUND
CONNECTOR

Bus -
e
2
Zl<[+] 2 b
figs i
E'ﬂ,}'ﬁ @@
09w
Eé
354389-354459
Ref. Part No. Serial Number Description Qty.
1 1019950 (0000—xxxx ) Harness, Hppr, Cover [M20] 1
2 1064370 (XxXxXX— ) Harness, Hppr, Cover [M20] 1
M20 Gas/LPG 331386 (1-12) 2-231



STANDARD PARTS

Fig. 100 — Electrical Wire Harness Group, Gasoline/LPG Engine
AUXR.ELPOWER FUEL PUMP

AY RELAY  STARTER RELAY
85 2
e
S > — 87A|:| 87|:|
1\“Q‘ —5
E::33‘ —3 EEE;
/,/4
| OPEN | |FUSE 2 [Fuse 1|--/ 3
| OPEN | |FUSE 4| |FUSE 31
| S0A | |OPEN \WPEN
4 \-
\
6/ 5

GAS INJECTOR AUX. HARNESS: E-CONT.

J14
—1A ORA/LT.BLU A 0
B BRN/LTL.BLU B:|
C  BRN/GRN A
To Engine | [D_ BE JI5 FUEL INJECTORS (4]
Harness E A
[ B 4
G A
_” H BE|
7 ||
L.P. DUAL SOL. AUX. HARNESS: E-CONT.
D-8
A RED/WHT A IND 7
J16  IMP_FTV: FUEL TRIM VALVE
2— ORA/LT.BLU B] INJECT + RED CONNECTOR, VALVE NEAR VAPORIZER.
To Engine | B WHT/BLK A:| FUEL LOCK OFF JI7 FUEL LOCK OFF VALVE
Harness IE PNK/TAN Bl | SW./FUSED B+ OUT  BLK CONNECTOR, VALVE NEAR FUEL LINE.
G WHT/RED A1 FUEL A
CH FYVERT B:I e, J18 IMP_PTV: FUEL PRESS. VALVE
| BLK CONNECTOR, VALVE NEAR THROTTLE BODY.
8

2-232 M20 Gas/LPG 331386 (4-11)



STANDARD PARTS
Fig. 100 - Electrical Wire Harness Group, Gasoline/LPG Engine

7 P

7
7
. STARTER T
=5 s S RELAY
o uw DD
ac Lo
12’<i’ 11, 18
EMPTY VSW ECM
S 20
EMPTY FUEL PUMP IGNITION
15 15 \
EPR STARTER \:\
ALT T 13,20
60 AMP 10 15
\ \
\ \
15, 22 14, 21

M20 Gas/LPG 331386 (4-11) 2-233



STANDARD PARTS

Ref.

> >

[ N N S S R i S S N N i RV N S S S N S R i i S N S N RN

00 ~NO Ol WN P

10
11
12
13
14
15

10
11
12
13
14
15

16
17
18
19
20
21
22

16
17
18
19
20
21
22

Part No.
1011018
394916
57804
372235
372237
372236
394921
1011019
1011020
384997
394916
57804
372237
372235
372236
384999
384998
1063457
394916
57804
372237
372235
372236
384999
384998
384990
394916
57804
372237
372235
372236
384999
384998
1063456
394916
57804
372237
372235
372236
384999
384998
1071653
1071654

Serial Number

(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0000-0046
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0047-0222
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0223-0499
(0500-

(0500-

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Fig. 100 —Electrical Wire Harness Group, Gasoline/LPG Engine

Description

Harness, Eng [1.6l, Gm, E—cntrl]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 5 Amp, [Min-5]

Fuse, 20 Amp, [Min—20]

Fuse, 15 Amp, [Min—15]

Fuse, 50amp

Harness, Injector, Gas [1.61,Gm,E—cntrl]
Harness, Injector, Lpg [1.61,Gm,E—cntrl]
Harness, Wire, Eng, Gas [Gm 1.6L]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Gas [Gm 1.6L 10]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Lpg [Gm 1.6l]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Lpg [Gm 1.6L 10]
Relay, 12vdc, 20a, Spdt

Relay, 12vdc, 40a, Spdt

Fuse, 20 Amp, [Min—20]

Fuse, 5 Amp, [Min-5]

Fuse, 15 Amp, [Min—15]

Fuse, 10 Amp

Fuse, 60 Amp

Harness, Wire, Eng, Gas [ Mit, 2.0L]
Harness, Wire, Eng, Lpg[ Mit, 2.0L]

354389-354459

Qty

PP RPRPNRPRRPRPNRPRRPRPNRPRPRPNRPRRPRPNRPPRPEPNRPRPRPNRPRRPREPRNRPRPREPREPNRRERRNER

2-234

M20 Gas/LPG 331386 (2-2013)



STANDARD PARTS

Fig. 101 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness

/I-‘

354389-354459

Ref. Part No. Serial Number Description Qty.
1 1032216 (0047- ) Harness, Adapter, Eng [2007] 1

M20 Gas/LPG 331386 (4-11) 2-235



STANDARD PARTS

Fig. 102 - Label Group

AB B
AHE

507 4
VAN

Foam Scrubbing Technology

2-236 M20 Gas/LPG 331386 (4-11)



STANDARD PARTS

M20 - G/LP, CE

Fig. 102 — Label Group

Ref. Part No. Serial Number Description Qty.
1 1032418 (0000- ) Label Set, Info/Hzrd, Swpr / Scrbr 1
2 1017141 (0000- ) Label Set, Hi Temp 1
3 1065343 (0000- ) Label, Logo, 05.75L 2Color [ES] 2
4 1065342 (0000- ) Label, Logo, 07.95L 2Color [FaST] 2
5 1050003 (0000- ) Label [User, Attention, ec-H20)] 2
6 1031017 (0000- ) Label Set, Brush Indicator & Removal 1
7 1025101 (0000- ) Label, Caution [Apply Parking Brake] 1
8 1064662 (0000- ) Label, Model, 2Color [M20] 2
9 1062813 (0000- ) Label, Logo, 12.3L 4Color [ec-H20] 2

10 1064440 (0000- ) Label, Logo, 16.9L 4Color [ec-H20] 2
374224 (0000- ) Tape, Warning, Rh, Blk/Yel [33Mtr] 1
C460919 (0000- ) Tape, Warning, Left, Blk/Yel [33Mtr] 1

M20 Gas/LPG 331386 (4-11) 2-237



STANDARD PARTS

2-238 M20 Gas/LPG 331386 (4-07)



OPTIONS

SECTION 3

Contents Page
Fig. 1-ESPumpGroup .................... 3-2
Fig. 2-ESTanksGroup .................... 3-4
Fig. 3 - Side Brush Motor Group (0000-0178) . 3-6
Fig. 4 - Side Brush Motor Group (0179- ) . 3-8
Fig. 5- Side Brush Lift Group ............... 3-10
Fig. 6 - Side Brush Solution Control Group ... 3-12
Fig. 7 - Side Brush Hydraulic Valve Group . ... 3-14
Fig. 8 - Side Brush Hydraulic Hose Group .... 3-16
Fig. 9 - FaST Solution Pump Group

(0000-0145) .........coveverin... 3-18
Fig. 10 - FaST Air Pump and Detergent Group

(0000-0145) ........ccovviiiiann 3-20
Fig. 11 - FaST Foam Filter Group (0000-0145) 3-22
Fig. 12 - FaST Foam Filter Group, Side Brush

(0000-0145) .. ..o, 3-24
Fig. 13 - FaST Wire Harness Group

(0000-0145) . ... 3-26
Fig. 13 - FaST Wire Harness Group

(0000-0145) .. ....covirieieann... 3-27
Fig. 14 - FaST Pumps and Detergent Group

(0146- ) ..o, 3-28
Fig. 15 - FaST Solution Supply Group

(0146- ) .o, 3-30
Fig. 16 - FaST Solution Supply Group with

Side Brush (0146- ) ............... 3-32
Fig. 17 - FaST Wire Harness Group (0146- ) 3-34
Fig. 18 - ec-H20 Solution Pump Group ....... 3-36
Fig. 19 - ec-H20 Solution Pump Supply Group . 3-38
Fig. 20 - ec-H20 Solution Supply Group ...... 3-40
Fig. 21 - ec-H20 Solution Supply Group with

SideBrush ........................ 3-42
Fig. 22 - ec-H20 Wire Harnesses Group ...... 3-44
Fig. 23 - Backup Alarm Kit .................. 3-47
Fig. 24 - Light Kit, Flashing .................. 3-48
Fig. 25 - Overhead Guard Kit ................ 3-50
Fig. 26 - Vacuum Wand Kit (0000-xxxX) . . ... .. 3-52
Fig. 27 - Vacuum Wand Kit (xxxx- ) I 3-54
Fig. 28 - Spray Nozzle Kit ................... 3-56
Fig. 29 - Squeegee Guard Kit ................ 3-58
Fig. 30 - Documentation Group .............. 3-60
M20 Gas/LPG 331386 (2-2013) 3-1




OPTIONS

Fig. 1 - ES Pump Group

3-2

M20 Gas/LPG 331386 (4—07)



OPTIONS

Y
@
bl

Part No.
41295
43844
73260
24265
01683
33932
1021325
01685
09740
79497
86508
73433
78398
24544
42133A
79484
73468
63244-2
630371
14877
63810
1015045
369811
24105
33295
375322
01316
1016837
361339
377349
24544
42133A

O©oOo~NOOTLA, WNPR

> J
WWWNDNDNDNNNNNNNRPERPRPEPRPERPEPRPRPRPERPPRERE
NPFPOOO~NOUUDWNPOOO~NOOUOUDMWDNEO

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
( XxXxXx—
(0000—xxxx
(0000—xxxx

Fig. 1 - ES Pump Group

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description
Hose, Pvc, Clr, 0.38id 0.560d 48.00I
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w

Pump, Detgt, 14vdc, 150ml/Min 20psi (See Breakdown)

Screw, Pan, M4 X 0.7 X 16, Ss
Washer, Flat, #10, Ss

Nut, Hex, Lock, M4 X 0.7, NI, Ss
Bracket, Mtg, Valve

Washer, Flat, 0.31, Ss

Screw, Hex, M8 X 1.25 X 20, Ss
Fitting, Plstc, Tee, Pf08/Pf08/Pf08
Fitting, Plstc, Str, Pm08/Pm08
Valve, Water, Solenoid, 12vdc 0.08pf
Fitting, Plstc, Str, Bm12/PmO08, Nyl
Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, Tee, Pf12/Pf12/Pf12
Fitting, Plstc, E90, Bm06/Pm12, Nyl
Fitting, Plstc, E90, Bm10/Pm12
Fitting, Plstc, E90, Bm12/Pm08
Fitting, Plstc, E90, Bm10/Pm08
Fitting, Plstc, E90, Bm12/Pm12
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Hose, Pvc, Brd, 0.62id 0.880od 09.00l
Fitting, Brs, Qdc, Bm12/Qf08

Fitting, Brs, Qdc, Pf08 [Parker Bh3f]
Fitting Kit, Hose, Garden

Washer, Flat, 0.66b 1.00d .12, Rbr
Bracket, Mtg, Valve

Screw, Hex, M6 X 1.0 X 16, Fmg
Fitting, Plstc, Pf12/Pf12, Bh

Fitting, Plstc, Str, Pm12/Pm12 1.60
Fitting, Plstc, Tee, Pf12/Pf12/Pf12

354461

Qty.

PRPRPNRPRRPRPRPRPRRPRPONRPRRPRREPREPREPRPRERPNNREPNNREPNNNRERNLERE

M20 Gas/LPG 331386 (4—07)

3-3




OPTIONS

Fig. 2 - ES Tanks Group

M20 Gas/LPG 331386 (5-08)

3-4



OPTIONS

Y
@
bl

Part No.
1021210
1028697
1015033
63810
386652
24543
385685
1019636
09740
1017218
1022229
1025159
20952
1014974
20944
20951
43844
41295
1011885
1029497
32183
1031572
63810
1015033
10632-2
1039019
14877

O© oo ~NOOTLhA, WNPR

NNNNNNNNRRRRRERERRRP R
NOUBRWNRPROOONOUD™WNEO

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

Fig. 2 - ES Tanks Group

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Pump Assy, Column, Es (See Breakdown)
Sleeve, Rbr, 3.50b 3.58d 1.8I

Hose, Afmkt, Pvc, Brd 0.62id 01ft

Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5l
Fitting, Plstc, E9O0, Bm12/Pf12

Sensor, Level, Lig, 14vdc 0la .62-11
Bracket, Mtg, Strainer

Screw, Hex, M8 X 1.25 X 20, Ss

Washer, Flat, 0.32b 1.00d .12, Ss

Tank, Detgt, Trimmed

Bracket, Mtg, Detgt And Spray Wand
Screen, Pump

Hose, Afmkt, Pvc, Brd 0.38id 02ft
Grommet, Pye, 0.37id, F/1.5h, .13 Matl
Fitting, Plstc, E90, Bm06/Bm06

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Hose, Pvc, Clr, 0.38id 0.560d 48.00I

Cap, Tank

Switch Assy, Press, 3.0, 19.51 Tube

Fitting, Brs, E90, Pm02/Bm03

Hose, Afmkt, Vacuum, 0.16id 01ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Afmkt, Pvc, Brd 0.62id 01ft
Grommet, Rbr, 0.62id, F/0.9h, .12 Matl
Filter, Soltn, 020mesh, Pm12 3.2d 08.0l
Fitting, Plstc, E90, Bm12/Pm12

354462

Qty.

PR RPRPRNRPRPRPRPRPNNRPRRPRRPRRPRPOOORRPREPRNRLRER

M20 Gas/LPG 331386 (4—07)

3-5




OPTIONS

Fig. 3 — Side Brush Motor Group (0000-0178)

M20 Gas/LPG 331386 (1-10)

3-6



OPTIONS

Y
@
bl

Part No.
1021794
1029379
56692
01762
32492
1042968
25611
19191
25046
1022135
09010
01685
08713
1022188
1022111
1022302
64425
223470
1022260
369359
46800
08179
86759
1025005
1027716
56821

O©oOo~NOOTLA, WNPR

NNNNNNNRPRRRRERERRE PR
ORRNWNRPOOWONOUNWNEO

Fig. 3 — Side Brush Motor Group (0000-0178)

Serial Number

(0000-0178
(0000-0178
(0000-0039
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0000-0178
(0040-0178

Nl e e N N N N N N N N N N N N N N N N N N N N N N N

Description
Bracket WIdt, Mtg, Side Brush

Motor, Hyd, Gear, Int 08.9 Bi—-Dir 2500 (See Breakdowns)

Fitting, Hyd, Str, Jm08/0Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5
Bracket, Mtg, Sqge

Screw, Hex, M8 X 1.25 X 25, Ss
Washer, Flat, 0.31, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Bar, Retainer

Frame WIidt, Sqge, Side Brush
Nut, T, M8 X 1.25 X 14.50d X 9.5
Washer, Thrust, 0.61b 1.25d .06, Fgl
Screw, Btn, M8 X 1.25 X 25, Ss
Bumper WIdt, Brush, Side

Pin, Hitch, .375d X 3.12I, PI

Pin, Clevis, 0.31d X 0.75I

Pin, Cotter, .094 X 1.00

Retainer, Sqge

Squeegee Assy, Sba, Linatex
Squeegee Assy, Sba, Ure

Fitting, Hyd, E90, Jm08/0Om10

354463, CE

Qty.

PRPRRPRPRRPRRPORNANRPRPMNOMARPRRPRPREPEDIMDIMNERR

M20 Gas/LPG 331386 (1-10)

3-7




OPTIONS

)

Fig. 4 — Side Brush Motor Group (0179-

M20 Gas/LPG 331386 (2-2013)

3-8



OPTIONS

Py
©CoOo~NOUA~AWNNPRESD

ol
P o

12
13
14
15
16
16
17
17
18
19

Part No.
1047002
1029379
1068812
56821
01762
32492
1042968
25611
19191
25046
21601
386298
21603
24555
369359
1046995
1046980
1059091
1047238
1059092
1047060
1046976

Fig. 4 — Side Brush Motor Group (0179- )

Serial Number
(0179-
(0179-0447
(0448-
(0179-
(0179-
(0179-
(0179-
(0179-0447
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-
(0179-

Nl N e N N N N N N N N N N N N N N N N N N N

Description

Bracket WIdt, Mtg, Side Brush Fixed
Motor, Hyd, Gear, Int 08.9 Bi—-Dir 2500 (See Breakdowns)
Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
Fitting, Hyd, E90, Jm08/0Om10
Screw, Hex, .38-16 X 0.75, NI
Washer, Flat, 0.38 Std

Hub, Drive, Brush, Disk, 1.00b [6t]
Spacer, Hub, Keyed

Spacer

Screw, Hex, .25-20 X 1.00, 5

Cam, Front

Pin WIidt, Front

Pin, Grvd, 0.43d 01.8I [303ss]

Ring, Retaining, Ext, 0.38d, [E-Ring]
Pin, Hitch, .375d X 3.12I, PI

Spacer, Sqge, Side Brush, Rbr
Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Urethane
Blade, Sqge, Side Brush, Linatex
Blade, Sqge, Side Brush, Urethane
Plate WIdt, Retainer, Sqge

Bumper WIdt, Brush, Side

354463

Qty.

PR RPRRPRRPRPNRRPRRPRPRPRPRPEPDIMDIMNNRLRER

M20 Gas/LPG 331386 (2-2013)

3-9




OPTIONS

Fig. 5 — Side Brush Lift Group

3-10

M20 Gas/LPG 331386 (1-10)



OPTIONS

354464
Fig. 5 — Side Brush Lift Group

Ref. Part No. Serial Number Description Qty.
1 1021439 (0000- ) Pivot WIdt, Brush, Side 1
2 71868 (0000- ) Bushing, Sleeve, 1.00b 1.13d 1.50I, Fgl 2
3 1021473 (0000- ) Channel Widt, Pivot 1
4 09010 (0000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
5 41186 (0000- ) Washer, Flat, Belleville, .31 5
6 1021617 (0000- ) Pin Widt 1
7 71869 (0000- ) Washer, Thrust, 1.00b 1.75d 0.13w, Fbr 2
8 16735 (0000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 1
9 32491 (0000- ) Washer, Flat, 0.31, Std 1

v 10 63175-1 (0000- ) Arm, Link 4
A 11 63233 (0000- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
12 59633 (0000- ) Bearing, Thrust, 0.53b 1.00d 0.03w 16
13 1027926 (0000- ) Sleeve, P/M, 0.37b 0.50d 0.6l [430ss] 8
14 36845 (0000- ) Screw, Hex, .38-16 X 1.50, Ss 8
15 01685 (0000- ) Washer, Flat, 0.31, Ss 8
16 59156 (0000- ) Nut, Hex, Lock, .38-16, NI, Ss 8
17 1038137 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.80strk 2500 1
18 1038115 (0000- ) Cylinder, Hyd, 1.5b 07.81 02.75strk 2500 1
19 77097 (0000- ) Fitting, Hyd, E90, Jm04/0Om04 3
20 77098 (0000- ) Fitting, Hyd, E90, Jm06/0Om04 1
21 29558 (0000- ) Pin, Clevis, 0.37d X 1.50I 1
22 08179 (0000- ) Pin, Cotter, .094 X 1.00 4
23 1021564 (0000- ) Adapter, Rod-End, Side Brush 1
24 71874 (0000- ) Rod-End, .50-20rh Mal 0.50b 1
25 29557 (0000- ) Pin, Clevis, 0.37d X 1.31l 1
26 17461 (0000- ) Pin, Clevis, 0.37d X 1.75I 2
27 41346 (0000- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
28 32486 (0000- ) Washer, Flat, 0.50 Sae 1
29 48985 (0000- ) Nut, Hex, Jam, .50-20 1

M20 Gas/LPG 331386 (5-08) 3-11



OPTIONS

Fig. 6 — Side Brush Solution Control Group

\

15—

b

/

17

3-12

M20 Gas/LPG 331386 (3-2013)



OPTIONS

Y
@
bl

Part No.
1040834
1022106
09738
09739
17284
32491
08713
393255
1015045
63810
82839
1022318
12317
01686
9006334
1060130
761490
50178
54333
23146
1053838
47719
34411

O©oOo~NOOThA,WNEPR

NNNNRPRPRERPRRRRPR R
WNRFPOOW®OMNOUNMWNERO

Fig. 6 — Side Brush Solution Control Group

Serial Number
(0000-0090
(0000-
(0000-
(0000-
(0000-0090
(0000-0090
(0000-0090
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-0206
(0000-
(0000-0206
(0000-
(0000-
(0207-
(0207~
(0207~
(0207~

Description

Angle, Mtg, Valve

Valve Assy, Water, Solenoid, 12vdc
Screw, Hex, M5 X 0.8 X 12, Ss

Nut, Hex, Lock, M5 X 0.8, NI, Ss
Screw, Btn, M8 X 1.25 X 16, Ss
Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Fitting, Plstc, Tee, Bm12/Bm12/Bm12
Hose, Afmkt, Pvc, Brd 0.75id 08ft
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Tread, Non-Skid, 02.2w 11.5I

Guard WiIdt, Brush, Side

Screw, Hex, M10 X 1.5 X 30, Ss
Washer, Flat, 0.44b 1.00d .08, Ss

Pin Kit, Wheel, Ci [M20/T20/M30]
Wheel, 06.0D 2.00W 1.19B, Gray Rbr
Pin, Cotter, Hair, Dbl
Hose, Pvc, CIr, 0.50id 0.690d 26.00
Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
Pin, Roll, .187d X 1.62I, .187/.192
Pin, 30mmd X 215mml

Washer, Flat, 1.26b 1.88d .13, Stl
Pin, Cotter, Hair, 1.00d .178 Wir

354465

Qty.

PR RPRPNRPRPNRPRAMRPRARRPREPRPRERNNRR

M20 Gas/LPG 331386 (10-10)

3-13




OPTIONS

Fig. 7 — Side Brush Hydraulic Valve Group

3-14 M20 Gas/LPG 331386 (2-2013)



OPTIONS

354466, CE
Fig. 7 - Side Brush Hydraulic Valve Group
Ref. Part No. Serial Number Description Qty.
1 1018938 (0000-0050 Valve, Cntrl, Hyd [M20 And T20] (See Breakdowns)
1 1037805 (0051- Valve, Hyd, Solenoid 12vdc 3000psi (See Breakdowns)
2 56690 (0000- Fitting, Hyd, Str, JIm06/0Om06
3 55685 (0000- Fitting, Hyd, Str, JIm04/0Om06
4 34359 (0000- Fitting, Hyd, E45, JIm04/0Om04
5 44868 (0000- Fitting, Hyd, E90, Jm08/0Om08
6 395973 (0000- Fitting, Hyd, Str, Om04/Qmo04
7 1026119 (0000- Valve, Hyd, Check, Jm08/Om08 5000psi
8 55586 (0000—xxxx Fitting, Hyd, Str, Jm04/0Om04
9 39210 (0000—xxxx Fitting, Hyd, E90, Jf04/IJm04
10 396476 (0000—xxxx Fitting, Hyd, Str, Jf04/Qm04
11 44869 (0000- Fitting, Hyd, Str, JIm08/0Om08
12 42226 (0000- Fitting, Hyd, E45, JIm08/0Om08

14 1025405 (0000-0038 Tube, Hyd, 08 Jf08/Jf08
15 1045272 (0000- Bracket, Valve, Sba [M20 And T20]
16 364441 (0000- Screw, Hex, M8 X 1.25 X 110, Ss

17 08709 (0000- Nut, Hex, Lock, M8 X 1.25, NI

18 09010 (0000- Screw, Hex, M8 X 1.25 X 25, Ss

19 32491 (0000- Washer, Flat, 0.31, Std

20 08713 (0000- Nut, Hex, Lock, M8 X 1.25, NI, Ss

21 60090 (0000- Fitting, Hyd, Cap, Jf08

22 1037011  (0039- Hose, Hyd, Tc08, Ji08str/Jf08e90, 012.0
23 56690 (0040- Fitting, Hyd, Str, Jm06/0OmO06

24 47504 (0040- Fitting, Hyd, E90, Jf06/Jm06

PRPRPRPRPRNNNNNRRPRPRPRPRRPRPRPREPRPRPRPREPNNRR

)
)
)
)
)
)
)
)
)
)
)
)
)
13 56820 (0000-0039 ) Fitting, Hyd, E90, Jm06/0OmO06
)
)
)
)
)
)
)
)
)
)
)
)

25 395974 (XXxXX— Fitting, Hyd, E90, Om04/QmO04

M20 Gas/LPG 331386 (10-10) 3-15



OPTIONS

Fig. 8 — Side Brush Hydraulic Hose Group

M20 Gas/LPG 331386 (5—09)



OPTIONS

354467
Fig. 8 — Side Brush Hydraulic Hose Group

Ref. Part No. Serial Number Description Qty.
1 361047 (0000- ) Hose, Hyd, Med06, Jf06e901/Jf065str,038.0 1
2 1023485 (0000- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0 1
3 1025990 (0000- ) Hose, Hyd, Tc04, Jf04str /Jf04str, 39.0 1
4 1023486 (0000-0039 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0 2
5 1025991 (0000- ) Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0 1
6 1025992 (0000- ) Hose, Hyd, Tc04, Jf04str /Jf04str, 20.0 1
7 1025445 (0000-0131 ) Hose, Hyd, Tc06, Jf06str /Jf06e90, 74.0 1
8 365004 (0000-0039 ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 056.0 1
9 56690 (0000- ) Fitting, Hyd, Str, Im06/0Om06 1

10 76316 (0000-0131 ) Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run 1
11 1036965 (0040- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0 1
12 1036944 (0040-0499 ) Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0 1
12 1036946 (0500- ) Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0 1
13 59577 (0132- ) Fitting, Hyd, Str, Im06/0Om06 1
14 377236 (0132-0499 ) Hose, Hyd, Tc06, Jf06str/Jf06str, 062.0 1
14 1041389 (0500- ) Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0 1

M20 Gas/LPG 331386 (2-2013) 3-17



OPTIONS

Fig. 9 - FaST Solution Pump Group (0000-0145)

3-18 M20 Gas/LPG 331386 (11-08)



OPTIONS

Fig. 9 - FaST Solution Pump Group (0000-0145)

354468

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 54333 (0000-0145 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
3 1011412 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
4 64743 (0000-0145 ) Fitting, Plstc, Str, Bm08/Pm06 2
5 1005302 (0000-0145 ) Filter, In-Line, Pf06/Pf06, 80 Mesh 1
6 1006401 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 03ft 1
7 1018499 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pf08s, Swivel 2
8 1030878 (0000-0145 ) Pump, Soltn, Ele, 12vdc [W/O Chk Valve] 1
9 17185 (0000-0145 ) Screw, Pan, M5 X 0.8 X 40, Ss 4
10 01683 (0000-0145 ) Washer, Flat, #10, Ss 4
11 09739 (0000-0145 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 4
12 398468 (0000-0145 )  Fitting, Brs, Str, Pm04/Pm04 3
13 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 1
14 398474 (0000-0145 ) Fitting, Brs, Tee, Pf04/P{04/Pf04 2
15 150100 (0000-0145 ) Fitting, Brs, Str, Pf02/Pm04 1
16 1028582 (0000-0145 ) Switch, Press, 10psi, Spst 1
17 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 2
v 1030864 (0000-0145 ) Fitting Assy, Orifice, 0.070b, Pf04/Pf04 1
A 18 1005506 (0000-0145 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 19 1005507 (0000-0145 ) Fitting, Plstc, Body, Spray, Pf04 1
A 20 1005508 (0000-0145 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 21 1018883 (0000-0145 ) Plate, Orifice, 0.070id 1
A 22 1006447 (0000-0145 ) Filter, Screen, 50 Mesh .59d .8| Ss 1
v 1030863 (0000-0145 ) Fitting Assy, Orifice, 0.093b, Pf04/Pf04 1
A 23 1005506 (0000-0145 ) Fitting, Plstc, Cap, Spray, Pf04 1
A 24 1005507 (0000-0145 ) Fitting, Plstc, Body, Spray, Pf04 1
A 25 1005508 (0000-0145 ) Washer, Flat, 0.34b 0.75d .12 [Viton] 1
A 26 1018884 (0000-0145 ) Plate, Orifice, 0.093id 1
A 27 1006447 (0000-0145 ) Filter, Screen, 50 Mesh .59d .8I Ss 1
28 762249 (0000-0145 ) Fitting, Brs, Str, Bm08/Pm04 1
29 1018098 (0000-0145 ) Valve, Water, 12vdc, 6.0mm, 04pf 2
30 1010836 (0000-0145 ) Fitting, Brs, E90, Bm08/Pm04 3
31 63245-1 (0000-0145 ) Fitting, Plstc, Tee, Bm08/Bm08/Bm08 1
32 09200 (0000-0145 ) Screw, Pan, M5 X 0.8 X 12, Ss 5
33 07514 (0000-0145 ) Washer, Lock, Int, #10, Ss 4
34 1010684 (0000-0145 ) Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br 2
35 10632-19  (0000-0145 ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
36 1026074 (0000-0145 ) Plate, Hsng [FaST] 1
37 361339 (0000-0145 ) Screw, Hex, M6 X 1.0 X 16, Fmg 4
38 32490 (0000-0145 ) Washer, Flat, 0.25 Std 4
39 49266 (0000-0145 ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
40 763116 (0000-0145 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
41 763114 (0000-0145 ) Tie, Cable, 11.3l, 2.75d Max 1
42 14877 (0000-0145 ) Fitting, Plstc, E90, Bm12/Pm12 1
43 42133A (0000-0145 ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
44 24544 (0000-0145 ) Fitting, Plstc, Str, Pm12/Pm12 1.60I 1
45 56186 (0000-0145 ) Relay, 12vdc, 40a, Spdt N/O 1
46 09739 (0000-0145 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1
M20 Gas/LPG 331386 (11-08) 3-19




OPTIONS

Fig. 10 - FaST Air Pump and Detergent Group (0000-0145)

M20 Gas/LPG 331386 (11-08)

3-20



OPTIONS

354469
Fig. 10 - FaST Air Pump and Detergent Group (0000-0145)

Ref. Part No. Serial Number Description Qty.
1 1018097 (0000-0145 ) Pump, Detgt, 12vdc 1
2 09206 (0000-0145 ) Screw, Hex, M4 X 0.7 X 12, 8.8 2
3 02850 (0000-0145 ) Nut, Hex, Lock, M4 X 0.7, NI 2
4 1014082 (0000-0145 ) Fitting, Brs, E90, Cf03/Pf02 2
5 150525 (0000-0145 ) Fitting, Brs, Str, Bm04/Pm02 2
6 11984 (0000-0145 ) Fitting, Pipe, E90, Pf02/Pm02 1
7 1014575 (0000-0145 ) Clamp, Hose, Plstc .351-.394 Id 8
8 1002898 (0000-0145 ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
9 1002899 (0000-0145 ) Fitting, Plstc, Str, Pm04, Cplg, Mal 1

10 1005435 (0000-0145 ) Fitting, Plstc, Pipe, Cap, Pf04 1
11 1013902 (0000-0145 ) Valve, Check, 0002psi Bm04/Bm04 1
12 1018780 (0000-0145 ) Pump, Air, Ele, 12vdc 1
13 1005255 (0000-0145 ) Filter Assy, Air, Mold, Ure 1
14 53466 (0000-0145 ) Clamp, Cable, Stl, 1.50d X 1.00w, 1h 1
15 76099 (0000-0145 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 1026067 (0000-0145 ) Bracket WIdt, Mitg [FaST] 1
17 09740 (0000-0145 ) Screw, Hex, M8 X 1.25 X 20, Ss 4
18 1017218 (0000-0145 ) Washer, Flat, 0.32b 1.00d .12, Ss 4
19 1029118 (0000-0145 ) Bracket, Mig [FaST] 1
20 361339 (0000-0145 ) Screw, Hex, M6 X 1.0 X 16, Fmg 2
21 32490 (0000-0145 ) Washer, Flat, 0.25 Std 2
22 1033297 (0000-0145 ) Cover Widt [FaST] 1
23 1021878 (0000-0145 ) Detergent Pkg, 4 Liter, Sgl [Tco 665] 1
24 1006415 (0000-0145 ) Hose, Afmkt, Pvc, Cir 0.25id 03ft 1

M20 Gas/LPG 331386 (11-08) 3-21



OPTIONS

Fig. 11 - FaST Foam Filter Group (0000-0145)

3-22 M20 Gas/LPG 331386 (11-08)



OPTIONS

Fig. 11 - FaST Foam Filter Group (0000-0145)

354470

Ref. Part No. Serial Number Description Qty.
1 1005552 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
2 1005086 (0000-0145 ) Tube, Pvc, Clr, 4.01 [Shc80] 1
3 1002789 (0000-0145 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 79273-1 (0000-0145 )  Fitting, Plstc, Str, Bm08/Pm12 1
5 54333 (0000-0145 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
6 385644 (0000-0145 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
7 63810 (0000-0145 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
8 1011521 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 02ft 1
M20 Gas/LPG 331386 (11-08) 3-23




OPTIONS

Fig. 12 - FaST Foam Filter Group, Side Brush (0000-0145)

3-24 M20 Gas/LPG 331386 (11-08)



OPTIONS

354471
Fig. 12 - FaST Foam Filter Group, Side Brush (0000-0145)

Ref. Part No. Serial Number Description Qty.
1 79273-1 (0000-0145 ) Fitting, Plstc, Str, Bm08/Pm12 1
2 1005086 (0000-0145 ) Tube, Pvc, Clr, 4.01 [Shc80] 1
3 1002789 (0000-0145 ) Filter, Foam, Rbr, 1.20d, 1.0l 3
4 1005552 (0000-0145 ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
5 54333 (0000-0145 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 10
6 1010668 (0000-0145 ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
7 1018333 (0000-0145 ) Fitting, Plstc, Rst, .500d /.13id 1
8 385644 (0000-0145 ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
9 63810 (0000-0145 ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2

10 1037825 (0000-0145 ) Valve, Solenoid, 12vdc, Water Flow 1
11 1030511 (0000-0145 ) Plate, Mtg, Valve 11
12 09200 (0000-0145 ) Screw, Pan, M5 X 0.8 X 12, Ss 2
13 01683 (0000-0145 ) Washer, Flat, #10, Ss 2
14 09739 (0000-0145 ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 2
15 76099 (0000-0145 ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
16 763116 (0000-0145 ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
17 1011412 (0000-0145 ) Hose, Afmkt, Pvc, Brd 0.50id 08ft 1
18 1015067 (0000-0145 ) Hose, Afmkt, Pvc, Cir 0.50id 08ft 1

M20 Gas/LPG 331386 (11-08) 3-25



OPTIONS

Fig. 13 - FaST Wire Harness Group (0000-0145)

1INJYId OL

a3ss

33L1

ar 3dIm

2 31

2 H3L1

2 93,1

1 3341 2 33SL

1 a3si [ J3SL

! 0341 [ a3ss

1 V3Ll L \ELTA
NIl 3dIM NId|dl 3dIM

[1-21s0] oN ]

[1-6480]  ¥N

[a1 NNOoO[al gwod|

[a1 NNo2Jal gnwod|

33sL

=]
A

O3L1

NId

al 3dIm

Zdind

&

TdANd

V3rL

H3LT

al 3dIMm

w130u
a3av
HOVLLY
YNd/o3L1
11NJY1D OL
w0ZH.
A3avi 8 | v3IEs
HOV LLY v | 031
ynd/d3ct NId[al 3dIm
1INOHID oL
JnNd
g | vags IN3ON3L3a
v
NId
WNIVAL
T=av
HOVLLY
yNd/V3LT
LINJHYID OL
v | _v3aLl
g | vas
NId[Ol IdIM
- [
..... =
SSINYVH
NIVA OL
TNNOD
SSIANYVH
NIVA 0L
ONNOYD
9STNNOD

uNIVAL

3av

HOVLLlY
A8/v3ET
1INJdI0 Ol

AV3Yd
1sv4d
LN

vi8| 9nd
OE | v3es
S8 | 03SL
98 | raLi
L8| VIET
NIJ[AI 3dIM

HOLIMS
3HNSS34Hd

TMS

V3rL

g
\4

v3E8

NId

al 3dim

1019646-354472

M20 Gas/LPG 331386 (11-08)

3-26



OPTIONS

Fig. 13 - FaST Wire Harness Group (0000-0145)

Ref. Part No. Serial Number Description Qty.

1 1019646 (0000-0145 ) Harness [FaST, M20 And T20] 1

M20 Gas/LPG 331386 (11-08) 3-27



OPTIONS

Fig. 14 - FaST Pumps and Detergent Group (0146- )

14 15 . 4

15 10 - S 7

9

36

3-28 M20 Gas/LPG 331386 (2-2013)



OPTIONS

354789
Fig. 14 - FaST Pumps and Detergent Group (0146- )

Ref. Part No. Serial Number Description Qty.
1 1044342 (0146- ) Bracket Widt, Mtg [FaST Gen 2+] 1
2 09740 (0146- ) Screw, Hex, M8 X 1.25 X 20, Ss 2
3 1017218 (0146- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 56186 (0146- ) Relay, 12vdc, 040a, Spdt No 1
5 1036801 (0146- ) Pump, Soltn, 13.7vdc, 65psi [FaST li+] 1
6 1039357 (0146- ) Bracket, Retainer, Pump 1
7 15678 (0146- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 1011403 (0146- ) Hose, Afmkt, Pvc, Brd, 0.50Id, 01Ft, ClIr 1
9 43844 (0146- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 14

10 1018098 (0146- ) Valve, Water, Solenoid, 12vdc 6.0mm Pf04 1
11 09200 (0146- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
12 01683 (0146- ) Washer, Flat, 10, Ss 2
13 150540 (0146- ) Fitting, Plstc, Str, Bm06/Pm04 1
14 24929 (0146- ) Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run 1
15 57248 (0146- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
16 1044343 (0146- ) Bracket, Mtg [FaST Gen 2+] 1
17 9008868 (0146- ) FaST Kit, Injector [M20/T20/M30 FaST llI] (See 2
Breakdowns)
18 1005435 (0146- ) Fitting, Plstc, Pipe, Cap, Pf04 1
19 1002898 (0146- ) Fitting, Plstc, Str, Bm04, Cplg, Fem 1
20 1002899 (0146- ) Fitting, Plstc, Str, Pm04, Cplg, Mal 2
21 150713 (0146- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
22 1014986 (0146- ) Hose, Afmkt, Pvc, Clr, 0.25id, 02ft 1
23 1006416 (0146- ) Hose, Afmkt, Pvc, Clr, 0.38id, 03ft 1
24 54333 (0146- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 8
25 150538 (0146- ) Fitting, Plstc, Str, Bm06/Pm06 2
26 1005302 (0146- ) Filter, In-Line, Pf06/Pf06 080mesh 02.6l 1
27 14877 (0146- ) Fitting, Plstc, E90, Bm12/Pm12 1
28 42133A (0146- ) Fitting, Plstc, Tee, Pf12/Pf12/Pf12 1
29 24544 (0146- ) Fitting, Plstc, Str, Pm12/Pm12 1.60l 1
30 1005552 (0146- ) Fitting, Plstc, E90, Bm08/Pm12, Nyl 1
31 10632-19 (0146- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
32 1006400 (0146- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
33 1024237 (0146- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
34 1014929 (0146- ) Hose, Afmkt, Pvc, Clr, 0.38id, 01ft 1
35 1010668 (0146- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
36 1021878 (0146- ) FaST 665 4 Ltr, Detergent 1
37 1035794 (0146- ) Valve, Check, 0005psi Bm06/Bm08 2
38 01684 (0146- ) Washer, Flat, 0.27B 0.69D .05, Ss 3
39 1049254 (0146- ) Fitting, Nyl, Qdc, E90, Bm08/ Qm10 1
40 1049259 (0146- ) Fitting, NylY, Qdc, E90, Bm06/ Qm10 1

M20 Gas/LPG 331386 (2-2013) 3-29



OPTIONS

Fig. 15 - FaST Solution Supply Group (0146- )

3-30 M20 Gas/LPG 331386 (11-08)



OPTIONS

Fig. 15 - FaST Solution Supply Group (0146- )

354791

Ref. Part No. Serial Number Description Qty.
1 63810 (0146- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 6
2 1015045 (0146- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir 1
3 54333 (0146- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 1011412 (0146- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Clr 1
5 385644 (0146- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
M20 Gas/LPG 331386 (11-08) 3-31




OPTIONS

Fig. 16 - FaST Solution Supply Group with Side Brush (0146- )

3-32 M20 Gas/LPG 331386 (5-09)



OPTIONS

Fig. 16 - FaST Solution Supply Group with Side Brush (0146-

)

354792

Ref. Part No. Serial Number Description Qty.
1 1010668 (0146- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 2
2 54333 (0146- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 11
3 1015067 (0146- ) Hose, Afmkt, Pvc, Clr, 0.50id, 08ft 1
4 1037825 (0146- ) Valve, Solenoid, 12vdc, Water Flow 1
5 09200 (0146- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
6 63810 (0146- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 5
7 763116 (0146- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
8 31543 (0146- ) Hose, Heater, E9Q0, 0.62id, 24.0 4.0 1
9 1011412 (0146- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1

10 1030511 (0146- ) Plate, Mtg, Valve 1

11 01683 (0146- ) Washer, Flat, 10, Ss 2

12 09739 (0146- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2

13 76099 (0146- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
M20 Gas/LPG 331386 (2-2013) 3-33




OPTIONS

Fig. 17 - FaST Wire Harness Group (0146- )

[WirRe rD[PIN]
13EA | A
CONN16

GROUND TO
MAIN HARNESS

WIRE ID|PIN

17ED0

79EA

A
8

CONN18

FaST HIGH
FLOW

WIRE ID[PIN]
17EA
1768
17EC
:;Eg WIRE ID[PIN
F‘\ B6EA | 30
[WIRE ID[PIN] BID) M7 13EA | 87
PUMPZ Mo
17EA OUTPUT H T C E F’Eﬂ; 17EB | 86
7SEA | B | 75EA_| B85
CS17-1 PLUG |87a
ADD CAVITY PLU
DEUTSCH #11401
WIRE ID[PIN
17EC | A
B6EA | B
79EB | C

M20 Gas/LPG 331386 (11-08)



OPTIONS

354724
Fig. 17 - FaST Wire Harness Group (0146- )
Ref. Part No. Serial Number Description Qty.
1 1037809 (0146- ) Harness, Wire [FaST Gen 2] 1

M20 Gas/LPG 331386 (NIL) 3-35



OPTIONS

Fig. 18 — ec—H20 Solution Pump Group

M20 Gas/LPG 331386 (10-10)

3-36



OPTIONS

Y
@
bl

Part No.
1060624
09252
19066
06549
1060273
1059677
09744
01684
9007882
1040467
1060292
09740
1017218
1060185
01684
07805
1060291
1020168
10632-4
1060719
1058963
09206
19065
1052726
1053078
1046173
1044393
56186
09738
01683
1062804
41359
32982
32483
1029057
12323
33932

O©oOo~NOOThA, WNEPER

WWWWWWWWNDNNDNNNNNMNNNRPRPERPPRPEPRPRPERPERPRPPR
~NO OB WNRPOOO~NOODOOM_WNPEPOOO~NOOOGDMAWDNEO

Fig. 18 — ec—H20 Solution Pump Group

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000—xxxx
(0000—xxxx
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(XxXxXx—
(XxXxXx—
(XxXxXx—
(XxXxXx—
(0000-
(0000-
(0000-

Nl e N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Pump, Soltn, Ele, 13.7vdc,12/28psi
Screw, Hex, M5 X 0.80 X 20, 8.8
Washer, Flat, 10

Nut, Hex, Lock, M5 X 0.80, NI

Plate, Mtg, Pump

Strip, Rbr, 0.06 03.54w 03.5| [Neo/60]
Screw, Hex, M6 X 1.00 X 12, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Module Kit, Replmt [Ec-H20] (See Breakdowns)
Screw, Hex, M6 X 1.00 X 20, 9.8, Sems
Plate Widt, Mtg

Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Cover WIdt, Power Supply

Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M6 X 1.00 X 35, Ss

Plate, Inspection

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft
Grommet, Rbr, 0.62id, F/0.9h, .06 Matl
Cover, Trimmed

Converter, Ele, 12-36 Vdc

Screw, Hex, M4 X 0.70 X 12, 8.8
Washer, Flat, 08

Alarm, 9-48vdc, 95 Db(A) [Ec—H20]
Circuitbreaker, 2.0a, Resetable

Boot, Circuitbreaker

Switch, Rocker, Spst, Mom

Relay, 12vdc, 040a, Spdt No

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Bolt, Carriage, M06 X 1.00 X 40, 4.6
Nut, Hex, Std, M6 X 1.00, 8

Washer, Lock, Int, 0.25

Washer, Flat, 0.25, Sae

Clip, Grip, Finger, 0.88-1.25d

Screw, Pan, Phl, M4 X 0.70 X 20, Ss
Nut, Hex, Lock, M4 X 0.70, NI, Ss

356033

Qty.

Wwwprbrprpp~rNMNNMNDNPRPPRPRPRPEPRPAPMRPEPERPRPRPRPARAERLPNNEPEPRARRPOORERM~OODPDPE

M20 Gas/LPG 331386 (10-10)

3-37




OPTIONS

Fig. 19 — ec-H20 Solution Pump Supply Group

%

C3-gf) € ) —am

ax
15

QS'
L5 @"U )i
S /"
K

20

M20 Gas/LPG 331386 (4-10)

3-38



OPTIONS

356034
Fig. 19 — ec-H20 Solution Pump Supply Group

Ref. Part No. Serial Number Description Qty.
1 24544 (0000- Fitting, Plstc, Str, Pm12/Pm12 1.60I
2 42133A (0000- Fitting, Plstc, Tee, Pf12/Pf12/Pf12
3 1005552 (0000- Fitting, Plstc, E90, Bm08/Pm12, Nyl
4 54333 (0000- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
5 1011521 (0000- Hose, Afmkt, Pvc, Brd, 0.50id, 02ft, ClIr
6 64778 (0000- Fitting, Plstc, E90, Bm08/Pm06
7 1005302 (0000- Filter, In-Line, Pf06/Pf06 080mesh 02.6l
8 1011403 (0000- Hose, Afmkt, Pvc, Brd, 0.50id, 01ft, CIr
9 1017415 (0000- Insert, Cplg, Qm, BmO08
10 1017413 (0000- Housing, Cplg, Qf / Pm08
11 63987-1 (0000- Fitting, Plstc, E90, Bm08/Bm08

12 1049254 (0000-
13 1059372 (0000-
14 1005219 (0000-
15 1060596 (0000-
16 24698 (0000-
17 1017386 (0000-
18 1058935 (0000-
19 1060693 (0000-
20 43844 (0000-
21 1059391 (0000-
22 1052336 (0000-
23 1052017 (0000-
24 1043866 (0000-

Fitting, Nyl, Qdc, E90, Bm08/ Qm10
Fitting, Plstc, Str, Pf06/Qm10, Pvc
Fitting, Plstc, Str, Pm04/Pm06, Nyl
Manifold, Water

Fitting, Brs, Str, Pf02/Pm06

Valve, Vent, Air, Float Type

Switch, Press, 50 Psi, Pm02

Valve, Check, 0005psi Pm04/Bm06
Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Fitting, Plstc, E90, Bm05/Bm05, Nyl
Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr
Fitting, Plstc, Str, Bm05/Pm04

Fitting Assy, Qdc, Pf04

25 65581 (0000- Fitting, Plstc, E90, Bm08/Pm04
26 48790 (0000- Pouch
27 72968 (0000- Rivet, Plstc, .250d X 0.90

28 1017415 (0000-
29 630164 (0000-
30 1006415 (0000-

Insert, Cplg, Qm, BmO08
Fitting, Plstc, Str, Bm04/Bm08
Hose, Afmkt, Pvc, Clr, 0.25id, 03ft

31 50901 (0000- Fitting, PIstc, Str, Bm04/Pm04
32 14877 (0000- Fitting, Plstc, E90, Bm12/Pm12
33 49266 (0000- Tie, Cable, Nyl, 07.31.19w 1.8 Max D

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRPNRPRPNRPRRPNRPNRPRRPRPRPRPRRPRPRPRPRPRPEPRPORNNRRRR

34 1062403 (0000- Fitting, Brs, Snubber, Pm02/Pf02

M20 Gas/LPG 331386 (1-12) 3-39



OPTIONS

Fig. 20 — ec-H20 Solution Supply Group

M20 Gas/LPG 331386 (4-10)

3-40



OPTIONS

Fig. 20 - ec—H20 Solution Supply Group

356037

Ref. Part No. Serial Number Description Qty.
1 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
2 1011837 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, CIr 1
3 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
4 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
5 1015045 (0000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Cir 1
3-41

M20 Gas/LPG 331386 (4-10)




OPTIONS

Fig. 21 — ec-H20 Solution Supply Group with Side Brush

15

3-42 M20 Gas/LPG 331386 (4-10)



OPTIONS

356038
Fig. 21 - ec—H20 Solution Supply Group with Side Brush

Ref. Part No. Serial Number Description Qty.
1 1010668 (0000- ) Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl 1
2 63810 (0000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
3 1037825 (0000- ) Valve Assy, Water, Solenoid, 12vdc 1
4 31543 (0000- ) Hose, Heater, E90, 0.62id, 24.0 4.0 1
5 01683 (0000- ) Washer, Flat, 10, Ss 2
6 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
7 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
8 76099 (0000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 1
9 1030511 (0000- ) Plate, Mtg, Valve 1

10 385644 (0000- ) Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br 1
11 1010614 (0000- ) Valve, Check, 2gpm .5psi Bm08/Bm08 2
12 1061045 (0000- ) Plug, Restrictor 1
13 222375 (0000- ) Fitting, Plstc, Str, Bm06/Bm08 2
14 1014974 (0000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, CIr 1
15 1011412 (0000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 08ft, Cir 1
16 54333 (0000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 18

M20 Gas/LPG 331386 (1-12) 3-43



Fig. 22 — ec-H20 Wire Harnesses Group

OPTIONS

TO: GROUND AT ENGINE BLOCK
LABEL: NONE

(] [E]

© ©
1 1]

t]

m

I*h

®®

[WiRE NO. [POS. ]
OPEN A |
(79oWHT |8 |

TO: MAIN HARNESS
LABEL (1)3 MAIN HARN.

1070
142.1
X TO: EC-H20 LED
4% LABEL (3) ¢

- WIRE 13/BLK:: BLK

WIRE 150/TAN: GRN

WIRE 149/WHT: RED

TO: M.W&..N_IO HARNESS ﬂ 750
) (4599, 129.51

) K - TO: KEY SWITCH, PIN 30
ey e e e e e e e e e e e e e e ¥ mE) (0] bk mmas S

TO: ECHO HARNESS
NO LABEL

/M/um.;:. 7T
IN-LINE ATO FUSE_HOLDER
LABEL (1)3 FUSE-1S
— NOTES:
- TO BE LOADED WITH 20A ATO STYLE FUSE.
- LENGTH DIMENSIONS ARE REFERENCED TO THE
IN-LINE_FUSE HOLDER MOLDED_BODY.
- WIRES 158/GRY AND IEA/RED TO BE CLIP SPLICED
1300 OR SONIC WELDED TO THE FUSE HOLDER "H" WIRE
151.2 TAILS, AND COVERED WITH BLACK UL LISTED HEAT SHRINK.

DETAIL L7

TO: FAST/GEN2 HARNESS
LABEL (1) 3 FAST/GEN2 HARN.

M20 Gas/LPG 331386 (2-2013)

3-44



OPTIONS

Fig. 22 - ec—H20 Wire Harnesses Group

S-€1 T1viaa +-E1 T1V130 €-E1 TIvi3a 2-E1 71v130 [-E1 Tvi3a

[13
HILUIANDD +BEV] 1 N3dO)
30D 90-30 101 m N3dO|
©1] veo/rest

E ST[ vHO/HEST
¥1| VHO/OEST

€l
s ] S
11| M18/03eT
ot
.ﬂ.ﬁ”“\& u AIG/NIFET
L] vHO/JEST
\[(/ 9
6| veo/cEsT
3 N3O
. E] XI8/NIET
E-ESI ‘2-€EST :__(._.Wn_)N E 2T Sre/ Ber
1] MeHEer

U *50d| "ON 3dIM]
1e's)
ost
“L-E1 tgEl J.(»wn)m

1-ov1

/m.er—/ ‘v-g0 T1vi3a
|/ _M_I\

d

wvr_.m_ q1viza

S

*6-€0 ‘B8-E1 71VLi3Q

£-0%1 TIvi3a 2-0+1 71vi3a 1-001 71Vi30 2-€ST 1vi30 T1-€ST 71vi30 6L 1vi:

3-45

M20 Gas/LPG 331386 (2-2013)




OPTIONS

Ref.

A WN P

Part No.
1071947
1060871
1060880
1060881

Fig. 22 - ec—H20 Wire Harnesses Group

Serial Number
(0000-
(0000-
(0000-
(0000-

~— N N

Description

Harness, Wire [Ec—H20, Mako, 2.0l & Dsl]
Harness, Wire [Ec—H20]

Resistor, Ele, Plug [430 , 2w]

Capacitor, Plug [4700uf, 25v]

356038

Qty.

A

3-46

M20 Gas/LPG 331386 (2-2013)



OPTIONS

Fig. 23 — Backup Alarm Kit

354473

Ref. Part No. Serial Number Description Qty.
v 9001321 (0000- ) Alarm Kit, Backup, Ci [M20 And T20] 1
A 1 9007131 (0000- ) Alarm Assy, Backup, 12/48Vdc 1
A 2 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (0000- ) Washer, Flat, 10 2
A 4 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1

M20 Gas/LPG 331386 (4-11) 3-47



OPTIONS

Fig. 24 - Light Kit, Flashing

M20 Gas/LPG 331386 (5-08)

3-48



OPTIONS

Fig. 24 - Light Kit, Flashing

354475

Ref. Part No. Serial Number Description Qty.
v 9001327 (0000- ) Light Kit, Fish, Ci [M20 And T20] 1
AV 1 1017248 (0000- ) Lamp, Flasher, Amb [12-48 Vdc] 1
AA 9000879 (0000- ) Lens, Lamp, Amb, Strobe/Flasher 1
AA 9000846 (0000- ) Lamp, Bulb, FIsh 1
AA 1027800 (0000- ) Lens, Blue, Option, F/ Revl / Fish Light 1
AA 1027798 (0000- ) Lens, Red, Option, F/ Revl / FiIsh Light 1
A 55272 (0000- ) Terminal, Bullet, Mal, .157d, 12ga 2
A 2 24196 (0000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 2
A 3 19066 (0000- ) Washer, Flat, 10 2
A 4 09739 (0000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1019445 (0000- ) Bracket, Sppt, Revl Light 1
A 6 09740 (0000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
A 7 1017218 (0000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
A 8 1019971 (0000- ) Harness, Warning / Backup [M20 & T20] 1
A 9 46236 (0000- ) Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole 2
M20 Gas/LPG 331386 (4-10) 3-49




OPTIONS

Fig. 25 — Overhead Guard Kit

M20 Gas/LPG 331386 (2-2013)

3-50



OPTIONS

354478

Fig. 25 — Overhead Guard Kit

Ref. Part No. Serial Number Description Qty.
v 9001314 (0000- ) Ohg Kit, Ci [M20 And T20] 1
A 1 1022276 (0000- ) Guard WIdt, Top, Ohg 1
A 2 1065793 (0000- ) Tube WIdt, Leg, Ohg, Lh, Pntd 1
A 3 1022266 (0000- ) Tube WIdt, Leg, Ohg, Rh, Pntd 1
A 4 03192 (0000- ) Screw, Hex, M10 X 1.5 X 30, 8.8 12
A 5 32492 (0000- ) Washer, Flat, 0.38 Std 17
A 6 41430 (0000- ) Nut, Hex, Lock, M10 X 1.5, NI 8
A 7 1023879 (0000- ) Bracket, Mtg, Mirror, Rearview 1
A 8 1050295 (0000- )  Mirror, Convex, 0.50D 1
A 9 32491 (0000- ) Washer, Flat, 0.31, Std 1
A 10 19313 (0000- ) Nut, Hex, Std, .31-18 1
A 11 1014563 (0000- ) Washer, Flat, 0.40b 1.12d .12, Ss 3
A 12 1032830 (0000- ) Insulation 1
A 13 1032831 (0000- ) Insulation 2
M20 Gas/LPG 331386 (2-2013) 3-51



OPTIONS

Fig. 26 — Vacuum Wand Kit (0000—xxxXx)

M20 Gas/LPG 331386 (5-08)

3-52



OPTIONS

Fig. 26 — Vacuum Wand Kit (0000—xxxXx)

354479

Ref. Part No. Serial Number Description Qty.
v 9001334 (0000—xxxx ) Wand Kit, Vacuum, Ci [M20] 1
A 1 69657 (0000—xxxx ) Hose Assy, W/2cuff, 1.5d 84l [Vacwand] 1
A 2 63451 (0000—xxxx ) Nozzle, Wand, Plstc, 14.0lg 1
A 3 63430 (0000—xxxx ) Shoe, Plstc, Sqge, 14.0 1
A 4 63448 (0000—xxxx ) Tube, Wand, Vacuum, Metal [1pick=1box] 1
A 5 1030549 (0000—xxxx ) Bracket, Mtg, Vacuum Wand 1
A 6 1026146 (0000—xxxx ) Plate, Mtg, Vacuum Wand 1
A 7 397648 (0000—xxxx ) Nut, Isolator, .38-16 Wall Th .015-.437 4
A 8 21198 (0000—xxxx ) Screw, Hex, .38-16 X 1.25, 5 4
A 9 32492 (0000—xxxx ) Washer, Flat, 0.38 Std 4
A 10 367974 (0000—xxxx ) Strap, Pyp, 0.07 1.0w 18.5l, W/ Buckle 3
A 11 67004 (0000—xxxx ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 6
A 12 55845 (0000—xxxx ) Screw, Hex, M5 X 0.8 X 16, Fmg 6
A 13 69659 (0000—xxxx ) Plunger 1
M20 Gas/LPG 331386 (5-08) 3-53




OPTIONS

Fig. 27 — Vacuum Wand Kit (Xxxx— )

%\;

SO,
S
A T
U
>

3-54

M20 Gas/LPG 331386 (5-08)



OPTIONS

354659
Fig. 27 — Vacuum Wand Kit (xxxx— )
Ref. Part No. Serial Number Description Qty.
v 9001334 (XxXxXX— ) Wand Kit, Vacuum, Ci [M20] 1
A 1 65580 (XxXxXX— ) Bag, Power 1
A 2 72968 (XxXxXX— ) Rivet, Plstc, .250d X 0.90 4
A 3 63448 (XxXxXX— ) Tube, Wand, Vacuum, Metal 1
A 4 69657 (XxXxXX— ) Hose Assy, W/2cuff, 1.5d 084l [Vacwand] 1
A 5 69659 (XxXxXX— ) Plunger 1
A 6 55845 (XxXxXX— ) Screw, Hex, M5 X 0.80 X 16, Fmg 2
A 7 63430 (XXxXX— ) Shoe, Plstc, Sqge, 14.0 1
A 8 63451 (XxXxXX— ) Nozzle, Wand, Plstc, 14.0l 1
A 9 67004 (XxXxXX— ) Clip, Grip, Finger, 1.00-1.88d White,Vyl 2
A 10 19064 (XxXxXX— ) Washer, Flat, 06 6
M20 Gas/LPG 331386 (5-08) 3-55




OPTIONS

Fig. 28 — Spray Nozzle Kit

3-56 M20 Gas/LPG 331386 (5-08)



OPTIONS

py)
©CoO~NOUNMWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

2N N N N Sl 2l S A A 2 N N S i S S i RN

Part No.
9001310
1026743
1027007
06939
19066
06549
1015045
63810
1019250
769785
1027976
1027237
385644
1018499
398500
1029790
09740
1017218
1027978
64778
1029055
1029057
20394
01683
375321
01316
1029153
1029155
1029156
1029399
1021881
56186
1018495

Serial Number
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

Fig. 28 — Spray Nozzle Kit

Nl e e N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Nozzle Kit, Spray, Ci

Pump, Diaphragm (See Breakdown)
Plate, Mtg, Pump

Screw, Pan, M5 X 0.80 X 45, 4.8
Washer, Flat, #10

Nut, Hex, Lock, M5 X 0.80, NI

Hose, Afmkt, Pvc, Brd, 0.75id, 08ft, Clr
Clamp, Hose, Wormdrive, 0.56-1.06d, .56w
Hose, Water, Coll

Nozzle, Spray, Gun

Fitting, Brs, Str, Pf06/Pm12

Bracket, Mtg, Spray Handle

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br
Fitting, Plstc, E90, Bm08/Pf08s, Swivel
Switch, Rocker, Dpdt On/None/On
Bracket, Mtg, Spray Wand [Fast, Conv]
Screw, Hex, M8 X 1.25 X 20, Ss
Washer, Flat, 0.32b 1.00d .12, Ss
Fitting, Brs, Str, Pf06/Pf06 Bh

Fitting, Plstc, E90, Bm08/Pm06

Wand, Clean—Out

Clip, Grip, Finger, .875-1.25

Screw, Hex, #10-16 X 0.62, Fmg [Ab]
Washer, Flat, #10, Ss

Fitting, Brs, Str, Pm08/Garden Hose
Washer, Flat, 0.66b 1.00d .12, Rbr
Nipple, Hose

Coupling, Nozzle, Spray

Nozzle

Valve, Shutoff

Harness, Spray, Nozzle

Relay, 12vdc, 40a, Spdt N/O

Fitting, Plstc, Str, Bm08/Pf08s, Swivel

354480

Qty.

PP RPRPRPPRPRPRPRONNRPRPRPNNRPREPRPRPRPRPRPRERPORPNAINERRPR

M20 Gas/LPG 331386 (5-08)

3-57




OPTIONS

Fig. 29 — Squeegee Guard Kit

M20 Gas/LPG 331386 (2-2013)

3-58




OPTIONS

py)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15

[ N S N S N I N S i S RN

Part No.
9001338
1027560
39284
32492
1024977
21196
1056195
06965
41430
369359
57702
55845
01683
1045444
06962
1029543

Fig
Serial Number
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000- )
(0000-0455 )

. 29 — Squeegee Guard Kit

Description

Guard Kit, Sqge, Ci [M20]
Bracket WIdt, Guard, Sqge
Screw, Hex, M10 X 1.5 X 35, 8.8
Washer, Flat, 0.38 Std

Bumper, Ure, 1.50d 1.25I

Screw, Hex, .38-16 X 0.88, 5
Guard WIldt, Pntd [M20/T20]
Screw, Hex, M10 X 1.5 X 80, 8.8
Nut, Hex, Lock, M10 X 1.5, NI
Pin, Hitch, .375d X 3.12I, PI
Cable, Glv .06d 012.01 .26eye /.26eye
Screw, Hex, M5 X 0.8 X 16, Fmg
Washer, Flat, #10, Ss

Guard WIldt, Sqge [M20/T20/M30]
Screw, Hex, M10 X 1.5 X 45, 8.8
Plate, Mtg

354482, CE

Qty.

-
hh'\)

NDAEANRPFPEFRPEFPEPNNMNEDNDN

M20 Gas/LPG 331386 (2-2013)

3-59




OPTIONS

Ref.

Part No.
331385
1027759
372863
371790
9003926
331386
331388
331389
331390
331391
331392
331393
331394
331395
331396
331397
331398
331399
331400
331401
331402
331403
331404
9004564
9004565
331405
331406
331407
331408
331409
1032578
9006257

Fig. 30 — Documentation Group

Serial Number
(0000-
(0000-
(0000-0046
(0000-0046
(0047~
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-
(0000-

Nl e N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Manual, Service [M20 En]

Video, Oprtr, Dvd [W/Checklist M20]
Manual, Service, Eng[Gm1.6]1 Em Cert]
Manual, Service, Eng [Gm1.6l]
Manual, Eng, Cd—Rom [Tier 1i,Gm1.6l]
Manual, Parts [M20 Gas/Lpg, Ce]
Manual, Oprtr [M20 Gas/Lpg Cz Ce]
Manual, Oprtr [M20 Gas/Lpg De Ce]
Manual, Oprtr [M20 Gas/Lpg Dk Ce]
Manual, Oprtr [M20 Gas/Lpg En Ce]
Manual, Oprtr [M20 Gas/Lpg Es Ce]
Manual, Oprtr [M20 Gas/Lpg Fi Ce]
Manual, Oprtr [M20 Gas/Lpg Fr Ce]
Manual, Oprtr [M20 Gas/Lpg Gr Ce]
Manual, Oprtr [M20 Gas/Lpg Hu Ce]
Manual, Oprtr [M20 Gas/Lpg It Ce]
Manual, Oprtr [M20 Gas/Lpg NI Ce]
Manual, Oprtr [M20 Gas/Lpg No Ce]
Manual, Oprtr [M20 Gas/Lpg Pl Ce]
Manual, Oprtr [M20 Gas/Lpg Pt Ce]
Manual, Oprtr [M20 Gas/Lpg Ru Ce]
Manual, Oprtr [M20 Gas/Lpg Se Ce]
Manual, Oprtr [M20 Gas/Lpg Tr Ce]
Manual, Oprtr [M20 Gas/Lpg, Bg]
Manual, Oprtr [M20 Gas/Lpg, Ro Ce]
Manual, Oprtr [M20 Gas/Lpg, Ee, Ce]
Manual, Oprtr [M20 Gas/Lpg, Lv, Ce]
Manual, Oprtr [M20 Gas/Lpg, Lt, Ce]
Manual, Oprtr [M20 Gas/Lpg, Sk, Ce]
Manual, Oprtr [M20 Gas/Lpg, Sl, Ce]
Instr, Maint, Wall Chart [M20]

Media, Cd—Rom, Training [ec-H20 Tennant]

CE

Qty.

PR RPRRRPRRPRPRPRPRRPRRPRPRPRPRRREPRPRPRRPRRREPRPRRPRREPREPRRRRER

3-60

M20 Gas/LPG 331386 (2-2013)



BREAKDOWNS

secTioNn 4

Contents Page

Fig. 1 - Extended Scrub Pump Breakdown,

1021210 oo 4-2
Fig. 2 — Hydraulic Motor Breakdown,

379609 ... 4-4
Fig. 3 — Hydraulic Pump Breakdown,

1024251 ... 4-6
Fig. 4 — Hydraulic Motor Breakdown,

TL729 .o 4-8
Fig. 5 — Hydraulic Motor Breakdown,

1029379 .. 4-9
Fig. 6 — Hydraulic Motor Breakdown,

53485 ... 4-10
Fig. 7 — Hydraulic Valve Breakdown,

1018936 . ..iiii 4-11
Fig. 8 — Hydraulic Valve Breakdown,

1018938 ... 4-12
Fig. 9 — Hydraulic Valve Breakdown,

1037805 ..o 4-14
Fig. 10 — Hydraulic Valve Breakdown,

1020394 ... 4-16
Fig. 11 — Hydraulic Steering Valve Breakdown,

1024260 ...t 4-18
Fig. 12 — Metering Solution Pump Breakdown,

73260 .. 4-20
Fig. 13 — Water Pump Breakdown,

1026743 ..o 4-21
Fig. 14 — ec—H20 Module Assembly

Breakdown, 9007882 .............. 4-22
Fig. 15 — FaST Injector Assembly

Breakdown, 9004515 .............. 4-24
Fig. 16 — FaST Injector Assembly

Breakdown, 9008868 .............. 4-25

M20 Gas/LPG 331386 (2-2013) 4-1



BREAKDOWNS

Fig. 1 — Extended Scrub Pump Breakdown, 1021210

/
Ce

e

4-2

M20 Gas/LPG 331386 (6—06)



BREAKDOWNS

354377 - ALL
Fig. 1 - Extended Scrub Pump Breakdown, 1021210
Ref. Part No. Serial Number Description Qty.
v 1021210 (000000- )  Pump Assy, Column, Es 1
AV 1 9002708 (000000- ) Motor, Ele, 12vdc, Pump, Water 1
AA 78829 (000000- ) Kit, Brush, Motor, Ele 1
AV 2 24358 (000000- ) Cap Assy, Tank, Drain 1
AA 3 1031699 (000000- ) Gasket, 4.05id 5.290d .19 [Buna] 1
A 4 78833 (000000- ) Tube, Vinyl, Pump, Water 1
A 5 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1
A 6 78843 (000000- ) Housing Kit, Pump, Water 1
A 7 78836 (000000- ) Column, Pump, Water 1
A 8 9002709 (000000- ) Shaft, Pump, Water 1
A 9 78838 (000000- ) Fitting, E, Gr 1
A 10 78839 (000000- ) Fitting, Plstc, E90, Pf Bm [Es Pump] 1
AV 11 78842 (000000- ) Kit, Valve, Check, Pump, Water 1
AA 12 78840 (000000- ) Valve, Check, Pump, Water 1
AA 13 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
AA 14 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 15 78830 (000000- ) Washer, Rbr 1
A 16 22790 (000000- ) Insert, Cap, Mount, Es Pump 1
A 17 23285 (000000- ) Sleeve, Pump, Water 1

M20 Gas/LPG 331386 (3-07) 4-3



BREAKDOWNS

Fig. 2 — Hydraulic Motor Breakdown, 379609

4-4 M20 Gas/LPG 331386 (6—06)



BREAKDOWNS

py)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

[ 2 i O S i o i O S i O S i R

Part No.
379609
74165
74166
74167
74168
37616
37756
74122
52405
74123
34178
38968
74125
38255
373297
373298
373260
373299
373291
373217
373226
373236
45622
45623
79828
33580
79729

Fig. 2 - Hydraulic Motor Breakdown, 379609

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

e N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Motor, Hyd, Gear, [Int], 19.0 X 3000
Shaft, Motor, Hyd
Housing, Brg, Motor, Hyd
Retainer, Motor, Hyd

Screw, Cap, Motor, Hyd

Drive, Motor, Hyd

Geroler, Motor, Hyd

Plate, Valve, Motor, Hyd
Valve, Motor, Hyd

Valve, Motor, Hyd

Spring, Motor, Hyd

Ring, Motor, Hyd

Bolt, Motor, Hyd

Bolt, Motor, Hyd

Housing, Valve

Plug

Plug, Pump, Hyd, Gear

Plug

Spring

Piston, Pump, Hyd, Gear
Poppet, Pump, Hyd, Gear
Sleeve, Dashpo, Pump, Hyd, Gear
Nut, Motor, Hyd

Key, Motor, Hyd

Kit, Seal, Motor, Hyd

Kit, Seal, Motor, Hyd

Instr, Repair, Motor, Hyd, Gear

350628-09670

Qty.

PRPRPRPRERPNNRPNRNRPRPRPORPNRRPRPRRPRPORRRER

M20 Gas/LPG 331386 (6—06)

4-5




BREAKDOWNS

Fig. 3 — Hydraulic Pump Breakdown, 1024251

4-6 M20 Gas/LPG 331386 (3-07)



BREAKDOWNS

ALL
Fig. 3 - Hydraulic Pump Breakdown, 1024251

Ref. Part No. Serial Number Description Qty.
1024251 (000000- Pump, Hyd, Piston, Var, 1.24 4000, Cw
1 373681 (000000- Shaft, Pump
2 373427 (000000- Cover, End
3 373389 (000000- Housing
4 02706 (000000- Pump Kit, Hyd, Rotating [Cessna]
5 373493 (000000- Plate, Cam
6 70096 (000000- Washer, Flat, Pump, Hyd
7 55926 (000000- Ring, Retaining, Pump, Hyd
8 373434 (000000- Ring, Retaining
9 74225 (000000- Bearing, Thrust, Pump, Hyd
10 74226 (000000- Race, Brg, Pump, Hyd
11 373327 (000000- Insert, Plt, Cam, Pump, Hyd

12 373391 (000000-
13 373346 (000000—-
14 373494 (000000-
15 373678 (000000
16 373317 (000000-

Washer, Pump, Hyd [En]
Screw, Cap

Valve, Relief, 4000 Psi
Valve, Relief, 3000 Psi
Bearing, Cone, Pump, Hyd

17 373393 (000000- Plate, Cover
18 373394 (000000- Plate, Cover
19 70100 (000000- Pin, Dowel, Pump, Hyd
20 373347 (000000- Screw, Cap
21 373348 (000000- Screw, Cap

22 74237 (000000—-
23 373679 (000000-

Key, Shaft, Pump, Hyd
Coupler, Pump

24 373680 (000000- Ring, Lock

25 373395 (000000- Bearing, Cup

26 74180 (000000- Plate, Valve, Pump, Hyd
27 13907 (000000- Fitting, Hyd, Plug, Om08

28 373413 (000000-
29 373398 (000000-
30 373402 (000000—-
31 373429 (000000-

Actuator, Valve, By—Pass [En]
Seal Kit, Pump, Hyd

Shim Kit

Instr, Repair, Pump

[ O N N I S i N i I i i I S N N RN
N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRPRRPREPNRPRPRPNNNRPRRPNRPRPOORNRNRRPREPRERRRRER

M20 Gas/LPG 331386 (9—06) 4-7



BREAKDOWNS

Fig. 4 — Hydraulic Motor Breakdown, 71729

09606-09670- ALL

Tennant Manufacturer
Ref. Part No. Serial Number Description Qty.
v 71729 (000000- ) Motor, Hyd Gear In 4.5 B 1500 1
A 1 37555 (000000—- ) Screw 4
A 2 31354 (000000- ) Flange Mounting 1
A 3 16695 (000000- ) Race Thrust 1
A 4 45628 (000000- ) Thrust Bearing 1
A 5 31375 (000000- ) Shaft, Output 1
A 6 74100 (000000—- ) Housingl 1
A 7 31379 (000000—- ) Drive 1
A 8 74094 (000000- ) Spacer Plate 1
A 9 31383 (000000- ) Gerotor Set 1
A 10 74095 (000000- ) End Cap 1
A 11 65241 (000000- ) Cap Screw 5
A 12 74098 (000000- ) Plug #4 1
A 13 74099 (000000- ) Plug #10 2
A 14 00500-15 (000000- ) Key-Wdruff 0.25 1.00 1
A 15 39527 (000000- ) Nut-Hxslot .75-16  Pltd 1
A 16 61490 (000000—- ) Seal Replmt Kit 1
A 17 74250 (000000- ) Instr. Repair Info, Motor 1
4-8 M20 Gas/LPG 331386 (6-06)



BREAKDOWNS

Fig. 5 — Hydraulic Motor Breakdown, 1029379

10859-09670—- ALL

Ref. Part No. Serial Number Description Qty.
v 1029379 (000000- ) Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500 1
A 1 37555 (000000- ) Screw, Motor, Hyd [En] 4
A 2 31354 (000000- ) Flange, Motor, Hyd [En] 1
A 3 16695 (000000- ) Ace, Thrust, Motor, Hyd [En] 1
A 4 45628 (000000- ) Bearing, Thrust 1
A 5 28854 (000000- ) Shaft, Output, Motor, Hyd [En] 1
A 6 74100 (000000- ) Housing, Motor, Hyd [En] 1
A 7 21955 (000000- ) Drive [CI] 1
A 8 74094 (000000- ) Plate, Spacer, Motor, Hyd [En] 1
A 9 21956 (000000- ) Gerotor Set [CI] 1
A 10 65230 (000000- ) End Cap, Motor, Hyd [En] 1
A 11 21958 (000000- ) Cap Screw Cl 5
A 12 00500-15 (000000- ) Key, Woodruff, 0.25 1.00 [Asa#0808] 1
A 13 61490 (000000- ) Seal Kit, Motor [CI] 1
A 14 74250 (000000- ) Instr, Motor, Hyd, Repair [En] 1
M20 Gas/LPG 331386 (5-08) 4-9



BREAKDOWNS

Fig. 6 — Hydraulic Motor Breakdown, 53485

07490 - 09670

Ref. Part No. Serial Number Description Qty.

v 53485 (000000- ) Motor, Hyd, Gear, Ext 0.19 Rh 3000 1
A 74233 (000000- ) Kit, Seal, Motor, Hyd, Gear[Barns] 1
A 1 00966 (000000- ) Key, Sq, 0.12 X 0.12, 0.75I 1
AV 2 54095 (000000- ) Valve, Hyd Cartridge 10no/-0 1
AA 3 50378 (000000- ) Valve Stem, N.O.Valve, Hyd 1
AA 4 48813 (000000- ) Kit, Seal, Valve, Hyd [Cec] 1
AA 5 35493 (000000- ) Solenoid, 12v, Valve, Hyd [Cec] 1

6 1B3614 (000000- ) Instr, Seal Kit, Motor 1

4-10 M20 Gas/LPG 331386 (6-06)



BREAKDOWNS

Fig. 7 — Hydraulic Valve Breakdown, 1018936

1

15

RV3

ALL
Ref. Part No. Serial Number Description Qty.

v 1018936 (000000- ) Valve, Cntrl, Hyd [M20] 1
AV 1 373656 (000000- ) Valve, Check 2
AA 2 373647 (000000- ) Seal Kit, Cartridge 1
AV 3 373657 (000000- ) Stem, Valve, Hyd, 4w2p 1
AA 4 373648 (000000- ) Nut, Coil, F/#8 1
AA 5 373647 (000000- ) Seal Kit, Cartridge 1
AV 6 373637 (000000- ) Valve, Cntrl, Solenoid 1
AA 7 373648 (000000- ) Nut, Coil, F/#8 1
AA 8 373647 (000000- ) Seal Kit, Cartridge 1
A 9 373658 (000000- ) Spool, Pilot, Hyd 2
A 10 373640 (000000- ) Solenoid, #8, 12vdc 3
A 11 373639 (000000- ) Spacer, Coil, #8 1
AV 12 74098 (000000- ) Fitting, Hyd, Plug, Om04 3
AA 13 77003 (000000- ) Seal, Org, .072 X 00.35id #04 1
A 14 373633 (000000- ) Plug, Orifice, Valve, Hyd, .040 1
AV 15 373659 (000000- ) Valve, Hyd, Relief 1
AA 16 373647 (000000- ) Seal Kit, Cartridge 1
A 17 373660 (000000- ) Plug, Orifice, Valve, Hyd, .030 1
AV 18 13904 (000000- ) Fitting, Plug, Org, #6, Valve [Cec] 1
AA 19 77005 (000000- ) Seal, Org, .078 X 00.47id #06 1

M20 Gas/LPG 331386 (3-07) 4-11



BREAKDOWNS

Fig. 8 — Hydraulic Valve Breakdown, 1018938

4-12 M20 Gas/LPG 331386 (6-06)



BREAKDOWNS

ALL
Fig. 8 — Hydralic Valve Breakdown, 1018938

Ref. Part No. Serial Number Description Qty.
v 1018938 (000000- Valve, Cntrl, Hyd [M20 And T20]
A 1 373633 (000000- Plug, Orifice, Valve, Hyd, .040
AV 2 13904 (000000- Fitting, Plug, Org, #6, Valve [Cec]
AA 3 77005 (000000- Seal, Org, .078 X 00.47id #06
AV 4 373656 (000000- Valve, Check
AA 5 373647 (000000- Seal Kit, Cartridge
AV 6 373661 (000000- Valve, Relief
AA 7 373647 (000000- Seal Kit, Cartridge
AV 8 373662 (000000- Stem, Valve, Hyd
AA 9 373648 (000000- Nut, Coil, F/#8
AA 10 373647 (000000- Seal Kit, Cartridge
AV 11 373657 (000000- Stem, Valve, Hyd, 4w2p

AA 12 373648 (000000-
AA 13 373647 (000000—-
A 14 373640 (000000-
A 15 373658 (000000
A 16 373642 (000000—-
AV 17 373663 (000000-
AA 18 373670 (000000—-
AA 19 373646 (000000-
AV 20 373664 (000000—-
AA 21 373673 (000000
AA 22 373672 (000000-

Nut, Coil, F/#8

Seal Kit, Cartridge
Solenoid, #8, 12vdc
Spool, Pilot, Hyd
Solenoid, #10, 12vdc
Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Nut, Solenoid

Seal Kit, Cartridge

N N N N N N N N N N N N N N N N N N N N N N N
PR RPRRRPRRPRPROWORRPRPRRPRRPRRPREPRRRERRERR

M20 Gas/LPG 331386 (9-06) 4-13



BREAKDOWNS

Fig. 9 — Hydraulic Valve Breakdown, 1037805

4-14 M20 Gas/LPG 331386 (8—05)



BREAKDOWNS

ALL
Fig. 9 — Hydralic Valve Breakdown, 1037805

Ref. Part No. Serial Number Description Qty.
v 1037805 (000000- Valve, Cntrl, Hyd, Solenoid, 03/16gpm
A 1 373633 (000000- Plug, Orifice, Valve, Hyd, .040
AV 2 13904 (000000- Fitting, Plug, Org, #6, Valve [Cec]
AA 3 77005 (000000- Seal, Org, .078 X 00.47id 06
AV 4 373656 (000000- Valve, Check
AA 5 373647 (000000- Seal Kit, Cartridge
AV 6 373683 (000000- Valve, Relief
AA 7 373647 (000000- Seal Kit, Cartridge
AV 8 373662 (000000- Stem, Valve, Hyd
AA 9 373647 (000000- Seal Kit, Cartridge
AV 10 373657 (000000- Stem, Valve, Hyd [4w2p]
AA 11 373647 (000000- Seal Kit, Cartridge

A 12 373640 (000000-
A 13 373658 (000000—-
A 14 373642 (000000—-
AV 15 373663 (000000
AA 16 373646 (000000-
AV 17 373664 (000000-
AA 18 373672 (000000-
A 19 373684 (000000-
A 20 373685 (000000—-
A 21 373686 (000000-
AV 22 1047625 (000000
AA 23 373647 (000000-

Solenoid, #8, 12vdc
Spool, Pilot, Hyd
Solenoid, #10, 12vdc
Valve, Stem, No
Seal Kit, Cartridge
Cartridge, Psi Cntrl, Valve, Hyd
Seal Kit, Cartridge
Nut, Coil, Nyl Patch
Nut, Coil, Nyl Patch
Nut, Coil, Nyl Patch
Valve, Relief

Seal Kit, Cartridge

N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRRPRRPRPRPRORPRRPRPRPRRRPRPRERRRRERRERR

M20 Gas/LPG 331386 (8-05) 4-15



BREAKDOWNS

Fig. 10 — Hydraulic Valve Breakdown, 1020394
cvi [

4-16 M20 Gas/LPG 331386 (6-06)



BREAKDOWNS

AV
AA
AV
AA
AV
AA

AV
AA
AV
AA
AV
AA
AA
AV
AA
AA
AV
AA
AA
AV
AA

AV
AA
AA

py)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No.
1020394
373665
74098
77003
13904
77005
13907
77006
373658
373631
373647
373666
373647
373657
373648
373647
373667
373648
373646
373663
373670
373646
373668
373671
373642
373640
373664
373673
373672
373669

Fig. 10 - Hydraulic Valve Breakdown, 1020394

Serial Number
(000000-
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Valve, Cntrl, Hyd

Plug, Orifice, Valve, Hyd, .046
Fitting, Hyd, Plug, Om04
Seal, Org, .072 X 00.35id #04
Fitting, Plug, Org, #6, Valve [Cec]
Seal, Org, .078 X 00.47id #06
Fitting, Hyd, Plug, Om08
Seal, Org, .087 X 00.64id #08
Spool, Pilot, Hyd

Valve, Check

Seal Kit, Cartridge

Valve, Relief

Seal Kit, Cartridge

Stem, Valve, Hyd, 4w2p

Nut, Coil, F/#8

Seal Kit, Cartridge

Stem, Valve, Hyd

Nut, Coil, F/#8

Seal Kit, Cartridge

Valve, Stem, No

Nut, Solenoid

Seal Kit, Cartridge

Valve, Check

Seal Kit, Cartridge
Solenoid, #10, 12vdc
Solenoid, #8, 12vdc
Cartridge, Psi Cntrl, Valve, Hyd
Nut, Solenoid

Seal Kit, Cartridge

Plug, Orifice, Valve, Hyd, .063

ALL

Qty.

PRPRPRPRWOWRRPRPRPNRPRPRPRPENRPNRPNNNNRRPRREDNRR

M20 Gas/LPG 331386 (6—06)

4-17




BREAKDOWNS




BREAKDOWNS

Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260

Ref. Part No. Serial Number Description Qty.
v 1024260 (000000- ) Steer—Control, Hyd05, 06.1 2030 1
A 1 74183 (000000- ) Screw, Valve, Steering 7
A 2 74185 (000000- ) Cap, End, Valve, Steering 1
A 3 74193 (000000- ) Spacer, Valve, Steering 1
A 4 74222 (000000- ) Plate, Wear, Steering Valve 1
A 5 74232 (000000- ) Pin, Valve, Steering 1
A 6 21935 (000000- ) Bearing Kit [CI] 1
A 7 21933 (000000- ) Plug Assy [CI] 1
A 8 21934 (000000- ) Valve Assy, Relief [CI] 1
A 9 74243 (000000- ) Ring, Retainer, Steering Valve 1
A 10 74196 (000000- ) Spring Kit, Scu [CI] 1
A 11 74244 (000000- ) Seal Kit, Steering [CI] 1
A 12 74245 (000000- ) Instr, Valve, Steering, Repair 1

M20 Gas/LPG 331386 (8-05) 4-19



BREAKDOWNS

Ref.

> > J
b wN PP

1+

Part No.
73260
63923
21659
21657
78875
02430

Fig. 12 — Metering Solution Pump Breakdown, 73260

o 2

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

— N N N N N

Motor
Bracket

Description

Pump, Detgt, 14vdc, 150ml/Min 20psi
Tubing Connctr.Kit, Gorman Pmp
Valve Kit, Poppet, Gorman Rupp

Kit, Bellows, Pump, Detgt

Motor, Ele, Gear, 14vdc, Pump, Detgt
Crank Kit, Pump, F/79323, Repimt

00112 - ALL

Qty.
1

e

4-20

M20 Gas/LPG 331386 (6—06)



BREAKDOWNS

Fig. 13 — Water Pump Breakdown, 1026743

07490 - 09670

Ref. Part No. Serial Number Description Qty.
v 1026743 (000000- ) Pump, Diaphragm 1
A 1 1031802 (000000- ) Complete Pump Kit, Pump, Repair, 1
A 2 1031803 (000000- ) Hsg & Switch Kit, Pump, Repair, 1
A 3 1031796 (000000- ) Switch Kit, Pump, Repair, 1
A 4 1031797 (000000- ) Chech Valve Kit, Pump, Repair, 1
A 5 1031798 (000000- ) Upper Hsg Kit, Pump, Repair, 1
A 6 1031799 (000000- ) Bypass Valve Kit, Pump, Repair, 1
A 7 1031800 (000000- ) Diaphragm Kit, Pump, Repair, 1
A 8 1031801 (000000- ) Motor Kit, Pump, Repair, 1
A 9 78950 (000000- ) Connector, Fem, 02cav, Mp280 Sealed 1
A 10 78952 (000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
A 78951 (000000- ) Terminal, Fem, Mp280, Sealed, 18-16ga 2
A 10917 (000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 2
M20 Gas/LPG 331386 (6-06) 4-21




BREAKDOWNS

Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

M20 Gas/LPG 331386 (4-10)

4-22



BREAKDOWNS

Ref. Part No.
9007882
1014974
607775
1060517
1014971
20951
150540
1005435
1038159
44961
1060695
1053464
1052336
1057637
9007883
1016354
32509
41579
02938
1018155
1037032
1054776

O©oOo~NOOTA, WNPER

[N
o

| N O i I I S o i I i i i 2 S N RN
NP R RRRERERRR
CQowWwom~NOoOUMWNEPR

N
[y

Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000~
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-
(000000-

Nl N e N N N N N N N N N N N N N N N N N N N

Description

Module Kit, Replmt [Ec—-H20]

Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Clr
Clamp, Hose, Wir, .63 - .66, Blk

Fitting, Plstc, Tee, Bm06/Pm02/Bm06
Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr
Fitting, Plstc, E90, Bm06/Bm06

Fitting, Plstc, Str, Bm06/Pm04

Fitting, Plstc, Pipe, Cap, Pf04
Electrode, Cylindrica

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D
Fitting, Plstc, Str, Pm02/Bm05

Clamp, Hose, Wir, .52 - .56, Yel

Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr
Electrode, 5 Plate, High Flow
Controller Kit, Replmt [Ec—H20]

Clamp, Cable, Ss, 0.50d X 0.50w [Insul]
Screw, Hex, M4 X 0.70 X 50, Ss
Washer, Flat, 08, Ss

Washer, Lock, Int, 08, Ss

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss
Housing, Bottom

Grommet, Blind

356035

Qty.

PR ORADMBMNRRRPORRPRPRPRRERRRERRLRANLER

M20 Gas/LPG 331386 (4-10)

4-23




BREAKDOWNS

Fig. 15 - FaST Injector Assembly Breakdown, 9004515

354649

Ref. Part No. Serial Number Description Qty.
v 9004515 (000000- ) FaST Kit, Injector, CI[M20/M30 FaST II+] 1
AV 1 9004514 (000000- ) FaST Kit, Ci, Injector Rebuild[FaST II+] 1
AA 2 9003008 (000000- ) Fast Kit, Ci, Injector Seals [Fast li+] 1
AA 3 9003009 (000000- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
AA 4 1042711 (000000- ) Plate Assy, Orifice, 0.0105id, Green 1
AA 5 1042710 (000000- ) Plug, Orifice, 0.060, Ss [Fast li+] 1
AA 6 1030444 (000000- ) Valve, Check, 0002psi [Fast li+] 1
AA 7 1030441 (000000- ) Valve, Check, 0005psi [Fast li+] 1
4-24 M20 Gas/LPG 331386 (11-08)



BREAKDOWNS

Fig. 16 — FaST Injector Assembly Breakdown, 9008868

O

2
3
1
356271
Ref. Part No. Serial Number Description Qty.
v 9008868 (000000- Fast Kit, Injector [M20/T20/m30 Fast I}
AV 9008757 (000000- FaST Kit, Ci [inj Rebld, M30/M20 III]

9008848 (000000—-
9003009 (000000—-
1059878 (000000—-
1042710 (000000
1059234 (000000—-
1030444 (000000—-
1030441 (000000—-

Fast Kit, Seal, injector, Ci [Fast Il1]
Fast Kit, Ci, Injector Filters[Fast li+]
Plate Assy, Orifice, 0.0105Id, Green
Plug, Orifice, 0.060, Ss [Fast li+]
Insert, :Lrg [Venturi, FaST Il1]
Valve, Check, 0002psi [Fast li+]
Valve, Check, 0005psi [Fast li+]

»

»
W~NOO U A WNR
N N N N N N N N N
PR RPRRRRRRPR

M20 Gas/LPG 331386 (2-2013) 4-25



BREAKDOWNS

4-26 M20 Gas/LPG 331386 (2-2013)



GM 1.6L ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 — Cylinder Head and Valves Group ... 5-2

Fig. 2 — Crankshaft and Pistion Group .. .... 5-4
Fig. 3 — Oil and Water Pump Group ........ 5-6
Fig. 4 — Oil Pan and Filter Group .......... 5-8
Fig. 5 — Manifold Group .................. 5-9
Fig. 6 — Camshaft Group ................ 5-10
Fig. 7 — Ignition Group . ................. 5-12

M20 Gas/LPG 331386 (4-07) 5-1



GM 1.6L ENGINE BREAKDOWN

Fig. 1 — Cylinder Head and Valves Group

5-2

M20 Gas/LPG 331386 (2-2013)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 1 — Cylinder Head and Valves Group
Ref. Part No. Description Qty.
1 372574 Cap, Filler, Oil, W/ Org 1
2 372573 Seal, Org, Cap 1
3 372007 Cover, Hsng, Camshaft 1
4 371990 Bolt, Camshaft Cover 8
5 372008 Gasket, Cover, Hsng, Camshaft 1
6 9003345 Seal, Seat, Valve 8
7 372018 Housing, Camshaft 1
8 372019 Tube [Pcv] 1
9 372030 Arm, Rocker, Valve 8
10 372031 Seat, Spring, Valve, 0.333 8
11 372033 Key, Valve Stem 16
12 372034 Cap, Spring, Valve 4
13 372035 Screw, Adj, Valve, Hyd 8
14 372036 Spring, Valve 8
15 372037 Seat, Rotator, Valve 4
16 372032 Seat, Spring, Valve 4
17 372038 Valve, Exhaust 4
18 372039 Valve, Intake 1
19 372022 Gasket, Head, Cyl 1
20 372023 Head, Cyl 1
21 372024 Seat, Valve, Exhaust, [+0.2mm] 4
21 372025 Seat, Valve, Exhaust, Std 4
21 372026 Seat, Valve, Exhaust, [+0.4mm] 4
21 372027 Seat, Valve, Intake, Std 4
21 372028 Seat, Valve, Intake, [+0.2mm] 4
21 372029 Seat, Valve, Intake, [+0.4mm] 4
22 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
23 372048 Bolt, Hsng, Thermostat 2
24 372047 Thermostat, W/ Hsng And Seal 1
25 371957 Bolt, Tube [Pvc], M6 X 1 X 15 2
26 371958 Gasket, Tube [Pcv] 1
27 371954 Clamp, Hose, 1.75 [Pcv] 2
28 371955 Hose [Pcv] 1
29 371956 Tube [Pcv] 1
30 372882 Bolt, Head. Cyl 10

M20 Gas/LPG 331386 (4-10) 5-3



GM 1.6L ENGINE BREAKDOWN

Fig. 2 — Crankshaft and Pistion Group

~ | /
\" » _
(] 2T £ .
\‘\l’\" ‘{‘_ ] & 5{/ .,,,:‘r 9
‘!“‘:“.\_ N Z
Seperately | )
E/

5-4

M20 Gas/LPG 331386 (5—09)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 2 — Crankshaft and Piston Group

Ref. Part No. Description Qty.
v 1 371932 Piston, W/ Pin, Std 1
A 2 371931 Ring Kit, Piston, Std 78.95-79.02mm 4
3 371934 Rod, Connecting, M08 X 45 4
4 371935 Bolt, Connecting Rod 8
5 371933 Bearing Kit, Rod, Connecting, Std 1

6 371966 Bearing Kit, Cshft, 1.995-2.001mm (Brown Blue) 4

6 371967 Bearing Kit, Cshft, 2.120-2.126mm 4

6 371968 Bearing Kit, Cshft, 2.114-2.120mm 4

6 371969 Bearing Kit, Cshft, 1.989-1.995mm (Brown) 4

6 371970 Bearing Kit, Cshft, 1.989-1.995mm (Green Blue) 4

6 371971 Bearing Kit, Cshft, 1.995-2.001mm (Green) 4
7 371965 Crankshaft 1

8 371946 Bolt, M10 X 1.50 X 75mm 10
9 371938 Bolt, M12 X 1.75 X 62mm 1
9 384961 Bolt, Pulley, Cshft 1
10 371937 Washer, Sheave, Cshft 1
11 371936 Sheave, Cshft 1
12 371945 Seal, OIll, Cshft 1
v 13 371979 Flywheel 1
A 371977 Gear, Ring, Starter 1
14 371976 Bolt, Flywheel 6
15 371978 Pin, Lock, Transmission 2
16 371942 Plug, Hole, Coolant, Eng Block 6
17 371999 Pin, Lock, Cyl Head, 14mm X 17mm 2
18 371962 Starter, 12vdc [Gm] (Before Mar. 2006) 1
18 384963 Starter, 12vdc [Delco] (Mar. 2006 and Newer) 1
19 371963 Bolt, MO8 X 1.25 X 25mm 1
19 384964 Bolt, MO8 X 1.25 X 25mm 1
20 371964 Stud, Starter, MO8 X 1.25 1
21 371944 Block, Short, Eng, W/ Piston & Ring 1

Serial Number (000000—XXXXXX)

Serial Number (xxxxxx— )
Serial Number (000000000-1PGL13150)
Serial Number (1PGL13151- )

M20 Gas/LPG 331386 (2-2013) 5-5



GM 1.6L ENGINE BREAKDOWN

Fig. 3 — Oil and Water Pump Group

5-6

M20 Gas/LPG 331386 (4—07)



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 3 — Oil and Water Pump Group

Ref. Part No. Description Qty.
v 1 372572 Pump, Oil 1
A 2 371947 Bolt, Cover, Oil Pump, M6 X 14 5
A 3 371948 Cover, Pump, OiIl 1
A 4 371949 Gear, Ring, Drive, Oil Pump 1
A 5 371950 Gear, Drive, Oil Pump 1
A 6 371998 Gasket, Plug, Relief Valve,QOil Press 1
A 7 371994 Plug, Bore, Valve, Relief, Oil Press 1
A 8 371993 Spring, Valve, Relief, Oil Press 1
9 371997 Valve, Relief, Oil Press 1
10 372005 Seal, Org, Oil Pump 1
11 371951 Seal, Org, Hsng, Oil Pump 1
12 371952 Plug, Hsng, Oil Pump 1
13 371984 Gasket, Pump, Oill 1
14 371987 Seal, Org, Press Switch / Drain Plug 1
15 371996 Switch, Indicator, Oil Press 1
15 9008197 Switch, Indicator, Oil Press [2010] 1
16 371983 Pin, Ring, Lock, Hsng, Water Pump 2
17 371986 Bolt, Pump, Oll 6
18 372567 Seal, Org, Water Pump 1
19 371981 Pump, Water [Gm] 1
20 371980 Bolt, Cover, Water Pump 3
21 372001 Screen, Oil Pump, W/ Suc Pipe 1
22 371991 Bolt, Bracket,Screen,Oil Pump,M6x1x1 1
23 372000 Bracket, Screen, Oil Pump 1
23 384966 Bracket, Screen, Oil Pump 1
24 371990 Bolt, Oil Pump Screen/Camshaft Cover 2
25 371988 Seal, Ring, Pipe, Suc, Oil Pump 1
26 372002 Sensor, Position, Cshft 1
27 384968 Bolt, Bracket, Sensor,Cshft Position 1
28 372003 Bracket, Sensor, Position, Cshft 1
29 372004 Bolt, Sensor, Position, Cshft 3

Serial Number (000000—XXXXXX)

Serial Number (xxxxxx— )
Serial Number (0000-0222)
Serial Number (0223- )

M20 Gas/LPG 331386 (2-2013) 5-7



GM 1.6L ENGINE BREAKDOWN

Fig. 4 — Oil Pan and Filter Group

/\

—

Ref. Part No. Description Qty.
v 1 371960 Pan, Oil, W/ Baffle / Plug / Seal 1
A 2 371987 Seal, Org, Press Switch / Drain Plug 1
A 3 371992 Plug, Drain, Oil Pan, M14 X 1.5 X 12 1
4 371961 Bolt, MO6 X 1.00 X 13mm 15
4 384962 Bolt, Pan, Oil 15
5 371959 Gasket, Pan, Oil 1
6 371972 Element, Fltr, Oil, Eng, Spin—-On 4
7 371973 Fitting, Fltr, Oil 1
v 8 372560 Dipstick, Oil 1
A 9 371995 Seal, Org, Cap, Fltr, OIl 1
10 371940 Tube, Ds 1
11 371941 Sealant, Tube, Ds 1
12 371975 Valve, By—Pass, Oil Fltr 1
13 371943 Plug, Hole, Core, Eng Block 1

Serial Number (000000—XXXXXX)
Serial Number (Xxxxxx— )

5-8 M20 Gas/LPG 331386 (4-07)



GM 1.6L ENGINE BREAKDOWN

Fig. 5 — Manifold Group

Ref. Part No.

1

ONO O WN

372021
372049
372050
372051
372052
372053
372066
372020

Description

Stud, Manifold, M8 X 96

Nut, Manifold, Exhaust, M8 X 1.25
Manifold, Exhaust

Gasket, Manifold, Exhaust

Shield, Manifold, Exhaust

Gasket, Manifold, Intake

Bolt, Shield, Manifold, Exhaust
Stud, Manifold, M8 X 28

Qty.

[ N N = ¢ R

M20 Gas/LPG 331386 (4—07)

5-9



GM 1.6L ENGINE BREAKDOWN

Fig. 6 — Camshaft Group

°

/'&

‘/2

M20 Gas/LPG 331386 (5-08)

5-10



GM 1.6L ENGINE BREAKDOWN

G,LP
Fig. 6 — Camshaft Group
Ref. Part No. Description Qty.
1 372009 Ball, Camshaft 1
2 372010 Retainer, Camshaft 1
3 372011 Bolt, Retainer, Camshaft, M6 X 1 X 16 2
4 372012 Camshaft 1
5 372013 Seal, Org, Bolt, Cover, Camshaft Hsng 1
6 372014 Cover, Hsng, Camshaft 1
7 372015 Bolt, Cover, Camshaft, M6 X 1 X 22 3
8 372016 Seal, Org, Bolt, Cover, Camshaft Hsng 1
9 9004674 Pulley, Tension, Belt, Timing 1
10 372040 Sprocket, Camshaft 1
11 372017 Washer, Sprkt, Camshaft 1
12 372041 Bolt, Sprocket, Camshaft, M10x1.25x60 1
13 1057029 Belt, Timing 1
14 372043 Cover, Belt, Timing, Front 1
15 371961 Bolt, Eng Cover, M6 X 1 X 13 6
16 372046 Bolt, Tensioner, Timing Belt, M8x1.25x48 1
17 372044 Cover, Belt, Timing, Upper Front 1
18 372616 Housing, Camshaft 1
19 388552 Sprocket, Crankshaft 1
20 9004675 Bolt, Tensioner [GM] 1

M20 Gas/LPG 331386 (1-10) 5-11



GM 1.6L ENGINE BREAKDOWN

Fig. 7 — Ignition Group

Ref. Part No. Description Qty.
1 372603 Wire Set, Sparkplug [1.6]] 1
2 372055 Retainer, Sparkplug, 2 Way 2
3 372056 Retainer, Sparkplug, 3 Way 1
4 372057 Bracket, Retaining, Wire, Sparkplug 1
5 372058 Bracket, Retaining, Wire, Sparkplug 1
6 372059 Bracket, Retaining, Wire, Sparkplug 1
7 372060 Coil, Ignition 1
8 372575 Sparkplug 4
5-12 M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

SECTION O

Contents Page
Fig. 1 — Cylinder Block Group . ............ 6-2
Fig. 2 — Rocker CoverGroup .. ............ 6-4
Fig. 3 - Cylinder Head Group . ............ 6-5
Fig. 4 — Front Cover and Oil Pan Group .... 6-6
Fig. 5 — Camshaft and Valve Group ........ 6-8
Fig. 6 — Piston and Crankshaft Group ..... 6-10
Fig. 7 — Balancer Group ................. 6-11
Fig. 8 — Oil Pump and Pressure

Switch Group .. ............... 6-12
Fig. 9 — Water Pump Group ... ........... 6-13

Fig. 10 — Intake Manifold Gasket Group ... 6-14
Fig. 11 - Exhaust Manifold Gasket Group .. 6-16
Fig. 12 — Fan Tensioner and Pump

MountGroup ................. 6-17
Fig. 13 - Flywheel Group .. .............. 6-18
Fig. 14 - Ignition Coil and Spark

PlugGroup .................. 6-19
Fig. 15 — Starter / Alternator Group ....... 6-20
Fig. 16 — Remote Oil Filter . .............. 6-21
Fig. 17 - CoolantGroup ................. 6-22
Fig. 18 — DSR Coolant Group, LPG Engine 6-23
Fig. 19 — Electrical Group . . ... ........... 6-24

Fig. 20 - Fuel Rail Group, Gasoline Engine 6-26
Fig. 21 — Throttle Body Group,

Gasoline Engine .............. 6-27
Fig. 22 — Throttle Body Group, LPG Engine 6-28
Fig. 23 — Vaporizer Group, LPG Engine ... 6-29
Fig. 24 - Electronic Pressure Regulator

(EPR) Group, LPG Engine ..... 6-30

M20 Gas/LPG 331386 (2-2013) 6-1



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

6-2

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 1 — Cylinder Block Group

Ref. Part No. Description Qty.
v 1 9010419 Block Assy, Cylinder 1
A 2 9010420 Plug, Taper 2
A 3 9010421 Plug, Taper 1
A 4 9010422 Plug 1
A 5 9010423 Plug, Taper 1
A 6 9010424 Cap, Seal 7
A 7 9010425 Cap, Seal 2
A 8 9010426 Pin, Dowel 2
A 9 9010427 Bushing, Knock 2
A 10 9010428 Bolt, Cap, Bearing 2
A 11 9010429 Bolt, Cap, Bearing 7
A 12 9010430 Bolt, Cap, Bearing 1
A 13 9010431 Bushing 2
A 14 9010432 Bearing, Std, Balancer 1
A 14 9010433 Bearing, Oversize [1.0] 1
A 15 9010434 Bearing, Std, Balancer 1
A 15 9010435 Bearing, Oversize [1.0] 1
A 16 9010436 Bushing, Knock 2
A 17 9010458 Bearing, Shaft, Std, Balancer 1
A 17 9010459 Bearing, Shaft, Balancer [ Ovrsz] 1
v 18 9010439 Dipstick Assy, Guage 1
A 19 9010440 Dipstick, Guage, Guide 1
AV 20 9010437 Dipstick, Rod, Guage 1
AA 21 9010438 O-Ring 1
22 9010441 Bolt, Flange 1
23 9010442 O-Ring 1
24 9010444 Bolt, Flange 5
25 9010445 Seal, Case, OIll, Rear 1
26 9010446 Seal, OIl 1
27 9010447 Bearing, Cshft [Green Std 1,2,4,5] 4
27 9010448 Bearing, Cshft [Yellow Std 1,2,4,5] 4
27 9010449 Bearing, Cshft[No Color Std 1,2,4,5] 4
27 9010450 Bearing, Cshft [ Lan Std 1,2,4,5] 4
27 9010451 Bearing, Cshft [ Red Std 1,2,4,5] 4
28 9010452 Bearing, Cshft [ Green Std 3] 1
28 9010453 Bearing, Cshft [ Yellow Std 3] 1
28 9010454 Bearing, Cshft [ No Color Std 3] 1
28 9010455 Bearing, Cshft [ Lan Std 3] 1
28 9010456 Bearing, Cshft [ Black Std 3] 1
29 9010457 Bearing, Thrust, Cshft 1
30 9010443 Drain, Water, Joint 1

M20 Gas/LPG 331386 (2-2013) 6-3



MITSUBISHI ENGINE BREAKDOWN

Ref.

NOoO o~ WDNBE

Part No.
9010460
9010461
9010462
9010463
9010464
9010465
9010466

Fig. 2 — Rocker Cover Group

Description

Valve, Pcv

Valve, Gasket, Pcv
Bolt, Rocker, Cover
Gasket, Oll, Filler, Cap
Cap, Oil, Filler
Gasket, Cover, Rocker
Cover Assy, Rocker

Qty.

PR R RPRORRE

6-4

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 3 — Cylinder Head Group

Ref. Part No.

v 1 9010467
A 2 9010473
A 3 9010469
A 4 9010470
A 5 9010431
6 9010468

7 9010471

8 9010479

9 9010480

10 9010481

11 9010482

12 9010484

13 9010483

14 9010485

15 9010441

Description

Head Assy, Cylinder
Stud

Seal, Cap

Stud

Bushing

Gasket, Cylinder, Hear
Seal, OIl

Seal, OIl

Thurst, Case

Screw

O-Ring
Cylinder Assy, Head, Bolt
Gasket

Cover

Bolt, Flange

Qty.

P NEFPRARPEFEPNWOWDNDNLPRE

[N
o

N R

M20 Gas/LPG 331386 (2-2013)

6-5




MITSUBISHI ENGINE BREAKDOWN

Fig. 4 — Front Cover and Oil Pan Group

11—=¢

6-6 M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Ref. Part No.
9010487
9010488
9010489
9010490
9010491
9010492
9010493
9010494
9010495
9010496
9010497
9010498
9010499
9010500
9010502
9010501
9010503
9010504
9010505
9010506
9010507
9010508
9010509
9010510
9010511
9010512
9010311
9010312
9010313

O©oOo~NOOLE, WNPER

> » J | SR i RN
NNNNNNNNNNRPRRPRPRPRPRPEPRPRPRRPRRE
O©CO~NOOUPA~AWNPOOOMNOOOGDWNEREO

Fig. 4 — Front Cover and Oil Pan Group

Description

Pan, Oll

Gasket, Plug, Drain, Oll
Plug, Qil, Drain

Bolt, Flange

Bolt, Flange

Washer, Bolt

Screen, Oll

Nut, Strainer

Washer, Strainer

Gasket, Screen

Bolt, Flange

Cover Assy, Front, Upper [T-Belt]
Gasket, Cover [Timing Belt]
Gasket, Cover [Timing Belt]
Bracket Assy, Coll, Ignition
Gasket, Cover [Timing Belt]
Bolt, Flange

Bolt, Flange

Bolt, Flange

Bolt

Bolt

Cover, Lower, Front [T-Belt]
Gasket, Cover, Lower [T-Belt]
Gasket, Cover [T—-Belt]
Cover, Rear [T-Belt]

Plug, Rubber

Hose, Drain, Oil [Mit 20/24m]
Plug, Flare, 37deg [Mit]
Fitting, 37deg [Mit]

Qty.

'—\
Qe

PR RPRPRRPRRPRPRPNNRPRPWORRRPRPRORRPERNON

M20 Gas/LPG 331386 (2-2013)

6-7




MITSUBISHI ENGINE BREAKDOWN

Fig. 5 — Camshaft and Valve Group

17\ \ = 6
s
18\i 1,)@\& / N
) > //
" (*;“CSB 0_’\\‘\ /
1 39 < ¢
. T\
s—" 1 %\ .
Ry
10/ 5 *— 38
n—"" o
137 ,'\ 10
o 11
15 J 13
~__ 14 27
26 '
3 31 28 \p 1 |

6-8

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 5 - Camshaft and Valve Group

Ref. Part No. Description Qty.
v 1 9010530 Camshaft Assy 1
A 2 9010535 Pin, Dowel 1
3 9010532 Shaft, Spring, Rocker 4
4 9010533 Arm Assy, Rocker [B] 4
5 9010534 Arm Assy, Rocker [A] 4
6 9010531 Shaft, Arm , Rocker 1
7 9010536 Adjuster Assy, Lash 16
8 9010537 Valve, Spring, Lock 32
9 9010538 Valve, Spring, Retainer 16
10 9010539 Valve, Spring 16
11 9010540 Valve, Seal, Stem 16
12 9010254 Bolt, M8-1.25 X 55 Fl Hd [Mit] 1
13 9010541 Valve, Spring, Seat 16
14 9010542 Valve, Inlet 8
15 9010543 Valve, Exhaust 8
16 9010544 Shaft, Arm, Rocker 1
17 9010545 Bolt, Flange 13
18 9010546 Shaft, Cap, Rocker 13
19 9010547 Arm Assy, Rocker [C] 4
v 20 9010548 Bracket, Pulley, Tensioner 1
A 21 9010549 Bolt, Washer 1
A 22 9010550 Bolt, Washer 1
A 23 9010551 Washer 1
A 24 9010552 Pulley, Idler 1
A 25 9010553 Arm Assy, Tensioner 1
26 9010554 Bolt, Seal 1
27 9010555 Bolt, Washer 1
28 9010556 Pulley, Tensioner 1
29 9010557 Bolt, Washer 1
30 9010550 Bolt, Washer 1
31 9010559 Belt, Timing 1
32 9010560 Sprocket, Camshaft 1
33 9010561 Bolt, Flange 1
v 34 9010562 Sprocket Assy, Cshft 1
A 35 9010563 Pin, Spring 1
36 9010564 Tensioner 1
37 9010565 Bolt, Flange 2
38 9010491 Bolt, Flange 2
39 9010567 Bracket, Indicator, Timing 1
40 9010568 Sprocket, Pump, Oil 1
41 9010569 Nut 1
42 9010250 Cover, Timing, Gear [Mit 2.0/2.4] 1
43 9010251 Bolt, M8-1.25 X 65 Hxhd [Mit] 2
44 9010252 Washer, Lock, M8 [Mit] 3
45 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1

M20 Gas/LPG 331386 (2-2013) 6-9



MITSUBISHI ENGINE BREAKDOWN

> >

Y
©®O~NOUA~WNRE O

PRPPRPREREPRE
WNNNRFPOOO

Part No.
9010513
9010514
9010515
9010516
9010517
9010518
9010519
9010520
9010521
9010522
9010523
9010524
9010525
9010526
9010527
9010528
9010529

Fig. 6 — Piston and Crankshaft Group

Description

Crankshaft Assy

Key

Washer, Special

Pulley Assy, Damper, Torsional
Bolt, Washer

Bolt, Sprocket, Cshft

Pin, Dowel

Rod Assy, Connecting

Nut

Bearing, Rod, Connect [Yellow Std]
Bearing, Rod, Connect [No Color Std]
Bearing, Rod, Connect [ Lan Std]
Bolt, Connecting

Piston, Pin [Std A]

Piston, Pin [Std B]

Piston, Pin [Std C]

Piston Set, Ring

Qty.

RFARARRNORABRMDRORARRARRRER

6-10

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 7 — Balancer Group

Ref. Part No. Description Qty.
1 9010570 Bolt, Belt, Balancer, Train 1
2 9010571 Tensioner, Timing, Belt 1
3 9010572 Flange, Sprocket, Cshft 1
4 9010600 Bolt, Flange 1
5 9010574 Washer, Belt, Balancer, Train 1
6 9010575 Belt, Timing 1
7 9010576 Sprocket, Shaft, Balancer 1
8 9010577 Spacer, Belt, Balancer, Train 1
9 9010578 Shaft, Right, Balancer 1
10 9010579 Shatft, Left, Balancer 1
11 9010580 Sprocket, Cshft 1

M20 Gas/LPG 331386 (2-2013) 6-11



MITSUBISHI ENGINE BREAKDOWN

Fig. 8 — Oil Pump and Pressure Switch Group

[ N N i S N RN

Ref.

O©oOo~NOOLE, WNPER

NRPRPRRRRERRR
QOVWow~NoOUMWNERO

Part No.
9010582
9010592
9010585
9010586
9010587
9010426
9010589
9010590
9010591
9010601
9010593
9010594
9010595
9010596
9010597
9010598
9010599
9010600
9010583
9010581

(FRONT VIEW)

Description

Pump, Oil
Pump, Gear, Drive, OIl
Seal, Oil

Seal, Oil

Plug, Tapper

Pin, Dowel

Screw

Bolt, Flange

Pump, Gear, Oil
Seal, Oil

Gasket, Case, Front
Bolt, Washer

Bolt, Washer

Plug, Cap

O-Ring

Bolt, Flange

Bolt, Flange

Bolt, Flange

Bolt, Flange

Switch, Pressure, Oil

Qty

PR RPRPRRPRRPRPRPWORRPREPIMNRLRNRPRRERRR

6-12

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Ref. Part No.
9010602
9010603
9010604
9010503
9010606
9010607
9010608
9010609
9010610
10 9010612

O©oOo~NOOLE, WNPER

Fig. 9 — Water Pump Group

Description

Pump, Water
Gasket, Pump, Water
Bolt, Flange

Bolt, Flange

Bolt, Flange

Bolt, Flange

Belt, Ribbed [V]
Nut, Flange
Washer, Spring
Pulley, Pump, Water

Qty.

P RARDMRPRLRNRRRR

M20 Gas/LPG 331386 (2-2013)




MITSUBISHI ENGINE BREAKDOWN

Fig. 10 — Intake Manifold Gasket Group

M20 Gas/LPG 331386 (2-2013)

6-14



MITSUBISHI ENGINE BREAKDOWN

Fig. 10 - Intake Manifold Gasket Group

Ref. Part No. Description Qty.
1 9010382 Fitting, 1/8 Mpt X 3/8 Hb [Mit] 1
2 9010281 Loom, Convoluted, Split 5/8 [Mit] 17"
3 385001 Hose, Fuel, .38d, Rbr[16"L] 20"
4 9010383 Elbow, 1/8m X 1/8f, 90 [Mit] 1
5 9010282 Clamp, 3/8id [Mit Olive Green] 2
6 9010283 Plug, 1/8 Npt, Brs, Skt Hd [Mit] 1
7 9010284 Plug, Injector [Mit] 4
8 9010285 Manifold, Intake [Mit 20/24m Tilt] 1
9 9010286 Nut, M8-1.25 [Mit] 2
10 385015 Nut, FIng, M8 7
11 9010287 Stud, M8-1.25 X 50 Full Thrd [Mit] 2
12 9010288 Stud, M8-1.25 X 35 [Mit Double End] 2
13 9010384 Stud, M8-1.25 X 30 [Mit Double End] 4
14 9010613 Gasket, Manifold, Intake 1
15 9010606 Bolt, Flange 2
16 9010615 Bolt, Manifold, Inlet 1
17 9010617 Hanger, Engine 1
18 9010618 Hanger, Engine 1

M20 Gas/LPG 331386 (2-2013) 6-15



MITSUBISHI ENGINE BREAKDOWN

Y
©®O~NOUA~WNREO

[N
o

Part No.
9010296
9010297
372020

9010298
9010302
9010303
385015

9010262
9010239
9010619

Fig. 11 — Exhaust Manifold Gasket Group

Description

Gasket, Manifold, Exh [Mit]
Stud, M8-1.25 X 40 [Mit]

Stud, Manifold, Intake, M8 X 28
Manifold, Exhaust [Mit 2.0/2.4]
Shield, Heat, Lower [Mit 20/24m]
Shield, Heat, Upper [Mit 20/24m]
Nut, FIng, M8

Bolt, M6-1.0 X 10 FI Hd [Mit]
Nut, M10-1.25 Flg [Mit]

Gasket, Manifold, Exhaust

Qty.

PR R WP

= N Ol

6-16

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 12 — Fan Tensioner and Pump Mount Group

5
/13
> %
Q/gi

Ref. Part No. Description Qty.

1 371562 Ring, Retaining 1

2 9010222 Plate, Tensioner, Adj [Mit 2.0/2.4l] 1

3 9010223 Bar, Tensioner, Mtg [Mit 2.0/2.4] 1

4 9010224 Pulley, Tensioner, Assy[Mit2.0/2.41] 1

5 9010225 Bracket, Tensioner, [Mit 2.0/2.41] 1

6 9010226 Bolt, 3/8-16 X 1 1/4 Hxhd [Mit] 2

7 371509 Washer, Lock, 0.38 2

8 9010227 Washer, Flat 3/8, Sae 3

9 9010228 Bolt, 3/8-16 X 4.5 [Mit] 1
10 9010229 Bolt, M8-1.25 X 25 [Mit] 4
11 9010230 Bolt, M8-1.25 X 20 Fl Hd [Mit] 2
12 9010231 Bolt, M8-1.25 X 25 Soc Hd [Mit] 1
13 9010623 Bracket, Pump, Mtg 1
14 9010624 Bolt, Washer 1
15 9010625 Bolt, Washer 2

M20 Gas/LPG 331386 (2-2013) 6-17



MITSUBISHI ENGINE BREAKDOWN

Fig. 13 - Flywheel Group

Ref.

O©oOo~NOOLE, WNPR

13

Part No.
9010232
9010233
9010234
9010235
9010236
9010359
9010237
9010238
9010360
9010239
9010240
9010241
9010242

Description

Bolt, M8-1.25 X 15, Hx Hd [Mit]
Flywheel, Flatface [Mit 20/24m]
Coupling, Flywheel [Mit20/24m]
Pin, Flywheel [Mit 20/20m]

Bolt, Flywheel [Mit 20/24m]

Bolt, M12-1.75 X 25, Hex Hd [Mit]
Cover, Dust [Mit 2.0I]

Housing, Flywheel [Mit 2.0l]
Washer, Lock, M12 [Mit]

Nut, M10-1.25 Flg [Mit]

Bolt, M6-1.0 X 20 FI Hd [Mit]
Bolt, M10-1.25 X 30 Soc Hd [Mit]
Bolt, M10-1.25 X 45 Soc Hd [Mit]

Qty.

NDAEANEFEFNRFPPEPNNWERERERPO

6-18

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 14 — Ignition Coil and Spark Plug Group

Ref. Part No. Description Qty.
1 9010243 Bracket, Coil [Mit 2.0/2.4]] 1
2 9010244 Call, Ignition [Mit 2.0/2.4l] 4
3 385015 Nut, FIng, M8 2
4 9010240 Bolt, M6-1.0 X 20 FI Hd [Mit] 4
5 9010622 Plug, Spark 4

M20 Gas/LPG 331386 (2-2013) 6-19



MITSUBISHI ENGINE BREAKDOWN

Ref.

1
2
3
4

Part No.
9010245
9010246
9010217
9010219

Fig. 15 — Starter / Alternator Group

Description

Bolt, M10-1.50 X 30 [Mit]
Starter, Motor [Mit 2.0/2.4l]
Alternator, 7si [Mit Df Sur—Belt]
Spacer, Alternator [Mit 2.0/2.4]

Qty.

PR RN

6-20

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 16 — Remote Oil Filter

Ref. Part No. Description Qty.
1 9010627 Filter, Oil 1
2 371503 Mount, Fltr, Remote 1
3 9010371 Fitting, Str, 10-10 Orb, 37fi [Mit] 4
4 9010372 Plug, 3/8npt X 5/16, Brs [Mit] 1
5 9010373 Adapter, Filter, Oil, Remote [Mit] 1
6 9010374 Bracket, Filter, Oil, Remote [Mit] 1
7 9010375 Hose, 90x90,Filter, Oil, Remote[Mit] 1
8 9010376 Hose, 90xstr,Flter, Oil, Remote[Mit] 1
9 9010628 Elbow 1
10 9010629 Elbow 1
11 9010377 Gasket, OIl, Adapter [Mit 2.0/2.4] 1
12 385015 Nut, FIng, M8 3
13 9010253 Bolt, M8-1.25 X 70 Hxhd [Mit] 1
14 9010630 Washer 2
15 9010229 Bolt, M8-1.25 X 25 [Mit] 3
16 9010380 Washer, Lock, M8 [Mit] 1
17 9010631 Bolt 2

M20 Gas/LPG 331386 (2-2013) 6-21



MITSUBISHI ENGINE BREAKDOWN

Fig. 17 — Coolant Group

=

P =X

YP\\"«.‘ 0\‘

4/
"0y

Description

Part No.

Ref.
1
2
3
4
5
6
7
8
9

A N A NN A A

O-Ring [Mit 208 Buna—N]

Housing, T

9010289
9010290
9010291
385011

Stat, 2 Holes [Mit]

Tube, Water, Line [Mit]

Fitting, E90

Clamp, Hose, Spring, 0.62d
Gasket, Water [Mit 2.0/2.41]

384979

9010293
9010294
385015

Outlet, Water, W/Plug [Mit 2.0/2.41]

Nut, FIng, M8

Cap, Rubber, 5/8id [Mit 2.0/2.41]

9010295

Thermostat Kit, Coolant, Replmt [Mitsub]

Housing, Thermostat
Tube, Pump, Water

10 9010905
11 9010215
12 9010910

M20 Gas/LPG 331386 (2-2013)

6-22



MITSUBISHI ENGINE BREAKDOWN

Fig. 18 — DSR Coolant Group, LPG Engine

A~ 3DY
— o /\ \
gy D 5 9% z
g A 3 1
U\
3
Ref. Part No. Description Qty.
1 9010305 Bolt, M8-1.25 X 12 [Mit] 1
2 9010289 O-Ring [Mit 208 Buna—N] 1
3 9010306 Tube, Cooling, Line [Mit] 1
4 9010307 Gasket, Water Supply [Mit 2.0/2.41] 1
5 9010308 Fitting, 1/2 Mpt X 5/8bh 90deg [Mit] 1
6 9010309 Plate, Water, Outlet [Mit Bypass] 1
7 9010310 Bolt, M8-1.25 X 25 Flg Hd [Mit] 2

M20 Gas/LPG 331386 (2-2013) 6-23



MITSUBISHI ENGINE BREAKDOWN

Fig. 19 - Electrical Group

6-24 M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 19 - Electrical Group

Ref. Part No. Description Qty.
1 9010255 Washer, Star, M10 [Mit] 1
2 9010256 Bolt, M6-1.0 X 12 FI Hd PI [Mit] 2
3 372492 Sensor, Spd, Timing Wheel [3.0l] 1
4 9008805 Isolator 2
5 1028558 Sensor, Exhaust, Tailpipe 1
6 9010257 Clamp, 1/4 Hole [Mit #20] 2
7 1071397 Module, Ecu, Gas [Mit 2.0l 2013] 1
7 1071398 Module, Ecu, Lpg [Mit 2.0l 2013] 1
8 372493 Sensor [Tmap] 1
9 372891 Sensor, Temp, Coolant 1
10 9010258 Clamp, 0.75d [Mit] 1
11 9010259 Sender, Oil, Press [Mit] 1
12 9010260 Sensor, Camshaft [Mit] 1
13 9010261 Cam, Sensor, Wheel [Mit 2.0/2.41] 1
14 1071653 Harness, Wire, Eng, Gas [Mit, 2.0] 1
14 1071654 Harness, Wire, Eng, Lpg [Mit, 2.0I] 1
15 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
16 9010263 Bolt, M6-1.0 X 16 FI Hd [Mit] 3
17 9010264 Nut, M6-1.0 Flange [Mit] 4
18 9010366 Stud, M10-1.25 X 50, Full Thrd [Mit] 1
19 9010367 Nut, M10-1.25, Hx Flg [Mit] 1
20 9010247 Plate, Mtg, Ecu [Mit 2.0/2.41] 1
21 9010248 Bolt, M10-1.25 X 20 Hxhd [Mit] 3
22 9010249 Bolt, M6-1.0 X 30 FI Hd [Mit] 4

M20 Gas/LPG 331386 (2-2013) 6-25



MITSUBISHI ENGINE BREAKDOWN

Fig. 20 - Fuel Rail Group, Gasoline Engine

Ref. Part No. Description Qty.
29 1 9010306 Tube, Cooling, Line [Mit] 1
29 2 9010327 Bolt, M8-1.25 X 16, Soc Hd [Mit] 2

6-26 M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 21 — Throttle Body Group, Gasoline Engine

4 —>

Ref. Part No. Description Qty.
33 1 9010266 Actuator [Mit , Bosch] 1
33 2 9010268 Gasket, Throttle [Mit 40mm] 1
33 3 9010330 Washer, 1/4 Flat [Mit] 4
33 4 9010331 Bolt, M6-1.0 X 45, Skt Hd [Mit] 4
M20 Gas/LPG 331386 (2-2013) 6-27




MITSUBISHI ENGINE BREAKDOWN

Y
@
bl

O~NO UL WNBEP

Part No.
9010266
1037311
9006619
9010267
9010268
9010269
9010270
9010271

Fig. 22 — Throttle Body Group, LPG Engine

— 8

Description

Actuator [Mit , Bosch]

Seal, Org, Lpg, Mixer [Gm 2007]
Adapter [E100 Mixer Gm 1.6l 2010]
Spacer, Ring, Throttle [Mit 40mm]
Gasket, Throttle [Mit 40mm]

Bolt, M6-1.0 X 25 Soc Hd [Mit]
Washer, Lock, M6 [Mit]

Bolt, M6-1.0 X 85 Soc Hd [Mit]

Qty.

ADMNDNPRPRPEPRP

6-28

M20 Gas/LPG 331386 (2-2013)



MITSUBISHI ENGINE BREAKDOWN

Fig. 23 — Vaporizer Group, LPG Engine

Ref. Part No. Description Qty.
1 9010272 Hose Assy, Upper, Tap [Mit] 1
2 9008805 Isolator 3
3 384979 Clamp, Hose, Spring, 0.62d 6
4 9008804 Plate, Mtg [Epr] 1
5 9010273 Fitting, 1/2 X 5/8 Hose,Plastic[Mit] 2
6 9010274 Clamp, Tension [Mit #29] 2
v 7 9008193 Regulator [ Gm3.01 2010] 1
A 9010626 Repair Kit, Vaporizer
8 9010275 Bracket, Vaporizer [Mit 20/24m Tilt] 1
9 9010276 Hose, Fuel, Molded [Mit 20/24m] 1
10 9010277 Hose, Coolant, Molded [Mit 20/24m] 1
11 9010278 Hose, Coolant, Molded [Mit 20/24m] 1
12 9010279 Hose, Coolant, Molded [Mit 20/24m] 1
13 9010262 Bolt, M6-1.0 X 10 FI Hd [Mit] 3
14 9010280 Bolt, M8-1.25 X 16 FI Hd [Mit] 2
15 9010264 Nut, M6-1.0 Flange [Mit] 1
16 9010391 Lock-Off, 12v, Lpg [Mit] 1
17 9010317 Fitting, 1/4mpt X 1/4mpt, 90deg[Mit] 1

M20 Gas/LPG 331386 (2-2013) 6-29



MITSUBISHI ENGINE BREAKDOWN

Fig. 24 — Electronic Pressure Regulator (EPR) Group, LPG Engine

Ref.

A WN P

o O

Part No.
9010314
9008806
9008807
9006618
9010634
9008808
9007424
9007423

Description

Plug, 1/8npt, Brs [Mit]

Regulator, Press, Electronic [Epr]
Fitting, Barb, 3/4” [Epr]

Mixer [E100lp Gm 2010]

Repair Kit, Mixer

Screw, Soc, M4 X 0.70 X 16

Stud, M05-0.8 [Gm1.6] Lp 2010]
Nut, FIng, M05-0.8 [Gm1.6l Lp 2010]

Qty.

ARNDNRPRPRPRERN

6-30

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST .. ... e 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ........ ... 7-16

M20 Gas/LPG 331386 (2-2013) 7-1



CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
C460919 ...... 2-237 06956 ........ 2-49, 2-51 08714 ........ 2-101, 2-109, 2-119,
IB3614 ........ 4-10 06957 ........ 2-103, 2-119 2-123
00500-15 .. .... 4-8,4-9 06960 ........ 2-17 08716 ........ 2-71, 2-73, 2-75,
00927 ........ 2-111, 2-113 06961 ........ 2-67,2-73 2-107, 2-109, 2-127,
00954 ........ 2-143 06962 ........ 2-79, 2-81, 3-59 2-131, 2-137, 2-139
00960 ........ 2-67, 2-69 06963 ........ 2-103 08875 ........ 2-133
00966 ........ 4-10 06965 ........ 3-59 09005 ........ 2-111, 2-113
01316 ........ 3-3, 3-57 06968 ........ 2-25, 2-27 09007 ........ 2-127, 2-131, 2-139
01493 ........ 29 06969 ........ 291, 2-115 09010 ........ 2-83, 2-97, 2-101,
01681 ........ 2-17 06972 ........ 2-23, 2-25, 2-27 2-107, 2-109, 2-111,
01683 ........ 2-29,2-37,2-93,2-97, 06988 ........ 2-19 2-113, 2-117, 2-119,
3-3, 3-19, 3-25, 3-29, 07255 ........ 2-29, 2-31, 2-33 2-133, 3-7, 3-11, 3-15
3-33, 3-37, 3-43, 3-57, 07259 ........ 2-99, 2-107, 2-109, 09023 ........ 2-119
3-59 2-115, 2-123 09028 ........ 2-99, 2-105, 2-115,
01684 ........ 2-5,2-103, 2-107, 07299 ........ 2-25, 2-27 2-127, 2-131
2-109, 2-117, 2-133, 07449 ........ 2-123 09037 ........ 2-41
2-137, 2-139, 3-29, 07514 ........ 3-19 09081 ........ 2-125,2-129
3-37 07782 ........ 2-19 09145 ........ 2-67
01685 ........ 2-71,2-73,2-75,2-77, 07786 ........ 2-127, 2-131 09198 ........ 2-97
2-83, 2-103, 2-107, 07788 ........ 2-127, 2-131 09200 ........ 2-15, 2-21, 2-53,
2-109, 2-117, 2-119, 07789 ........ 2-99 2-103, 2-137, 3-19,
2-121, 2-123, 2-127, 07790 ........ 2-69, 2-79, 2-81 3-25, 3-29, 3-33
2-131, 2-135, 2-141, 07791 ........ 2-45, 2-47, 2-125, 09206 ........ 3-21,3-37
3-3, 3-7, 3-11 2-129, 2-163 09252 ........ 2-15, 2-97, 2-99, 3-37
01686 ........ 2-7,2-99, 2-119, 3-13 07797 ........ 2-163, 2-169 09291 ........ 2-103, 2-107, 2-109
01714 ........ 2-93, 2-95 07805 ........ 2-117, 3-37 09738 ........ 3-13, 3-37
01754 ........ 2-103 07810 ........ 2-107, 2-145 09739 ........ 2-93, 2-111, 2-113,
01760 ........ 2-15 08085 ........ 2-15 2-137, 3-13, 3-19,
01762 ........ 2-111, 2-113, 3-7, 3-9 08165 ........ 2-75, 2-79 3-25, 3-33, 3-43, 3-47,
02430 ........ 4-20 08166 ........ 2-71,2-73, 2-75 3-49
02706 ........ 4-7 08170 ........ 2-93 09740 ........ 2-9, 2-15, 2-21, 2-53,
02850 ........ 2-15, 2-21, 2-77, 3-21 08171 ........ 2-91,2-105 2-77, 2-83, 2-103,
02931 ........ 2-123 08175 ........ 2-111, 2-113 2-111, 2-113, 2-115,
02938 ........ 2-105, 4-23 08179 ........ 2-93, 2-99, 2-107, 2-117, 2-127, 2-131,
02942 ........ 2-99 2-109, 2-119, 3-7, 3-11 2-133, 2-135, 2-139,
03026 ........ 2-55, 2-61 08180 ........ 2-89 2-141, 2-143, 2-167,
03192 ........ 3-51 08182 ........ 2-95, 2-127, 2-131 2-169, 3-3, 3-5, 3-21,
03495 ........ 2-121 08236 ........ 2-115 3-29, 3-37, 3-47, 3-49,
03922 ........ 2-143 08708 ........ 2-9, 2-15, 2-17, 2-19, 3-57
04375 ........ 2-69 2-29, 2-37, 2-55, 2-57, 09741 ........ 2-115, 2-119
04414 ........ 2-9, 2-23, 2-25, 2-27, 2-59, 2-61, 2-63, 2-65, 09744 ........ 2-133, 3-37
2-119, 2-121 2-77,2-79, 2-81, 2-93 09832 ........ 2-77, 2-79, 2-81
04706 ........ 2-17 08709 ........ 2-7,2-9, 2-21, 2-49, 1002789 ....... 3-23, 3-25
04733-12 ...... 2-115 2-51, 2-53, 2-55, 2-57, 1002898 .. ..... 3-21,3-29
06532 ........ 2-29, 2-31, 2-33, 2-41 2-59, 2-61, 2-63, 2-65, 1002899 ....... 3-21,3-29
06548 ........ 2-93 2-67, 2-69, 2-77, 2-81, 1005086 . ...... 3-23, 3-25
06549 ........ 2-15, 2-29, 2-37, 2-87, 2-83, 2-85, 2-87, 2-93, 1005219 ....... 3-39
3-37, 3-57 2-97,2-127, 2-131, 1005255 ....... 3-21
06922 ........ 2-103 2-145, 2-167, 3-15 1005302 ....... 3-19, 3-29, 3-39
06927 ........ 2-21, 2-77 08711 ......... 2-23, 2-25, 2-27, 2-91 1005435 ....... 3-21, 3-29, 4-23
06928 ........ 2-105 08712 ........ 2-13, 2-71, 2-103, 1005506 . ...... 3-19
06929 ........ 2-15 2-107, 2-109, 2-117, 1005507 ....... 3-19
06938 ........ 2-29, 2-37 2-119, 2-137, 2-139 1005508 . ...... 3-19
06939 ........ 3-57 v08713 ........ 2-71, 2-73, 2-75, 2-77, 1005552 ....... 3-19, 3-23, 3-25, 3-29,
06942 ........ 2-9, 2-19, 2-29, 2-31, 2-83, 2-97, 2-101, 3-39
2-33, 2-37, 2-41, 2-45, 2-103, 2-107, 2-109, 1006400 ....... 3-29
2-77,2-93 2-111, 2-113, 2-115, 1006401 ....... 3-19
06943 ........ 2-15, 2-23, 2-55, 2-61, 2-117, 2-119, 2-121, 1006415 ....... 3-21,3-39
2-75, 2-77 2-123, 2-125, 2-127, 1006416 ....... 3-29
06944 ........ 2-105 2-129, 2-131, 2-133, 1006447 ....... 3-19
06946 ........ 2-31, 2-33, 2-41 2-135, 2-141, 3-7, 1007220 ....... 2-119
06949 ........ 2-51 3-13,3-15 1007482 ....... 2-77,2-83, 2-85
06955 ........ 2-93, 2-135, 2-141 1008640 ....... 2-67
7-2 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1008916 ....... 2-19 1017218 ....... 2-9, 2-15, 2-21, 2-69, 1018549 ....... 2-225
1010614 ....... 3-43 2-101, 2-107, 2-109, 1018776 ....... 2-15
1010668 . ...... 3-25, 3-29, 3-33, 3-43 2-133, 2-135, 2-139, 1018780 ....... 3-21
1010684 ....... 3-19 2-141, 2-143, 2-167, 1018883 ....... 3-19
1010836 ....... 3-19 2-169, 3-5, 3-21, 3-29, 1018884 ....... 3-19
1011018 ....... 2-234 3-37, 3-47, 3-49, 3-57 1018936 ....... 2-167, 4-11
1011019 ....... 2-234 1017248 .. .. ... 3-49 1018938 ....... 3-15, 4-13
1011020 ....... 2-234 1017368 ....... 2-5 1018939 ....... 2-29, 2-37
1011107 ....... 2-49, 2-51 1017386 ....... 3-39 1019031 ....... 2-127
1011216 ....... 2-71,2-73, 2-75 1017413 ....... 3-39 1019146 .. .. ... 2-115
1011353 ....... 2-23 1017415 ....... 3-39 1019225 ....... 2-7
1011403 ....... 3-29, 3-39 1017791 ....... 2-7 1019228 ....... 2-15
1011412 ....... 3-19, 3-25, 3-31, 3-33, 1017868 . ...... 1-1, 2-121 1019250 ....... 3-57
3-43 1017903 ....... 2-89 1019251 ... .... 2-7
1011521 ....... 3-23, 3-39 1017944 .. ... .. 2-103 1019265 ....... 2-77,2-83
1011780 ....... 2-55, 2-57, 2-61, 2-63 1017947 ..... .. 2-53 1019273 ....... 2-77
1011799 ....... 2-77 1017969 ....... 2-71 1019295 ....... 1-1,2-125, 2-129
1011837 ....... 3-41 1017978 ....... 2-55 1019394 ....... 2-49
1011885 ....... 3-5 1017987 ....... 2-61 1019416 ....... 2-49
1011895 ....... 2-49, 2-51 1018059 ....... 2-77 1019424 ... .... 2-135, 2-141
1011899 ....... 2-55, 2-57, 2-61, 2-63 1018097 ....... 3-21 1019445 ....... 3-47, 3-49
1012160 ....... 2-49 1018098 ....... 3-19, 3-29 1019630 ....... 2-229
1012248 ... .... 2-51 1018142 ....... 2-71,2-73 1019636 ....... 3-5
1013031 ....... 2-71,2-73, 2-75 1018155 ....... 4-23 1019646 ....... 3-27
1013086 ....... 2-49, 2-51 1018193 ....... 2-107 1019939 ....... 2-49
1013117 ....... 2-73, 2-75 1018194 ....... 2-107 1019940 ....... 2-49
10137 ........ 1-1, 2-87 1018196 ....... 2-107 1019950 ....... 2-231
1013902 ....... 3-21 1018197 ....... 2-107 1019968 .. ..... 2-77, 2-79, 2-81
1014082 ....... 3-21 1018199 ....... 2-107 1019971 ....... 3-47, 3-49
1014563 ....... 2-67, 2-77, 2-79, 2-81, 1018202 ....... 2-107 1020003 . ...... 2-115
2-103, 2-107, 2-109, 1018203 ....... 2-103 1020065 . ...... 2-139
2-123, 2-143, 2-145, 1018206 ....... 2-107 1020163 ....... 2-117
3-51 1018207 ....... 2-103 1020166 . ...... 1-1, 2-117
1014575 ....... 3-21 1018208 ....... 2-105 1020168 ....... 2-9, 3-37
1014705 ....... 2-115 1018209 ....... 2-145 1020186 ....... 2-21
1014747 .. ... .. 2-83 1018210 ....... 2-107 1020207 . ...... 2-117
1014843 ....... 2-85 1018216 ....... 2-145 1020208 . ...... 2-117
1014929 ....... 3-29 1018226 ....... 2-99 1020209 ....... 2-133
1014971 ... .. .. 4-23 1018227 ....... 2-99 1020263 . ...... 2-139
1014974 .. ... .. 3-5, 3-43, 4-23 1018235 ....... 2-101 1020320 ....... 2-143
1014986 ....... 3-29 1018236 ....... 2-107, 2-109 1020331 ....... 2-139
1015033 ....... 3-5 1018237 ....... 2-107, 2-109 1020335 ....... 2-139
1015041 ....... 2-77,2-83 1018239 ....... 2-101 1020394 ....... 2-167, 4-17
1015045 ....... 2-137, 3-3, 3-13, 3-31, 1018240 ....... 2-105 1020428 .. ..... 2-133
3-41,3-57 1018241 ....... 2-99 1020487 ....... 2-15
1015067 ....... 3-25, 3-33 1018244 ....... 2-107 1020540 ....... 29
1015205 ....... 2-81 1018245 ....... 2-107, 2-109 1020548 ....... 2-127
1015220 ....... 2-103 1018252 ....... 2-145 1020602 . ...... 2-71
1015547 ....... 2-29, 2-31, 2-33, 2-47 1018253 ....... 2-107, 2-109 1020708 . ...... 2-167
1015815 ....... 2-43 1018258 ....... 2-101 1020828 .. ..... 2-117
1015897 ....... 2-33 1018260 ....... 2-99 1020904 .. ..... 29
1015930 ....... 2-29, 2-31, 2-38, 2-45 1018262 ....... 2-99 1020949 ....... 2-55, 2-57, 2-59, 2-61,
1016354 ....... 4-23 1018266 ....... 2-99 2-63, 2-65
1016463 ....... 2-107 1018272 ....... 2-101 1021019 ....... 2-111, 2-113
1016560 ....... 2-33 1018274 ....... 2-105 1021047 ....... 2-105
1016561 ....... 2-47 1018275 ....... 2-99 1021090 ....... 2-139
1016624 ....... 2-71 1018276 ....... 2-99 1021210 ....... 3-5,4-3
1016837 ....... 3-3 1018280 ....... 2-105 1021265 ....... 2-17
1017101 ....... 2-133 1018293 ....... 2-105 1021290 ....... 2-87
1017141 ... .. .. 2-237 1018296 ....... 1-1 1021325 ....... 3-3
1018300 ....... 2-101 1021327 ... .... 2-7
1018333 ....... 3-25 1021404 ... .... 2-123
1018463 ....... 2-77 1021419 ....... 2-139
1018495 ....... 3-57 1021439 ....... 3-11
1018499 ....... 3-19, 3-57 1021473 ..... .. 3-11

M20 Gas/LPG 331386 (2-2013)

7-3



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1021497 ....... 2-123 1023307 ....... 2-131 1025229 ....... 2-49, 2-51
1021511 ....... 2-121 1023314 ....... 2-131 1025405 ....... 3-15
1021514 ....... 2-55, 2-61 1023464 ....... 2-11 1025435 ....... 29
1021546 ....... 2-123 1023476 ....... 2-123 1025445 ....... 3-17
1021564 ....... 3-11 1023482 ....... 2-49, 2-51 1025460 .. ..... 2-123
1021579 ....... 1-1,2-165 1023485 ....... 3-17 1025480 ....... 2-135, 2-141
1021609 ....... 2-119 1023486 ....... 3-17 1025487 ....... 2-93
1021617 ... .... 3-11 1023487 ....... 2-155 1025495 ....... 2-93
1021789 ....... 2-71 1023488 ....... 2-153 1025544 ....... 2-157
1021794 ....... 3-7 1023489 ....... 2-153 1025547 ....... 2-155
1021834 ....... 29 1023499 ....... 2-15 1025548 ....... 2-157
1021878 ....... 3-21,3-29 1023502 ....... 2-135, 2-141 1025551 ....... 2-159
1021879 ....... 2-139 1023545 ....... 2-165 1025601 ....... 2-123
1021881 ....... 3-57 1023569 ....... 2-11 1025619 ....... 2-139
1021920 ....... 2-139 1023606 . ...... 2-155 1025620 ....... 2-139
1021941 ....... 2-107, 2-109 1023607 ....... 2-155 1025680 ....... 2-119
1021991 ....... 2-167 1023608 . ...... 2-153 1025736 ....... 2-15
1022003 ....... 2-117 1023609 ....... 2-153 1025756 ....... 2-145
1022004 .. ..... 2-21 1023617 ....... 2-11 1025806 . ...... 2-21
1022005 ....... 2-15, 2-21 1023754 ....... 2-143 1025841 ....... 2-145
1022007 ....... 1-1, 2-117 1023769 ....... 2-157 1025872 ....... 2-143
1022009 . ...... 1-1, 2-117 1023779 ....... 2-119 1025887 ....... 2-143
1022031 ....... 2-93 1023853 ....... 2-77,2-83 1025888 ....... 2-143
1022069 ....... 2-19 1023879 ....... 3-51 1025904 .. ..... 2-99
1022105 ....... 2-15 1023926 ....... 2-17 1025916 ....... 2-15
1022106 ....... 3-13 1024141 ....... 2-226 1025990 ....... 3-17
1022111 ....... 3-7 1024237 ....... 3-29 1025991 ....... 3-17
1022113 ....... 2-71 1024249 .. ..... 2-89 1025992 ....... 3-17
1022135 ....... 37 1024251 ....... 2-161, 4-7 1026003 ....... 2-77
1022137 ... .... 2-135, 2-141 1024260 .. ..... 2-17,4-19 1026007 ....... 2-119
1022140 ....... 2-97 1024274 .. .. ... 2-87 1026014 ....... 2-139
1022165 ....... 2-117 1024287 ....... 2-13 1026025 ....... 2-93
1022167 ....... 2-139 1024389 ....... 2-133 1026051 ....... 2-135, 2-141
1022179 ... .... 2-117 1024403 ....... 2-139 1026067 ....... 3-21
1022188 ....... 37 1024425 ....... 2-15 1026074 ....... 3-19
1022229 ....... 3-5 1024464 . ... ... 2-15 1026080 ....... 2-111, 2-113
1022243 .. .. ... 2-93 1024478 . ...... 2-17 1026108 . ...... 2-117
1022260 ....... 37 1024500 ....... 2-21 1026119 ....... 3-15
1022266 . ...... 3-51 1024535 ....... 2-135, 2-141 1026146 ....... 3-53
1022276 ....... 3-51 1024558 ....... 2-135, 2-141 1026222 . . ..... 2-4
1022302 ....... 37 1024570 ....... 2-117 1026223 . . ..... 2-4
1022318 ....... 3-13 1024576 . ...... 2-127, 2-131 1026319 ....... 2-163
1022345 ....... 2-95 1024584 ....... 2-125, 2-129 1026352 ....... 2-111, 2-113
1022359 ....... 2-117 1024586 ....... 1-1,2-125, 2-129 1026550 ....... 2-49, 2-51
1022363 ....... 2-117 1024591 ....... 2-133 1026576 ....... 2-87
1022364 ....... 2-29, 2-31 1024599 ....... 2-135, 2-141 1026628 .. ..... 2-21
1022370 ....... 2-139 1024641 ....... 2-119 1026645 ....... 2-155
1022372 ... .... 2-119 1024648 .. .. ... 2-119 1026647 ....... 2-163
1022377 ... .... 2-143 1024651 ....... 2-125, 2-129 1026664 . ...... 2-49
1022442 ... .... 2-119 1024688 . ... ... 2-157, 2-159 1026665 . ...... 2-21
1022482 ....... 2-167 1024695 ....... 2-17 1026726 . . ..... 2-21
1022484 . .. .... 2-167 1024703 ....... 2-119 1026727 ....... 2-135
1022545 ....... 2-123 1024764 . ... ... 2-157 1026733 ....... 2-157
1022699 ....... 29 1024853 ....... 2-143 1026743 ....... 3-57, 4-21
1022736 ....... 2-93 1024891 ....... 2-143 1026759 ....... 2-49, 2-51
1022779 ....... 2-97 1024934 ....... 2-53 1026825 ....... 2-15
1022787 ... .... 2-97 1024977 ....... 3-59 1027007 ....... 3-57
1022794 ....... 2-71 1025005 . ...... 1-2, 3-7 1027039 ....... 2-141
1022798 ....... 2-97 1025100 ....... 2-115 1027099 ....... 2-77
1022825 ....... 2-127, 2-131 1025101 ....... 2-237 1027103 ....... 2-77
1022831 ....... 2-121 1025133 ....... 2-165 1027218 ....... 29
1022978 ....... 2-131 1025140 ....... 2-95 1027233 ....... 2-97
1023239 ....... 2-121 1025151 ....... 2-125,2-129 1027237 ....... 3-57
1023288 ....... 2-23 1025159 ....... 3-5 1027267 ....... 29
1023306 ....... 2-127 1025196 ....... 2-21 1027290 ....... 2-133

7-4 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1027313 ....... 2-97 1029379 ....... 3-7,3-9, 49 1032743 ....... 2-111, 2-113
1027320 ....... 2-157 1029399 ....... 3-57 1032812 ....... 2-51
1027321 ....... 2-157 1029497 ....... 3-5 1032830 ....... 3-51
1027381 ....... 2-133 1029543 ....... 3-59 1032831 ....... 3-51
1027560 .. ..... 3-59 1029545 ....... 2-19 1033156 ....... 2-21
1027688 .. ..... 2-5 1029646 . ...... 2-99 1033297 ....... 3-21
1027697 ....... 2-4 1029652 ....... 2-19 1033428 ....... 2-67
1027716 ... .... 1-2, 3-7 1029748 ....... 2-133 1033591 ....... 2-103
1027719 ... .... 1-1, 2-121 1029790 ....... 3-57 1033624 ....... 2-229
1027759 ....... 3-60 1029964 .. ..... 2-111, 2-113 1033644 ....... 1-1, 2-67
1027798 . ...... 3-49 1030017 ....... 29 1033746 ....... 2-51
1027800 ....... 3-49 1030073 ....... 2-23 1033897 ....... 2-51
1027810 ....... 2-115 1030404 .. ..... 2-153 1033901 ....... 2-51
1027856 ....... 2-55, 2-57, 2-61, 2-63 1030441 ....... 4-24, 4-25 1033975 ....... 29
1027916 ....... 2-7 1030444 ....... 4-24, 4-25 1034147 ... .... 2-123
1027926 . ...... 3-11 1030511 ....... 3-25, 3-33, 3-43 1034149 ....... 2-123
1027976 . ...... 3-57 1030549 ....... 3-53 1034388 ....... 2-145
1027978 ....... 3-57 1030588 ....... 2-15, 2-21 1034655 ....... 2-51
1028074 ....... 2-137 1030593 ....... 29 1034676 ....... 2-51
1028136 ....... 2-73 1030617 ....... 2-133 1034764 ....... 2-11
1028145 ....... 2-155 1030709 ....... 2-159 1034765 ....... 2-11
1028173 ....... 2-139 1030863 ....... 3-19 1034766 .. ..... 2-11
1028211 ....... 2-139 1030864 ....... 3-19 1034767 ....... 2-15
1028328 ....... 2-139 1030878 ....... 3-19 1034768 ....... 2-11
1028343 ....... 2-45 1030910 ....... 2-115 1034769 ....... 2-11
1028374 ....... 2-121 1030911 ....... 2-115 1034770 ... .... 2-11
1028412 ....... 2-21 1030969 ....... 2-4 1034878 ....... 2-165
1028516 ....... 2-21 1031011 ....... 1-1,2-125, 2-129 1035031 ....... 2-67
1028522 ....... 2-139 1031017 ....... 2-237 1035044 ....... 2-139
1028558 ....... 2-73, 2-75, 6-25 1031206 ....... 2-15 1035068 . ...... 2-19
1028559 ....... 2-73 1031233 ....... 2-133 1035214 ....... 2-83
1028570 ....... 2-139 1031235 ....... 2-133 1035222 ....... 2-77
1028582 ....... 3-19 1031309 ....... 2-141 1035530 ....... 2-67
1028635 ....... 2-127, 2-131 1031312 ....... 2-31, 2-33, 2-41 1035727 ....... 2-123
1028690 ....... 2-135, 2-141 1031331 ....... 1-1, 2-121 1035771 ....... 2-67
1028691 ....... 2-135, 2-141 1031439 ....... 2-23 1035794 ....... 3-29
1028697 ....... 3-5 1031553 ....... 2-63 1035832 ....... 29

1028701 ....... 2-135, 2-141 1031557 ....... 2-19 1035976 ....... 2-77
1028711 ....... 2-31 1031566 ....... 2-69 1035997 ....... 29
1028722 .. ..... 2-41 1031572 ....... 3-5 1036240 ....... 2-105
1028753 ....... 2-73, 2-75 1031575 ....... 2-105 1036611 ....... 2-103
1028769 ....... 2-13 1031609 ....... 2-57 1036710 ....... 2-155
1028772 ....... 2-13 1031610 ....... 2-139 1036801 ....... 3-29
1028821 ....... 2-163 1031614 ....... 2-57,2-63 1036892 ....... 2-13, 2-57, 2-59, 2-63,
1028822 ....... 2-163 1031665 ....... 2-9, 2-13, 2-15, 2-17, 2-65, 2-79, 2-81
1028823 ....... 2-163 2-21 1036939 ....... 2-157
1028852 ....... 2-117 1031699 ....... 2-139, 4-3 1036944 ....... 3-17
1028924 ....... 2-51 1031796 ....... 4-21 1036945 ....... 2-155
1028929 ....... 2-73, 2-75 1031797 ....... 4-21 1036946 .. ..... 3-17
1028972 ....... 2-129 1031798 ....... 4-21 1036959 ....... 2-163
1028979 ....... 2-129 1031799 ....... 4-21 1036965 ....... 3-17
1028994 ....... 2-73, 2-75 1031800 ....... 4-21 1036997 ....... 2-137
1029055 ....... 3-57 1031801 ....... 4-21 1037011 ....... 3-15
1029057 ....... 3-37, 3-57 1031802 ....... 4-21 1037032 ....... 4-23
1029082 ....... 2-31, 2-33, 2-41 1031803 ....... 4-21 1037042 ....... 2-159
1029118 ....... 3-21 1031823 ....... 1-2,2-125, 2-129 1037053 ....... 2-159
1029128 ....... 2-125 1031826 ....... 2-7 1037235 ....... 2-103
1029132 ....... 2-125 1031827 ....... 2-7 1037311 ....... 6-28
1029153 ....... 3-57 1031945 ....... 1-1, 2-121 1037346 ....... 2-7,2-79, 2-81, 2-87,
1029155 ....... 3-57 1032216 ....... 2-235 2-105, 2-139, 2-145
1029156 ....... 3-57 1032242 ....... 2-67 1037355 ....... 2-79, 2-81
1029185 ....... 2-137 1032323 ....... 2-57,2-63 1037671 ....... 2-103
1029293 ....... 2-51 1032399 ....... 2-97 1037805 ....... 3-15, 4-15
1029295 ....... 2-51 1032418 ....... 2-237 1037809 ....... 3-35
1029362 ....... 2-13 1032578 ....... 3-60 1037816 ....... 2-139

M20 Gas/LPG 331386 (2-2013)

7-5



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1037825 ....... 3-25, 3-33, 3-43 1042711 ....... 4-24 1054382 ....... 2-83, 2-85
1037947 ....... 2-103 1042772 ....... 2-33, 2-47 1054428 ....... 2-81
1037970 ....... 2-19 1042775 ....... 2-157 1054558 ....... 2-63
1037971 ....... 2-19 1042776 . ...... 2-157 1054575 ....... 2-111, 2-113
1038074 ....... 2-137 1042968 . ...... 37,39 1054610 ....... 2-113
1038115 ....... 3-11 1043322 ....... 2-83 1054682 ....... 2-11
1038123 ....... 2-109 1043481 ....... 2-31, 2-45 1054776 ....... 4-23
1038134 ....... 2-109 1043866 . ...... 3-39 1054857 ....... 2-111, 2-113
1038137 ....... 2-115, 2-119, 2-127, 1043897 ....... 2-79 1055106 ....... 2-23
2-131, 3-11 1044323 ....... 2-101 1055139 ....... 2-113
1038159 ....... 4-23 1044342 ....... 3-29 1055170 ....... 2-41
1038258 ....... 2-111, 2-113 1044343 ....... 3-29 1055377 ....... 2-67, 2-69
1038499 ....... 2-77 1044367 ....... 2-169 1055381 ....... 2-67
1038566 . ...... 2-169 1044393 ....... 3-37 1055425 ....... 2-67
1038569 ....... 2-153 1044993 ....... 2-109 1055552 ....... 2-35
1038805 ....... 2-133 1045272 ....... 3-15 1056195 ....... 3-59
1038927 ....... 2-139 1045415 ....... 2-79 1056232 ....... 2-33
1038941 ....... 2-139 1045419 ....... 2-79 1056233 ....... 2-41
1039019 ....... 3-5 1045433 ....... 2-79 1056241 ....... 2-73
1039049 ....... 2-139 1045444 .. ... .. 3-59 1056298 ....... 2-103
1039064 . ...... 2-137 1045447 .. ... .. 2-79 1056300 ....... 2-47
1039072 ....... 2-139 1045530 ....... 2-79 1056355 ....... 2-57,2-63
1039124 ....... 2-109 1045759 ....... 2-159 1056566 . ...... 2-23
1039149 ....... 2-109 1045764 ....... 2-77, 2-79, 2-81 1057029 ....... 5-11
1039155 ....... 2-109 1045940 ....... 2-79, 2-81 1057637 ....... 4-23
1039157 ....... 2-109 1046022 .. ..... 2-23 1057643 ....... 2-111, 2-113
1039163 ....... 2-101 1046039 ....... 2-79 1057707 ... .... 1-2
1039215 ....... 2-101 1046090 . ...... 2-19 1057708 ....... 1-2
1039348 ....... 2-127, 2-131 1046173 ....... 3-37 1057710 ... .... 1-2
1039357 ....... 3-29 1046237 ....... 2-67 1057711 ... .... 1-2
1039396 ....... 2-117 1046798 ....... 2-139 1058935 ....... 3-39
1039521 ....... 2-49 1046962 .. ..... 2-79, 2-81 1058963 ....... 3-37
1039652 ....... 2-139 1046976 ....... 39 1059091 ....... 1-2,39
1039757 ....... 2-133 1046980 ....... 1-2,39 1059092 ....... 1-2,39
1039789 ....... 2-169 1046995 ....... 39 1059234 ....... 4-25
1040018 ....... 2-117 1047002 .. ..... 39 1059343 ....... 2-89
1040117 ....... 2-169 1047060 . ...... 39 1059346 ....... 2-89
1040216 ....... 2-155 1047098 .. ..... 2-133 1059347 ....... 2-91
1040306 . ...... 2-133 1047169 ....... 29 1059372 ....... 3-39
1040318 ....... 2-163, 2-165 1047238 ....... 1-2,39 1059391 ....... 3-39
1040467 ....... 2-17, 2-19, 2-77, 2-79, 1047295 ....... 29 1059542 ....... 2-103
2-81, 2-99, 3-37 1047625 ....... 4-15 1059640 ....... 2-4
1040524 ....... 2-4 1048166 ....... 2-81 1059671 ....... 2-91
1040628 . ...... 2-157 1048295AM .... 1-1,2-103 1059677 ....... 3-37
1040655 ....... 2-155 1048474 .. ... .. 2-133 1059878 ....... 4-25
1040834 ....... 3-13 1048512 ....... 2-133 1060130 ....... 2-7,3-13
1040841 ... .... 2-11 1049242 .. ..... 2-103 1060185 ....... 3-37
1040876 ....... 2-169 1049254 ....... 3-29, 3-39 1060273 ....... 3-37
1041006 . ...... 2-103 1049259 ....... 3-29 1060291 ....... 3-37
1041151 ....... 2-45, 2-47 1049919 ....... 2-19 1060292 ....... 3-37
1041152 ....... 2-45, 2-47 1050003 . ...... 2-237 1060517 ....... 4-23
1041291 ....... 2-77 1050295 ....... 3-51 1060521 ....... 2-89
1041389 ....... 3-17 1050436 ....... 2-155 1060596 . ...... 3-39
1041822 ....... 2-13 1050437 ....... 2-155 1060624 .. ..... 3-37
1041920 ....... 2-103 1052017 ....... 3-39 1060693 ....... 3-39
1041953 ....... 2-135, 2-141 1052124 ....... 2-115 1060695 ....... 4-23
1041984 ....... 2-103 1052170 ....... 2-79 1060719 ....... 3-37
1042003 ....... 2-135 1052336 ....... 3-39, 4-23 1060871 ....... 3-46
1042010 ....... 2-141 1052342 ....... 2-115 1060880 ....... 3-46
1042028 .. ..... 2-23 1052726 ....... 3-37 1060881 ....... 3-46
1042499 ....... 2-5 1052885 ....... 2-105 1060942 .. ..... 2-7
1042500 ....... 2-5 1053078 ....... 3-37 1061045 ....... 3-43
1042504 ....... 2-5 1053320 ....... 2-103 1061937 ....... 2-79
1042686 . ...... 2-115 1053464 ....... 4-23 1061973 ....... 2-89
1042710 ....... 4-24, 4-25 1053838 ....... 2-7,2-105, 3-13 1061974 ....... 2-91

7-6 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1062116 ....... 2-33, 2-47 1071439 ....... 2-21 17461 ........ 2-107, 2-109, 2-115,
1062403 ....... 3-39 1071440 ....... 2-35, 2-43 2-127, 2-131, 3-11
1062566 . ...... 2-7,2-105 1071481 ....... 2-87 17521 ........ 2-137

1062804 ....... 3-37 1071482 ....... 2-87 17980 ........ 2-17,2-163
1062813 ....... 2-237 1071502 .. ..... 2-35 19064 ........ 2-77,2-103, 3-55
10632-1....... 2-105 1071603 ....... 2-225 19065 ........ 2-15, 3-37
10632-13 ...... 2-105 1071616 ....... 29 19066 ........ 2-15, 2-21, 2-67, 2-87,
10632-19 ...... 3-19, 3-29 1071653 ....... 2-234, 6-25 2-99, 3-37, 3-47, 3-49,
10632-2 ....... 3-5 1071654 ....... 2-234, 6-25 3-57

10632-4 ....... 2-105, 3-37 1071727 ....... 2-69 19191 ........ 37,39

10632-8 ....... 2-15 1071785 ....... 2-81 19312 ........ 2-31, 2-33, 2-35, 2-41,
1063456 ....... 2-234 1071947 ....... 3-46 2-43

1063457 ....... 2-234 1072408 . ... ... 2-35, 2-43 19313 ........ 2-67, 3-51
1064370 ....... 2-231 1072421 ....... 2-69 19315 ........ 2-23, 2-31, 2-33, 2-35,
1064371 ....... 2-229 1072559 ....... 2-35, 2-43 2-41,2-43
1064440 ....... 2-237 10832 ........ 2-23 19317 ........ 2-31, 2-33, 2-41
1064662 .. ..... 2-237 10917 ........ 4-21 19583 ........ 2-89

1065342 ....... 2-237 11442-1 ....... 2-45, 2-47 19760 ........ 2-53

1065343 ....... 2-237 1842 ......... 2-97 20021 ........ 2-105

1065793 ....... 3-51 11984 ......... 2-55, 2-61, 3-21 20170 ........ 2-93

1066893 ....... 2-15 12295 ........ 2-111, 2-113 20394 ........ 2-19, 3-57
1067700 ....... 2-137 12309 ........ 2-105 20634 ........ 2-103

1068811 ....... 2-111, 2-113 12317 ........ 2-7,2-107, 2-109, 20778 ........ 2-87

1068812 ....... 39 2-119, 3-13 20833 ........ 1-1,2-123
1069019 ....... 1-2 12323 ........ 2-105, 3-37 20944 ........ 3-5

1069020 ....... 1-2 13048 ........ 2-47 20951 ........ 3-5, 4-23
1069562 ....... 2-115 13534 ........ 2-111, 2-113 20952 ........ 3-5

1069933 ....... 2-99 13698 ........ 2-163 21168 ......... 2-21

1070222 ....... 2-125, 2-129 13904 ........ 4-11, 4-13, 4-15, 4-17 21195 ......... 2-67

1070348 ....... 2-27 13907 ........ 4-7, 417 21196 . ........ 3-59

1070426 .. ..... 2-69 14432 ........ 2-55,2-57,2-59,2-61, 21197 ......... 2-49, 2-97
1070431 ....... 2-69 2-63, 2-65 21198 . ........ 2-161, 3-53
1070434 ....... 2-81 14595-1 ....... 2-93 21601 ........ 2-121,39
1070619 ....... 2-69 14605 ........ 2-93 21602 ........ 2-121

1070731 ....... 2-85 14838 ........ 2-5 21603 ........ 2-121,39
1070751 ....... 2-25, 2-27 14877 ........ 3-3, 3-5, 3-19, 3-29, 21606 ........ 2-121

1070756 ....... 2-25, 2-27 3-39 21623 ........ 2-105

1070764 ....... 2-69 150100 ........ 3-19 21657 ........ 4-20

1070787 ....... 2-65 150516 ........ 2-31, 2-45 21659 ........ 4-20

1070788 ....... 2-59, 2-65 150525........ 3-21 21851 ........ 2-15

1070798 ....... 2-97 150538 ........ 3-29 21933 ........ 4-19

1070819 ....... 2-97 150540 ........ 3-29, 4-23 21934 ........ 4-19

1070822 ....... 2-59, 2-65 150713 ........ 3-29 21935 ........ 4-19

1070833 ....... 2-59, 2-65 15331 ........ 2-19 21955 ........ 4-9

1070850 ....... 2-69 15539 ........ 2-5 21956 ........ 4-9

1070860 . ...... 2-81 15543-2 ....... 2-55, 2-61 21958 ........ 4-9

1070890 ....... 2-69 15648 ........ 2-135, 2-141 222267 ........ 2-133

1070955 ....... 2-81 15675 ........ 2-111, 2-113, 2-135, 222268 . ....... 2-101, 2-107, 2-109
1071003 ....... 2-75 2-141 222290 ........ 2-87

1071061 ....... 2-89 15678 ........ 2-103, 3-29 222375 .. ... ... 3-43

1071099 ....... 2-85 16213 ........ 2-97 222463 ... ... .. 2-125, 2-129
1071107 ....... 2-69 16431 ........ 2-155 222496 .. ...... 2-71, 2-73, 2-75,
1071108 ....... 2-69 16695 ........ 4-8,4-9 2-111, 2-113
1071110 ....... 2-69 16735 ........ 2-67,2-69,2-139,3-11  222505........ 2-71, 2-73, 2-75,
1071113 ....... 2-75 16931 ........ 2-9, 2-15, 2-19, 2-21, 2-123

1071144 .. ... .. 2-69 2-49, 2-51, 2-53, 2-55, 222516 ........ 2-135, 2-141
1071145 .. ... .. 2-69 2-61, 2-67, 2-69, 2-79, 22290 ........ 2-17

1071155 ....... 2-25 2-83, 2-85, 2-89, 2-93, 22297 ........ 2-77,2-83, 2-85
1071173 ....... 2-163 2-143 22308 ........ 2-53

1071376 ....... 2-75 16944 ........ 2-99 223080 ........ 2-15

1071388 ....... 2-51 16968 ........ 2-13 223198 ........ 2-115

1071397 ....... 6-25 17185 ........ 2-111, 2-113, 3-19 223470 ........ 3-7

1071398 ....... 6-25 17284 ........ 3-13 223599 ........ 2-13

1071404 ... .... 2-59 17414 ........ 2-53 22790 ........ 4-3

1071418 ... .. .. 2-75 23146 ........ 2-7,2-105, 3-13

M20 Gas/LPG 331386 (2-2013)

7-7



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
23156 ........ 2-53 32491 ........ 2-7,2-9, 2-15, 2-17, 35904 ........ 2-163
23211 ......... 2-99 2-19, 2-49, 2-51, 2-53, 360023 ........ 2-91
23285 ........ 4-3 2-55, 2-57, 2-59, 2-61, 360074 ........ 2-91
23498 ........ 2-135, 2-141, 2-143, 2-63, 2-65, 2-67, 2-69, 360270 ........ 2-91
2-145 2-73, 2-77, 2-79, 2-81, 360271 ........ 2-91
23524-1 . ...... 2-119 2-83, 2-85, 2-89, 2-93, 360272 ........ 2-91
23788 ........ 2-93 2-111, 2-113, 2-115, 360273 ........ 2-91
24012 ........ 2-71,2-73 2-117, 2-135, 2-139, 360274 ........ 2-91
24047 ........ 2-53 2-141, 2-163, 2-165, 360275 ........ 2-91
24105 ........ 3-3 2-167, 3-11, 3-13,3-15, 360276 ........ 2-91
24196 ........ 3-43, 3-47, 3-49 3-51 360801 ........ 2-127, 2-131, 2-139
24199 ........ 2-93 32492 ........ 2-7, 2-15, 2-49, 2-53, 360802........ 2-91
24265 ........ 2-21,3-3 2-73, 2-75, 2-79, 2-81, 360824 ........ 2-103
24299 ........ 2-5 2-97, 2-105, 2-163, 360952 ........ 2-103
24339 ........ 2-89 3-7, 3-9, 3-51, 3-53, 360973 ........ 2-133
24358 ........ 2-139, 4-3 3-59 361044 ........ 2-155
24543 .. ...... 3-5 32493 ........ 2-23, 2-25, 2-27 361047 ........ 3-17
24544 .. ... ... 3-3, 3-19, 3-29, 3-39 32509 ........ 4-23 361071 ........ 2-13
24555 .. ...... 2-121,2-123, 3-9 32716 ........ 2-53, 2-67 361073 ........ 2-13
24698 ........ 3-39 32746 ........ 2-5 361075 ........ 2-13
24928-1 . ...... 2-53 32975 ........ 2-103 361339 ........ 2-79, 2-93, 2-95,
24929 ........ 2-53, 3-29 32981 ........ 2-49, 2-51, 2-143 2-105, 2-117, 3-3, 3-19,
24976 ........ 2-23 32982 ........ 3-37 3-21
25014 ........ 2-73, 2-75 32983 ........ 2-15, 2-67 36159 ........ 2-35, 2-43
25046 ........ 37,39 32987 ........ 2-89 363162 ........ 2-121
25122 ........ 1-1,2-165 32988 ........ 2-67 36328 ........ 2-127, 2-131
25611 ......... 37,39 331385........ 3-60 363301 ........ 2-121
25686 ........ 2-111, 2-113 331386 ........ 3-60 363413 ........ 1-2
25735 ........ 2-123, 2-125, 2-129 331388 ........ 3-60 363458 ........ 2-7
27048 ........ 2-45, 2-49, 2-53 331389 ........ 3-60 363976 ........ 2-9, 2-67
27767 ........ 2-33, 2-47 331390 ........ 3-60 364347 ........ 2-93
28854 ........ 4-9 331391 ........ 3-60 364441 ........ 2-121,3-15
29557 ........ 3-11 331392........ 3-60 364587 ........ 2-99
29558 ........ 3-11 331393 ........ 3-60 364749 ........ 2-15
29584 ........ 2-119 331394 ........ 3-60 364864 ........ 2-93
30407 ........ 2-77, 2-79, 2-81 331395 ........ 3-60 364948 ........ 2-93
31241 ........ 2-145 3313% ........ 3-60 365004 ........ 3-17
313174 .. ... ... 2-93 331397 ........ 3-60 365164 ........ 2-55, 2-61
31354 ........ 4-8,4-9 331398 ........ 3-60 36643 ........ 2-53, 2-97, 2-143,
31375 ........ 4-8 331399 ........ 3-60 2-145
31379 ........ 4-8 331400 ........ 3-60 36644 ........ 2-115
31383 ........ 4-8 331401 ........ 3-60 36658 ........ 2-103
31543 ........ 3-33, 3-43 331402........ 3-60 36661 ........ 2-103
31613 ........ 1-1,2-165 331403 ........ 3-60 367313 ........ 2-109, 2-119
32126 ........ 2-89 331404 ........ 3-60 367679 ........ 2-103
32183 ........ 2-105, 3-5 331405 ........ 3-60 367770 ........ 2-119
32483 ........ 2-15,2-17,2-29,2-31, 331406 ........ 3-60 367771 ........ 2-7
2-33, 2-37, 2-41, 2-49, 331407 ........ 3-60 367949 ........ 2-133
2-51, 2-55, 2-61, 2-71, 331408 ........ 3-60 367974 ........ 3-53
2-73, 2-75, 2-77, 2-79, 331409 ........ 3-60 368391 ........ 2-15
2-103, 2-105, 3-37 33295 ........ 3-3 36845 ........ 3-11
32485 ........ 2-23,2-25,2-27,2-67, 33373 ........ 2-123 369359 ........ 3-7,3-9, 3-59
2-73, 2-97, 2-115, 33401 ........ 2-117 369704 ........ 2-87
2-123, 2-145, 2-161 33580 ........ 4-5 369745 ........ 2-55, 2-57, 2-59, 2-61,
32486 ........ 2-17,2-23,2-25,2-27, 33671 ........ 2-87 2-63, 2-65
2-77,2-91, 2-105, 3-11 33812 ........ 2-169 369746 ........ 1-1, 2-55, 2-57, 2-59,
32490 ........ 2-9, 2-23, 2-31, 2-33, 33932 ........ 2-21,2-97, 2-125, 2-61, 2-63, 2-65
2-35, 2-41, 2-43, 2-45, 2-129, 3-3, 3-37 369747 ........ 2-55, 2-57, 2-59, 2-61,
2-75, 2-77, 2-79, 2-81, 34178 ........ 4-5 2-63, 2-65
2-93, 2-95, 2-97, 3-19, 34323 ........ 2-145 369811 ........ 3-3
3-21 34359 ........ 3-15 370100 ........ 2-121
34411 ... ... .. 2-7,2-105, 3-13 371503 ........ 6-21
35493 ........ 4-10 371509 ........ 6-17
35707 ........ 2-53 371527 ........ 2-67
35710 ........ 2-53 371562 ........ 6-17
7-8 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
3711770 . ....... 2-45, 2-47 371983 ........ 5-7 372053 ........ 59

371790 .. ...... 3-60 371984 ........ 5-7 372055 ........ 5-12

371854 ........ 2-57,2-63 371986 ........ 5-7 372056 . . ...... 5-12

371855 ........ 2-23 371987 ........ 5-7,5-8 372057 ........ 5-12

371860 ........ 2-23,2-71, 2-73 371988 ........ 5-7 372058 .. ...... 5-12

371861 ........ 2-71,2-73 371990 ........ 5-3,5-7 372059 ........ 5-12

371863 ........ 2-67 371991 ........ 5-7 372060 . ....... 5-12

371865 ........ 2-67 371992 ........ 5-8 372066 . . ...... 59

371866 ........ 2-23 371993 ........ 5-7 372235 ........ 2-234

371868 ........ 2-23 371994 ........ 5-7 372236 .. ...... 2-234

371869 ........ 2-23 371995 ........ 5-8 372237 ........ 2-234

371870 ........ 2-23 371996 ........ 2-23,5-7 372440 ........ 1-1, 2-49, 2-51
371871 ........ 2-67 371997 ........ 5-7 372470 ........ 2-31, 2-33, 2-35, 2-41,
371872 ...... ... 2-67 371998 ........ 5-7 2-43

371876 ........ 2-23 371999 ........ 5-3,5-5 372482 . ....... 2-37

371877 ........ 2-23, 2-45, 2-47 372000 ........ 5-7 372484 . ....... 2-37

371890 ........ 2-23 372001 ........ 5-7 372489 ........ 2-29

371931 ........ 55 372002........ 2-23,5-7 372491 ........ 2-71
371932......... 55 372003 ........ 5-7 372492 ........ 6-25

371933 ........ 55 372004 ........ 5-7 372493 ........ 2-29, 2-37, 6-25
371934 ........ 55 372005 ........ 5-7 372497 .. ... ... 2-38

371935 ........ 55 372007 ........ 5-3 372498 ........ 2-37

371936 ........ 55 372008 . ....... 5-3 372500 ........ 2-37

371937 ........ 55 372009 ........ 5-11 372501 ........ 2-38

371938 ........ 55 372010 ........ 5-11 372503 ........ 2-37

371940 ........ 5-8 372011 ........ 5-11 372506 . ....... 2-37

371941 .. ... ... 5-8 372012 ........ 5-11 372507 ........ 2-37

371942 ........ 55 372013 ........ 5-11 372510 ........ 2-37

371943 ........ 5-8 372014 ........ 5-11 372511 ........ 2-37

371944 .. ... ... 55 372015 ........ 5-11 372512......... 2-37

371945 .. ... ... 55 372016 ........ 5-11 372514 .. ... .. 2-37

371946 . ....... 55 372017 ........ 5-11 372515 ........ 2-37

371947 .. ... ... 5-7 372018 ........ 5-3 372517 .. ...... 2-37

371948 ........ 5-7 372019 ........ 5-3 372518 ........ 2-37

371949 ........ 5-7 372020 . ....... 5-9, 6-16 372523 ........ 2-37

371950 ........ 5-7 372021 ........ 59 372528 ........ 2-37, 2-45

371951 .. ...... 5-7 372022 .. ...... 5-3 372529 ........ 2-45, 2-47

371952 . ....... 5-7 372023 ........ 5-3 372534 ........ 2-29, 2-31, 2-41
371954 .. ...... 5-3 372024 .. ...... 5-3 372537 ........ 2-29, 2-37

371955 . ....... 5-3 372025 .. ...... 5-3 372539 ........ 2-45, 2-47

371956 . ....... 5-3 372026 . . ...... 5-3 372541 ........ 2-23

371957 ........ 5-3 372027 ........ 5-3 372542 . ....... 2-29

371958 ........ 5-3 372028 .. ...... 5-3 372543 .. ... ... 2-29, 2-31, 2-33, 2-41
371959 ........ 5-8 372029 ........ 5-3 372544 .. ... ... 2-29, 2-31, 2-33, 2-37
371960 ........ 5-8 372030 ........ 5-3 372545 .. ... ... 2-29, 2-31, 2-33
371961 ........ 5-8, 5-11 372031 ........ 5-3 372546 .. ...... 2-29

371962 ........ 55 372032 ........ 5-3 372547 . ....... 2-29, 2-31, 2-33, 2-37,
371963 ........ 55 372033 ........ 5-3 2-41

371964 ........ 55 372034 ........ 5-3 372548 . ....... 2-31, 2-33, 2-37, 2-41
371965 ........ 55 372035 ........ 5-3 372549 ........ 2-29, 2-31, 2-33, 2-37,
371966 . ....... 55 372036 . ....... 5-3 2-41

371967 ........ 55 372037 ........ 5-3 372550 ........ 2-29, 2-31, 2-33, 2-37,
371968 ........ 55 372038 ........ 5-3 2-41

371969 ........ 55 372039 ........ 5-3 372554 . ....... 2-23

371970 ........ 55 372040 ........ 5-11 372556 .. ...... 2-23

371971 .. ... ... 55 372041 ........ 5-11 372557 ........ 2-67

3711972 .. ...... 1-1, 2-23, 5-8 372043 ........ 5-11 372558 . ....... 2-37

371973 ........ 5-8 372044 .. ... ... 5-11 372560 . ....... 5-8

371975 ........ 5-8 372046 .. ...... 5-11 372563 .. ...... 2-29

371976 ........ 55 372047 ........ 5-3 372566 .. ...... 2-29

3711977 ........ 55 372048 .. ...... 5-3 372567 ........ 5-7

371978 .. ...... 55 372049 ........ 59 372569 ........ 2-37

371979 ........ 55 372050 ........ 59 372572 .. ... ... 5-7

371980 ........ 5-7 372051 ........ 59 372573 ........ 5-3

371981 ........ 5-7 372052 ........ 5-9 372574 ........ 5-3

M20 Gas/LPG 331386 (2-2013)

7-9




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
372575 ........ 1-1,5-12 373659 ........ 4-11 384979 ........ 2-45, 2-47, 6-22, 6-29
372576 .. ...... 2-37 373660 ........ 4-11 384980 ........ 2-41
372577 ........ 2-37 373661 ........ 4-13 384983 ........ 2-45
372579 ........ 2-37, 2-41 373662 . ....... 4-13, 4-15 384984 ........ 2-45, 2-47
372580 ........ 2-37 373663 ........ 4-13, 4-15, 4-17 384985 ........ 2-31, 2-33, 2-41
372582 ........ 2-37 373664 ........ 4-13, 4-15, 4-17 384986 ........ 2-45, 2-47
372603 ........ 5-12 373665 ........ 4-17 384990 ........ 2-234
372605 ........ 2-37 373666 . ....... 4-17 384991 ........ 2-41
372606 . ....... 2-37 373667 ........ 4-17 384992 ........ 2-31,2-33
372607 ........ 2-37 373668 . ....... 4-17 384995 ........ 2-31, 2-33, 2-41
372608 . ....... 2-37 373669 ........ 4-17 384996 ........ 2-41
372609 ........ 2-37 373670 ........ 4-13, 4-17 384997 ........ 2-234
372610 ........ 2-37 373671 ........ 4-17 384998 ........ 2-234
372611 ........ 2-37 373672 ........ 4-13, 4-15, 4-17 384999 ........ 2-234
372612 ........ 2-37 373673 ........ 4-13, 4-17 385001 ........ 6-15
372613 ........ 2-37 373678 ........ 4-7 385009 ........ 2-51
372615 ........ 1-1, 2-37, 2-45 373679 ........ 4-7 385011 ........ 6-22
372616 ........ 5-11 373680 ........ 4-7 385015........ 6-15, 6-16, 6-19, 6-21,
372857 ........ 2-37 373681 ........ 4-7 6-22
372858 ........ 2-29 373683 ........ 4-15 385029 ........ 2-23
372862 ........ 2-23 373684 ........ 4-15 385644 ........ 3-23, 3-25, 3-31, 3-41,
372863 ........ 3-60 373685 ........ 4-15 3-43, 3-57
372882 ........ 5-3 373686 . ....... 4-15 385685 ........ 2-133, 2-139, 3-5
372891 ........ 6-25 374224 .. ... ... 2-237 386088 ........ 2-127, 2-131
372898 ........ 2-37 374560 . ....... 2-89 386264 . ....... 2-121
372953 ........ 2-23 374563 ........ 2-89 386298 ........ 2-121,39
373217 ........ 4-5 375321 ........ 3-57 386652 ........ 3-5
373226 .. ...... 4-5 375322 ........ 3-3 387237 ........ 2-121
373236 ........ 4-5 37555 ........ 4-8,4-9 387281 ........ 2-157
373260 ........ 4-5 37616 ........ 4-5 387433 ........ 2-121
373291 ........ 4-5 377236 .. ...... 3-17 387500 ........ 2-121
373297 ........ 4-5 377349 ........ 2-133, 3-3 388552 ........ 5-11
373298 ........ 4-5 37756 ........ 4-5 38968 ........ 4-5
373299 ........ 4-5 379609 ........ 2-89, 4-5 390994 ........ 2-133
373317 ........ 4-7 379791 ........ 2-107, 2-109 391368 ........ 2-19
373327 ........ 4-7 379870 ........ 2-127, 2-131 39210 ........ 2-113, 2-167, 3-15
373346 ........ 4-7 381391 ........ 2-59, 2-65 392171 ........ 2-13
373347 ........ 4-7 381502 ........ 2-93 392609 ........ 2-143
373348 ........ 4-7 381858 ........ 2-155 392629 ........ 2-49
373389 ........ 4-7 381862 ........ 2-155 392645 ........ 2-53
373391 ........ 4-7 382099 ........ 2-115 39277 ........ 2-7,2-9, 2-49, 2-51,
373393 ........ 4-7 382224 ........ 2-93 2-53, 2-55, 2-57, 2-59,
373394 ........ 4-7 382320 ........ 2-133, 2-139 2-61, 2-63, 2-65, 2-69,
373395 ........ 4-7 382516 ........ 2-13 2-77, 2-79, 2-81, 2-85,
373398 ........ 4-7 38255 ........ 4-5 2-103, 2-135, 2-141,
373402 ........ 4-7 383165 ........ 2-13 2-163, 2-165
373413 ........ 4-7 383912........ 2-49 39278 ........ 2-97
373427 ........ 4-7 384418 ........ 2-21,2-125, 2-129 39279 ........ 2-93
373429 ........ 4-7 384419 ........ 2-21 39281 ........ 2-69, 2-123
373434 . ....... 4-7 384442 .. ... ... 2-67,2-71, 2-73 39283 ........ 2-7,2-9, 2-23, 2-79,
373493 ........ 4-7 384961 ........ 55 2-163
373494 ........ 4-7 384962 ........ 5-8 39284 ........ 2-71, 2-73, 2-75, 3-59
373631 ........ 4-17 384963 ........ 55 39285 ........ 2-145
373633 ........ 4-11, 4-13, 4-15 384964 ........ 55 39308 ........ 2-127, 2-131
373637 ........ 4-11 384966 ........ 5-7 39311 ......... 2-9, 2-67, 2-103
373639 ........ 4-11 384968 ........ 5-7 39312 ........ 2-103
373640 ........ 4-11, 4-13, 4-15, 4-17 384970 ........ 2-45, 2-47 393135........ 2-125, 2-129
373642 ........ 4-13, 4-15, 4-17 384971 ........ 2-45, 2-47 393209 ........ 2-67
373646 .. ...... 4-13, 4-15, 4-17 384972 ........ 2-31, 2-33, 2-41 393215 ........ 2-89, 2-99
373647 ........ 2-169, 4-11, 4-13, 384973 ........ 2-45, 2-47 393255 ........ 3-13

4-15, 4-17 384974 ........ 2-29, 2-31, 2-33, 2-41 39349 ........ 2-9, 2-15, 2-21, 2-67,
373648 ........ 4-11, 4-13, 417 384975 ........ 2-45 2-69, 2-75, 2-79, 2-97,
373656 . ....... 4-11, 4-13, 4-15 384976 ........ 2-41 2-127, 2-131, 2-133,
373657 ........ 4-11, 4-13, 4-15, 4-17 384977 ........ 2-45, 2-47 2-135, 2-141
373658 ........ 4-11, 4-13, 4-15, 4-17 384978 ........ 2-45, 2-47 39350 ........ 2-89

7-10 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
394916 ........ 2-234 43844 ........ 2-29, 2-31, 2-38, 2-45,  53400-1....... 2-53
394921 ........ 2-234 2-77, 2-83, 2-85, 3-3, 53400-4 ....... 2-53
39527 ........ 4-8 3-5, 3-29, 3-39 53466 ........ 2-7,2-9, 2-77, 2-85,
39534 ........ 2-143 44868 ........ 2-111, 2-113, 2-145, 2-87, 2-163, 3-21
395825 ........ 2-107 2-161, 2-167, 3-15 53485 ........ 2-145, 4-10
395973 ........ 2-167, 3-15 44869 ........ 2-145, 2-161, 2-165, 53947 ........ 2-97
395974 ........ 2-167, 2-169, 3-15 3-15 53953 ........ 2-97
396221 ........ 2-153 44961 ........ 4-23 54017 ........ 2-153
396255 ........ 2-155 45622 ........ 4-5 54051 ........ 2-89
396266 . ....... 2-155 45623 ........ 4-5 54052 ........ 2-89
396438 ........ 2-155 45628 ........ 4-8,4-9 54087 ........ 2-89
396476 ........ 2-167, 3-15 46236 ........ 3-49 54095 ........ 4-10
397648 ........ 3-53 46314 ........ 2-29, 2-37 54205 ........ 2-97
39785 ........ 2-67 46480 ........ 2-167 54274 . ....... 2-77, 2-79, 2-81,
39810 ........ 2-23 46481 ........ 2-163 2-143, 2-145
39811 ......... 2-115 46482 ........ 2-165, 2-169 54275A . ... ... 2-143, 2-145
398279 ........ 2-55,2-57,2-59,2-61, 46559 ........ 2-97 54333 ........ 2-31, 2-45, 2-49, 2-51,
2-63, 2-65 46563 ........ 2-93 2-59, 2-65, 2-87, 3-13,
398468 . ....... 2-49, 3-19 46785-1 . ...... 2-119 3-19, 3-23, 3-25, 3-29,
398474 ........ 3-19 46800 ........ 37 3-31, 3-33, 3-39, 3-41,
398500 ........ 3-57 47504 ........ 3-15 3-43
398501 ........ 2-13 47512 ........ 2-161 54390 ........ 2-91
398508 ........ 2-13 47513 ........ 2-161 54607 ........ 2-93
39924 ........ 2-105 47522 ........ 2-89, 2-167 54615 ........ 2-139
40362 ........ 2-165 47585 ........ 2-17 54655 ........ 2-97
40607 ........ 2-105 47638 ........ 2-99 54861 ........ 2-143
40678 ........ 2-163 47719 ........ 3-13 55272 ........ 3-49
41130 ......... 2-143 47752 ........ 2-163 55455 . ....... 2-165
4139 ......... 2-21 47801 ........ 2-89 55586 ........ 2-111, 2-113, 2-167,
4141 ......... 2-117 48079 ........ 2-97 2-169, 3-15
4142 ......... 2-67 48126 ........ 2-51 55685 ........ 3-15
41169 ......... 2-95, 2-97 48267 ........ 2-49 55845 ........ 3-53, 3-55, 3-59
4178 ......... 2-15,2-21,2-77,2-79, 48790 ........ 3-39 55926 ........ 4-7
2-81,2-145 48813 ........ 4-10 56078 ........ 2-111, 2-113
41185......... 2-127, 2-131 48985 ........ 2-115, 3-11 56185 ........ 2-17
41186 ......... 2-67, 2-69, 2-97, 48996 ........ 2-67 56186 ........ 2-229, 3-19, 3-29,
2-135, 2-141, 2-143, 48998 ........ 2-67, 2-69 3-37, 3-57
311 49145 .. ... ... 2-91 56690 ........ 2-17, 2-165, 3-15,
41187 ......... 2-73, 2-97, 2-119, 49266 ........ 2-13, 2-29, 2-31, 2-79, 3-17
2-127, 2-131 2-89, 2-113, 3-19, 3-39 56692 ........ 37
41295 ........ 3-3,35 49697 ........ 2-125, 2-129 56820 ........ 2-17, 2-167, 2-169,
41315 ........ 2-137 49800 ........ 2-15, 2-77 3-15
41346 ........ 3-11 49883 ........ 2-69, 2-167 56821 ........ 37,39
41359 ........ 3-37 49933 ........ 2-143, 2-167, 2-169 56835 ........ 2-17
41361 ........ 2-23 50161 ........ 2-163 56992 ........ 2-13
41399 ........ 2-95 50178 ........ 3-13 57189 ........ 2-143
41430 ........ 2-53,2-77,2-79,2-81, 50335 ........ 2-23, 2-97 57248 ........ 3-29
2-145, 2-163, 3-51, 50544 ........ 2-137 57297 ........ 2-53
3-59 50646 ........ 2-105 57315 ........ 2-89
41445 ........ 2-127, 2-131 50901 ........ 3-39 57569 ........ 2-81
41579 ........ 4-23 50960 ........ 2-145 57702 ........ 3-59
41619 ........ 2-115, 2-119, 2-127, 51109 ......... 2-93 57804 ........ 2-87,2-234
2-131 51176 . ........ 2-23, 2-25, 2-27 57946 ........ 2-157
42011 ......... 2-67 51305 ........ 2-29,2-31,2-38,2-45, 58311 ......... 2-93
42120 ........ 2-115 2-77, 2-83, 2-85 58366 ........ 2-83
42120-1 ....... 2-99 51338 ........ 2-89 58494 ........ 2-15
42133A ....... 3-3, 3-19, 3-29, 3-39 51339 ........ 2-89 58589 ........ 2-53
42180 ........ 2-95 51560-5....... 2-55, 2-61 58590 ........ 2-53
42215 ........ 2-145 51754 ........ 2-157 58592 ........ 2-165
42223 ........ 2-89 51787 ........ 2-163 58819 ........ 2-7,2-9, 2-95
42226 ........ 2-143, 2-167, 2-169, 51824 ........ 2-115 58842 ........ 2-89
3-15 51839 ........ 2-29,2-31,2-33,2-38, 58979 ........ 2-139
42467 ........ 2-97 2-45, 2-47 59009 ........ 2-93
43555 ........ 2-121, 2-135, 2-141 52405 ........ 4-5 59156 ........ 2-53, 3-11
53076 ........ 2-161 59194 ........ 2-127

M20 Gas/LPG 331386 (2-2013)

7-11



CROSS REFERENCE

59195 ........ 2-131 70709 ........ 2-17 76099 ........ 2-117, 3-21, 3-25,
59378 ........ 4-10 70717 ........ 2-17 3-33, 3-43
59542 ........ 2-99 71204 ........ 2-119 761490 ........ 2-7,3-13
59577 ........ 2-17, 2-169, 3-17 71340 ........ 2-89 762249 . ....... 3-19
59633 ........ 3-11 71341 ..., .. 2-89 762282 .. ... ... 2-33, 2-47
59649 ........ 2-145 71367 ........ 2-93 762514 . ....... 2-87
59668 ........ 2-95 71369 ........ 2-115 763042 ........ 2-101
59735 ........ 2-145 71556 ........ 2-155 763090 ........ 2-115
59962 ........ 2-93 71607 ........ 2-127, 2-131 763114 ........ 3-19
59967 ........ 2-145 71726 ........ 2-165 763116 ........ 2-103, 3-19, 3-25,
60090 ........ 2-163, 3-15 et ........ 2-167, 2-169 3-33
60295 ........ 2-87 7729 ........ 2-111, 2-113, 4-8 76316 ........ 2-167, 3-17
607775 ........ 4-23 7735 ........ 2-155 76426 ........ 2-139
61490 ........ 4-8,4-9 VA V£ ) R 2-155 76570 ........ 2-69, 2-135, 2-141
61869 ........ 2-33 71868 ........ 3-11 768481 ........ 2-17
62471 ........ 2-163 71869 ........ 3-11 76958 ........ 2-67
62595-15 ... ... 2-51 71874 ........ 3-11 769785 ........ 3-57
630164 ........ 3-39 71941 ........ 2-19 77003 ........ 4-11, 4-17
630371 ........ 33 72897 ........ 2-99 77005 ........ 4-11, 4-13, 4-15, 4-17
63175-1 ....... 3-11 72926 ........ 2-89 77006 ........ 4-17
63233 ........ 3-11 72968 ........ 3-39, 3-55 77097 ........ 2-107, 2-109, 2-119,
63234 ........ 2-97 72970 ........ 2-17 2-127, 2-131, 2-167,
63244-2 . ... ... 33 73027 ........ 2-17 2-169, 3-11
63245-1 . ... ... 3-19 73260 ........ 3-3,4-20 77098 ........ 2-115, 3-11
63378 ........ 2-53 73281 ........ 2-89 77345 . ....... 2-89
63430 ........ 3-53, 3-55 73342 ........ 4-3 78122 ........ 2-53
63448 ........ 3-53, 3-55 73411 ... ... 2-97 78398 ........ 3-3,4-3
63451 ........ 3-53, 3-55 73433 ........ 33 78829 ........ 4-3
63468 ........ 2-123 73468 ........ 33 78830 ........ 4-3
63810 ........ 2-29,2-31,2-33,2-38, 73471 ........ 2-29,2-31,2-38,2-45, 78833 ........ 4-3
2-45, 2-47, 2-137, 3-3, 2-77,2-83, 2-85 78836 ........ 4-3
3-5, 3-13, 3-23, 3-25, 73736 ........ 2-13 78838 ........ 4-3
3-31, 3-33, 3-41, 3-43, 74077 ........ 2-21 78839 ........ 4-3
3-57 74090 ........ 2-135, 2-141 78840 ........ 4-3
63923 ........ 4-20 74094 ........ 4-8,4-9 78841 ........ 4-3
63987-1 ....... 3-39 74095 ........ 4-8 78842 ........ 4-3
64379 ........ 2-107 74098 ........ 4-8, 4-11, 4-17 78843 ........ 4-3
64425 . ....... 2-123, 2-125, 2-127, 74099 ........ 4-8 78875 ........ 4-20
2-129, 2-131, 3-7 74100 ........ 4-8,4-9 78950 ........ 4-21
64743 ........ 3-19 74122 ... ... 4-5 78951 ........ 4-21
64778 ........ 3-39, 3-57 74123 ........ 4-5 78952 ........ 4-21
65145-1 . ...... 2-161 74125 ........ 4-5 79273-1 ....... 3-23, 3-25
65180 ........ 2-123 74165 ........ 4-5 79273-2 . ... ... 2-137
65215 ........ 2-165 74166 ........ 4-5 79380 ........ 2-143
65230 ........ 4-9 74167 ........ 4-5 79381 ........ 2-71,2-73, 2-77, 2-83,
65241 ........ 4-8 74168 ........ 4-5 2-85
65441 ........ 2-95 74180 ........ 4-7 79484 ........ 33
65580 ........ 3-55 74183 ........ 4-19 79497 ........ 33
65581 ........ 3-39 74185 ........ 4-19 79506 ........ 2-135, 2-141
65695 ........ 2-111, 2-113 74193 ........ 4-19 79729 ........ 4-5
67004 ........ 3-53, 3-55 74196 ........ 4-19 79828 ........ 4-5
67555 ........ 2-115 74222 . ....... 4-19 80288 ........ 29
67767 ........ 2-45,2-77, 2-95 74225 . ....... 4-7 80395 ........ 2-121, 2-135, 2-141
67811 ......... 2-161 74226 ........ 4-7 80409 ........ 2-123
68866 ........ 2-95 74232 ........ 4-19 80950 ........ 2-123
68869 ........ 2-87 74233 ........ 2-143, 4-10 81784 ........ 2-127, 2-131
69173 ........ 2-167, 2-169 74237 ........ 4-7 81952 ........ 2-123
69234 ........ 2-53, 2-65 74243 . ....... 4-19 82727 ........ 29
69582 ........ 2-93 74244 .. ... ... 4-19 82739 ........ 2-105
69657 ........ 3-53, 3-55 74245 . ... ... 4-19 82832 ........ 2-89
69659 ........ 3-53, 3-55 74250 ........ 4-8,4-9 82839 ........ 3-13
69785 ........ 2-133 74440 ........ 2-97 83578 ........ 2-29, 2-31, 2-38, 2-45
70096 ........ 4-7 74454 .. .. ... 2-145 83874 ........ 1-1, 2-121
70100 ........ 4-7 74455 .. ...... 2-7,2-77,2-163 83879 ........ 2-97
70157 ........ 29 75456-3 ....... 2-143 84170 ........ 2-97
70563 ........ 2-111, 2-113 75456-4 . ... ... 2-143 84597 ........ 1-2
70622 ........ 2-17 75968 ........ 2-17 86508 ........ 33
70623 ........ 2-17 86636 ........ 2-139
7-12 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
86659 ........ 2-91 9004565 . ... ... 3-60 9010240 . ...... 6-18,6-19
86751 ........ 2-93 9004674 . ...... 5-11 9010241 ....... 6-18
86759 ........ 37 9004675 . ...... 5-11 9010242 . ...... 6-18
86866 ........ 2-115 9004880 . ...... 2-13 9010243 ... .... 6-19
87536 ........ 2-13 9005165 . ...... 2-133 9010244 . ...... 6-19
87631 ........ 2-111, 2-113 9006257 . ...... 3-60 9010245 . ...... 6-20
87730 ........ 2-49 9006334 . ...... 2-7,2-105, 3-13 9010246 . ... ... 6-20
87738 ........ 2-83, 2-85 9006386 . ... ... 2-113 9010247 . ...... 6-25
87816 ........ 2-127, 2-131 9006398 . ...... 2-111, 2-113 9010248 . ...... 6-25
87866 ........ 1-1,2-13 9006618 . ...... 2-41,6-30 9010249 . ...... 6-25
9000355 . ...... 2-49, 2-51 9006619 . ...... 2-33, 2-41, 6-28 9010250 . ...... 6-9
9000846 . ...... 3-49 9006620 . ... ... 2-47 9010251 ....... 6-9
9000879 . ...... 3-49 9006634 . ...... 2-23 9010252 . ...... 6-9
9001310 ....... 3-57 9006635 . ...... 2-23 9010253 . ...... 6-9, 6-21
9001314 ....... 3-51 9006812 . ...... 2-79 9010254 . ... ... 6-9
9001321 ....... 3-47 9006895 . ...... 2-23 9010255 . ...... 6-25
9001327 ....... 3-49 9006917 ....... 2-67 9010256 . ... ... 6-25
9001334 ....... 3-53, 3-55 9007088 . ...... 2-67 9010257 . ...... 6-25
9001338 ....... 3-59 9007131 ....... 3-47 9010258 . ... ... 6-25
9001509 . ...... 6-7 9007142 ....... 2-161 9010259 . ...... 6-25
9002380 . ...... 29 9007380 . ...... 1-1, 2-47 9010260 . ...... 6-25
9002381 ....... 29 9007381 ....... 1-1 9010261 ....... 6-25
9002392 . ...... 2-13 9007382 . ...... 1-1 9010262 . ...... 6-16, 6-25, 6-29
9002393 . ...... 2-77 9007423 . ...... 2-41,6-30 9010263 . ...... 6-25
9002394 . ...... 2-71,2-73 9007424 . ...... 2-41,6-30 9010264 . ...... 6-25, 6-29
9002395 . ...... 2-49 9007513 ....... 2-7 9010266 . ... ... 6-27, 6-28
9002398 . ...... 2-165 9007552 . ...... 2-47 9010267 . ...... 6-28
9002399 ....... 2-7 9007553 . ...... 2-47 9010268 . . ..... 6-27, 6-28
9002400 . ...... 2-7 9007882 . ...... 3-37,4-23 9010269 . ...... 6-28
9002401 . ...... 2-7 9007883 . ...... 4-23 9010270 . ...... 6-28
9002409 . ...... 29 9007912 ....... 2-13 9010271 ....... 6-28
9002435 . ...... 2-13 9007913 ....... 2-13 9010272 . ...... 6-29
9002553 . ... ... 1-1 9008193 ....... 6-29 9010273 ....... 6-29
9002554 . ... ... 1-1 9008197 ....... 2-23,5-7 9010274 . ...... 6-29
9002555 . ... ... 1-1 9008248 . ... ... 2-89 9010275 ....... 6-29
9002613 . ...... 1-1 9008757 . ...... 4-25 9010276 . ... ... 6-29
9002683 . ...... 2-145 9008804 . ...... 6-29 9010277 ....... 6-29
9002684 . ... ... 2-143 9008805 . ...... 6-25, 6-29 9010278 . ...... 6-29
9002708 . ...... 4-3 9008806 . ... ... 6-30 9010279 ....... 6-29
9002709 . ...... 4-3 9008807 . ...... 6-30 9010280 . ...... 6-29
9003008 . ...... 4-24 9008808 . ...... 6-30 9010281 ....... 6-15
9003009 ....... 4-24, 4-25 9008848 . ...... 4-25 9010282 . ...... 6-15
9003070 . ...... 2-133 9008868 . ... ... 3-29, 4-25 9010283 ....... 6-15
9003071 ....... 2-133 9010096CE .... 2-81 9010284 . ...... 6-15
9003313 ....... 2-139 9010215 ....... 6-22 9010285 ....... 6-15
9003345 . ...... 5-3 9010217 ....... 6-20 9010286 . ...... 6-15
9003390 ....... 2-31,2-33 9010219 ....... 6-20 9010287 . ...... 6-15
9003391 ....... 2-41 9010222 . ...... 6-17 9010288 . ...... 6-15
9003434 . ...... 29 9010223 . ...... 6-17 9010289 ....... 6-22, 6-23
9003435 . ...... 29 9010224 . ...... 6-17 9010290 ....... 6-22
9003436 . ...... 29 9010225 . ...... 6-17 9010291 ....... 6-22
9003449 . ...... 2-139 9010226 . ... ... 6-17 9010293 ....... 6-22
9003453 . ...... 2-13 9010227 . ...... 6-17 9010294 . ...... 6-22
9003455 . ...... 2-143 9010228 . ...... 6-17 9010295 . ...... 6-22
9003461 . ...... 2-143 9010229 . ...... 6-17, 6-21 901029 . ...... 6-16
9003610 . ...... 2-51 9010230 ....... 6-17 9010297 . ...... 6-16
9003793 ....... 2-135 9010231 ....... 6-17 9010298 . ...... 6-16
9003794 . ...... 2-141 9010232 ....... 6-18 9010302 ....... 6-16
9003832 ....... 2-73 9010233 ....... 6-18 9010303 ....... 6-16
9003926 . ...... 3-60 9010234 ....... 6-18 9010305 ....... 6-23
9004117 ....... 2-133 9010235 ....... 6-18 9010306 . ...... 6-23, 6-26
9004493 . ...... 2-121 9010236 . ...... 6-18 9010307 ....... 6-23
9004514 ....... 4-24 9010237 ....... 6-18 9010308 . ...... 6-23
9004515 ....... 4-24 9010238 ....... 6-18 9010309 ....... 6-23
9004564 . ... ... 3-60 9010239 ....... 6-16, 6-18 9010310 ....... 6-23

M20 Gas/LPG 331386 (2-2013) 7-13



CROSS REFERENCE

9010311 ....... 6-7 9010463 . ...... 6-4 9010539 ....... 6-9
9010312 ....... 6-7 9010464 . ...... 6-4 9010540 ....... 6-9
9010313 ....... 6-7 9010465 ....... 6-4 9010541 ....... 6-9
9010314 ....... 6-30 9010466 . . ..... 6-4 9010542 . ... ... 6-9
9010317 ....... 6-29 9010467 ....... 6-5 9010543 ....... 6-9
9010327 ....... 6-26 9010468 . ...... 6-5 9010544 .. ... .. 6-9
9010330 ....... 6-27 9010469 . ...... 6-5 9010545 ....... 6-9
9010331 ....... 6-27 9010470 ....... 6-5 9010546 . ...... 6-9
9010359 ....... 6-18 9010471 . .... .. 6-5 9010547 ....... 6-9
9010360 ....... 6-18 9010473 ....... 6-5 9010548 ....... 6-9
9010366 . ...... 6-25 9010479 ....... 6-5 9010549 ....... 6-9
9010367 ....... 6-25 9010480 ....... 6-5 9010550 ....... 6-9
9010371 ....... 6-21 9010481 ....... 6-5 9010551 ....... 6-9
9010372 ....... 6-21 9010482 ....... 6-5 9010552 ....... 6-9
9010373 ....... 6-21 9010483 ....... 6-5 9010553 ....... 6-9
9010374 ....... 6-21 9010484 ....... 6-5 9010554 ....... 6-9
9010375 ....... 6-21 9010485 ....... 6-5 9010555 ....... 6-9
9010376 . ...... 6-21 9010487 ....... 6-7 9010556 . ...... 6-9
9010377 ....... 6-21 9010488 ....... 6-7 9010557 ....... 6-9
9010380 ....... 6-21 9010489 ....... 6-7 9010559 ....... 6-9
9010382 ....... 6-15 9010490 ....... 6-7 9010560 . ...... 6-9
9010383 ....... 6-15 9010491 ....... 6-7, 6-9 9010561 ....... 6-9
9010384 ....... 6-15 9010492 ....... 6-7 9010562 . ...... 6-9
9010391 ....... 6-29 9010493 ....... 6-7 9010563 . ...... 6-9
9010419 ....... 6-3 9010494 ....... 6-7 9010564 . ...... 6-9
9010420 . ...... 6-3 9010495 ....... 6-7 9010565 . ...... 6-9
9010421 ....... 6-3 9010496 . ...... 6-7 9010567 . ...... 6-9
9010422 . ... ... 6-3 9010497 ....... 6-7 9010568 . ...... 6-9
9010423 ....... 6-3 9010498 ....... 6-7 9010569 . ...... 6-9
9010424 .. ... .. 6-3 9010499 ....... 6-7 9010570 ....... 6-11
9010425 ....... 6-3 9010500 ....... 6-7 9010571 ....... 6-11
9010426 . ...... 6-3, 6-12 9010501 ....... 6-7 9010572 . ... ... 6-11
9010427 . ... ... 6-3 9010502 . ...... 6-7 9010574 . ...... 6-11
9010428 . ...... 6-3 9010503 ....... 6-7,6-13 9010575 ....... 6-11
9010429 ....... 6-3 9010504 ....... 6-7 9010576 . ...... 6-11
9010430 ....... 6-3 9010505 ....... 6-7 9010577 ....... 6-11
9010431 ....... 6-3, 6-5 9010506 . ...... 6-7 9010578 . ... ... 6-11
9010432 ....... 6-3 9010507 ....... 6-7 9010579 ....... 6-11
9010433 ....... 6-3 9010508 . ...... 6-7 9010580 ....... 6-11
9010434 ....... 6-3 9010510 ....... 6-7 9010581 ....... 6-12
9010435 ....... 6-3 9010511 ....... 6-7 9010582 ....... 6-12
9010436 ....... 6-3 9010512 ....... 6-7 9010583 ....... 6-12
9010437 ....... 6-3 9010513 ....... 6-10 9010585 ....... 6-12
9010438 ....... 6-3 9010514 . .... .. 6-10 9010586 . ...... 6-12
9010439 ....... 6-3 9010515 ....... 6-10 9010587 ....... 6-12
9010440 ....... 6-3 9010516 ....... 6-10 9010589 ....... 6-12
9010441 ....... 6-3, 6-5 9010517 . ...... 6-10 9010590 ....... 6-12
9010442 . ... ... 6-3 9010518 ....... 6-10 9010591 ....... 6-12
9010443 ....... 6-3 9010519 ....... 6-10 9010592 ....... 6-12
9010444 .. ... .. 6-3 9010520 . ...... 6-10 9010593 ....... 6-12
9010445 ....... 6-3 9010521 ....... 6-10 9010594 ....... 6-12
9010446 . ...... 6-3 9010522 . ...... 6-10 9010595 ....... 6-12
9010447 . .... .. 6-3 9010523 ....... 6-10 9010596 . ...... 6-12
9010448 . ... ... 6-3 9010524 . ... ... 6-10 9010597 ....... 6-12
9010449 ....... 6-3 9010525 ....... 6-10 9010598 ....... 6-12
9010450 ....... 6-3 9010526 . ...... 6-10 9010599 ....... 6-12
9010451 ....... 6-3 9010527 . ... ... 6-10 9010600 ....... 6-11, 6-12
9010452 ....... 6-3 9010528 . ...... 6-10 9010601 ....... 6-12
9010453 ....... 6-3 9010529 ....... 6-10 9010602 . ...... 6-13
9010454 .. ... .. 6-3 9010530 ....... 6-9 9010603 . ...... 6-13
9010455 ....... 6-3 9010531 ....... 6-9 9010604 . ...... 6-13
9010456 . ...... 6-3 9010532 ....... 6-9 9010606 . . ..... 6-13, 6-15
9010457 ....... 6-3 9010533 ....... 6-9 9010607 ....... 6-13
9010458 . ... ... 6-3 9010534 ....... 6-9 9010608 . ...... 6-13
9010459 ....... 6-3 9010535 ....... 6-9 9010609 ....... 6-13
9010460 . ...... 6-4 9010536 ....... 6-9 9010610 ....... 6-13
9010461 ....... 6-4 9010537 ....... 6-9 9010612 . ... ... 6-13
9010462 . ...... 6-4 9010538 ....... 6-9 9010613 ....... 6-15
7-14 M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Part Page
Number Number
9010615 ....... 6-15
9010617 ....... 6-15
9010618 ....... 6-15
9010619 ....... 6-16
9010622 . ...... 1-2,6-19
9010623 . ...... 6-17
9010624 . ... ... 6-17
9010625 . ...... 6-17
9010626 . ... ... 6-29
9010627 . ...... 6-21
9010628 . ... ... 6-21
9010629 . ...... 6-21
9010630 . ...... 6-21
9010631 ....... 6-21
9010634 . ...... 6-30
9010849 ....... 2-115
9010904 . ...... 2-85
9010905 ....... 6-22
9010910 ....... 6-22
97680 ........ 2-53

M20 Gas/LPG 331386 (2-2013)

7-15




CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Ace, Thrust, Motor, Hyd [En], 4-9

Actuator [Mit , Bosch], 6-27, 6-28

Actuator, Valve, By-Pass [En], 4-7

Adapter [1.6], 2-37

Adapter [E100 Mixer Gm 1.61 2010], 2-33,
2-41,6-28

Adapter, Filter, Oil, Remote [Mif], 6-21

Adapter, Intake, Throttle Body, 2-29, 2-31,
2-41

Adapter, Plate, 2-37

Adapter, Rod-End, Side Brush, 3-11

Adapter, Throttle Body, 2-37

Adapter, Valve, 400mm [Bosch], 2-41

Adapter, Valve, Fuel Trim, 2-37

Adjuster Assy, Lash, 6-9

Alarm Assy, Backup, 12/48Vdc, 3-47

Alarm Kit, Backup, Ci [M20 And T20], 3-47

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 3-37

Alarm, Warning [Sonalert, St628], 2-87

Alternator, 12vdc 075a [Multi Grv], 2-67

Alternator, 7si [Mit Df Sur-Belt], 6-20

Angle, Brace, Shrd, 2-21

Angle, Lh, 2-119

Angle, Mtg, 2-97

Angle, Mtg, Stl, .12 1.6 1.6 02.21, 2-163

Angle, Mtg, Valve, 3-13

Angle, Retainer, 2-101

Angle, Rh, 2-119

Angle, Sppt, Fan, 2-143

Angle, Sppt, Tank, Rear, 2-133

Arm [Positioning], 2-97

Arm Assy, Rocker [A], 6-9

Arm Assy, Rocker [B], 6-9

Arm Assy, Rocker [C], 6-9

Arm Assy, Tensioner, 6-9

Arm WIdt, Alternator [Mit 2013], 2-69

Arm WiIdt, Lift, Sqge, Lh, 2-131

Arm Widt, Safety, Sppt, Seat, .38d 06.5d,
2-15

Arm Widt, Safety, Sppt, Seat, .38d 10.1l,
2-139

Arm Widt, Sqge, Lift, Rh, 2-127

Arm, Cntrl, Pintle, Centering, 2-97

Arm, Lever, Brake, 4.1 [Knotf], 2-91

Arm, Link, 3-11

Arm, Pinch, 2-135, 2-141

Arm, Pintle, 2-97

Arm, Rocker, Valve, 5-3

Arm, Sqge, Side, Lh, 2-131

Arm, Sqge, Side, Rh, 2-127

B

Bag, Power, 3-55

Ball, Camshaft, 5-11

Bar Widt, Retainer, Sqge, Rear, 2-121

Bar, Flat, Ss, .06 X .50 X 10.01 2/.19sl,
2-13

Bar, Flat, Stl 0.19, 01.50 X 04.11, 2-89

Bar, Isolator, Vacfan [M20 2007], 2-145

Bar, Mtg, Hppr, 2-101

Bar, Mtg, Hppr Cover, 2-103

Bar, Retainer, 3-7

Bar, Rnd, Plstc, 0.31d 12.5l, 2-133

Bar, Tensioner, Mtg [Mit 2.0/2.41], 6-17

Base Assy, Fan, W/O Pulley, 2-67

Battery, 12vdc, 0475cca, Ah, Wet, 2-87

Battery, Wet, 12vdc 0475cca, 1-1

Bearing Kit [CI], 4-19

Bearing Kit, Cshft, 1.989-1.995mm
(Brown), 5-5

Bearing Kit, Cshit, 1.989-1.995mm (Green
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm (Brown
Blue), 5-5

Bearing Kit, Cshft, 1.995-2.001mm
(Green), 5-5

Bearing Kit, Cshft, 2.114-2.120mm, 5-5

Bearing Kit, Cshit, 2.120-2.126mm, 5-5

Bearing Kit, Rod, Connecting, Std, 5-5

Bearing, Ball, 0.98b 2.05d 0.59w, 2-111,
2-113

Bearing, Ball, 1.18b 2.44d 0.63w, 2-91

Bearing, Ball, 20mm B 42mm D 12mm W,
2-67, 2-69

Bearing, Cone, 1.38b 0.71w, 2-89

Bearing, Cone, Pump, Hyd, 4-7

Bearing, Cshft [ Black Std 3], 6-3

Bearing, Cshft [ Green Std 3], 6-3

Bearing, Cshft [ Lan Std 1,2,4,5], 6-3

Bearing, Cshft [ Lan Std 3], 6-3

Bearing, Cshft [ No Color Std 3], 6-3

Bearing, Cshft [ Red Std 1,2,4,5], 6-3

Bearing, Cshft [ Yellow Std 3], 6-3

Bearing, Cshft [Green Std 1,2,4,5], 6-3

Bearing, Cshift [Yellow Std 1,2,4,5], 6-3

Bearing, CshftNo Color Std 1,2,4,5], 6-3

Bearing, Cup, 4-7

Bearing, Cup, 2.56d 0.55w, 2-89

Bearing, Fing, 2-Hole, 0.50b, 2-17

Bearing, Fing, 2hole, 0.50b [Nyl], 2-17

Bearing, Oversize [1.0], 6-3

Bearing, Pillowblock, 1.02b [Solid Pye],
2-93

Bearing, Rod, Connect [ Lan Std], 6-10

Bearing, Rod, Connect [No Color Std],
6-10

Bearing, Rod, Connect [Yellow Std], 6-10

Bearing, Self Align, 0.75b 1.25d, 2-115

Bearing, Self Align, 1.25b 2.00d, 2-99

Bearing, Shaft, Balancer [ Ovrsz], 6-3

Bearing, Shaft, Std, Balancer, 6-3

Bearing, Split, 1.00b, 2-93

Bearing, Std, Balancer, 6-3

Bearing, Thrust, 4-9

Bearing, Thrust, 0.53b 1.00d 0.03w, 3-11

Bearing, Thrust, Cshtt, 6-3

Bearing, Thrust, Pump, Hyd, 4-7

Bellcrank, Lift, Sqge, 2-119

Belt, Ribbed [V], 6-13

Belt, Ribbed, 38.5I, 1-1, 2-67

Belt, Ribbed, Alternator, 41.5l, 2-69

Belt, Ribbed, Fan, 42.13l, 2-69

Belt, Timing, 5-11, 6-9, 6-11

Belt, Timing, Tensioner, 6-11

Blade, Sqge, .38 3.55w 038.3l, Linatex,
2-125,2-129

Blade, Sqge, .38 3.55w 038.3I, Ure, 1-2

Blade, Sqge, .38 3.55w 038.3l, Ure
(Option), 2-125, 2-129

Blade, Sqge, 37.08I Linatex, 1-1

Blade, Sqge, Front [Linard], 1-1

Blade, Sqge, Front, 49.58I Linatex, 2-121

Blade, Sqge, Front, 49.58! Ure (Option),
2-121

Blade, Sqge, Front, 49.591 Pyu, 1-1

Blade, Sqge, Rear, 53.78L Pyu, 1-1

Blade, Sqge, Rear, 53.78l Ure (Option),
2-121

Blade, Sqge, Rear, Linatex, 1-1, 2-121

Blade, Sqge, Side Brush, Linatex, 1-2, 3-9

Blade, Sqge, Side Brush, Urethane, 1-2,
39

Block Assy, Cylinder, 6-3

Block, Centering, 2-119

Block, Guide, Hppr, 2-7

Block, Short, Eng, W/ Piston & Ring, 5-5

Block, Spacer, 2-69

Bolt, 6-7, 6-21

Bolt, 3/8-16 X 1 1/4 Hxhd [Mit], 6-17

Bolt, 3/8-16 X 4.5 [Mi], 6-17

Bolt, Belt, Balancer, Train, 6-11

Bolt, Bracket, Sensor,Cshft Position, 5-7

Bolt, Bracket,Screen,Qil Pump,M6x1x1,
5-7

Bolt, Camshaft Cover, 5-3

Bolt, Cap, Bearing, 6-3

Bolt, Carriage, M06 X 1.0 X 30, 2-107,
2-109

Bolt, Carriage, M06 X 1.00 X 40, 4.6, 3-37

Bolt, Carriage, M10 X 1.5 X 70, 2-123

Bolt, Connecting, 6-10

Bolt, Connecting Rod, 5-5

Bolt, Cover, Camshaft, M6 X 1 X 22, 5-11

Bolt, Cover, Oil Pump, M6 X 14, 5-7

Bolt, Cover, Water Pump, 5-7

Bolt, Eng Cover, M6 X 1 X 13, 5-11

Bolt, Eye, .25-20 X 1.40 X .25 Eye, 2-97

Bolt, Eye, M08 X 1.25 X 070mm, 05.50
Eye, 2-127, 2-131

Bolt, Eye, M10 X 1.5 X 117mm, 8.0 Eye,
2-119

Bolt, Flange, 6-3, 6-5, 6-7, 6-9, 6-11, 6-12,
6-13, 6-15

Bolt, Flywheel, 5-5

Bolt, Flywheel [Mit 20/24m], 6-18

Bolt, Head. Cyl, 5-3

Bolt, Hsng, Thermostat, 5-3

Bolt, M06 X 1.00 X 13mm, 5-8

Bolt, M08 X 1.25 X 25mm, 5-5

Bolt, M10 X 1.50 X 75mm, 5-5

Bolt, M10-1.25 X 20 Hxhd [Mit], 6-25

Bolt, M10-1.25 X 30 Soc Hd [Mit], 6-18

Bolt, M10-1.25 X 45 Soc Hd [Mit], 6-18

Bolt, M10-1.50 X 30 [Mit], 6-20

Bolt, M12 X 1.75 X 62mm, 5-5

Bolt, M12-1.75 X 25, Hex Hd [Mit], 6-18

Bolt, M6-1.0 X 10 FI Hd [Mit], 6-16, 6-25,
6-29

Bolt, M6-1.0 X 12 FI Hd PI [Mif], 6-25

Bolt, M6-1.0 X 16 FI Hd [Mit], 6-25

Bolt, M6-1.0 X 20 FI Hd [Mit], 6-18, 6-19

Bolt, M6-1.0 X 25 Soc Hd [Mit], 6-28

Bolt, M6-1.0 X 30 FI Hd [Mit], 6-25

Bolt, M6-1.0 X 45, Skt Hd [Mit], 6-27

Bolt, M6-1.0 X 85 Soc Hd [Mit], 6-28

7-16

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Bolt, M8-1.25 X 12 [Mit], 6-23

Bolt, M8-1.25 X 15, Hx Hd [Mit], 6-18

Bolt, M8-1.25 X 16 FI Hd [Mit], 6-29

Bolt, M8-1.25 X 16, Soc Hd [Mit], 6-26

Bolt, M8-1.25 X 20 FI Hd [Mit], 6-17

Bolt, M8-1.25 X 25 [Mit], 6-17, 6-21

Bolt, M8-1.25 X 25 Fig Hd [Mit], 6-23

Bolt, M8-1.25 X 25 Soc Hd [Mit], 6-17

Bolt, M8-1.25 X 55 FI Hd [Mit], 6-9

Bolt, M8-1.25 X 65 Hxhd [Mit], 6-9

Bolt, M8-1.25 X 70 Hxhd [Mit], 6-9, 6-21

Bolt, Manifold, Inlet, 6-15

Bolt, Motor, Hyd, 4-5

Bolt, Oil Pump Screen/Camshaft Cover,
5-7

Bolt, Pan, Oil, 5-8

Bolt, Pulley, Cshtft, 5-5

Bolt, Pump, QOil, 5-7

Bolt, Retainer, Camshaft, M6 X 1 X 16,
5-11

Bolt, Rocker, Cover, 6-4

Bolt, Sensor, Position, Cshtt, 5-7

Bolt, Shield, Manifold, Exhaust, 5-9

Bolt, Shid, .31d X 1.00, .25-20, 2-97

Bolt, Shid, 1.37d X 5.131,1.1-18 Drilled,
2-89

Bolt, Soc Head, M5 X 80 X 35, 2-41

Bolt, Sprocket, Camshaft, M10x1.25x60,
5-11

Bolt, Sprocket, Cshtt, 6-10

Bolt, Tensioner [GM], 5-11

Bolt, Tensioner, Timing Belt,M8x1.25x48,
5-11

Bolt, Tube [Pvc], M6 X 1 X 15, 5-3

Bolt, Washer, 6-9, 6-10, 6-12, 6-17

Boot, .63id .291 .90w, 2-13

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-17

Boot, Circuitbreaker, 3-37

Boot, Switch, Ignition, 2-13

Bracket Assy, Coil, Ignition, 6-7

Bracket Kit, Alternator, Repair, 2-67

Bracket WIdt, Alternator [Mit13], 2-69

Bracket WIdt, Alternator, Lower [Gm1.6I],
2-67

Bracket Wldt, Brush Wrap Mtg, Rh, 2-115

Bracket Wldt, Brush Wrap, Lh, 2-115

Bracket WIdt, Cooler, Hyd Fluid, 2-163

Bracket Wldt, Flap, Recirculation, 2-117

Bracket WIdt, Guard, Sqge, 3-59

Bracket Widt, Latch, 2-19

Bracket WIdt, Mtg [Fast Gen 2+], 3-29

Bracket WIdt, Mtg [Fast], 3-21

Bracket WIdt, Mtg, Caster, 2-123

Bracket WIdt, Mtg, Eng, 2-23

Bracket WIdt, Mtg, Eng, Back, Gas/Lpg,
2-23

Bracket WIdt, Mtg, Eng, Rear [Mit 2013],
2-25, 2-27

Bracket WIdt, Mtg, Engine [Mit 2013],
2-25, 2-27

Bracket Wldt, Mtg, Fan, Upper, 2-79

Bracket WIdt, Mtg, Hose, 2-9

Bracket WIdt, Mtg, Reg, Lpg[Gm 2010],
2-47

Bracket WIdt, Mtg, Regulator, Lpg, 2-45

Bracket WIdt, Mtg, Side Brush, 3-7

Bracket WIdt, Mtg, Side Brush Fixed, 3-9

Bracket WIdt, Mtg, Sqge, 2-123

Bracket Widt, Mtg, Tank, 2-9

Bracket WIdt, Pivot, Hppr Door, Lh, 2-107,
2-109

Bracket WIdt, Pivot, Hppr, Rh, 2-109

Bracket WIdt, Propel, Pintle, 2-97

Bracket WIdt, Steering, Tilt, 2-17

Bracket Widt, Tank, Soltn, Rh, 2-133

Bracket Widt, Tilt, Rh, 2-17

Bracket, Anchor, Strap, Alternator, 2-67

Bracket, Coil [Mit 2.0/2.41], 6-19

Bracket, Cover, 2-79, 2-107, 2-109

Bracket, Cover, Hopper, 2-109

Bracket, Cover, Hppr, 2-103

Bracket, Fan, Lh, 2-79

Bracket, Fan, Rh, 2-79

Bracket, Fan, Upper, Lh, 2-79

Bracket, Filter, Oil, Remote [Mit], 6-21

Bracket, Ftg, Bh, 2-77

Bracket, Guide, Shrd, 2-21

Bracket, Indicator, Timing, 6-9

Bracket, Keeper, Latch, 2-133

Bracket, Latch, Cover, 2-21, 2-133

Bracket, Latch, Keeper [Southco], 2-21

Bracket, Latch, Shrd, Seat, 2-15

Bracket, Lip, Hppr, 2-107, 2-109

Bracket, Mtg, 2-9

Bracket, Mtg [Ecu], 2-29, 2-37

Bracket, Mtg [Fast Gen 2+], 3-29

Bracket, Mtg [Fast], 3-21

Bracket, Mtg, Alternator [Mit 2013], 2-69

Bracket, Mtg, Cable, 2-93

Bracket, Mtg, Cover (Replaced by
9003893), 2-139

Bracket, Mtg, Cover, Recvy Tank, 2-139

Bracket, Mtg, Cyl, 2-97, 2-127, 2-131

Bracket, Mtg, Detgt And Spray Wand, 3-5

Bracket, Mtg, Ecu, 2-41

Bracket, Mtg, Ecu [M20/T20 2007], 2-31,
2-33

Bracket, Mtg, Fan, 2-143

Bracket, Mtg, Fltr, Air, 2-55, 2-57, 2-61,
2-63

Bracket, Mtg, Fltr, Air [Mit 2013], 2-59,
2-65

Bracket, Mtg, Fuel, 2-49

Bracket, Mtg, Insulation, 2-9

Bracket, Mtg, Latch, 2-77

Bracket, Mtg, Latch, Tank Cover, 2-133

Bracket, Mtg, Lift, Scb Head, 2-115

Bracket, Mtg, Mirror, Rearview, 3-51

Bracket, Mtg, Motor, 2-143, 2-145

Bracket, Mtg, Muffler [M20/T20 2007],
2-73,2-75

Bracket, Mtg, Prop Rod, 2-139

Bracket, Mtg, Radiator, 2-77, 2-79, 2-81

Bracket, Mtg, Scb Head, Lh, 2-115

Bracket, Mtg, Scb Head, Rh, 2-115

Bracket, Mtg, Skirt, 2-117

Bracket, Mtg, Skirt, Brush Door, 2-125,
2-129

Bracket, Mtg, Skirt, Door, 2-125, 2-129

Bracket, Mtg, Skirt, Door, Brush, 2-125,
2-129

Bracket, Mtg, Sppt, 2-89

Bracket, Mtg, Spray Handle, 3-57

Bracket, Mtg, Spray Wand [Fast, Conv],
3-57

Bracket, Mtg, Spring, 2-115

Bracket, Mtg, Sqge, 3-7

Bracket, Mtg, Strainer, 3-5

Bracket, Mtg, Switch, 2-105

Bracket, Mtg, Vacuum Wand, 3-53

Bracket, Mtg, Valve, 2-137, 3-3

Bracket, Mtg, Valve [Combined], 2-169

Bracket, Mtg, Valve, Hyd, Scb, 2-167

Bracket, Mtg, Valve, Hyd, Swp, 2-167

Bracket, Mtg, Valve, Lower, 2-169

Bracket, Muffler, 2-75

Bracket, Muffler, Hanger, Front, 2-71

Bracket, Pivot, Hppr Door, Rh, 2-107

Bracket, Propel, G/Lpg [Mit 2013], 2-97

Bracket, Propel, Gas/Lpg, 2-97

Bracket, Protector, Float Switch, 2-139

Bracket, Pulley, Tensioner, 6-9

Bracket, Pump, Mtg, 6-17

Bracket, Reg [1.61], 2-37

Bracket, Retainer, Lh, 2-111

Bracket, Retainer, Pump, 3-29

Bracket, Retainer, Rh, 2-113

Bracket, Retainer, Safety, 2-97

Bracket, Retainer, Shield, Heat, 2-71

Bracket, Retainer, Spring, 2-5

Bracket, Retaining, Cover (Replaced by
9003893), 2-139

Bracket, Retaining, Hose, 2-135, 2-141

Bracket, Retaining, Wire, Sparkplug, 5-12

Bracket, Screen, Qil Pump, 5-7

Bracket, Seat, Adj, 2-15

Bracket, Sensor, Position, Cshft, 5-7

Bracket, Shield, Heat, 2-21

Bracket, Shrd, Fan, Lower, Sppt, G/Lpg,
2-81

Bracket, Shrd, Fan, Upper, Sppt, G/Lpg,
2-81

Bracket, Skirt, Rbr, 2-79

Bracket, Soltn, Tank, Cntr, 2-133

Bracket, Sppt, 2-111, 2-113

Bracket, Sppt, Cover, Tank, Recvy, 2-139

Bracket, Sppt, Radiator, Upper, 2-77

Bracket, Sppt, Revl Light, 3-47, 3-49

Bracket, Sppt, Tank, Lh, 2-139

Bracket, Sppt, Tank, Rh, 2-139

Bracket, Tank, Soltn, Lh, 2-133

Bracket, Tensioner, [Mit 2.0/2.4], 6-17

Bracket, Tube, Coolant, 2-83

Bracket, Valve, Sba [M20 And T20], 3-15

Bracket, Vaporizer [Mit 20/24m Tilt], 6-29

Brake Assy, Drum, Mech, 07.0d 1.2w, 2-91

Brush Assy, Disk, Scg, 16.0 D, Heavy Duty
Polypropylene, 2-5

Brush Assy, Disk, Scg, 16.0 D, Soft Nylon,
2-5

Brush Assy, Disk, Scg, 16.0 D, Super
Abrasive, 2-5

Brush Assy, Disk, Swp, 24.0d,
Polypropylene, 2-5

Brush, Swp / Scb, 40L, Heavy Duty
Polypropylene, 2-4

Brush, Swp / Scb, 40L, Polyester, 2-4

Brush, Swp / Scb, 40L, Polypropylene, 2-4

Brush, Swp / Scb, 40L, Super Abrasive,
2-4

Brush, Swp / Scb, 40L, Wndw, Super
Abrasive, 2-4

M20 Gas/LPG 331386 (2-2013)

7-17



CROSS REFERENCE

Brush, Swp / Scb, 40L, Wndw,
Polypropylene, 2-4

Bumper WIdt, Brush, Side, 3-7, 3-9

Bumper, Rbr, 0.5d 0.16t M5 X 08, 2-97

Bumper, Rbr, 0.6d 0.34t .3d Tip, 2-163

Bumper, Sqge, 2-121

Bumper, Ure, 1.50d 1.25l, 3-59

Bushing, 6-3, 6-5

Bushing, Eccentric, Adj, 2-135, 2-141

Bushing, Fing, 0.32b 0.50d 0.24l, Bnz,
2-123

Bushing, Fing, 0.50b 0.59d 0.38l, 2-135,
2-141

Bushing, Fing, 0.63b 0.75d 0.38l, 2-123,
2-125,2-129

Bushing, Fing, 1.00b 1.13d 0.50l, 2-109,
2-119

Bushing, Knock, 6-3

Bushing, M06-1.50 X .25-27npt, 2-29,
2-37

Bushing, Pivot, Door, 2-107

Bushing, Sleeve, 0.37b 0.50d 0.50I, Oib,
293

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
3-11

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-123

Bushing, Sleeve, 0.63b 0.72d 0.38I, 2-127,
2-131

Bushing, Sleeve, 0.75b 0.88d 0.25I, 2-135,
2-141

Bushing, Sleeve, 0.75b 0.88d 0.75I, Tef,
2-107

Bushing, Sleeve, 0.78b 0.86d 0.93I, Bnz,
291

Bushing, Sleeve, 0.88b 1.00d 0.75I, Bnz,
299

Bushing, Sleeve, 1.00b 1.13d 1.501, Fgl,
3-11

Button, Cntrl, Horn, 2-17

Bypass Valve Kit, Pump, Repair,, 4-21

C

Cable, Battery, 02ga 48.0l Red .41ring,
2-87

Cable, Battery, 02ga 60.01 Blk .41ring, 2-87

Cable, Battery, 2ga, 60l, Red, 2-87

Cable, Battery, 2ga, 62I, Blk, 2-87

Cable, Glv .06d 012.01 .26eye /.26eye,
3-59

Cable, Glv .09d 016.51 .38eye /.38eye,
2-19

Cable, Glv .13d 015.81 .50eye /.50eye,
2-127, 2-131

Cable, Push / Pull, 063.01 4.0, .31-24,
2-93

Cable, Push / Pull, 098.01 .25-28/.25-28,
2-95

Cam, 2-121

Cam, Centering, Pintle, 2-97

Cam, Front, 3-9

Cam, Plt, Brake [Nickel], 2-91

Cam, Rear, 2-121

Camshaft, 5-11

Camshaft Assy, 6-9

Cap Assy, Tank, Drain, 2-139, 4-3

Cap Screw, 4-8

Cap Screw  Cl, 4-9

Cap, Arm, Lift, 2-105

Cap, Breather, Hyd, 2.4 Ds, 1-1, 2-165

Cap, End, Valve, Steering, 4-19

Cap, Filler, Oil, W/ Org, 5-3

Cap, Fuel, Tank, 2-51

Cap, Hub, Dust 2.57d 0.771, 2-91

Cap, Oil, Filler, 6-4

Cap, Radiator, 14psi [Stant Ao-2516], 2-77

Cap, Radiator, 14Psi [Stant], 2-79, 2-81

Cap, Rubber, 5/8id [Mit 2.0/2.4]], 6-22

Cap, Seal, 6-3

Cap, Spring, Valve, 5-3

Cap, Tank, 3-5

Cap, Tank, Fuel, 2.3neck 2.6d, 2-49

Capacitor, Plug [4700uf, 25v], 3-46

Cartridge, Psi Cntrl, Valve, Hyd, 4-13,
4-15, 4-17

Caster, Pivot, 2-123

Catch, Latch, Tank Cover, 2-133

Chain, Str, 4/0, 08 Link, 2-119

Channel Widt, Pivot, 3-11

Channel, Shield, Muffler, 2-71

Channel, Shield, Muffler [M20/T20 2007],
2-73, 2-75

Channel, Upper, Tower, Lift, 2-7

Chech Valve Kit, Pump, Repair,, 4-21

Circuitbreaker, 2.0a, Resetable, 3-37

Clamp WIdt, Front, 2-121

Clamp WIdt, Rear, 2-121

Clamp, 0.75d [Mit], 6-25

Clamp, 1/4 Hole [Mit #20], 6-25

Clamp, 3/8id [Mit Olive Green], 6-15

Clamp, Cable, Ss, 0.50d X 0.50w [Insull,
4-23

Clamp, Cable, Ss, 1.12d X 0.38w, 1h,
2-137

Clamp, Cable, Ss, 2.50d X 1.00w, 1h, 2-9

Clamp, Cable, Stl, 0.25D X 0.56W, 1Hole,
3-49

Clamp, Cable, Stl, 0.44d X 0.62w, 1h,
2-163

Clamp, Cable, Stl, 0.69d X 0.62w, 1h,
2-77,2-95

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-45

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-53, 2-65

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-83

Clamp, Cable, Stl, 1.50d X 1.00w, 1h, 2-9,
2-77, 2-87, 2-163, 3-21

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-7,2-85

Clamp, Cable, Stl, 2.00d X 0.75w, 1 Hole,
2-49

Clamp, Cable, Stl, 2.00d X 0.75w, 1hole,
2-51

Clamp, Hose, 1.0, 2-45, 2-47

Clamp, Hose, 1.75 [Pcv], 5-3

Clamp, Hose, Plstc .351-.394 Id, 3-21

Clamp, Hose, Spring Stl, 0.58d X 0.31w,
2-35, 2-43

Clamp, Hose, Spring Stl, 0.86d X 0.38w,
2-55, 2-57, 2-61, 2-63

Clamp, Hose, Spring, 0.62d, 2-45, 2-47,
6-22, 6-29

Clamp, Hose, Spring, 0.75d, 2-45, 2-47

Clamp, Hose, Wir, .52 - .56, Yel, 4-23

Clamp, Hose, Wir, .63 - .66, Blk, 4-23

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-29, 2-31, 2-38, 2-45, 2-77,
2-83, 2-85, 3-3, 3-5, 3-29, 3-39

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-31, 2-45, 2-49, 2-51, 2-59,
2-65, 2-87, 3-13, 3-19, 3-23, 3-25,
3-29, 3-31, 3-33, 3-39, 3-41, 3-43

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-29, 2-31, 2-33, 2-38, 2-45,
2-47, 2-137, 3-3, 3-5, 3-13, 3-23,
3-25, 3-31, 3-33, 3-41, 3-43, 3-57

Clamp, Hose, Wormdrive, 1.25-2.00d,
50w, 2-71, 2-73, 2-77, 2-83, 2-85

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 2-77, 2-83, 2-85

Clamp, Hose, Wormdrive, 1.81-2.75d,
50w, 2-55, 2-57, 2-59, 2-61, 2-63,
2-65

Clamp, Hose, Wormdrive, 2.50-3.50d,
50w, 2-121, 2-135, 2-141

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2-135, 2-141, 2-143, 2-145

Clamp, Hose, Wormdrive, 3.75-4.62d,
.62w, 2-143

Clamp, Hyd, 0.50d, 2-111, 2-113

Clamp, Mtg, Fltr, Air, 2-55, 2-57, 2-59,
2-61, 2-63, 2-65

Clamp, Muffler, 1.62d, 2-71, 2-73

Clamp, Spring, 1.50, 2-57, 2-63

Clamp, Tension [Mit #29], 6-29

Clevis, Adj, 0.25 Pin, 0.25-28 Rh, PI, 2-93

Clevis, Adj, 0.25pin, 0.25-28left PI, 2-93

Clevis, Adj, 0.31pin, 0.31-24, 2-93

Clip, .250h, Plstc [Pine-Tree], 2-21

Clip, Grip, Finger, .875-1.25, 3-57

Clip, Grip, Finger, 0.88-1.25d, 3-37

Clip, Grip, Finger, 1.00-1.88d White,Vyl,
3-53, 3-55

Clip, Keeper, Open, 2-77, 2-79, 2-81

Coil, Ignition, 5-12

Coil, Ignition [Mit 2.0/2.41], 6-19

Column, Pump, Water, 4-3

Column, Steering, 09.9L 0.86D 36Tooth,
2-17

Complete Pump Kit, Pump, Repair,, 4-21

Connector, Fem, 02cav, Mp280 Sealed,
4-21

Connector, Fuel, E90, Qf, 2-49

Connector, Fuel, Qf, 2-49, 2-51

Controller Kit, Replmt [Ec-H20], 4-23

Converter, Ele, 12-36 Vdc, 3-37

Cooler, Hyd, 25gpm 325btu Of12 13x12x2,
2-163

Coupler, Pump, 4-7

Coupling, Drive, 13t, 2-23

Coupling, Nozzle, Spray, 3-57

Cover, 6-5

Cover Assy, Front, Upper [T-Belf], 6-7

Cover Assy, Rocker, 6-4

Cover Kit, Switch, Float, Repair, 2-139

Cover Kit, Tank, Soltn, Lh, Replmt, Ce,
2-133

Cover Kit, Tank, Soltn, Rh, Repimt, Ce,
2-133

Cover WiIdt [Fast], 3-21

7-18

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Cover WIdt, Power Supply, 3-37

Cover, Belt, Timing, Front, 5-11

Cover, Belt, Timing, Upper Front, 5-11

Cover, Dust [Mit 2.01], 6-18

Cover, End, 4-7

Cover, Fuse, Block, 2-87

Cover, Hose, 2-45, 2-47

Cover, Hppr, 2-103

Cover, Hsng, Camshaft, 5-3, 5-11

Cover, Hsng, Flywheel (Replaced By
9006895), 2-23

Cover, Lower, 2-15, 2-21

Cover, Lower, Front [T-Belt], 6-7

Cover, Pump, Oil, 5-7

Cover, Rear [T-Belt], 6-7

Cover, Tank, 2-139

Cover, Tank, Recvy, Trimmed, 2-139

Cover, Tank, Soltn, Lh, Trimmed, Ce,
2-133

Cover, Tank, Soltn, Rh, Trimmed, Ce,
2-133

Cover, Timing, Gear [Mit 2.0/2.41], 6-9

Cover, Trimmed, 3-37

Crank Kit, Pump, F/79323, Repimt, 4-20

Crankshaft, 5-5

Crankshaft Assy, 6-10

Crossmember Widt [M20], 2-123

Cs, Bracket, Mtg, Switch, 2-93

Cup Holder, Rwk, 2-13

Cylinder Assy, Head, Bolt, 6-5

Cylinder, Hyd, 1.5b 07.81 02.75strk 2500,
3-11

Cylinder, Hyd, 1.5b 07.81 02.80strk 2500,
2-115, 2-119, 2-127, 2-131, 3-11

Cylinder, Hyd, 2.0B 24.1L 15.00Strk 3000,
299

Cylinder, Hyd, 2.0b,15.21,09.00strk,3000,
2-89

D

Detergent Pkg, 4 Liter, Sgl [Tco 665], 3-21
Diaphragm Kit, Pump, Repair,, 4-21
Diode, Ele, Plug, 2-87

Dipstick Assy, Guage, 6-3

Dipstick, Guage, Guide, 6-3
Dipstick, Oil, 5-8

Dipstick, Rod, Guage, 6-3

Door Cyl, Hppr [Mako], 2-107, 2-109
Door WIdt, Brush, 2-111, 2-113

Door WIdt, Brush, Idler, 2-111, 2-113
Door WIdt, Brush, Lh, 2-131

Door WIdt, Brush, Rh, 2-127

Door Widt, Hppr, 2-107, 2-109
Drain, Water, Joint, 6-3

Drive, 4-8

Drive [CI], 4-9

Drive, Motor, Hyd, 4-5

E

Elbow, 6-21

Elbow, 1/8m X 1/8f, 90 [Mit], 6-15

Electrode, 5 Plate, High Flow, 4-23

Electrode, Cylindrical, 4-23

Element, Fltr, Air [Dn], 1-1, 2-55, 2-57,
2-59, 2-61, 2-63, 2-65

Element, Flir, Air, Safety (OPTION), 2-55,
2-57, 2-59, 2-61, 2-63, 2-65

Element, Fltr, Qil, Eng, Spin-On, 1-1, 2-23,
5-8

End Cap, 4-8

End Cap, Motor, Hyd [En], 4-9

Engine [Long Block Gm 1.61] (See Engine
Breakdown), 2-23

Engine, Gas [Mitsubishi] (See Engine
Breakdown), 2-25

Engine, LPG [Mitsubishi] (See Engine
Breakdown), 2-27

F

Fan Kit, Scrub, Repimt [M20/T20], 2-143

Fan Widt, Vac, Inlet, 2-145

Fan, Cooling, 14.1d, 6 Blade, 0.5b Taper,
2-69

Fan, Cooling, 15.5d, 6 Blade, .5b Taper,
2-67

Fan, Cooling, 16.0d, 6 Blade, 2-67

Fan, Cooling, Pusher, 15.5D [2007], 2-67

Fast 665 4 Ltr, Detergent, 3-29

FaST Kit, Ci [inj Rebld, M30/M20 II], 4-25

Fast Kit, Ci, Injector Filters[Fast li+], 4-24,
4-25

FaST Kit, Ci, Injector Rebuild[FaST II+],
4-24

Fast Kit, Ci, Injector Seals [Fast li+], 4-24

Fast Kit, Injector [M20/T20/M30 Fast IlI]
(See Breakdown), 3-29

Fast Kit, Injector [M20/T20/m30 Fast IlI},
4-25

FaST Kit, Injector, CI[M20/M30 FaST II+],
4-24

Fast Kit, Seal, injector, Ci [Fast Ill], 4-25

Filter Assy [Pt4 936498], 1-1, 2-165

Filter Assy, Air, 2-55, 2-57, 2-59, 2-61,
2-63, 2-65

Filter Assy, Air, Mold, Ure, 3-21

Filter Kit, Fuelock, Lpg, 1-1, 2-37, 2-45

Filter Kit, Fuelock, Lpg [Gm1.61 2010], 1-1

Filter Widt, Hppr (Replaced By 9003774),
2-101

Filter, Foam, Rbr, 1.20d, 1.0I, 3-23, 3-25

Filter, Fuel [Gm 1.61/3.01], 1-1, 2-49, 2-51

Filter, Fuellock, Lpg [Gm1.6L 2010], 2-47

Filter, In-Line, Pf06/Pf06 080mesh 02.6I,
3-29, 3-39

Filter, In-Line, Pf06/Pf06, 80 Mesh, 3-19

Filter, Qil, 6-21

Filter, Panl, Dust, 4.2 X 20.0 X 30.0, 1-1,
2-103

Filter, Soltn, 020mesh, Pm12 3.2d 08.0,
3-5

Filter, Soltn, 20mesh, Pm12 3.1d 02.61,
1-1,2-133

Fitting Assy, Orifice, 0.070b, Pf04/Pf04,
3-19

Fitting Assy, Orifice, 0.093b, Pf04/Pf04,
3-19

Fitting Assy, Qdc, Pf04, 3-39

Fitting Kit [Epr], 2-45, 2-47

Fitting Kit, Hose, Garden, 3-3

Fitting, 1/2 Mpt X 5/8bh 90deg [Mif], 6-23

Fitting, 1/2 X 5/8 Hose,Plastic[Mit], 6-29

Fitting, 1/4mpt X 1/4mpt, 90deg[Mit], 6-29

Fitting, 1/8 Mpt X 3/8 Hb [Mit], 6-15

Fitting, 37deg [Mit], 6-7

Fitting, Adapter, Orifice, Pf06/Pm06, 2-29,
2-31, 2-33, 2-47

Fitting, Barb, 3/4” [Epr], 6-30

Fitting, Brs, Breather [02mp], 2-105

Fitting, Brs, E45, Pf02/Pm02, 2-23

Fitting, Brs, E90, Bm06/Pm04, 2-43

Fitting, Brs, E90, Bm08/Pm04, 3-19

Fitting, Brs, E90, Cf03/Pf02, 3-21

Fitting, Brs, E90, Em05/Pm04, 2-49, 2-51

Fitting, Brs, E90, Em10/Pm06, 2-29, 2-31,
2-33, 2-38, 2-45, 2-47

Fitting, Brs, E90, Pf04/Pm04, 2-45, 2-49,
2-53

Fitting, Brs, E90, Pm02/Bm03, 2-105, 3-5

Fitting, Brs, Qdc, Bm12/Qf08, 3-3

Fitting, Brs, Qdc, Pf04, Lpg Fem, TnvNV,
2-53

Fitting, Brs, Qdc, Pf08 [Parker Bh3f], 3-3

Fitting, Brs, Snubber, Pm02/Pf02, 3-39

Fitting, Brs, Str, Bm03/Pm02, 2-105

Fitting, Brs, Str, Bm04/Pm02, 3-21

Fitting, Brs, Str, Bm05/Pm04, 2-49

Fitting, Brs, Str, Bm06/Pm02, 2-35

Fitting, Brs, Str, Bm06/Pm05, 2-31, 2-45

Fitting, Brs, Str, Bm06/Pm06, 2-35, 2-43

Fitting, Brs, Str, Bm08/Pm04, 3-19

Fitting, Brs, Str, Em10/PmO06, 2-33, 2-47

Fitting, Brs, Str, Pf02/Pm02 [Bspt], 2-35

Fitting, Brs, Str, Pf02/Pm04, 3-19

Fitting, Brs, Str, Pf02/Pm06, 3-39

Fitting, Brs, Str, Pf04/Pf04, Bh, 2-53

Fitting, Brs, Str, Pf04/Pm02, 2-29, 2-31,
2-38, 2-45

Fitting, Brs, Str, Pf06/Pf06 Bh, 3-57

Fitting, Brs, Str, Pf06/Pm04, 2-33, 2-35,
2-43, 2-47

Fitting, Brs, Str, Pf06/Pm12, 3-57

Fitting, Brs, Str, Pm02, Service, 2-55, 2-61

Fitting, Brs, Str, Pm04/Pm04, 2-49, 3-19

Fitting, Brs, Str, Pm08/Garden Hose, 3-57

Fitting, Brs, Tee, Pf04/Pf04/Pf04, 3-19

Fitting, Brs, Tee, Pm04/Pf04/Pf04, Run,
3-29

Fitting, Cap, 2-37

Fitting, Draincock, E90, .25npt, 2-29, 2-31,
2-38, 2-45, 2-77, 2-83, 2-85

Fitting, E, Gr, 4-3

Fitting, E70, 2-37

Fitting, E90, 2-37, 2-41, 6-22

Fitting, E90, M14 X .56, 2-23

Fitting, End, Hose, 2-23

Fitting, Fltr, Oil, 5-8

Fitting, Fuel [Mixer E100Lp 2010], 2-41

Fitting, Fuel, Str, 0.38-24 [07 Eng], 2-51

Fitting, Fuel, Str, 0.56-18 [07 Eng], 2-51

Fitting, Grease, Str Pm04 .47I, 2-99,
2-107, 2-109, 2-115, 2-123

Fitting, Grease, Str Pm04 .63I, 2-89

Fitting, Hose, Vacuum, .25, 2-37

Fitting, Hyd, Cap, Jf04, 2-163

Fitting, Hyd, Cap, Jf08, 2-163, 3-15

Fitting, Hyd, E45, Jf08/Jm08, 2-163, 2-169

Fitting, Hyd, E45, Jf10/Jm10, 2-153

Fitting, Hyd, E45, Jm04/0Om04, 3-15

Fitting, Hyd, E45, Jm04/0m06, 2-89, 2-99

M20 Gas/LPG 331386 (2-2013)

7-19



CROSS REFERENCE

Fitting, Hyd, E45, Jm06/0m04, 2-143

Fitting, Hyd, E45, Jm06/0Om06, 2-89, 2-167

Fitting, Hyd, E45, Jm08/0mo08, 2-143,
2-167, 2-169, 3-15

Fitting, Hyd, E45, Jm08/0m10, 2-161

Fitting, Hyd, E45, Jm10/0m12, 2-89

Fitting, Hyd, E45, Jm12/0m16, 2-165

Fitting, Hyd, E45, Jm20/0m20, 2-165

Fitting, Hyd, E90, Jf04/Jm04, 2-113, 2-167,
3-15

Fitting, Hyd, E90, Jf06/Jm06, 3-15

Fitting, Hyd, E90, Jf08/Jm08, 2-17, 2-163

Fitting, Hyd, E90, Jm04/0Om04, 2-107,
2-109, 2-119, 2-127, 2-131, 2-167,
2-169, 3-11

Fitting, Hyd, E90, Jm04/0mo06, 2-99

Fitting, Hyd, E90, Jm04/Pmo02, 2-165

Fitting, Hyd, E90, Jm06/Om04, 2-115, 3-11

Fitting, Hyd, E90, Jm06/0Om06, 2-17,
2-167, 2-169, 3-15

Fitting, Hyd, E90, Jm06/Om06, L, 2-167

Fitting, Hyd, E90, Jm06/0m06, Long,
2-169

Fitting, Hyd, E90, Jm06/0mo08, 2-161

Fitting, Hyd, E90, Jm08/0Om08, 2-111,
2-113, 2-145, 2-161, 2-167, 3-15

Fitting, Hyd, E90, Jm08/Om08, L, 2-167

Fitting, Hyd, E90, Jm08/0m08, Long,
2-169

Fitting, Hyd, E90, Jm08/Om10, 3-7, 3-9

Fitting, Hyd, E90, Jm10/0m12, 2-161

Fitting, Hyd, E90, Jm12/0m12, 2-163

Fitting, Hyd, E90, Jm12/0m12, L, 2-163

Fitting, Hyd, E90, Om04/Qmo04, 2-167,
2-169, 3-15

Fitting, Hyd, E90, Spcl, 2-45, 2-47

Fitting, Hyd, Plug, Om04, 2-169, 4-11, 4-17

Fitting, Hyd, Plug, Om06, 2-165, 2-169

Fitting, Hyd, Plug, Om08, 4-7, 4-17

Fitting, Hyd, Plug, Om10, 2-165

Fitting, Hyd, Plug, Pm06, 2-33, 2-47

Fitting, Hyd, Rst, J04/Jm04, .028, 2-99

Fitting, Hyd, Rst, Spcl, 2-127, 2-131

Fitting, Hyd, Str, Ji04/Qmo04, 2-167, 3-15

Fitting, Hyd, Str, Ji06/Jm04, 2-163

Fitting, Hyd, Str, Jm04/Omo04, 2-111,
2-113, 2-167, 2-169, 3-15

Fitting, Hyd, Str, Jm04/Om06, 3-15

Fitting, Hyd, Str, Jm06/Om04, 2-145

Fitting, Hyd, Str, Jm06/OmO06, 2-17, 2-165,
3-15, 3-17

Fitting, Hyd, Str, Jm06/OmO06, L, 2-17

Fitting, Hyd, Str, Jm06/Om06, Long, 2-169

Fitting, Hyd, Str, Jm08/0Om06, 2-17

Fitting, Hyd, Str, Jm08/0mo08, 2-145,
2-161, 2-165, 3-15

Fitting, Hyd, Str, Jm08/0m10, 3-7

Fitting, Hyd, Str, Jm10/Om10, 2-167

Fitting, Hyd, Str, Jm10/Om10, Long, 2-169

Fitting, Hyd, Str, Jm10/0m12, 2-89

Fitting, Hyd, Str, Jm20/Om16, 2-161

Fitting, Hyd, Str, Om04/Qmo04, 2-167, 3-15

Fitting, Hyd, Str, P{02/Pm04, 2-53

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-145

Fitting, Hyd, Tee, Jm06/Jm06/0m06, Run,
2-167, 3-17

Fitting, Hyd, Tee, Jm08/Jm08/0Om08, Br,
2-143, 2-167, 2-169

Fitting, Hyd, Tee, Pf04/Pf04/Pm04, Run,
2-53

Fitting, Nipple, .25mal, 2-45, 2-47

Fitting, Nipple, .25npt, Brs, 2-37

Fitting, Nyl, Qdc, E90, Bm08/ Qm10, 3-29,
3-39

Fitting, NylY, Qdc, E90, Bm06/ Qm10, 3-29

Fitting, Pipe, Bshg, M18 X 1.5, 2-23

Fitting, Pipe, E45, Spcl, 2-53

Fitting, Pipe, E90, Pf02/Pm02, 2-55, 2-61,
3-21

Fitting, Pipe, Plug, 2-23

Fitting, Pipe, Plug, Metric, M18,Soc, 2-23,
2-71,2-73

Fitting, Pipe, Plug, Pm02, Sq Head, 2-51

Fitting, Pipe, Plug, Pm08, Sq Head, 2-137

Fitting, Plstc, Body, Spray, Pf04, 3-19

Fitting, Plstc, Cap, Pf12 Hex, 2-137

Fitting, Plstc, Cap, Spray, Pf04, 3-19

Fitting, Plstc, E90, Bm05/Bm05, Nyl, 3-39

Fitting, Plstc, E90, Bm06/BmO06, 3-5, 4-23

Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-29

Fitting, Plstc, E90, Bm06/Pm12, Nyl, 3-3

Fitting, Plstc, E90, Bm08/Bm08, 3-39

Fitting, Plstc, E90, Bm08/Pf08s, Swivel,
3-19, 3-57

Fitting, Plstc, E90, Bm08/Pm04, 3-39

Fitting, Plstc, E90, Bm08/Pm06, 3-39, 3-57

Fitting, Plstc, E90, Bm08/Pm12, Nyl, 3-19,
3-23, 3-25, 3-29, 3-39

Fitting, Plstc, E90, Bm10/PmO08, 3-3

Fitting, Plstc, E90, Bm10/Pm12, 3-3

Fitting, Plstc, E90, Bm12/Pf12, 3-5

Fitting, Plstc, E90, Bm12/PmO08, 3-3

Fitting, Plstc, E90, Bm12/Pm12, 3-3, 3-5,
3-19, 3-29, 3-39

Fitting, Plstc, E90, Pf Bm [Es Pump], 4-3

Fitting, Plstc, E90, Pf12/Pm12, 2-133

Fitting, Plstc, Pf12/Pf12, Bh, 2-133, 3-3

Fitting, Plstc, Pipe, Cap, Pf04, 3-21, 3-29,
4-23

Fitting, Plstc, Rst, .500d /.13id, 3-25

Fitting, Plstc, Str, Bm04, Cplg, Fem, 3-21,
3-29

Fitting, Plstc, Str, Bm04/Bm08, 3-39

Fitting, Plstc, Str, Bm04/Pm04, 3-39

Fitting, Plstc, Str, Bm05/Pm04, 3-39

Fitting, Plstc, Str, Bn06/Bm08, 3-43

Fitting, Plstc, Str, Bn06/Pm04, 3-29, 4-23

Fitting, Plstc, Str, Bn06/Pm06, 3-29

Fitting, Plstc, Str, Bm08/Pf08s, Swivel,
3-57

Fitting, Plstc, Str, Bm08/Pm06, 3-19

Fitting, Plstc, Str, Bn08/Pm12, 3-23, 3-25

Fitting, Plstc, Str, Bm10/Bm10, 2-55, 2-61

Fitting, Plstc, Str, Bm12/Bm12, 2-137

Fitting, Plstc, Str, Bn12/Pm08, Nyl, 3-3,
4-3

Fitting, Plstc, Str, Bm12/Pm12, 2-137

Fitting, Plstc, Str, Pf06/Qm10, Pvc, 3-39

Fitting, Plstc, Str, Pm02/Bm05, 4-23

Fitting, Plstc, Str, Pm04, Cplg, Mal, 3-21,
3-29

Fitting, Plstc, Str, Pm04/Pm06, Nyl, 3-39

Fitting, Plstc, Str, Pm08/Pm08, 3-3

Fitting, Plstc, Str, Pm12/Pm12 1.60I, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
3-29

Fitting, Plstc, Tee, Bm04/Bm08/Bm08, Br,
3-19

Fitting, Plstc, Tee, Bm06/Pm02/Bm06,
4-23

Fitting, Plstc, Tee, Bm08/Bm08/Bm08,
3-19

Fitting, Plstc, Tee, Bm08/Bm12/Bm12, Br,
3-23, 3-25, 3-31, 3-41, 3-43, 3-57

Fitting, Plstc, Tee, Bm10/Bm10/Bm10,
2-33, 2-47

Fitting, Plstc, Tee, Bm12/Bm12/Bm12,
2-137, 3-13

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-3

Fitting, Plstc, Tee, Pf12/Pf12/Pf12, 3-3,
3-19, 3-29, 3-39

Fitting, Plstc, Y, Bm08/Bm08/Bm08, Nyl,
3-25, 3-29, 3-33, 3-43

Fitting, Plug, 2-23

Fitting, Plug, M16, Intake Manifold, 2-31,
2-33, 2-41

Fitting, Plug, Org, #6, Valve [Cec], 4-11,
4-13, 4-15, 4-17

Fitting, Str, 2-37

Fitting, Str, .19brb X .12mpt, 2-29

Fitting, Str, 10-10 Orb, 37fi [Mif], 6-21

Fitting, Str, E90, .25npt, 2-37

Fitting, Vacuum [M16-15-6h], 2-29, 2-31,
2-33, 2-41

Flange Mounting, 4-8

Flange, Motor, Hyd [En], 4-9

Flap, Battery, 2-13

Flapper, Valve, Pump, Water, 4-3

Flywheel, 5-5

Flywheel, Coupling, Assy [Mit20/24m],
6-18

Flywheel, Flatface [Mit 20/24m], 6-18

Frame Widt, Lift, Hppr, 2-99

Frame WiIdt, Main, Replmt [m20 & T20],
2-7

Frame Widt, Sqge, Lh, 2-129

Frame WiIdt, Sqge, Rh, 2-125

Frame Widt, Sqge, Side Brush, 3-7

Fuelline, .31d Str/Str, Plstc, 2-49, 2-51

Fuelline, .31d Str/Str, Plstc [Mit 2013], 2-51

Fuelline, .31d Str/Str,Plstc[M20/T20 07],
2-51

Fuse, 015a, 2-87

Fuse, 10 Amp, 2-234

Fuse, 15 Amp, [Min-15], 2-234

Fuse, 20 Amp, [Min-20], 2-234

Fuse, 5 Amp, [Min-5], 2-234

Fuse, 50amp, 2-234

Fuse, 60 Amp, 2-234

G
Gasket, 2-37, 6-5
Gasket Kit, Repair, Gas [Gm1.61 2007],
2-31,2-33
Gasket Kit, Repair, Lpg [Gm1.6] 2007],
2-41
Gasket, .25 1.88d 1.0id [Poron], 4-3
Gasket, 3.23id 3.630d .16th, Ure, 2-139

7-20

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Gasket, 4.05id 5.290d .19 [Buna], 2-139,
4-3

Gasket, Body, Throttle [1.6]], 2-31, 2-33

Gasket, Case, Front, 6-12

Gasket, Cover [T-Belt], 6-7

Gasket, Cover [Timing Bel], 6-7

Gasket, Cover, Fuse Block, 2-87

Gasket, Cover, Hsng, Camshaft, 5-3

Gasket, Cover, Recvy Tank, 2-139

Gasket, Cover, Rocker, 6-4

Gasket, Cylinder, Hear, 6-5

Gasket, Exhaust, 2hole, 3.4bc, 2-71, 2-73,
2-75

Gasket, Fing, Pipe, Exhaust, 2-71, 2-73

Gasket, Head, Cyl, 5-3

Gasket, Hppr, Transition, 2-145

Gasket, Manifold, Exh [Mit], 6-16

Gasket, Manifold, Exhaust, 5-9, 6-16

Gasket, Manifold, Intake, 2-29, 2-31, 2-33,
2-37,5-9, 6-15

Gasket, Qil, Adapter [Mit 2.0/2.4], 6-21

Gasket, Qil, Filler, Cap, 6-4

Gasket, Pan, Oil, 5-8

Gasket, Plt, Hose, Vacuum, 2-143

Gasket, Plug, Drain, Oil, 6-7

Gasket, Plug, Relief Valve,Qil Press, 2-23,
5-7

Gasket, Pump, Oil, 5-7

Gasket, Pump, Water, 6-13

Gasket, Screen, 6-7

Gasket, Sender, Fuel, 2-51

Gasket, Sqge, 1-1, 2-121

Gasket, Throttle [Mit 40mm], 6-27, 6-28

Gasket, Tube [Pcv], 5-3

Gasket, Water [Mit 2.0/2.41], 6-22

Gasket, Water Supply [Mit 2.0/2.41], 6-23

Gasspring, 180Ib, 03.0strk, 2-15

Gauge, Sensing, Level, 2-165

Gear, Drive, Oil Pump, 5-7

Gear, Ring, Drive, Oil Pump, 5-7

Gear, Ring, Starter, 5-5

Geroler, Motor, Hyd, 4-5

Gerotor Set, 4-8

Gerotor Set [CI], 4-9

Grill Widt, Front, 2-19

Grill, Eng, 2-21

Grill, Side, 2-15

Grip, Handle, 2-135, 2-141

Grommet, Blind, 4-23

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-5

Grommet, Rbr, 0.20id, F/0.4h, .12 Matl,
2-29, 2-37

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-105, 3-37

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-5

Grommet, Rbr, 0.75ld, F/1.3H, .12 Matl,
2-15

Grommet, Rbr, 1.06id, F/1.4h, .19 Mat,
2-105

Grommet, Rbr, 1.50id, F/1.8h, .19 Matl,
2-105

Grommet, Rbr, 2.13id, F/2.5h, .12 Matl,
3-19, 3-29

Guard Kit, Sqge, Ci [M20], 3-59

Guard WIdt, Brush, Side, 3-13

Guard WIdt, Pntd [M20/T20], 3-59

Guard Widt, Sqge [M20/T20/M30], 3-59
Guard WiIdt, Top, Ohg, 3-51

Guard, Fan, Gas/Lpg, Ce [M20/T20], 2-79
Guard, Fan, Side, 2-69

H

Handle Widt, Drain, 2-139

Handle, Valve, Pinch, Lh, 2-141

Handle, Valve, Pinch, Rh, 2-135

Hanger, Engine, 6-15

Harness [Fast, M20 And T20], 3-27

Harness, Adapter, Eng [2007], 2-235

Harness, Eng [1.6l, Gm, E-cntrl], 2-234

Harness, Headlight [M20 And T20], 2-226

Harness, Hppr [M20], 2-229

Harness, Hppr [M20/M30], 2-229

Harness, Hppr, Cover [M20], 2-231

Harness, Injector, Gas [1.6],Gm,E-cntrl],
2-234

Harness, Injector, Lpg [1.61,Gm,E-cntrl],
2-234

Harness, Main [M20], 2-225

Harness, Manifold, Gas, 2-51

Harness, Spray, Nozzle, 3-57

Harness, Warning / Backup [M20 & T20],
3-47, 3-49

Harness, Wire [Ec-H20, Mako, 2.0l & Dsl],
3-46

Harness, Wire [Ec-H20], 3-46

Harness, Wire [Fast Gen 2], 3-35

Harness, Wire, Eng, Gas [ Mit, 2.0L],
2-234

Harness, Wire, Eng, Gas [Gm 1.6L 10],
2-234

Harness, Wire, Eng, Gas [Gm 1.6L], 2-234

Harness, Wire, Eng, Gas [Mit, 2.01], 6-25

Harness, Wire, Eng, Lpg [Gm 1.6L 10],
2-234

Harness, Wire, Eng, Lpg [Gm 1.61], 2-234

Harness, Wire, Eng, Lpg [Mit, 2.01], 6-25

Harness, Wire, Eng, Lpg[ Mit, 2.0L], 2-234

Head Assy, Cylinder, 6-5

Head, Cyl, 5-3

Headlight, 12vdc, 27watt, 2.1a, Oval Rpl
by1060942, 2-7

Headlight, 12Vdc, Oval, Halogen, 2-7

Hinge WIidt, Shrd, Lh, 2-21

Hinge Widt, Shrd, Rh, 2-15

Hinge, .38pin .11 3.5w 06.0l 6/0.38sl, 2-19

Hinge, .50pin .19 4.0w 06.01 3/0.44sl,
2-127, 2-131

Hopper, Debris, Rm-Hg, Trimmed, 2-101

Horn, 12vdc, Dba [Wolo], 2-87

Hose [Epr To Manifold], 2-45, 2-47

Hose [Mixer To Epr], 2-45

Hose [Pcv], 5-3

Hose Assy, Sqge, 2-139

Hose Assy, Upper, Tap [Mit], 6-29

Hose Assy, W/1cuff, 1.0d 091 1.0/, 2-101

Hose Assy, W/2cuff, 1.5d 084l [Vacwand],
3-55

Hose Assy, W/2cuff, 1.5d 84l [Vacwand],
3-53

Hose Kit, Coolant, Repimt [Mitsubishi},
2-85

Hose, Hyd, Tc06, Jf06str/Jf06str, 054.0,
2-157

Hose, 170mm [Ftv-Ptv], 2-37

Hose, 355mm [FI-Vrp], 2-37

Hose, 9.5mm X 290mm [Pcv], 2-37

Hose, 9.5mm X 450mm [Pcv], 2-29

Hose, 90x90,Filter, Oil, Remote[Mit], 6-21

Hose, 90xstr,Flter, Oil, Remote[Mit], 6-21

Hose, Afmkt, Coolant Recvy, 05ft, 2-77,
2-83, 2-85

Hose, Afmkt, Pvc, Brd 0.38id 02ft, 3-5

Hose, Afmkt, Pvc, Brd 0.50id 02it, 3-23

Hose, Afmkt, Pvc, Brd 0.50id 03ft, 3-19

Hose, Afmkt, Pvc, Brd 0.50id 08ft, 3-19,
3-25

Hose, Afmkt, Pvc, Brd 0.62id 01ft, 3-5

Hose, Afmkt, Pvc, Brd 0.75id 08ft, 2-137,
3-3,3-13

Hose, Afmkt, PVC, Brd, 0.311d, 03Ft, Clr,
3-39, 4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 01it, Clr,
4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-43, 4-23

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.501d, 01Ft, Clr,
3-29, 3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 02t, Clr,
3-39

Hose, Afmkt, Pvc, Brd, 0.50id, 08it, Clr,
3-31, 3-33, 3-43

Hose, Afmkt, Pvc, Brd, 0.50id, 12it, Clr,
3-41

Hose, Afmkt, Pvc, Brd, 0.75id, 08it, Clr,
3-31, 3-41, 3-57

Hose, Afmkt, Pvc, Clr 0.25id 03ft, 3-21

Hose, Afmkt, Pvc, Clr 0.50id 08ft, 3-25

Hose, Afmkt, Pvc, Clr, 0.25id, 02ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.25id, 03ft, 3-39

Hose, Afmkt, Pvc, Clr, 0.38id, 01ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.38id, 03ft, 3-29

Hose, Afmkt, Pvc, Clr, 0.50id, 08ft, 3-33

Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr,
3-29

Hose, Afmkt, Rbr, Heater, 0.38id, 03ft,
2-35,2-43

Hose, Afmkt, Rbr, Heater, 0.62id, 02ft,
2-33

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft,
2-47

Hose, Afmkt, Vacuum, 0.16id 01ft, 3-5

Hose, Afmkt, Vacuum, 0.16id, 03ft, 2-105

Hose, Air-Intk, Flex 4.00id 18.01, 2-143

Hose, Balancing, Press, 045mm, 2-37

Hose, Balancing, Press, 680mm, 2-37

Hose, Coolant, Mold, 1.25id To 1.62id,
2-83, 2-85

Hose, Coolant, Molded [Mit 20/24m], 6-29

Hose, Drain, 3.00id X 48.01, 2-135, 2-141

Hose, Drain, Eng Qil, 2-23

Hose, Drain, Oil [Mit 20/24m], 6-7

Hose, Drain,Overflow,Radiator{1pick=1ft],
2-59, 2-65

Hose, Flex, Vacuum, 3.5d 32.01, 2-145

Hose, Fuel [Mixer To Epr, 22.5°L], 2-47

Hose, Fuel, 0.31id [Evap Emission 07],
2-51

M20 Gas/LPG 331386 (2-2013)

7-21



CROSS REFERENCE

Hose, Fuel, .19, 2-29

Hose, Fuel, .38d, Rbr[16"L], 6-15

Hose, Fuel, 0.18id, 29.0l, 2-83, 2-85

Hose, Fuel, 0.31id 12.01, 2-49

Hose, Fuel, 0.31id 24.01, 2-49

Hose, Fuel, 0.50id 21.01, 2-49

Hose, Fuel, 0.50id, 21.0l, 2-51

Hose, Fuel, Molded [Mit 20/24m], 6-29

Hose, Heater, 2-29, 2-31

Hose, Heater, 0.38id, 2-31, 2-45

Hose, Heater, 0.62id, 024.01, 2-33

Hose, Heater, 0.62id, 038.01, 2-47

Hose, Heater, E90, 0.62id 07.0 2.0, 2-55,
2-61

Hose, Heater, E90, 0.62id, 24.0 4.0, 3-33,
3-43

Hose, Hyd, 26.01, 2-23

Hose, Hyd, Med04, Jf04e90/Jf04str, 016.0,
2-157

Hose, Hyd, Med06, Jf06e90/Jf06str, 042.0,
2-155

Hose, Hyd, Med06, Jf06e901/Jf06str,038.0,
3-17

Hose, Hyd, Med06, Jf06str/Jf06str, 018.0,
2-155

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-155

Hose, Hyd, Med06, Jf06str/Jf06str, 042.0,
2-155

Hose, Hyd, Med08, Jf08e90/Jf08str, 031.0,
2-155

Hose, Hyd, Med08, Jf08str /Jf08e45, 21.0,
2-155

Hose, Hyd, Med08, Jf08str/Jf08str, 022.0,
2-157

Hose, Hyd, Med10, Jf10str/Jf10str, 41.0,
2-155

Hose, Hyd, Med10, Jf10str/Jf10str, 36.0,
2-155

Hose, Hyd, Med12, Jf12e90/Jf12str, 50.0,
2-155

Hose, Hyd, Med12, Jf12e90/Jf12str, 029.0,
2-155

Hose, Hyd, Med12, Jf12str/Jf12str, 052.0,
2-155

Hose, Hyd, Med12, Jf12str/Jf12str, 066.0,
2-155

Hose, Hyd, Spcl, Jf04str/Jf04str, 115.0,
2-157

Hose, Hyd, Spcl, Jf04str/Jf04str, 121.0,
2-157,2-159

Hose, Hyd, Spcl, Jf04str/Jf04str, 127.0,
2-157

Hose, Hyd, Spcl, Jf04str/Jf04str, 133.0,
2-157

Hose, Hyd, Spcl, Jf04str/Jf06str, 125.0,
2-159

Hose, Hyd, Spcl, Jf10e45/Jf10str, 58.0
(Replaced by 1039148), 2-153

Hose, Hyd, Spcl, Jf10e90/Jf10str, 63.0,
2-153

Hose, Hyd, Spcl, Jf10str/Jf10str, 56.5,
2-153

Hose, Hyd, Suc20, Jf20str/Jf20e90, 030.0,
2-155

Hose, Hyd, Tc04, Jf04e45/Qm06, 026.0,
2-159

Hose, Hyd, Tc04, Jf04e45/Qm06, 028.0,
2-159

Hose, Hyd, Tc04, Jf04e90/Jf04str, 020.0,
2-157

Hose, Hyd, Tc04, Jf04str /Jf04€90, 70.0,
2-157

Hose, Hyd, Tc04, Jf04str /Jf04€90, 88.0,
2-157

Hose, Hyd, Tc04, Jf04str [Jf04str, 20.0,
3-17

Hose, Hyd, Tc04, Jf04str [Jf04str, 39.0,
3-17

Hose, Hyd, Tc04, Jf04str/Jf04str, 96.0,
2-157

Hose, Hyd, Tc06, Jf06e90/Jf06str, 040.0,
2-153

Hose, Hyd, Tc06, Jf06e90/Jf06str, 104.0,
2-153

Hose, Hyd, Tc06, Jf06str /Jf06e45, 54.0,
2-157

Hose, Hyd, Tc06, Jf06str /Jf06e45, 56.0,
2-157

Hose, Hyd, Tc06, Jf06str /Jf06€90, 74.0,
3-17

Hose, Hyd, Tc06, Jf06str /Jf06str, 23.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 033.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 062.0,
3-17

Hose, Hyd, Tc06, Jf06str/Jf06str, 086.0,
3-17

Hose, Hyd, Tc08, Jf08E45/Jf08Str, 026.0,
2-155

Hose, Hyd, Tc08, Jf08e45/Jf08str, 26.0,
2-155

Hose, Hyd, Tc08, Jf08e45/Jf08str, 96.0,
2-153

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-155

Hose, Hyd, Tc08, Jf08€90/Jf08str, 029.0,
2-155

Hose, Hyd, Tc08, Jf08e90/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 046.0,
2-155

Hose, Hyd, Tc08, Jf08€90/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08e90/Jf08str, 13.0,
2-157

Hose, Hyd, Tc08, Jf08str/Jf0890, 012.0,
3-15

Hose, Hyd, Tc08, Jf08str/Jf0890, 031.0,
2-155

Hose, Hyd, Tc08, Jf08Str/Jf08Str, 021.0,
2-155

Hose, Hyd, Tc08, Jf08str/Jf08str, 024.0,
2-155

Hose, Hyd, Tc08, Jf08str/Jf08str, 031.0,
2-155

Hose, Hyd, Tc08, Jf08str/Jf08str, 034.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 056.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 084.0,
3-17

Hose, Hyd, Tc08, Jf08str/Jf08str, 21.0,
2-155

Hose, Hyd, Tc08, Jf08str/Jf08str, 48.0,
2-157

Hose, Hyd, Tc12, Jf12e90/Jf12str, 044.0,
2-155

Hose, Hyd, Tco4, Jf04Str/QmO06, 028.0,
2-159

Hose, Hyd,Med04, Jf04str/Jf04str, 066.0,
2-153

Hose, Hyd,Tc 04, Jf04str [Jf04e45 , 35.0,
2-159

Hose, Intake, Mold [Epdm Mit 2013], 2-59,
2-65

Hose, Intake, Mold, 2.00id [Epdm], 2-55,
2-57, 2-59, 2-61, 2-63, 2-65

Hose, Intake, Mold, 2.00id, Gas [Epdm],
2-55

Hose, Intake, Mold, 2.00id, Lpg [Epdm],
2-61

Hose, Intake, Mold, 2.0id [Epdm M20/T20],
2-57, 2-63

Hose, Intake, Mold, 2.0id, Gas, 2-57

Hose, Intake, Mold, 2.0id, Lpg, 2-63

Hose, Intake, Mold, 2.0id, Lpg [Gm 2010],
2-63

Hose, Intake, Mold, Gas [Epdm Mit 2013],
2-59

Hose, Intake, Mold, Lpg [Epdm Mit2013],
2-65

Hose, Lpg, Med05, Pm04str, 027.0, 2-53

Hose, Lpg, Med05, Pm04str/Sm04str,
55.01, 2-53

Hose, Mold, .62 To .75, 2-37

Hose, Mold, .62 To .75 (Cut in 2), 2-45

Hose, Pvc, Brd, 0.62id 0.880d 09.00l, 3-3

Hose, Pvc, Clr, 0.38id 0.560d 22.00l,
2-29, 2-38, 2-77

Hose, Pvc, Clr, 0.38id 0.560d 48.00I, 3-3,
3-5

Hose, Pvc, Clr, 0.38id 0.560d 022.0l, 2-31,
2-45, 2-83, 2-85

Hose, Pvc, Clr, 0.50id 0.690d 26.00l, 3-13

Hose, Pvc, Clr, 0.50id 0.690d 30.00l, 2-87

Hose, Radiator, Lower, Mold, 2-77, 2-83

Hose, Radiator, Mold, .751d X .62Id (Cut in
two), 2-33

Hose, Radiator, Upper, Mold, 2-77

Hose, Rbr, 2.00id 2.500d 05.0l, 2-55, 2-61

Hose, Rbr, E90 1.25id 1.25id 04.2 03.1,
2-77

Hose, Rbr, E90, 1.25id 1.25id 04.2 03.1,
2-83, 2-85

Hose, Supply, Gas, .25id, 2-45, 2-47

Hose, Vacuum, 0.22id X 15.01, 2-31, 2-33,
2-41

Hose, Vacuum, 19.01, 2-121

Hose, Valve, Press Trim, 350mm, 2-37

Hose, Vent, E90, 0.62id[Gm1.61 2007],
2-57, 2-63

Hose, Water, Coil, 3-57

Housing, 4-7

Housing Assy, Vacfan, Scrbr, 2-143

Housing Assy, Vacfan, Swpr, 2-145

Housing Kit, Drive, Front, Replmt, 2-89

Housing Kit, Pump, Water, 4-3

Housing WIdt, Brush, Drive, 2-111, 2-113

Housing WIdt, Vacfan, Front [528], 2-143

Housing, Bottom, 4-23

Housing, Brg, Motor, Hyd, 4-5

7-22

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Housing, Camshaft, 5-3, 5-11

Housing, Cplg, Qf / Pm08, 3-39

Housing, Flywheel [Mit 2.01], 6-18

Housing, Motor, Hyd [En], 4-9

Housing, Pump, 2-23

Housing, Sppt, Rear Wheel, 2-89

Housing, T-Stat, 2 Holes [Mit], 6-22

Housing, Thermostat, 6-22

Housing, Throttle, 40mm [Bosch], 2-29,
2-31, 2-33, 2-37, 2-41

Housing, Valve, 4-5

Housingl, 4-8

Hsg & Switch Kit, Pump, Repair,, 4-21

Hub Assy, Wheel, 5 Bolt 4.50bc Taper B,
2-89

Hub, Drive, Brush, Disk, 1.00b [6t], 3-7,
39

Hub, Drive, Brush, Disk, 3hole 5.8bc, 2-5

Hub, Drive, Brush, Disk, 3hole 5.8bc[6t],
2-5

Idler Assy, Brush, Repimt [M20/T20, M30],
2-111, 2-113

Impeller, 9.00d X 1.40w X 0.376b, 2-145

Impeller, 9.5d, 18 BI, 2-143

Indicator, Service, Fltr, Air [20h20 Dn],
2-55, 2-61

Injector Kit, Fuel, Gas, 2-29

Insert, :Lrg [Venturi, FaST Il], 4-25

Insert, Cap, Mount, Es Pump, 4-3

Insert, Cplg, Qm, BmO08, 3-39

Insert, Plt, Cam, Pump, Hyd, 4-7

Instr, Maint, Wall Chart [M20], 3-60

Instr, Motor, Hyd, Repair [En], 4-9

Instr, Repair, Motor, Hyd, Gear, 4-5

Instr, Repair, Pump, 4-7

Instr, Seal Kit, Motor, 4-10

Instr, Valve, Steering, Repair, 4-19

Instr. Repair Info, Motor, 4-8

Insulation, 3-51

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-17

Insulation, Flame-Retardant, 0.5, 2-21,
2-49, 2-51

Insulation, Flame-Retardant, 0.50, 2-143

Insulation, Flame-retardant, 0.75-0.88,
2-11, 2-15, 2-143

Insulation, Flame-Retardant, 1.0, 2-15

Insulation, Shrd, Eng, Gusset, 2-21

Insulation, Thermal, Hydraulic Blanket,
2-165

Isolator, 6-25, 6-29

Isolator [Epr], 2-45, 2-47

Isolator, Box, Relay, 2-31, 2-33, 2-35, 2-41,
2-43

Isolator, Mtg, Vaporizer, Rbr, 2-37

Isolator, Rbr, 2-71, 2-73, 2-75

Isolator, Vib, .50d, 2-23, 2-25, 2-27

Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h,
2-77, 2-79, 2-81, 2-143, 2-145

K

Key, 6-10
Key-Wdruff 0.25 1.00, 4-8

Key, Ignition [Set Of 2], 1-1, 2-13

Key, Motor, Hyd, 4-5

Key, Shaft, Pump, Hyd, 4-7

Key, Sq, 0.12 X 0.12, 0.501, 2-67, 2-69

Key, Sq, 0.12 X 0.12, 0.75I, 4-10

Key, Sq, 0.12 X 0.12, 1.00I (Included With
Motor), 2-143

Key, Sq, 0.25 X 0.25, 1.25I, 2-111, 2-113

Key, Valve Stem, 5-3

Key, Woodruff, 0.25 1.00 [Asa#0808], 4-9

Kit, Bellows, Pump, Detgt, 4-20

Kit, Brush, Motor, Ele, 4-3

Kit, Seal, Motor, Hyd, 4-5

Kit, Seal, Motor, Hyd, Gear[Barns], 2-143,
4-10

Kit, Seal, Valve, Hyd [Cec], 4-10

Kit, Valve, Check, Pump, Water, 4-3

Knob Assy, Star, 1.12d 3ear M10, 2-123

Knob, Star, 2.80d 4ear 1.11 .31-18 Pyp,
2-121

Knob, Tee, 2.5x1.0 1.11 0.38-16 Plstc,
2-17

L

Label [User, Attention, ec-H20], 2-237

Label Kit, Panel, Replmt [M20], 2-13

Label Kit, Panel, Replmt [M20/M30
ec-H20 only], 2-13

Label Set, Brush Indicator & Removal,
2-237

Label Set, Hi Temp, 2-237

Label Set, Info/Hzrd, Swpr / Scrbr, 2-237

Label, Caution [Apply Parking Brake],
2-237

Label, Logo, 05.75L 2Color [ES], 2-237

Label, Logo, 07.95L 2Color [FaST], 2-237

Label, Logo, 12.3L 4Color [ec-H20Q], 2-237

Label, Logo, 16.9L 4Color [ec-H20Q], 2-237

Label, Model, 2Color [M20], 2-237

Label, Switch, Rocker [M20/M30], 2-13

Lamp, 12vdc [Speaker], 2-7

Lamp, Bulb, Flsh, 3-49

Lamp, Flasher, Amb [12-48 Vdc], 3-49

Lamp, Halogen [Speaker], 2-7

Latch, 2-15, 2-77, 2-103, 2-105, 2-111,
2-113, 2-133

Latch Assy, Mtg, Tank, Lpg, W/Nut, 2-53

Latch Kit, Cover, Soltn, Replmt[M20/T20],
2-133

Latch, Cover, 2-133

Latch, Door [Southco 91-562-07], 2-21,
2-125, 2-129

Latch, Hook, 2-127, 2-131

Lens, Blue, Option, F/ Revl / Fish Light,
3-49

Lens, Lamp, Amb, Strobe/Flasher, 3-49

Lens, Red, Option, F/ Revl / Fish Light,
3-49

Light Kit, Fish, Ci [M20 And T20], 3-49

Light, Led, .312D, 2 Volt [Tri-Color]
(ec-H20 only), 2-13

Light, Panl, 14vdec, , 1.1 X 1.0, 2-13

Light, Tail, 12vdc, 2-105

Link Assy, Rod-End, M12, 2-119

Lock-Off, 12v, Lpg [Mit], 6-29

Lock, Secondary, 2cav, Mp280 Sealed,
4-21
Loom, Convoluted, Split 5/8 [Mit], 6-15

M

Magnet, Drive Brush, 2-53

Maint Kit, 400hr [M20/T20/M30 Lpg 2010],
1-1

Maint Kit, Gas, 400hr[M20/T20], 1-1

Maint Kit, Gas, 800hr[M20/T20], 1-1

Maint Kit, Lpg, 400hr[M20/T20], 1-1

Maint Kit, Lpg, 800hr [M20/T20/M30 Lpg
2010, 1-1

Maint Kit, Lpg, 800hr[M20/T20], 1-1

Manifold, Bar, Spray, 37.5inch, 2-137

Manifold, Exhaust, 5-9

Manifold, Exhaust [Mit 2.0/2.41], 6-16

Manifold, Gas, Relief, Valve, 2-51

Manifold, Intake [1.61], 2-29, 2-31, 2-33,
2-37, 2-41

Manifold, Intake [Mit 20/24m Tili], 6-15

Manifold, Water, 3-39

Manual, Eng, Cd-Rom [Tier 1i,Gm1.61],
3-60

Manual, Oprtr [M20 Gas/Lpg Cz Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg De Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Dk Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg En Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Es Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Fi Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Fr Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Gr Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Hu Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg It Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg NI Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg No Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg PI Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Pt Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Ru Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Se Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg Tr Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg, Bg], 3-60

Manual, Oprtr [M20 Gas/Lpg, Ee, Ce],
3-60

Manual, Oprtr [M20 Gas/Lpg, Lt, Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg, Lv, Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg, Ro Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg, Sk, Ce], 3-60

Manual, Oprtr [M20 Gas/Lpg, SI, Ce], 3-60

Manual, Parts [M20 Gas/Lpg, Ce], 3-60

Manual, Service [M20 En], 3-60

Manual, Service, Eng [Gm1.6l], 3-60

Manual, Service, Eng[Gm1.61 Em Cert],
3-60

Mat, Floor, 2-9

Media, Cd-Rom, Training [ec-H20
Tennant], 3-60

Mirror, Convex, 0.50D, 3-51

Mixer [E100lp Gm 2010], 6-30

Mixer [E100lp Gm1.61 2010], 2-41

Mixer, Lpg [Gm 1.6l], 2-37

Mixer, W/70deg Ftg, 2-41

Module Kit, Replmt [Ec-H20], 4-23

Module Kit, Replmt [Ec-H20] (See
Breakdowns), 3-37

Module, Ecu, Gas [Gm 1.61], 2-29

M20 Gas/LPG 331386 (2-2013)

7-23



CROSS REFERENCE

Module, Ecu, Gas [Gm1.61 2010], 2-33

Module, Ecu, Gas [Mit 2.0l 2013], 6-25

Module, Ecu, Lpg [Gm 1.61], 2-37

Module, Ecu, Lpg [Gm1.6l 2007], 2-41

Module, Ecu, Lpg [Gm1.61 2010], 2-41

Module, Ecu, Lpg [Mit 2.01 2013], 6-25

Molding, Afmkt, Trim, Pvc, .08 .11, 01Ft,
3-37

Molding, Afmkt, Trim, Pvc, .08 .11, 1ft, 2-9

Molding, Trim, Pvc, .08-.11 06.8I, 2-81

Molding, Trim, Pvc, .08-.11 13.21, 2-51

Molding, Trim, Pvc,.18-.31 07.5l, 2-105

Motor Kit, Pump, Repair,, 4-21

Motor Kit, Repimt [M20&T20], 2-143

Motor, Ele [12vdc, Shaker], 2-103

Motor, Ele 12Vdc, Shakr, 2-103

Motor, Ele, 12vdc, Pump, Water, 4-3

Motor, Ele, Gear, 14vdc, Pump, Detgt,
4-20

Motor, Hyd Gear In 4.5 B 1500, 4-8

Motor, Hyd, Gear, [Ex] .194 R 3000 (See
Breakdowns), 2-145

Motor, Hyd, Gear, [Int], 19.0 X 3000, 4-5

Motor, Hyd, Gear, Ext 0.19 Rh 3000, 4-10

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500,
2-111, 2-113

Motor, Hyd, Gear, Int 04.5 Bi-Dir 1500
(See Breakdowns), 2-111, 2-113

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500,
39,49

Motor, Hyd, Gear, Int 08.9 Bi-Dir 2500
(See Breakdowns), 3-7, 3-9

Motor, Hyd, Gear, Int 19.0 Bi-Dir 3000
(See Breakdowns), 2-89

Mount WIdt, Eng, Gas/Lpg, 2-23

Mount WiIdt, Valve, Pinch, Lh, 2-141

Mount WiIdt, Valve, Pinch, Rh, 2-135

Mount, Flir, Remote, 6-21

Muffler, Catalytic [Gm 1.6], 2-71

Muffler, Catalytic [Gm 1.61 2007], 2-73

Muffler, Catalytic [Gm 1.61 2010], 2-73

Muffler, Catalytic [Mit 2.0l 2013], 2-75

Muffler, Short [Non-Catalytic Gm1.6/3.0],
2-71

Muffler, Vacfan, 4.0id, 2-145

N

Nipple, Hose, 3-57

Nozzle, 3-57

Nozzle Kit, Spray, Ci, 3-57

Nozzle, Spray, Gun, 3-57

Nozzle, Wand, Plstc, 14.0l, 3-55

Nozzle, Wand, Plstc, 14.0lg, 3-53

Nut, 6-9, 6-10

Nut-Hxslot .75-16  Pltd, 4-8

Nut, Adj, Mtg, Tank, Lpg, 2-53

Nut, Coil, F/#8, 4-11, 4-13, 4-17

Nut, Coil, Nyl Patch, 4-15

Nut, Flange, 6-13

Nut, FIng, M05-0.8 [Gm1.6l Lp 2010],
6-30

Nut, FIng, M05-0.8 [Gm1.6L Lp 2010],
2-41

Nut, FIng, M8, 6-15, 6-16, 6-19, 6-21, 6-22

Nut, Ftg, Hyd, 0.56-18, 2-163

Nut, Hex, Fing, M5 X 0.8, 2-99

Nut, Hex, Fing, M6 X 1.00, 2-69, 2-79,
2-81

Nut, Hex, Fing, M8 X 1.25, 2-45, 2-47,
2-125, 2-129, 2-163

Nut, Hex, Jam, .31-24, 2-93

Nut, Hex, Jam, .50-20, 2-115, 3-11

Nut, Hex, Jam, .50-20, Lh, 2-115

Nut, Hex, Jam, M10 X 1.5, Ss, 2-53, 2-67

Nut, Hex, Jam, M20 X 1.5, 2-17

Nut, Hex, Lock, .25-20, NI, 2-49, 2-51,
2-143

Nut, Hex, Lock, .25-20, NI, Ss, 2-95, 2-97

Nut, Hex, Lock, .31-18, NI, 2-15, 2-67

Nut, Hex, Lock, .31-18, NI, Thin, 2-15

Nut, Hex, Lock, .31-24, NI, Thin, 2-145

Nut, Hex, Lock, .38-16, NI, Ss, 2-53, 3-11

Nut, Hex, Lock, .38-16, NI, Thin, 2-53,
2-97, 2-143, 2-145

Nut, Hex, Lock, .50-13, NI, Ss, 2-123

Nut, Hex, Lock, .50-13, NI, Thin, 2-115

Nut, Hex, Lock, .50-20, NI, Thin, 2-115

Nut, Hex, Lock, .75-10, NI, 2-89

Nut, Hex, Lock, #08-32, NI, 2-13

Nut, Hex, Lock, M10 X 1.5, NI, 2-53, 2-77,
2-79, 2-81, 2-145, 2-163, 3-51, 3-59

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-101,
2-109, 2-119, 2-123

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-115,

2-119

Nut, Hex, Lock, M12 X 1.75,NI, 2-23, 2-25,
2-27, 2-91

Nut, Hex, Lock, M4 X 0.7, NI, 2-15, 2-21,
2-77, 3-21

Nut, Hex, Lock, M4 X 0.7, NI, Ss, 2-21,
2-97, 2-125, 2-129, 3-3

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-37

Nut, Hex, Lock, M5 X 0.8, NI, 2-15, 2-29,
2-37, 2-87

Nut, Hex, Lock, M5 X 0.8, NI, Ss, 2-111,
2-113, 2-137, 3-13, 3-19, 3-25

Nut, Hex, Lock, M5 X 0.80, NI, 3-37, 3-57

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-93,
3-33, 3-43, 3-47, 3-49

Nut, Hex, Lock, M6 X 1.0, NI, 2-15, 2-17,
2-19, 2-29, 2-37, 2-55, 2-61, 2-77,
293

Nut, Hex, Lock, M6 X 1.0, Ss, NI, 2-13,
2-71, 2-103, 2-107, 2-109, 2-117,
2-119, 2-137, 2-139

Nut, Hex, Lock, M6 X 1.00, NI, 2-9, 2-57,
2-59, 2-63, 2-65, 2-79, 2-81

Nut, Hex, Lock, M6 X 1.00, Ss, NI, 2-139

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-9,
2-21, 2-49, 2-51, 2-53, 2-55, 2-57,
2-59, 2-61, 2-63, 2-65, 2-67, 2-69,
2-77, 2-81, 2-83, 2-85, 2-87, 2-93,
2-97, 2-127, 2-131, 2-145, 2-167, 3-15

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-71,
2-73, 2-75, 2-77, 2-83, 2-97, 2-101,
2-103, 2-107, 2-109, 2-111, 2-113,
2-115, 2-117, 2-119, 2-121, 2-123,
2-125, 2-127, 2-129, 2-131, 2-133,
2-135, 2-141, 3-7, 3-13, 3-15

Nut, Hex, M10 X 1.5 [Stover], 2-71

Nut, Hex, M10 X 1.50 [Stover], 2-71, 2-73,
2-75

Nut, Hex, Sltd, .75-16, 2-91

Nut, Hex, Slitd, 1.12-18, 2-89

Nut, Hex, Sltd, M20 X 2.5, 8, 2-111, 2-113

Nut, Hex, Std, .25-20, 2-31, 2-33, 2-35,
2-41, 2-43

Nut, Hex, Std, .25-28, 2-93, 2-95

Nut, Hex, Std, .25-28, Lh, 2-93

Nut, Hex, Std, .31-18, 2-67, 3-51

Nut, Hex, Std, .38-16, 2-73, 2-75

Nut, Hex, Std, M10 X 1.50, 2-103

Nut, Hex, Std, M12 X 1.75, Ss, 2-127,
2-131

Nut, Hex, Std, M16 X 2.0, 2-19

Nut, Hex, Std, M3 X 0.5, 8, 2-103

Nut, Hex, Std, M5 X 0.8, 8, 2-23, 2-97

Nut, Hex, Std, M6 X 1.00, 8, 3-37

Nut, Hex, Std, M8 X 1.25, 2-9, 2-67, 2-103

Nut, Hex, Std, M8 X 1.25, Brs, 2-23

Nut, Hex, Std, M8 X 1.25, Ss, 2-127, 2-131

Nut, Hex, Stover, M8, 2-75

Nut, Hex, Stover, M8 X 1.25, 2-79

Nut, Isolator, .38-16 Wall Th .015-.437,
3-53

Nut, Low Crown, .50-20, 2-143

Nut, M10-1.25 Fig [Mit], 6-16, 6-18

Nut, M10-1.25, Hx Flg [Mit], 6-25

Nut, M6-1.0 Flange [Mif], 6-25, 6-29

Nut, M8-1.25 [Mit], 6-15

Nut, Manifold, Exhaust, M8 X 1.25, 5-9

Nut, Motor, Hyd, 4-5

Nut, Solenoid, 4-13, 4-17

Nut, Strainer, 6-7

Nut, T, M10 X 1.50 X 15.80d X 13.5I,
2-125, 2-129

Nut, T, M8 X 1.25 X 14.50d X 9.5, 3-7

Nut, Wheel, .50-20 X 60 Angle, 2-89

O
O-Ring, 6-3, 6-5, 6-12
O-Ring [Mit 208 Buna-NJ, 6-22, 6-23
Ohg Kit, Ci [M20 And T20], 3-51
Oil, Hyd [EI, Iso 100, 01gal], 1-2
Oil, Hyd [EI, Iso 100, 05gal], 1-2
Oil, Hyd [EI, Iso 32, 01gal], 1-2
Oil, Hyd [EI, Iso 32, 05gal], 1-2
Oil, Hyd [EI, Iso 68, 01gal, 1-2
Oil, Hyd [E, Iso 68, 05gal], 1-2
Outlet, Water, W/Plug [Mit 2.0/2.41], 6-22

P

Pad, Pedal, Brake, 3.96l 2.36w 0.75, 2-93
Pad, Tank, Hyd [W/Psa], 2-163, 2-165
Pan, Qil, 6-7

Pan, Qil, W/ Baffle / Plug / Seal, 5-8
Panel Kit, Instmt, Repair [M20/M30], 2-13
Panel Widt, Adj, 2-9

Panel Widt, Adj [2007], 2-9

Panel Widt, Filler, 2-7

Panel Widt, Gas, Repimt, 2-9

Panel Widt, Gas, Replmt [W/Fast], 2-9
Panel Widt, Gas, W/ Es, Repimt, 2-9
Panel Widt, LPG, Replmt, Ce, 2-9

Panel Widt, LPG, Replmt, Ce [W/Es], 2-9
Panel Widt, LPG, Replmt, Ce [W/Fast], 2-9
Panel Widt, Shrd, Fan, 2-77

Panel, Access, Door, 2-9

Panel, Access, Floor, 2-9

7-24

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Panel, Instmt, Rh, Gas, Replmt, 2-13

Panel, Instmt, Rh, Lpg, Repimt, Ce, 2-13

Panel, Kit, Instmt, Replmt [M20/M30
ec-H20 only], 2-13

Parts Basic, Swpr [Coyote], 6-7

Pawl, Str, 2-111, 2-113

Pedal, Brake, Lock, 2-93

Pedal, Propel, 2-95

Pin Kit, Wheel, Ci [M20/T20/M30], 2-7,
2-105, 3-13

Pin Widt, 3-11

Pin Widt, Front, 2-121, 3-9

Pin WIdt, Lift (Replaced by 9003478),
2-123

Pin Widt, Pivot, Hppr, 2-7

Pin, 0.63d 01.8, 1/M10h, 2cham, 2-123

Pin, 0.87d 01.8I, 1/M6 X 1.0, 1cham,Stl,
2-99

Pin, 30mmd X 215mml, 2-7, 2-105, 3-13

Pin, Arm, Safety, 2-99

Pin, Clevis, 0.25d X 0.75l, 2-93

Pin, Clevis, 0.31d X 0.75l, 3-7

Pin, Clevis, 0.31d X 1.00l, 2-93

Pin, Clevis, 0.37d X 1.31l, 3-11

Pin, Clevis, 0.37d X 1.50I, 3-11

Pin, Clevis, 0.37d X 1.751, 2-107, 2-109,
2-115, 2-127, 2-131, 3-11

Pin, Clevis, 0.37d X 2.00l, 2-119

Pin, Clevis, 0.50 D X 4.501, 2-95

Pin, Clevis, 0.62d X 2.91l, 2-99

Pin, Clevis, 0.75d X 2.00l, 2-115

Pin, Clevis, 0.88d X 2.25l, 2-99

Pin, Cotter, .062 X 0.50, 2-93

Pin, Cotter, .094 X 1.00, 2-93, 2-99, 2-107,
2-109, 2-119, 3-7, 3-11

Pin, Cotter, .125 X 1.00, 2-95, 2-127,
2-131

Pin, Cotter, .125 X 1.25, 2-111, 2-113

Pin, Cotter, .125 X 2.00, 2-89

Pin, Cotter, .156 X 1.25, 2-115

Pin, Cotter, .156 X 2.00, 2-91, 2-105

Pin, Cotter, Hair, 0.31d .058 Wir, 2-15

Pin, Cotter, Hair, 0.38d .072 Wir, 2-115

Pin, Cotter, Hair, 0.62d .120 Wir, 2-99

Pin, Cotter, Hair, 1.00d .178 Wir, 2-7,
2-105, 3-13

Pin, Cotter, Hair, Dbl, 2-7, 3-13

Pin, Dowel, 6-3, 6-9, 6-10, 6-12

Pin, Dowel, Pump, Hyd, 4-7

Pin, Flywheel [Mit 20/20m], 6-18

Pin, Grvd, 0.43d 01.81 [303ss], 2-121, 3-9

Pin, Hitch, .375d X 3.12, PI, 3-7, 3-9, 3-59

Pin, Lift, Drain, 2-139

Pin, Locating, Lpg, 2-53

Pin, Lock, Cyl Head, 14mm X 17mm, 5-3,
55

Pin, Lock, Transmission, 5-5

Pin, Locking, Steering, Tilt, 2-17

Pin, Retainer, 2-37

Pin, Ring, Lock, Hsng, Water Pump, 5-7

Pin, Roll, .125 D X 0.75I, .125/.129, 2-105

Pin, Roll, .187d X 1.62, .187/.192, 2-7,
2-105, 3-13

Pin, Spring, 6-9

Pin, Valve, Steering, 4-19

Pipe, Exhaust, Flex [Mit 2013], 2-75

Piston Set, Ring, 6-10

Piston, Pin [Std A], 6-10

Piston, Pin [Std B], 6-10

Piston, Pin [Std C], 6-10

Piston, Pump, Hyd, Gear, 4-5

Piston, W/ Pin, Std, 5-5

Pivot WIdt, Brush, Side, 3-11

Plate Assy, Orifice, 0.0105Id, Green, 4-24,
4-25

Plate Kit, Repair, 2-23

Plate WIidt, Arm, Stop, 2-99

Plate WIdt, Fan, Hub [Gm 1.6l], 2-67

Plate WIdt, Hose, Vacuum, 2-143

Plate Widt, Lift, Sqge, 2-119

Plate Widt, Mtg, 3-37

Plate Widt, Mtg, Solenoid, 2-105

Plate Widt, Retainer, Sqge, 3-9

Plate WIdt, Seat, 2-15

Plate WIdt, Shakr, Side, 2-103

Plate Widt, Wrap, Brush, 2-115

Plate, Backing, Brake, 2-91

Plate, Bottom, Hppr, 2-107, 2-109

Plate, Cam, 4-7

Plate, Cover, 4-7

Plate, Door, Clean-Out [Mit2013], 2-81

Plate, Guard, Belt [Gm 1.6l], 2-23

Plate, Guard, Fan Shrd, Gas/Lpg, Replmt,
2-77

Plate, Handle, 2-111, 2-113

Plate, Hsng [Fast], 3-19

Plate, Inspection, 3-37

Plate, Label, Soltn Tank (ec-H20 only),
2-133

Plate, Mtg, 3-59

Plate, Mtg [Epr], 6-29

Plate, Mtg, Ecu [Mit 2.0/2.41], 6-25

Plate, Mtg, Fan, Mach [Mit 2013], 2-69

Plate, Mtg, Latch, 2-133

Plate, Mtg, Light, 2-13

Plate, Mtg, Prop Rod, 2-139

Plate, Mtg, Pump, 3-37, 3-57

Plate, Mtg, Relay, 2-31, 2-33, 2-41

Plate, Mtg, Seal, 2-19, 2-77

Plate, Mtg, Skirt, Scb Head, 2-117

Plate, Mtg, Vacuum Wand, 3-53

Plate, Mtg, Valve, 3-25, 3-33, 3-43

Plate, Orifice, 0.070id, 3-19

Plate, Orifice, 0.093id, 3-19

Plate, Pin, Clevis, Upper, 2-99

Plate, Retainer, Door, Dump, 2-107, 2-109

Plate, Seal, Sound, 2-21

Plate, Shakr, 2-103

Plate, Shakr, Bar, 2-103

Plate, Shield, Dust, 2-69

Plate, Shield, Heat, Gas/Lpg, Repimt,
2-71,2-73

Plate, Skirt, Front, 2-117

Plate, Spacer, Motor, Hyd [En], 4-9

Plate, Sppt, 2-93

Plate, Sppt, Tank, 2-139

Plate, Stop, Brake, 2-93

Plate, Tank, Bottom, 2-139

Plate, Tensioner, Adj [Mit 2.0/2.41], 6-17

Plate, Valve, Motor, Hyd, 4-5

Plate, Valve, Pump, Hyd, 4-7

Plate, Water, Outlet [Mit Bypass], 6-23

Plate, Wear, Steering Valve, 4-19

Plug, 4-5, 6-3

Plug #10, 4-8

Plug #4, 4-8

Plug Assy [CI], 4-19

Plug Kit, Drain, Recvy, Ci [M20 & T20],
2-139

Plug Widt, Drive, Brush, 2-111, 2-113

Plug WIdt, Drive, Brush, Sweep, 2-111,
2-113

Plug, .12npt, Ss, 2-31, 2-33, 2-37, 2-41

Plug, 1/8 Npt, Brs, Skt Hd [Mit], 6-15

Plug, 1/8npt, Brs [Mit], 6-30

Plug, 3/8npt X 5/16, Brs [Mit], 6-21

Plug, Bore, Valve, Relief, Oil Press, 5-7

Plug, Cap, 6-12

Plug, Drain, Expandable, 4.75-6.00, 2-139

Plug, Drain, Oil Pan, M14 X 1.5 X 12, 5-8

Plug, Flare, 37deg [Mit], 6-7

Plug, Hole, Coolant, Eng Block, 5-5

Plug, Hole, Core, Eng Block, 5-8

Plug, Hole, Injector, 2-37, 2-41

Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl,
2-13

Plug, Hole, Rnd, 0.81h, Blk, 2-9

Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl,
29

Plug, Hole, Rnd, 1.00h .03-.12, Blk Nyl,
29

Plug, Hole, Rnd, 2.50h .03-.25, Blk Nyl,
29

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-13

Plug, Hole, Soltn Tank, Blk Pyu, 2-133

Plug, Hose, Pyu, 2-135, 2-141

Plug, Hsng, Oil Pump, 5-7

Plug, Injector [Mit], 6-15

Plug, Manifold, Intake, 2-29, 2-31, 2-33,
2-37, 2-41

Plug, Oil, Drain, 6-7

Plug, Orifice, 0.060, Ss [Fast li+], 4-24,
4-25

Plug, Orifice, Valve, Hyd, .030, 4-11

Plug, Orifice, Valve, Hyd, .040, 4-11, 4-13,
4-15

Plug, Orifice, Valve, Hyd, .046, 4-17

Plug, Orifice, Valve, Hyd, .063, 4-17

Plug, Port, Sensor [Map], 2-29, 2-31, 2-33,
2-37, 2-41

Plug, Pump, Hyd, Gear, 4-5

Plug, Restrictor, 3-43

Plug, Rubber, 6-7

Plug, Spark, 1-2, 6-19

Plug, Taper, 6-3

Plug, Tapper, 6-12

Plunger, 3-53, 3-55

Poppet, Pump, Hyd, Gear, 4-5

Pouch, 3-39

Pulley Assy, Damper, Torsional, 6-10

Pulley, Idler, 6-9

Pulley, Pump, Water, 6-13

Pulley, Tension, Belt, Timing, 5-11

Pulley, Tensioner, 6-9

Pulley, Tensioner, Assy[Mit2.0/2.41], 6-17

Pump Assy, Column, Es, 4-3

Pump Assy, Column, Es (See Breakdown),
3-5

Pump Kit, Hyd, Rotating [Cessna], 4-7

Pump Kit, Mtg, Aux, Ci [M20 & T20], 2-161

Pump, Diaphragm, 4-21

Pump, Air, Ele, 12vdc, 3-21

Pump, Detgt, 12vdc, 3-21

M20 Gas/LPG 331386 (2-2013)

7-25



CROSS REFERENCE

Pump, Detgt, 14vdc, 150mi/Min 20psi,
4-20

Pump, Detgt, 14vdc, 150ml/Min 20psi (See
Breakdown), 3-3

Pump, Diaphragm (See Breakdown), 3-57

Pump, Fuel, Hi Press [Gm 1.61/3.01], 2-49,
2-51

Pump, Gear, Drive, Oil, 6-12

Pump, Gear, Oil, 6-12

Pump, Hyd, Piston, Var, 1.24 4000, Cw,
4-7

Pump, Hyd, Piston, Var, 1.24 4000, Cw
(See Breakdowns), 2-161

Pump, Qil, 5-7, 6-12

Pump, Soltn, 13.7vdc, 65psi [Fast li+],
3-29

Pump, Soltn, Ele, 12vdc [W/O Chk Valve],
3-19

Pump, Soltn, Ele, 13.7vdc,12/28psi, 3-37

Pump, Sprocket, Oil, 6-9

Pump, Water, 6-13

Pump, Water [Gm], 5-7

Q
Qd36Gasket, Body, Throttle [1.6], 2-29

R

Race Thrust, 4-8

Race, Brg, Pump, Hyd, 4-7

Radiator, 2-77

Radiator (Replaced by 1045316), 2-77

Radiator, W/ Hyd Cooler [Side X Side],
2-79, 2-81

Rail, Injector, Fuel, Plstc, 2-31, 2-33

Rail, Injector, Gas, W/ Press Reg, 2-29

Receptacle, Lamp [Speaker], 2-7

Regulator [ Gm3.01 2010], 6-29

Regulator [Ep], 2-45, 2-47

Regulator, Lpg, 2-37

Regulator, Press, Electronic [Epr], 6-30

Relay, 12vdc, 20a, Spdt, 2-234

Relay, 12vdc, 40a, Spdt, 2-234

Relay, 12vdc, 40a, Spdt N/O, 2-87, 3-19,
3-57

Relay, 12vdc, 040a, Spdt No, 2-229, 3-29,
3-37

Repair Kit, Mixer, 6-30

Repair Kit, Vaporizer, 6-29

Reservoir, Hyd, 10.0Gal, Replmt, 2-165

Resistor, Ele, Plug [430 , 2w], 3-46

Restrictor, Jet, Coolant, 2-37

Retainer, Boot, Steering Column, 2-17

Retainer, Camshaft, 5-11

Retainer, Motor, Hyd, 4-5

Retainer, Ring, Brake, 2-91

Retainer, Skirt, 2-117

Retainer, Skirt, Front, 2-117

Retainer, Sparkplug, 2 Way, 5-12

Retainer, Sparkplug, 3 Way, 5-12

Retainer, Spring, 2-119

Retainer, Sqge, 3-7

Retainer, Sqge, Side, Lh, 2-129

Retainer, Sqge, Side, Rh, 2-125

Ring Kit, Piston, Std 78.95-79.02mm, 5-5

Ring, Lock, 4-7

Ring, Motor, Hyd, 4-5

Ring, Mtg, Sqge, .50, 2-121

Ring, Retainer, Steering Valve, 4-19

Ring, Retaining, 4-7, 6-17

Ring, Retaining, Ext, 0.38d, [E-Ring],
2-121,2-123, 39

Ring, Retaining, Ext, 0.38d, [Selflock],
2-119

Ring, Retaining, Ext, 0.50d, Hd, 2-17

Ring, Retaining, Ext, 0.62d, Hd, 2-123

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-93

Ring, Retaining, Ext, 1.00d, Basic, 2-111,
2-113

Ring, Retaining, Int, 2.00d, 2-99

Ring, Retaining, Pump, Hyd, 4-7

Rivet, Blind, .125d X 0.54 X .25d, Alm,
2-133

Rivet, Plstc, .250d X 0.898, 2-17

Rivet, Plstc, .250d X 0.90, 3-39, 3-55

Rod, 2-93

Rod Assy, Connecting, 6-10

Rod WIdt, Arm, Safety, 2-99

Rod-End, .25-28rh Fem 0.25b [Teflon],
2-95

Rod-End, .50-20lh Fem 0.50-20stud,
2-115

Rod-End, .50-20rh Fem 0.50Db, 2-115

Rod-End, .50-20rh Mal 0.50b, 3-11

Rod, Connecting, M08 X 45, 5-5

Rod, Hanger, Isolator, 2-73, 2-75

Rod, Thrd, 2 End, .50-20 04.91, Rh / Lh,
2-115

Roller, Brg, 2-135, 2-141

S

Screen Widt, Hppr, 2-101

Screen, Oil, 6-7

Screen, Oil Pump, W/ Suc Pipe, 5-7

Screen, Pump, 3-5

Screen, Vacuum, 2-139

Screw, 2-45, 2-47, 4-8, 6-5, 6-12

Screw, Adj, Valve, Hyd, 5-3

Screw, Btn, M8 X 1.25 X 16, Ss, 3-13

Screw, Btn, M8 X 1.25 X 20, Blk, 2-125,
2-129

Screw, Btn, M8 X 1.25 X 25, Ss, 3-7

Screw, Cap, 4-7

Screw, Cap, Motor, Hyd, 4-5

Screw, Flt, .25-20 X 1.00, Al, 2-143

Screw, Flt, .38-16 X 0.75, Al, 2-67

Screw, Flt, .38-16 X 1.00, Al, 2-67

Screw, Flt, .38-16 X 1.50, Al, 2-143

Screw, FIt, M10 X 1.5 X 25, 10.9, 2-125,
2-129

Screw, Fit, M10 X 1.5 X 30, Ss 18-8,
2-107

Screw, Flt, M8 X 1.25 X 20, Blk, 2-125,
2-129

Screw, Flt, M8 X 1.25 X 25, 2-21

Screw, Flt, M8 X 1.25 X 25, 10.9, 2-107,
2-145

Screw, Flt, M8 X 1.25 X 30, Ss, 2-135,
2-141

Screw, Flt, Soc, .38-16 X 1.00, Al, 2-69

Screw, Hex, .25-14 X 0.75, Fmg/Ab, Ss,
2-139

Screw, Hex, .25-20 X 0.50, 5, 2-23

Screw, Hex, .25-20 X 0.50, G5, 2-31,
2-33, 2-35, 2-41, 2-43

Screw, Hex, .25-20 X 0.75, G5, 2-31,
2-33, 2-41

Screw, Hex, .25-20 X 0.75, NI, 2-145

Screw, Hex, .25-20 X 1.00, 5, 3-7, 3-9

Screw, Hex, .25-20 X 1.75, Ss, 2-95

Screw, Hex, .25-20 X 2.25, Ss, 2-95

Screw, Hex, .31-18 X 1.75, 5, 2-67

Screw, Hex, .31-18 X 4.50, 5, 2-67

Screw, Hex, .31-24 X 0.75, NI, 2-97

Screw, Hex, .38-16 X 0.75, G5, 2-67

Screw, Hex, .38-16 X 0.75, NI, 2-111,
2-113, 3-7, 39

Screw, Hex, .38-16 X 0.88, 5, 3-59

Screw, Hex, .38-16 X 1.00, 5, 2-49, 2-97

Screw, Hex, .38-16 X 1.25, 5, 2-161, 3-53

Screw, Hex, .38-16 X 1.25, NI, 2-97

Screw, Hex, .38-16 X 1.50, Ss, 3-11

Screw, Hex, .38-16 X 2.00, Ss, 2-97

Screw, Hex, .38-16 X 3.00, 5, 2-53

Screw, Hex, .38-16 X 3.75, 5, 2-53

Screw, Hex, .50-13 X 1.25, 5, 2-23

Screw, Hex, .50-13 X 1.50, 5, 2-115

Screw, Hex, .50-13 X 3.00, Ss18-8, 2-123

Screw, Hex, .75-10 X 3.25, G5, 2-89

Screw, Hex, .75-10 X 4.00, 5, 2-89

Screw, Hex, #10-16 X 0.62, Fmg [Ab],
3-57

Screw, Hex, #10-16 X 0.62, Fmg, [Ab],
2-19

Screw, Hex, #10-24 X 0.50, Ss, 2-67

Screw, Hex, M07-1.00 X 23.0, 8.8, 2-23

Screw, Hex, M10 X 1.25 X 25, 8.8, 2-25,
2-27

Screw, Hex, M10 X 1.5 X 16, 8.8, 2-17

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-67

Screw, Hex, M10 X 1.5 X 20, Ss, 2-103,
2-107, 2-109

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-7, 2-9,
2-23,2-163

Screw, Hex, M10 X 1.5 X 25, Ss, 2-99,
2-105, 2-115, 2-127, 2-131

Screw, Hex, M10 X 1.5 X 30, 8.8, 3-51

Screw, Hex, M10 X 1.5 X 30, Ss, 2-7,
2-107, 2-109, 2-119, 3-13

Screw, Hex, M10 X 1.5 X 35, 8.8, 2-71,
2-73, 2-75, 3-59

Screw, Hex, M10 X 1.5 X 40, 8.8, 2-145

Screw, Hex, M10 X 1.5 X 45, 8.8, 3-59

Screw, Hex, M10 X 1.5 X 80, 8.8, 3-59

Screw, Hex, M10 X 1.50 X 20, 8.8, 2-73

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-79

Screw, Hex, M10 X 1.50 X 45, 8.8, 2-79,
2-81

Screw, Hex, M10 X 1.50 X 60, 8.8, 2-103

Screw, Hex, M12 X 1.75 X 30, 8.8, 3-11

Screw, Hex, M12 X 1.75 X 30, Ss, 2-105

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-25,
2-27

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-91,
2-115

Screw, Hex, M12 X 1.75 X 55, Ss, 2-127,
2-131

Screw, Hex, M12 X 1.75 X 60, 8.8, 2-23,
2-25, 2-27

Screw, Hex, M16 X 2.0 X 90, 8.8, 2-19

7-26

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Screw, Hex, M4 X 0.7 X 10, Fmg, 2-99

Screw, Hex, M4 X 0.7 X 12, 8.8, 3-21

Screw, Hex, M4 X 0.70 X 12, 8.8, 3-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-23

Screw, Hex, M5 X 0.8 X 10, Fmg, 2-115

Screw, Hex, M5 X 0.8 X 12, Ss, 3-13

Screw, Hex, M5 X 0.8 X 16, Fmg, 3-53,
3-59

Screw, Hex, M5 X 0.8 X 20, 8.8, 2-15,
2-97,2-99

Screw, Hex, M5 X 0.80 X 12, Ss, 3-37

Screw, Hex, M5 X 0.80 X 16, Fmg, 3-55

Screw, Hex, M5 X 0.80 X 16, Ss, 2-93

Screw, Hex, M5 X 0.80 X 20, 8.8, 3-37

Screw, Hex, M6 X 1.0 X 12, Fmg, 2-7,
2-77,2-163

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-19,
2-29, 2-37, 2-77, 2-93

Screw, Hex, M6 X 1.0 X 16, Fmg, 2-93,
2-95, 2-105, 2-117, 3-3, 3-19, 3-21

Screw, Hex, M6 X 1.0 X 16, Ss, 2-103

Screw, Hex, M6 X 1.0 X 20, 8.8, 2-15,
2-55, 2-61, 2-77

Screw, Hex, M6 X 1.0 X 20, 9.8, Sems,
2-77,2-99

Screw, Hex, M6 X 1.0 X 20, Ss, 2-71, 2-73,
2-75, 2-107, 2-109, 2-137, 2-139

Screw, Hex, M6 X 1.0 X 25, 8.8, 2-105

Screw, Hex, M6 X 1.0 X 25, Ss, 2-127,
2-131

Screw, Hex, M6 X 1.0 X 35, Ss, 2-117

Screw, Hex, M6 X 1.0 X 50, 8.8, 2-51

Screw, Hex, M6 X 1.0 X 55, Ss, 2-139

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-93

Screw, Hex, M6 X 1.00 X 12, Ss, 2-133,
3-37

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-9,
2-31, 2-33, 2-41, 2-45

Screw, Hex, M6 X 1.00 X 16, Fmg, 2-79

Screw, Hex, M6 X 1.00 X 16, Ss, 3-29

Screw, Hex, M6 X 1.00 X 20, 8.8, 2-23,
2-75

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-17, 2-19, 2-79, 2-81, 3-37

Screw, Hex, M6 X 1.00 X 20, Ss, 2-127,
2-131

Screw, Hex, M6 X 1.00 X 25, 9.8 Sems,
2-13, 2-57, 2-59, 2-63, 2-65, 2-79,
2-81

Screw, Hex, M6 X 1.00 X 25, Ss, 2-139

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-31,
2-33, 2-41

Screw, Hex, M6 X 1.00 X 35, Ss, 3-37

Screw, Hex, M8 X 1.25 X 110, Ss, 2-121,
3-15

Screw, Hex, M8 X 1.25 X 120, 8.8, FI,
2-69, 2-167

Screw, Hex, M8 X 1.25 X 130, 8.8, 2-111,
2-113

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-67,
2-69, 2-139, 3-11

Screw, Hex, M8 X 1.25 X 16, Ss, 2-111,
2-113, 2-135, 2-141

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-9,
2-15, 2-19, 2-21, 2-49, 2-51, 2-53,
2-55, 2-61, 2-67, 2-69, 2-79, 2-83,
2-85, 2-89, 2-93, 2-143

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-21, 2-53, 2-77, 2-83, 2-103, 2-111,
2-113, 2-115, 2-117, 2-127, 2-131,
2-133, 2-135, 2-139, 2-141, 2-143,
2-167, 2-169, 3-3, 3-5, 3-21, 3-29,
3-37, 3-47, 3-49, 3-57

Screw, Hex, M8 X 1.25 X 25, 8.8, 2-7, 2-9,
2-49, 2-51, 2-53, 2-55, 2-57, 2-59,
2-61, 2-63, 2-65, 2-69, 2-77, 2-79,
2-81, 2-85, 2-103, 2-135, 2-141,
2-163, 2-165

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7, 2-79, 2-81, 2-87, 2-105, 2-139,
2-145

Screw, Hex, M8 X 1.25 X 25, Fmg, 2-117,
3-21, 3-25, 3-33, 3-43

Screw, Hex, M8 X 1.25 X 25, Ss, 2-83,
2-97, 2-101, 2-107, 2-109, 2-111,
2-113, 2-117, 2-119, 2-133, 3-7, 3-11,
3-15

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-69,
2-135, 2-141

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-93,
2-135, 2-141

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-79, 2-81

Screw, Hex, M8 X 1.25 X 35, Ss, FI, 2-119

Screw, Hex, M8 X 1.25 X 40, 8.8, FI, 2-69

Screw, Hex, M8 X 1.25 X 40, Ss, NI, 2-97

Screw, Hex, M8 X 1.25 X 45, 8.8, 2-49,
2-51

Screw, Hex, M8 X 1.25 X 45, Ss, 2-71,
2-73, 2-75, 2-123

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-97

Screw, Hex, M8 X 1.25 X 50, Ss, FI, 2-117

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-103,
2-119

Screw, Hex, M8 X 1.25 X 60, 8.8, Fl, 2-9,
2-67

Screw, Hex, M8 X 1.25 X 60, FI, 2-115

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-93

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-69,
2-123

Screw, Motor, Hyd [En], 4-9

Screw, Pan, #12-16 X 0.50, F/ Plstc,
2-139

Screw, Pan, 12-16 X 0.50, F/ Plstc
(ec-H20 only), 2-133

Screw, Pan, M3 X 0.5 X 20, 4.8, 2-103

Screw, Pan, M4 X 0.7 X 10, Ss, 2-125,
2-129

Screw, Pan, M4 X 0.7 X 16, 4.8, 2-21

Screw, Pan, M4 X 0.7 X 16, Ss, 2-21, 3-3

Screw, Pan, M4 X 0.7 X 20, 4.8, 2-105

Screw, Pan, M4 X 0.7 X 20, Ss, 2-105

Screw, Pan, M4 X 0.7 X 25, 4.8, 2-15

Screw, Pan, M4 X 0.7 X 35, Ss, 2-97

Screw, Pan, M4 X 0.70 X 16, 4.8, 2-77

Screw, Pan, M5 X 0.8 X 12, Ss, 2-15, 2-21,
2-53, 2-103, 2-137, 3-19, 3-25

Screw, Pan, M5 X 0.8 X 40, 4.8, 2-29, 2-37

Screw, Pan, M5 X 0.8 X 40, Ss, 2-111,
2-113, 3-19

Screw, Pan, M5 X 0.80 X 45, 4.8, 3-57

Screw, Pan, M6 X 1.0 X 16, Ss, 2-119

Screw, Pan, M6 X 1.00 X 16, 4.8, 2-67

Screw, Pan, M8 X 1.25 X 25, Bk, 2-9,
2-13, 2-15, 2-17, 2-21

Screw, Pan, M8 X 1.25 X 25, Ss, 2-7

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
2-133

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-133

Screw, Pan, Phl, M4 X 0.70 X 20, Ss, 3-37

Screw, Pan, Phl, M5 X 0.80 X 12, Ss,
3-29, 3-33

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-23

Screw, Pan, Phl, M5 X 0.80 X 20, Ss,
3-43, 3-47, 3-49

Screw, Pan, Phl, M6 X 1.00 X 35, Ss, 2-5

Screw, Set, #10-24 X 0.25, NI, 2-103

Screw, Soc, .25-20 X 0.75, Al, 2-17

Screw, Soc, .38-16 X 1.50, Al, 2-23

Screw, Soc, .50-13 X 1.50, Al, 2-89

Screw, Soc, M12 X 1.75 X 55, 10.9, 2-23

Screw, Soc, M16 X 2.0 X 50, 12.9, 2-89

Screw, Soc, M4 X 0.70 X 16, 6-30

Screw, Soc, M6 X 1.0 X 25, 12.9, 2-29

Screw, Soc, M6 X 1.0 X 45, 12.9, 2-29

Screw, Soc, M6 X 1.00 X 25, 12.9, 2-31,
2-33, 2-41

Screw, Soc, M6 X 1.00 X 45, 12.9, 2-31,
2-33

Screw, Soc, M8 X 1.25 X 25, 12.9, 2-127,
2-131

Screw, Soc, M8 X 1.25 X 35, 12.9, 2-127,
2-131

Screw, Soc, M8 X 1.25 X 70, 12.9, 2-41

Screw, Valve, Steering, 4-19

Scrub Kit, Conversion M20/T20/M30, 2-115

Seal Kit, Cartridge, 2-169, 4-11, 4-13, 4-15,
4-17

Seal Kit, Motor [CI], 4-9

Seal Kit, Pump, Hyd, 4-7

Seal Kit, Steering [CI], 4-19

Seal Replmt Kit, 4-8

Seal, Sponge, 0.88 1.00W 43.0L, 2-19

Seal, Afmkt, Bulb, 90, 0.50d, 02ft, 2-15

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 02ft,
2-15, 2-21

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft,
29

Seal, Afmkt, Bulb, Str, 0.58d 08ft, 2-81

Seal, Afmkt, Bulb, Str, 1.0d F/11ga 08ft,
2-19

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft,
2-81

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 08ft
(Replaced By none), 2-103

Seal, Bolt, 6-9

Seal, Bulb, Str, .50Hi .50W 047.2L, Adh,
2-133

Seal, Cap, 6-5

Seal, Case, Oil, Rear, 6-3

Seal, Door, Dump, 2-107, 2-109

Seal, Door, Dump, Side, 2-107

Seal, Drive, Rear, Grease Cav, 2-89

Seal, Foam, 0.50, 2-9

Seal, Oil, 6-3, 6-5, 6-12

Seal, Oil, Cshft, 5-5

Seal, Org, 2-37

M20 Gas/LPG 331386 (2-2013)

7-27



CROSS REFERENCE

Seal, Org, .069 X 3.06id, 2-161

Seal, Org, .072 X 00.35id #04, 4-11, 4-17

Seal, Org, .078 X 00.47id #06, 4-11, 4-13,
4-17

Seal, Org, .078 X 00.47id 06, 4-15

Seal, Org, .087 X 00.64id #08, 4-17

Seal, Org, Bolt, Cover, Camshaft Hsng,
5-11

Seal, Org, Cap, 5-3

Seal, Org, Cap, Fltr, Qil, 5-8

Seal, Org, Hsng, Oil Pump, 5-7

Seal, Org, Lpg, Mixer [Gm 2007], 6-28

Seal, Org, Oil Pump, 5-7

Seal, Org, Press Switch / Drain Plug, 5-7,
5-8

Seal, Org, Sensor, Temp [Epr], 2-45, 2-47

Seal, Org, Throttle Body, 2-37

Seal, Org, Water Pump, 5-7

Seal, Panl, Instmt, 2-9

Seal, Plug, Drain, Nitrile, 2-139

Seal, Radiator, 2-77

Seal, Rbr, Clsd, 0.13, Instmt Panl, 2-13

Seal, Ring, Pipe, Suc, Oil Pump, 5-7

Seal, Seat, Valve, 5-3

Seal, Shaft, Drain Plug, 2-139

Seal, Ure, 0.38 0.75w 13.2| Adh, 2-145

Seal, Ure, 0.38 0.75w 33.01 Adh, 2-145

Seal, Wire, 14/16ga [Wp / Mp280 Sealed],
4-21

Sealant, Tube, Ds, 5-8

Seat, Rotator, Valve, 5-3

Seat, Spring, Valve, 5-3

Seat, Spring, Valve, 0.333, 5-3

Seat, Suspension, W/1 Arm And Belt, 2-15

Seat, Valve, Exhaust, [+0.2mm], 5-3

Seat, Valve, Exhaust, [+0.4mm], 5-3

Seat, Valve, Exhaust, Std, 5-3

Seat, Valve, Intake, [+0.2mm], 5-3

Seat, Valve, Intake, [+0.4mm], 5-3

Seat, Valve, Intake, Std, 5-3

Seatbelt, Retractable [Deluxe Seat], 2-15

Send-Unit, Fuel, 2-49

Send-Unit, Fuel [2007], 2-51

Send-Unit, Water, Temp, 04npt
1130h/195d, 2-165

Sender, Oil, Press [Mit], 6-25

Sensor [T Map], 2-31, 2-33, 2-41

Sensor [Tmap], 2-29, 2-37, 6-25

Sensor, Cam, Wheel [Mit 2.0/2.41], 6-25

Sensor, Camshaft [Mit], 6-25

Sensor, Exhaust, Tailpipe, 2-73, 2-75, 6-25

Sensor, Level, Lig, 14vdc 01a .62-11,
2-133, 2-139, 3-5

Sensor, Oxygen, 2-71

Sensor, Oxygen [Gm 1.61/3.01 2007], 2-73

Sensor, Position, Cshft, 2-23, 5-7

Sensor, Spd / Dir, 6-30vdc, 2-97

Sensor, Spd, Timing Wheel [3.01], 6-25

Sensor, Temp [Epr], 2-45, 2-47

Sensor, Temp, Coolant, 2-23, 6-25

Sensor, Temp, Water [Rework For 1.6GM],
2-23

Shaft Widt, Brake, 2-93

Shaft WIdt, Pedal, Brake, 2-93

Shaft, Arm , Rocker, 6-9

Shaft, Arm, Rocker, 6-9

Shaft, Brush, Idler, 2-111, 2-113

Shaft, Cap, Rocker, 6-9

Shaft, Left, Balancer, 6-11

Shaft, Motor, Hyd, 4-5

Shaft, Output, 4-8

Shaft, Output, Motor, Hyd [En], 4-9

Shaft, Pump, 4-7

Shaft, Pump, Water, 4-3

Shaft, Right, Balancer, 6-11

Shaft, Spring, Rocker, 6-9

Shaft, Sprocket, Balancer, 6-11

Shaker Widt, 2-103

Sheave Assy Kit, Repair, 2-67

Sheave, 5.00dia [Gm1.6] 2007], 2-67

Sheave, Cshft, 5-5

Sheave, Mach [Gm1.6l], 2-67

Sheave, Mach [Mit 2615rpm Fan], 2-69

Shield, Heat, Gas/LP Repimt, 2-73

Shield, Heat, Lower [Mit 20/24m], 6-16

Shield, Heat, Upper [Mit 20/24m], 6-16

Shield, Manifold, Exhaust, 5-9

Shield, Starter [1.61], 2-23

Shield, Tray, Drip [Mit 2013], 2-75

Shim Kit, 4-7

Shim, Washer, 0.88d 0.51b .020, 2-143

Shim, Washer, 0.88d 0.51b .060, 2-143

Shock Absorber, 2.3 Strk, 2-97

Shoe, Brake, 180 X 30mm, 2-91

Shoe, Plstc, Sqge, 14.0, 3-53, 3-55

Shrd Widt,Fan,G/Lp, Replmt [CE] (CE
Only), 2-79

Shrd Widt,Fan,G/Lp, Replmt
[M20/M30/T20], 2-81

Shroud Assy, Eng, 2-21

Shroud Widt, Fan, 16.25d [Side X Side],
2-79

Shroud, Fan, 2-81

Shroud, Front, Trimmed, 2-19

Shroud, Seat, 2-15

Skirt, Debris, Eng Radiator, 2-77

Skirt, Eng Fan, Gas / Lp, 2-79, 2-81

Skirt, Neo, .06, 06.38w 40.861, 06 Hole,
1-1, 2-117

Skirt, Neo, .06, 06.85w 27.95I, 08 Hole,
1-1, 2-125, 2-129

Skirt, Neo, .06, 07.63w 51.52I, 11 Hole,
2-117

Skirt, Neo, .06, 12.00w 45.88l, 07 Hole,
1-1, 2-117

Skirt, Neo, .06, 26.99w 40.55l, 36 Hole,
2-117

Skirt, Neo, .12, 05.39w 14.011, 02 SI, 2-117

Skirt, Neo, .18, 10.37w 27.95I, 12 H&S,
1-1, 2-125, 2-129

Skirt, Rbr, .37, 04.50w 40.94l, 06 Hole,
1-1, 2-117

Sleeve, 0.31b 0.50d 0.3, Ss, 2-127, 2-131,
2-139

Sleeve, 0.49b 0.68d 1.21 [304ss], 2-127,
2-131

Sleeve, Dashpo, Pump, Hyd, Gear, 4-5

Sleeve, Nyl, #37 05.01, 2-89

Sleeve, Nyl, 2.38id 25.0I, 2-89

Sleeve, P/M, 0.31b 0.50d 0.31 [430ss],
2-135, 2-141

Sleeve, P/M, 0.31b 0.50d 0.71 [430ss],
2-121, 2-135, 2-141

Sleeve, P/M, 0.31b 0.50d 0.91 [430ss],
2-71, 2-73, 2-75, 2-111, 2-113

Sleeve, P/M, 0.34b 0.63d 0.6, Bnz, 2-123

Sleeve, P/M, 0.34b 0.63d 1.2l, Bnz, 2-121

Sleeve, P/M, 0.37b 0.50d 0.6l [430ss],
3-11

Sleeve, P/M, 0.43b 1.00d 1.0I, Stl, 2-49

Sleeve, P/M, 0.47b 0.75d 0.5l [430ss],
2-115

Sleeve, Pump, Water, 4-3

Sleeve, Rbr, 3.50b 3.58d 1.8, 3-5

Sleeve, Throttle, Plstc [Bosch], 2-37

Solenoid, #10, 12vdc, 4-13, 4-15, 4-17

Solenoid, #8, 12vdc, 4-11, 4-13, 4-15, 4-17

Solenoid, 12v, Valve, Hyd [Cec], 4-10

Solenoid, Pull, 12vdc, Damper, 2-105

Spacer, 3-7, 3-9

Spacer Plate, 4-8

Spacer, Alternator [Mit 2.0/2.41], 6-20

Spacer, Belt, Balancer, Train, 6-11

Spacer, Coil, #8, 4-11

Spacer, Crankfshaft, 2-69

Spacer, Fan, 2-67

Spacer, Fan, Taper [2007], 2-67

Spacer, Fan, Taper [Mit 2013], 2-69

Spacer, Hub, Keyed, 3-7, 3-9

Spacer, Pad, Rbr, 2-119

Spacer, Plstc, Ny, 2-15

Spacer, Pump, Water, 2-69

Spacer, Ring, Throttle [Mit 40mm], 6-28

Spacer, Sppt, Flir Lock Off, 2-37

Spacer, Sqge, Side Brush, Rbr, 3-9

Spacer, Strap, Adj, Alternator, 2-67

Spacer, Valve, Steering, 4-19

Sparkplug, 5-12

Sparkplug [Gm ], 1-1

Spool, Pilot, Hyd, 4-11, 4-13, 4-15, 4-17

Spring, 4-5

Spring Kit, Scu [CI], 4-19

Spring, 3/4 X 16 [Gm1.6L 2010 Lpg], 2-47

Spring, Cmpr, 0.90d .042wir 02.01, 2-121

Spring, Cmpr, 18.8d, 1.6w, 57.11, 2-17

Spring, Dsl, 1.000d 0.50id 1.71, 2-123

Spring, Extn, 0.750d X 0.09wir, 2.5I,
2-127, 2-131

Spring, Extn, 0.750d X 0.12wir, 4.3I, 2-97

Spring, Extn, 0.880d X 0.14wir, 9.0l
2-119

Spring, Extn, 2.000d 0.25wir 07.51, 2-115

Spring, Flat, Retainer, Angled Screen,
2-101

Spring, Flat, Retainer, Screen, 2-101

Spring, Fit, 0.08th, 4.50w X 07.01, 2-119

Spring, Keeper, 2-123

Spring, Motor, Hyd, 4-5

Spring, Tors, 0.75id .06wir 02.8coil, 2-93

Spring, Tors, 1.13id .12wir 02.3coil Rh,
293

Spring, Valve, 5-3

Spring, Valve, Relief, Oil Press, 5-7

Spring, Wir, 0.08d, Brake, Parking, 2-93

Spring, Wir, 0.16d, Brush Retaining, 2-5

Spring, Wir, 0.25d, Return, Brake, 2-91

Sprocket Assy, Cshit, 6-9

Sprocket, Camshatft, 5-11, 6-9

Sprocket, Crankshaft, 5-11

Sprocket, Cshft, 6-11

Sprocket, Flange, Cshtt, 6-11

Squeegee Assy, Sba, Linatex, 1-2, 3-7

Squeegee Assy, Sba, Ure, 1-2, 3-7

7-28

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Squeegee Kit, Rear, Replmt [M20/T20],
2-121

Squeegee WIdt, Rear, 2-121

Starter, 12vdc [Delco] (Mar. 2006 and
Newer), 5-5

Starter, 12vdc [Gm] (Before Mar. 2006),
55

Starter, Motor [Mit 2.0/2.41], 6-20

Steer-Control, Hyd#05, 06.1 2030 (See
Breakdowns), 2-17

Steer-Control, Hyd05, 06.1 2030, 4-19

Stem, Valve, Hyd, 4-13, 4-15, 4-17

Stem, Valve, Hyd [4w2p], 4-15

Stem, Valve, Hyd, 4w2p, 4-11, 4-13, 4-17

Stop, Rotation, 2-123

Strainer, Hyd, 25gpm 100mesh Psi,
2-165

Strainer, Hyd, 25 Gpm 100 Mesh, 1-1

Strainer, Soltn, 20 Mesh, Cyl 3.5d 9.5I,
35

Strap, Adj, Alternator, 2-67

Strap, Door, Dump, 2-107, 2-109

Strap, Door, Dump, Side, 2-107

Strap, Mtg, Motor, .124.00W, 2-103

Strap, Mtg, Tank, Lpg, 2-53

Strap, Mtg, Tank, Lpg, Hinge, 2-53

Strap, Pyp, 0.07 1.0w 18.5I, W/ Buckle,
3-53

Strap, Rbr, Tie-Down, 2/Hooks 19.0l, 2-87

Strap, Retaining, Hose, 2-135, 2-141

Strap, Sppt, 2-97

Strap, Static, Afmkt, 2-117

Strap, Tank, Gas, 2-49, 2-51

Strip Mtg, Seal, 2-19

Strip, Flap, Recirculation, 2-117

Strip, Non-Slip, 0.50w 06.0l, 2-121

Strip, Rbr, 0.06 01.00W 04.0L, 2-103

Strip, Rbr, 0.06 03.54w 03.51 [Neo/60],
3-37

Strip, Rbr, 0.06 04.00w 05.01 Neo/60,
2-103

Stud, 6-5

Stud, .31-18 2.751 M8 X 1.25, Ss, 2-121

Stud, Ball, .39d .31-16, Gasspring, 2-15

Stud, M05-0.8 [Gm1.6] Lp 2010], 2-41,
6-30

Stud, M10 X 1.50 [35], 2-67, 2-71, 2-73

Stud, M10-1.25 X 50, Full Thrd [Mit], 6-25

Stud, M8-1.25 X 30 [Mit Double End],
6-15

Stud, M8-1.25 X 35 [Mit Double End],
6-15

Stud, M8-1.25 X 40 [Mit], 6-16

Stud, M8-1.25 X 50 Full Thrd [Mi], 6-15

Stud, Manifold, Intake, M8 X 28, 6-16

Stud, Manifold, M8 X 28, 5-9

Stud, Manifold, M8 X 96, 5-9

Stud, Starter, M08 X 1.25, 5-5

Stud, Wheel, .50-20 X 1.501, 0.370th, 2-89

Switch Assy, Press, 3.0, 19.51 Tube, 3-5

Switch Kit, Pump, Repair,, 4-21

Switch, Ignition [Ku], 2-13

Switch, Indicator, Oil Press, 2-23, 5-7

Switch, Indicator, Oil Press [2010], 2-23,
5-7

Switch, Press, 0006psi Dpdt, 2-23

Switch, Press, 10psi, Spst, 3-19

Switch, Press, 12vdc 08a Spst Nc 0070psi,
2-53

Switch, Press, 50 Psi, Pm02, 3-39

Switch, Press, Adj [4-16 In Wir], 2-105

Switch, Press, hyd, 18-24psi, Spst, No,
2-165

Switch, Press, Spdt 0008psi, 2-105

Switch, Pressure, Oil, 6-12

Switch, Rocker, Dpdt Mom/Off/Mom, 2-13

Switch, Rocker, Dpdt On/None/On, 3-57

Switch, Rocker, Dpdt On/Off/On, 2-13

Switch, Rocker, Spst, Mom, 3-37

Switch, Snap, 15A Nc, RIr, 2-93

Switch, Snap, 15a No, Rlr, 2-99

Switch, Temp [160F], 2-103

Switch, Temp, Sealed, Nc, 2-103

Switch, Thermal, 160Deg, Spdt (Replaced
by 9003444), 2-103

T

Tank Kit, Soltn, W/ Bracket, Replmt, 2-133

Tank, Coolant, 03.30w 4.7hi 04.71 1liter,
2-83

Tank, Coolant, 03.6w 04.1hi 05.51,1liter,
2-83, 2-85

Tank, Coolant, 04.7 03.3 4.7deep, 1liter,
2-77

Tank, Detgt, Trimmed, 3-5

Tank, Fuel, 11.26Gal, gas, Replmt, 2-49

Tank, Fuel, 11.2gal, Gas, Repimt [2007],
2-51

Tank, Lpg, 33Ib, W/ Gauge [Empty, Liq],
2-53

Tank, Recvy, Trimmed, 2-139

Tank, Soltn, W/ Label [M20], 2-133

Tape, Warning, Left, Blk/Yel [33Mtr], 2-237

Tape, Warning, Rh, Blk/Yel [33Mtr], 2-237

Tensioner, 6-9

Terminal, Bullet, Mal, .157d, 12ga, 3-49

Terminal, Fem, Mp280, Sealed, 18-16ga,
4-21

Thermostat Kit, Coolant, Replmt [Mitsub],
6-22

Thermostat, W/ Hsng And Seal, 5-3

Thrust Bearing, 4-8

Thurst, Case, 6-5

Tie, Cable, 11.3l, 2.75d Max, 3-19

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-13, 2-29, 2-31, 2-79, 2-89, 2-113,
3-19, 3-39

Tie, Cable, Nyl, 14.51 .30w 4.0 Max D,
4-23

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-19, 3-25, 3-33

Tie, Cable, Nyl, 15.3L . W 4.5 Max D,
2-103

Tire Assy, Solid, 16.0x3.5 2.43b, 1-2

Tire Assy, Solid, 18.0x6.0 4.5bc/5bolt, 1-2

Tire, Drive, Scrbr, Non-Skid, 16.0x6.0
(Included in Kit 363174) (Optional),
2-89

Tire, Drive, Scrbr, Non-Skid, 18.0X6.0,
2-89

Tire, Drive, Scrbr, Pu, Grey, 18.0X6.0
(Optional Polyurethane), 2-89

Tire, Idler, Scrbr, Blk, 16.0X3.5, 2-91

Tire, Idler, Scrbr, Non-Skid, 16.0x3.5
(Included in Kit 363174) (Optional),
2-91

Tire, Idler, Scrbr, Pu, Grey, 16.0X3.5
(Optional Polyurethane), 2-91

Tower, WIdt, Lift, Lh, Replmt [M20], 2-7

Tower, WIdt, Lift, Rh, Replmt [M20], 2-7

Tray WIdt, Fuel, 2-49, 2-51

Tray WIdt, Lpg, 2-53

Tray WIdt, Perma-filter (Replaced By
none), 2-103

Tray, Perma-Filter, 2-103

Tread, Non-Skid, 01.9w 08.01, 2-7

Tread, Non-Skid, 02.2w 11.5l, 3-13

Tread, Non-Skid, 03.0w 11.61, 2-7, 2-9,
2-95

Tube [Pcv], 5-3

Tube Assy, Plug, Drain, 2-139

Tube Kit, Hyd, Case Drain [M20/T20],
2-113

Tube Kit, Tank, Recvy, Repimt, 2-141

Tube Kit, Tank, Soltn, Replmt, 2-135

Tube WIdt, Arm, Safety, 2-99

Tube Widt, Exhaust, 1.6d, 2 Fing, 2-73

Tube WIdt, Exhaust, Gas/Lpg, 2-71

Tube WIdt, Leg, Ohg, Lh, Pntd, 3-51

Tube WIdt, Leg, Ohg, Rh, Pntd, 3-51

Tube WiIdt, Plug, Drain, 2-139

Tube WIdt, Tee, 2-55, 2-57, 2-61, 2-63

Tube WiIdt, Tee [Mit 2013], 2-59, 2-65

Tube Widt, Torque, 2-115

Tube, 0.50d 0.32b 00.4l, Ss, 2-135, 2-141

Tube, 00.38d 00.26b 00.31 Sti PIt,
2-95

Tube, 00.50d 00.38b 00.61 Stl, 2-97

Tube, 2.90id 3.000d 02.4l, Ss, 2-135,
2-141

Tube, Acrylic, Hose, Pinch, 2-141

Tube, Air Bleed, .62d 2.21 .12npt Alm,
2-29, 2-38

Tube, Bleed, Air, .620d 2.21 .12npt, Aim,
2-31,2-45

Tube, Coolant, 1.3d, Lower, 2-83

Tube, Coolant, 1.3d, Lower [Mit 2013],
2-85

Tube, Coolant, Lower, 1.3d, 2-77

Tube, Cooling, Line [Mit], 6-23, 6-26

Tube, Distribution, Water, 2-137

Tube, Ds, 5-8

Tube, Exhaust, 1.5d, 2-71

Tube, Exhaust, Fing, 1.5d [M20/T20 2007],
2-73, 2-75

Tube, Hyd, 08 Jf08/Jf08, 3-15

Tube, Hyd, 08 Jf08/Jm08, 2-111

Tube, Hyd, Brush Return, W/ Cd
[M20/T20], 2-113

Tube, Hyd, Main Return, 2-163

Tube, Hyd, Main Return [G/Lp Mit2013],
2-163

Tube, Hyd, Rear Sqge [M20], 2-163

Tube, Hyd, Sqge, 2-163

Tube, Hyd, Swp, 2-167

Tube, Pump, Water, 6-22

Tube, Pvc, CIr, 4.01 [Shc80], 3-23, 3-25

Tube, Rnd, 1.75d 0.77b 01.11, Stl, Pntd,
2-89

Tube, Transition, Casting, 2-145

Tube, Vacuum, 2-105

M20 Gas/LPG 331386 (2-2013)

7-29



CROSS REFERENCE

Tube, Vinyl, Pump, Water, 4-3

Tube, Wand, Vacuum, Metal, 3-55

Tube, Wand, Vacuum, Metal [1pick=1box],
3-53

Tube, Water, Line [Mit], 6-22

Tubing Connctr.Kit, Gorman Pmp, 4-20

U
Upper Hsg Kit, Pump, Repair,, 4-21

Vv

Valve Assy, Relief [Cl], 4-19

Valve Assy, Water, Solenoid , 12vdc, 2-137

Valve Assy, Water, Solenoid, 12vdc, 3-13,
3-43

Valve Kit, Poppet, Gorman Rupp, 4-20

Valve Stem, N.O.Valve, Hyd, 4-10

Valve, Ball, 04pf, Chm W/ Handle, 2-49

Valve, Body, Throttle, Lpg, 2-38

Valve, By-Pass, Oil Fltr, 5-8

Valve, Check, 2-37, 4-11, 4-13, 4-15, 4-17

Valve, Check, 0002psi [Fast li+], 4-24,
4-25

Valve, Check, 0002psi Bm04/Bm04, 3-21

Valve, Check, 0005psi [Fast li+], 4-24,
4-25

Valve, Check, 0005psi Bm06/Bm08, 3-29

Valve, Check, 0005psi Pm04/Bm06, 3-39

Valve, Check, 2gpm .5psi Bm08/Bm08,
3-43

Valve, Check, Pump, Water, 4-3

Valve, Cntrl, Hyd, 4-17

Valve, Cntrl, Hyd (See Breakdowns), 2-167

Valve, Cntrl, Hyd [M20 And T20], 4-13

Valve, Cntrl, Hyd [M20 And T20] (See
Breakdowns), 3-15

Valve, Cntrl, Hyd [M20], 4-11

Valve, Cntrl, Hyd [M20] (See Breakdowns),
2-167

Valve, Cntrl, Hyd, Solenoid, 03/16gpm,
4-15

Valve, Cnitrl, Solenoid, 4-11

Valve, Exhaust, 5-3, 6-9

Valve, Fuelock, Lpg, Wire Connector, 2-37

Valve, Gasket, Pcy, 6-4

Valve, Hyd Cartridge 10no/-0, 4-10

Valve, Hyd, Check, Jm08/Om08 5000psi,
3-15

Valve, Hyd, Relief, 4-11

Valve, Hyd, Solenoid 12vdc 3000psi (See
Breakdowns), 3-15

Valve, Hyd, Solenoid, 12vdc (See
Breakdowns), 2-169

Valve, Inlet, 6-9

Valve, Intake, 5-3

Valve, Lock Off, 2-45

Valve, Lock Off [Gm 1.6L 2010], 2-47

Valve, Lpg, Press Relief [Rego], 2-53

Valve, Motor, Hyd, 4-5

Valve, Pcv, 6-4

Valve, Relief, 4-13, 4-15, 4-17

Valve, Relief, 0600Psi, 2-169

Valve, Relief, 3000 Psi, 4-7

Valve, Relief, 4000 Psi, 4-7

Valve, Relief, Oil Press, 5-7

Valve, Seal, Stem, 6-9

Valve, Shutoff, 3-57

Valve, Solenoid, 12vdc, Water Flow, 3-25,
3-33

Valve, Spring, 6-9

Valve, Spring, Lock, 6-9

Valve, Spring, Retainer, 6-9

Valve, Spring, Seat, 6-9

Valve, Stem, No, 4-13, 4-15, 4-17

Valve, Trim, Fuel, Normal Flow, 2-38

Valve, Vent, Air, Float Type, 3-39

Valve, Water, 12vdc, 6.0mm, 04pf, 3-19

Valve, Water, Solenoid, 12vdc 0.08pf, 3-3

Valve, Water, Solenoid, 12vdc 6.0mm
Pf04, 3-29

Vaporizer [Mixer E100lp Gm1.61 2010],
2-41

Video, Oprtr, Dvd [W/Checklist M20], 3-60

VI, Filter, Screen, 50 Mesh .59d .81 Ss,
3-19

Vr, Module, Ecu, Gas [Gm1.6] 2007], 2-31

W

Wand Kit, Vacuum, Ci [M20], 3-53, 3-55

Wand, Clean-Out, 3-57

Washer, 6-9, 6-21

Washer, 1/4 Flat [Mit], 6-27

Washer, Belleville, .31, 2-97

Washer, Belt, Balancer, Train, 6-11

Washer, Bolt, 6-7

Washer, Flat 3/8, Sae, 6-17

Washer, Flat, .78b 1.75d .18, Ss, 2-139

Washer, Flat, #06, 2-77, 2-103

Washer, Flat, #08, 2-15

Washer, Flat, #10, 2-15, 2-21, 2-67, 2-87,
2-99, 3-57

Washer, Flat, #10 Ss, 2-97

Washer, Flat, #10, Ss, 2-29, 2-37, 3-3,
3-19, 3-25, 3-57, 3-59

Washer, Flat, 0.25 Fender, 2-145

Washer, Flat, 0.25 Fendr, 2-15, 2-21

Washer, Flat, 0.25 Sae, 2-15, 2-17, 2-29,
2-37, 2-49, 2-55, 2-61, 2-71, 2-77,
2-103, 2-105

Washer, Flat, 0.25 Std, 2-23, 2-77, 2-93,
2-95, 2-97, 3-19, 3-21

Washer, Flat, 0.25, Fendr, 2-77, 2-79, 2-81

Washer, Flat, 0.25, Sae, 2-31, 2-33, 2-41,
2-51, 2-73, 2-75, 2-79, 3-37

Washer, Flat, 0.25, Ss, 2-103, 2-107,
2-109, 2-117, 2-137, 2-139

Washer, Flat, 0.25, Std, 2-9, 2-23, 2-31,
2-33, 2-35, 2-41, 2-43, 2-45, 2-75,
2-79, 2-81

Washer, Flat, 0.27B 0.69D .05, Ss, 2-5,
2-133, 3-29, 3-37

Washer, Flat, 0.31 Sae, 2-9, 2-15, 2-21,
2-67,2-97, 2-127, 2-131, 2-133,
2-135, 2-141

Washer, Flat, 0.31 Std, 2-165

Washer, Flat, 0.31, Hardened, 2-67

Washer, Flat, 0.31, Sae, 2-67, 2-69, 2-75,
2-79

Washer, Flat, 0.31, Ss, 2-71, 2-77, 2-103,
2-107, 2-109, 2-117, 2-119, 2-121,
2-123, 2-127, 2-131, 2-135, 2-141,
3-3, 3-7, 3-11

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-15,
2-17, 2-19, 2-49, 2-51, 2-53, 2-55,
2-57, 2-59, 2-61, 2-63, 2-65, 2-67,
2-69, 2-73, 2-77, 2-79, 2-81, 2-83,
2-85, 2-89, 2-93, 2-111, 2-113, 2-115,
2-117, 2-135, 2-139, 2-141, 2-163,
2-167, 3-11, 3-13, 3-15, 3-51

Washer, Flat, 0.32b 1.00d .12, Ss, 2-9,
2-15, 2-21, 2-69, 2-101, 2-107, 2-109,
2-133, 2-135, 2-139, 2-141, 2-143,
2-167, 2-169, 3-5, 3-21, 3-29, 3-37,
3-47, 3-49, 3-57

Washer, Flat, 0.34b 0.75d .12 [Viton], 3-19

Washer, Flat, 0.38 Sae, 2-23, 2-25, 2-27,
2-67, 2-97, 2-115, 2-123, 2-145, 2-161

Washer, Flat, 0.38 Std, 2-7, 2-15, 2-49,
2-53, 2-97, 2-105, 2-163, 3-7, 3-9,
3-51, 3-53, 3-59

Washer, Flat, 0.38, Hardened, 2-23, 2-45,
2-47

Washer, Flat, 0.38, Sae, 2-67, 2-73

Washer, Flat, 0.38, Std, 2-73, 2-75, 2-79,
2-81

Washer, Flat, 0.38b 0.88d .08, Ss, 2-73,
2-75, 2-83

Washer, Flat, 0.38b 1.25d .12, Neo, 2-101,
2-107, 2-109

Washer, Flat, 0.40b 1.12d .12, Ss, 2-145

Washer, Flat, 0.40b 1.12d .12, Ss, 2-67,
2-77, 2-79, 2-81, 2-103, 2-107, 2-109,
2-123, 2-143, 3-51

Washer, Flat, 0.41b 1.25d .12, Pye, 2-15

Washer, Flat, 0.44b 1.00d .08, Ss, 2-7,
2-99, 2-119, 3-13

Washer, Flat, 0.50 Sae, 2-17, 2-23, 2-25,
2-27,2-77, 2-91, 3-11

Washer, Flat, 0.50 Std, 2-23, 2-25, 2-27

Washer, Flat, 0.50, Sae, 2-105

Washer, Flat, 0.50, Std, 2-23

Washer, Flat, 0.53b 1.88d .12, Sti, PI, 2-9,
2-23, 2-25, 2-27, 2-119, 2-121

Washer, Flat, 0.56b 1.38d .11, Ss, 2-115,
2-119, 2-127, 2-131

Washer, Flat, 0.62 Sae, 2-19

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-3,
3-57

Washer, Flat, 0.69b 1.19d .06, Stl, PI,
2-123

Washer, Flat, 0.75 Sae, 2-89

Washer, Flat, 0.76b 1.50d .06, Ss, 2-91

Washer, Flat, 0.79b 1.18d .06, Nyl, 2-135,
2-141

Washer, Flat, 0.81b 1.06d .06, Stl, 2-77,
2-79, 2-81

Washer, Flat, 06, 3-55

Washer, Flat, 08, 3-37

Washer, Flat, 08, Ss, 4-23

Washer, Flat, 1.15b 1.75d .08, Stl, 2-13

Washer, Flat, 1.26b 1.88d .13, Stl, 3-13

Washer, Flat, 1.26B 1.88D .13, Stl, PI, 2-7,
2-105

Washer, Flat, 1.39b 2.12d .13, Stl, 2-89

Washer, Flat, 10, 3-37, 3-47, 3-49

7-30

M20 Gas/LPG 331386 (2-2013)



CROSS REFERENCE

Washer, Flat, 10, Ss, 2-93, 3-29, 3-33,
3-37, 3-43

Washer, Flat, 2.16b 3.50d .16, Felt, 2-89

Washer, Flat, Belleville, .25, 2-127, 2-131

Washer, Flat, Belleville, .31, 2-67, 2-69,
2-135, 2-141, 2-143, 3-11

Washer, Flat, Belleville, .38, 2-73, 2-97,
2-119, 2-127, 2-131

Washer, Flat, Belleville, .50, 2-127, 2-131

Washer, Flat, Belleville, M10, 2-101

Washer, Flat, M21.0b X 37d X 3, 2-91

Washer, Flat, Pump, Hyd, 4-7

Washer, Lock, 0.38, 6-17

Washer, Lock, Int-Ext, 0.31, 2-117

Washer, Lock, Int-Ext, 0.38, 2-67

Washer, Lock, Int-Ext, 10, 2-21

Washer, Lock, Int, #06, 2-103

Washer, Lock, Int, #08, Ss, 2-105

Washer, Lock, Int, #10, Ss, 3-19

Washer, Lock, Int, 0.25, 3-37

Washer, Lock, Int, 0.38, 2-67

Washer, Lock, Int, 08, Ss, 4-23

Washer, Lock, M12 [Mit], 6-18

Washer, Lock, M6 [Mit], 6-28

Washer, Lock, M8 [Mit], 6-9, 6-21

Washer, Pump, Hyd [En], 4-7

Washer, Rbr, 4-3

Washer, Sealing, 0.28b 0.75d Ss, Neo,
2-139

Washer, Sheave, Cshtt, 5-5

Washer, Shid, Nyl [8-32], 2-13

Washer, Special, 6-10

Washer, Spring, 6-13

Washer, Sprkt, Camshaft, 5-11

Washer, Star, M10 [Mit], 6-25

Washer, Strainer, 6-7

Washer, Thrust, 0.34b 1.50d .06, 2-135,
2-141

Washer, Thrust, 0.61b 1.25d .06, Fgl,
2-123, 2-125, 2-127, 2-129, 2-131, 3-7

Washer, Thrust, 1.00b 1.75d 0.13w, Fbr,
3-11

Weight, Eccentric, 2-103

Wheel, 06.0D 2.00W 1.19B, Gray Rbr, 2-7,
2-105, 3-13

Wheel, 3.0d 1.38w 0.50b, 1-1, 2-123

Wheel, 4.0d 0.89w 0.64b, 2-121

Wheel, Steering, 14.3d 0.81b 36tooth,
2-17

Wire Set, Sparkplug [1.61], 5-12

Wire, 16ga 09.61 Brown Mp280/ #10ring,
2-23

Wire, Ground, 2-67

M20 Gas/LPG 331386 (2-2013)

7-31




CROSS REFERENCE

7-32 M20 Gas/LPG 331386 (2-2013)



	M20 Gas/LPG CE Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Scrub Head
	Fig. 2 - Brushes, Replacement, Side Brush
	Fig. 3 - Main Frame Group
	Fig. 4 - Operator Station Group
	Fig. 5 - Operator Station Insulation Group
	Fig. 6 - Instrument Panel Group
	Fig. 7 - Seat Group
	Fig. 8 - Steering Group
	Fig. 9 - Front Cover Group
	Fig. 10 - Engine Cover Group
	Fig. 11 - Engine and Mount Group (0000-0499)
	Fig. 12 - Engine and Mount Group, Gas (0500- )
	Fig. 13 - Engine and Mount Group, LPG (0500- )
	Fig. 14 - Engine EFI Group, Gasoline (0000-0046)
	Fig. 15 - Engine EFI Group, Gasoline (0047-0222)
	Fig. 16 - Engine EFI Group, Gasoline (0223-0499)
	Fig. 17 - Engine EFI Group, Gasoline (0500- )
	Fig. 18 - Engine EFI Group, LPG (0000-0046)
	Fig. 19 - Engine EFI Group, LPG (0047-0499)
	Fig. 20 - Engine EFI Group, LPG (0500- )
	Fig. 21 - Engine Vaporizer Group, LPG (0047-0222)
	Fig. 22 - Engine Vaporizer Group, LPG (0223-0499)
	Fig. 23 - Engine Fuel Tank Group, Gasoline (0000-0046)
	Fig. 24 - Engine Fuel Tank Group, Gasoline (0047- )
	Fig. 25 - Engine Fuel Tank Group, LPG
	Fig. 26 - Engine Air Cleaner Group, Gasoline (0000-0046)
	Fig. 27 - Engine Air Cleaner Group, Gasoline (0047-0499)
	Fig. 28 - Engine Air Cleaner Group, Gasoline (0500- )
	Fig. 29 - Engine Air Cleaner Group, LPG (0000-0046)
	Fig. 30 - Engine Air Cleaner Group, LPG (0047-0499)
	Fig. 31 - Engine Air Cleaner Group, LPG (0500- )
	Fig. 32 - Engine Alternator and Fan Group (0000-0499)
	Fig. 33 - Engine Alternator and Fan Group (0500- )
	Fig. 34 - Engine Muffler Group (0000-0046)
	Fig. 35 - Engine Muffler Group (0047-0499)
	Fig. 36 - Engine Muffler Group (0500- )
	Fig. 37 - Engine Radiator Group (0000-0195)
	Fig. 38 - Engine Radiator and Mount Group (0196-0499)
	Fig. 39 - Engine Radiator and Mount Group (0500- )
	Fig. 40 - Engine Radiator Hose Group (0196-0499)
	Fig. 41 - Engine Radiator Hose Group (0500- )
	Fig. 42 - Battery and Electrical Group
	Fig. 43 - Wheel Group, Front Drive
	Fig. 44 - Wheel Group, Rear
	Fig. 45 - Brake Pedal Linkage Group
	Fig. 46 - Directional Pedal Group
	Fig. 47 - Hydraulic Pump Linkage Group
	Fig. 48 - Hopper Lift Arms Group
	Fig. 49 - Hopper and Debris Screen Group
	Fig. 50 - Hopper Cover and Dust Filter Group
	Fig. 51 - Hopper Bumper Group
	Fig. 52 - Hopper Door Group (0000-0204)
	Fig. 53 - Hopper Door Group (0205- )
	Fig. 54 - Cylindrical Scrub Brush Drive Group, Left Side
	Fig. 55 - Cylindrical Scrub Brush Drive Group, Right Side
	Fig. 56 - Cylindrical Scrub Brush Head Lift Group
	Fig. 57 - Cylindrical Brush Head Skirt Group
	Fig. 58 - Squeegee Lift Group, Rear
	Fig. 59 - Squeegee Group, Rear
	Fig. 60 - Squeegee Linkage Group, Rear
	Fig. 61 - Squeegee Group, Right Side
	Fig. 62 - Squeegee Lift Group, Right Side
	Fig. 63 - Squeegee Group, Left Side
	Fig. 64 - Squeegee Lift Group, Left Side
	Fig. 65 - Solution Tank Group
	Fig. 66 - Solution Tank Drain Group
	Fig. 67 - Solution Control Group
	Fig. 68 - Recovery Tank Group
	Fig. 69 - Recovery Tank Drain Group
	Fig. 70 - Vacuum Fan Group, Scrubbing
	Fig. 71 - Vacuum Fan Group, Sweeping
	Fig. 72 - Hydraulic Schematic (0000 - 0131)
	Fig. 73 - Hydraulic Schematic (0132-0270)
	Fig. 74 - Hydraulic Schematic (0271- )
	Fig. 75 - Hydraulic Hose Group, Steering and Propel
	Fig. 76 - Hydraulic Hose Group, Pump and Vacuum Fans
	Fig. 77 - Hydraulic Hose Group, Brush and Hopper
	Fig. 78 - Hydraulic Hose Group, Squeegee Lift
	Fig. 79 - Hydraulic Pumps Group
	Fig. 80 - Hydraulic Cooler and Tubes Group
	Fig. 81 - Hydraulic Reservoir Group
	Fig. 82 - Hydraulic Valves Group (0000-0131)
	Fig. 83 - Hydraulic Valve Group (0132- )
	Fig. 84 - Electrical Schematic, GM (0000-0046)
	Fig. 85 - Electrical Schematic, GM (0047-0145)
	Fig. 86 - Electrical Schematic, GM (0145-xxxx)
	Fig. 87 - Electrical Schematic, GM (xxxx-0499)
	Fig. 88 - Electrical Schematic, Mitsubishi (0500- )
	Fig. 89 - Electrical Schematic, Gas/LPG Engine Harness, GM (0000-0046)
	Fig. 90 - Electrical Schematic, Gas Engine Harness, GM (0047-0222)
	Fig. 91 - Electrical Schematic, Gas Engine Harness, GM (0223-0499)
	Fig. 92 - Electrical Schematic, Gas Engine Harness, Mitsubishi (0500- )
	Fig. 93 - Electrical Schematic, LPG Engine Harness, GM (0047-0222)
	Fig. 94 - Electrical Schematic, LPG Engine Harness, GM (0223-0499)
	Fig. 95 - Electrical Schematic, LPG Engine Harness, Mitsubishi (0500- )
	Fig. 96 - Electrical Wire Harnesses Group, Main
	Fig. 97 - Electrical Wire Harness Group, Headlight
	Fig. 98 - Electrical Wire Harness Group, Hopper
	Fig. 99 - Electrical Wire Harness Group, Hopper Cover
	Fig. 100 - Electrical Wire Harness Group, Gasoline/LPG Engine
	Fig. 101 - Electrical Wire Harness Group, Gasoline/LPG Engine Adapter Harness
	Fig. 102 - Label Group

	OPTIONS
	Fig. 1 - ES Pump Group
	Fig. 2 - ES Tanks Group
	Fig. 3 - Side Brush Motor Group (0000-0178)
	Fig. 4 - Side Brush Motor Group (0179- )
	Fig. 5 - Side Brush Lift Group
	Fig. 6 - Side Brush Solution Control Group
	Fig. 7 - Side Brush Hydraulic Valve Group
	Fig. 8 - Side Brush Hydraulic Hose Group
	Fig. 9 - FaST Solution Pump Group (0000-0145)
	Fig. 10 - FaST Air Pump and Detergent Group (0000-0145)
	Fig. 11 - FaST Foam Filter Group (0000-0145)
	Fig. 12 - FaST Foam Filter Group, Side Brush (0000-0145)
	Fig. 13 - FaST Wire Harness Group (0000-0145)
	Fig. 14 - FaST Pumps and Detergent Group (0146- )
	Fig. 15 - FaST Solution Supply Group (0146- )
	Fig. 16 - FaST Solution Supply Group with Side Brush (0146- )
	Fig. 17 - FaST Wire Harness Group (0146- )
	Fig. 18 - ec-H20 Solution Pump Group
	Fig. 19 - ec-H20 Solution Pump Supply Group
	Fig. 20 - ec-H20 Solution Supply Group
	Fig. 21 - ec-H20 Solution Supply Group with Side Brush
	Fig. 22 - ec-H20 Wire Harnesses Group
	Fig. 23 - Backup Alarm Kit
	Fig. 24 - Light Kit, Flashing
	Fig. 25 - Overhead Guard Kit
	Fig. 26 - Vacuum Wand Kit (0000-xxxx)
	Fig. 27 - Vacuum Wand Kit (xxxx- )
	Fig. 28 - Spray Nozzle Kit
	Fig. 29 - Squeegee Guard Kit
	Fig. 30 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Extended Scrub Pump Breakdown, 1021210
	Fig. 2 - Hydraulic Motor Breakdown, 379609
	Fig. 3 - Hydraulic Pump Breakdown, 1024251
	Fig. 4 - Hydraulic Motor Breakdown, 71729
	Fig. 5 - Hydraulic Motor Breakdown, 1029379
	Fig. 6 - Hydraulic Motor Breakdown, 53485
	Fig. 7 - Hydraulic Valve Breakdown, 1018936
	Fig. 8 - Hydraulic Valve Breakdown, 1018938
	Fig. 9 - Hydraulic Valve Breakdown, 1037805
	Fig. 10 - Hydraulic Valve Breakdown, 1020394
	Fig. 11 - Hydraulic Steering Valve Breakdown, 1024260
	Fig. 12 - Metering Solution Pump Breakdown, 73260
	Fig. 13 - Water Pump Breakdown, 1026743
	Fig. 14 - ec-H20 Module Assembly Breakdown, 9007882
	Fig. 15 - FaST Injector Assembly Breakdown, 9004515
	Fig. 16 - FaST Injector Assembly Breakdown, 9008868

	GM 1.6L ENGINE BREAKDOWN
	Fig. 1 - Cylinder Head and Valves Group
	Fig. 2 - Crankshaft and Pistion Group
	Fig. 3 - Oil and Water Pump Group
	Fig. 4 - Oil Pan and Filter Group
	Fig. 5 - Manifold Group
	Fig. 6 - Camshaft Group
	Fig. 7 - Ignition Group

	MITSUBISHI ENGINE BREAKDOWN
	Fig. 1 - Cylinder Block Group
	Fig. 2 - Rocker Cover Group
	Fig. 3 - Cylinder Head Group
	Fig. 4 - Front Cover and Oil Pan Group
	Fig. 5 - Camshaft and Valve Group
	Fig. 6 - Piston and Crankshaft Group
	Fig. 7 - Balancer Group
	Fig. 8 - Oil Pump and Pressure Switch Group
	Fig. 9 - Water Pump Group
	Fig. 10 - Intake Manifold Gasket Group
	Fig. 11 - Exhaust Manifold Gasket Group
	Fig. 12 - Fan Tensioner and Pump Mount Group
	Fig. 13 - Flywheel Group
	Fig. 14 - Ignition Coil and Spark Plug Group
	Fig. 15 - Starter / Alternator Group
	Fig. 16 - Remote Oil Filter
	Fig. 17 - Coolant Group
	Fig. 18 - DSR Coolant Group, LPG Engine
	Fig. 19 - Electrical Group
	Fig. 20 - Fuel Rail Group, Gasoline Engine
	Fig. 21 - Throttle Body Group, Gasoline Engine
	Fig. 22 - Throttle Body Group, LPG Engine
	Fig. 23 - Vaporizer Group, LPG Engine
	Fig. 24 - Electronic Pressure Regulator (EPR) Group, LPG Engine

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





